SENTINEL"

Sweeper
Parts Manual

TennantTrue™ Parts and Supplies

North America / International 331000
Rev. 07 (5-2010)

www tennanteo.com R A O

Home Find...| GoTo.] @ |}l 9]




When ordering replacement parts, use the illustrated parts list section in this manual. Before ordering parts or supplies,
be sure to have your machine model number and serial number available. Only use TENNANT Company supplied or
equivalent parts. Parts and supplies may be ordered online, by phone, or mail from any authorized parts and service
center, distributor or from any of the manufacturer’s subsidiaries.

This machine will provide excellent service. However, the best results will be obtained at minimum costs if:
¢ The machine is operated with reasonable care.

¢ The machine is maintained regularly - per the machine maintenance instructions provided.

e The machine is maintained with manufacturer supplied or equivalent parts.

MACHINE DATA
Please fill out at time of installation for future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer Number -

Installation Date -

Tennant Company

PO Box 1452

Minneapolis, MN 55440

Phone: (800) 553-8033 or (763) 513-2850
www.tennantco.com

Thermo-Sentry, Total View and Vario Sweeping Brush are US registered and unregistered trademarks of Tennant Company.
Specifications and parts are subject to change without notice.

Original instructions, Copyright © 2003, 2005-2010 TENNANT Company, Printed in U.S.A.

Homel|l Find... IGoTo..| (@@ | }§ (]




HOW TO USE THIS MANUAL
HOW TO USE THIS MANUAL

This section on HOW TO USE THIS MANUAL wiill
tell you how to:

- Find important machine information for
ordering correct repair parts.

- Find TENNANT part numbers.

- Order TENNANT parts and supplies.

IMPORTANT INFORMATION

When placing an order for parts, the machine

model and machine serial number are important. MACHINE DAIR
Refer to the MACHINE DATA box which is filled Fiease il out aF fime of ingatigtion for AHwE tefvence.
out during the installation of your machine. The Machine Model Mumber - 8301

MACHINE DATA box is located on the inside of Machine Serial Humber -

Machine Cptions —

the front cover Of thIS manual' TEMMAMT Representativelphone ho, —

Customner D Murnber -

Cate of Installation -
Manual Mumber - 330430
Revision: 00

Published: 6-95

The model number of your machine is on the side
of the machine.

The serial number of your machine is printed on
the machine data plate located as shown.

Sentinel 331000 (6-03)




HOW TO USE THIS MANUAL

FINDING A TENNANT PART NUMBER

This manual contains the following sections:

- HOW TO USE THIS MANUAL
- STANDARD PARTS

- OPTIONS

- BREAKDOWNS

- ENGINE BREAKDOWNS

- CROSS REFERENCE

The STANDARD PARTS section lists repair parts
for standard machines. They are grouped in this
general order:

- General wear parts.

- Machine frame and related parts.
- Machine propelling system.

- Scrubbing components.

- Electrical parts.

The OPTION section lists repair parts of options.

The BREAKDOWN section lists available repair
parts of major components.

All sections in this manual consist of parts
illustrations and corresponding parts lists.

The parts illustrations are numbered with Ref
numbers which refer to corresponding parts lists.

The parts lists include a number of columns of
information:

- Ref - column refers to the reference number

on the parts illustration.

V - indicates the part is an assembly.
A - indicates the part is included in the
assembly listed just before it.

- Part No. - column lists the TENNANT part
number for the part.

TEMMANT  Kachine
Key Part Mo, Serial Number Description Qry.

87355 {0o0o00-

Gearhox

- Serial Number - column indicates the set of

: % Tea Gonooo P
. . . a - lugy
machines the part number is applicable to. s % frme fonoin- Py, Grase
Serial numbers change when the machine cT e oo B Ve
. e & - Earing an ousing Assembly
deSIQn has been mOdIerd The mOSt Current g =] (SSE:g’ B?égl‘&gawns) Replacement Kit Motor For 86356
9

{000000-
31992 {000000-002017
E0196 {onz0
10 02076 (000000-

Maotor (See Breakdovens)
Covet, Terminal

design of the machine is shown in the main

illustration, older designs are boxed in a 11 fagsm  Dgone- oo oot
corner of the illustration. 1 $%7a  Bosoo- Tre, aayg e Aeeemly

15 S7750 (000000-
16 56855 {000000-
17 51324 {000000-

Mut, Wheel
Burnper, Rubber
Mut, Hex, Thin

anm| caarel aaaamf oo

- Description - column is a brief description
of the part.

- Q@Qty. - column lists the quantity of that part
used in that area of the machine.

Sentinel 331000 (6-03)




HOW TO USE THIS MANUAL

NOTE: If a service kit is installed on your
machine, be sure to keep the INSTRUCTION
BULLETIN which came with the kit. It contains
repair parts numbers needed for ordering future
parts.

S

NOTE: Fasteners used in this machine may be
metric or non-metric. Take care when replacing
hardware to replace with same thread size.

PLACING AN ORDER

Orders may be placed by phone, fax, or by mail.
Phone orders may need written confirmation.
Follow the steps below to insure prompt delivery:

—

. Identify the model number of your machine.

2. ldentify the serial number of your machine.

3. Find the part number of the part you need.
Do not order by page number or reference
number. If you are not able to find the part
number, call your TENNANT representative
for help or send the old part as a sample.

4. Determine the quantity of the part you need.

5. Provide the following company information:

- Company name

- Customer ID Number

- Shipping address

- Billing address

- First and last name of person ordering
parts

- Telephone number
- Purchase order number

6. Provide definitive shipping instructions.

Sentinel 331000 (6-03)




HOW TO USE THIS MANUAL

Any claim for loss or damage to a shipment in
transit should be filed promptly with the
transportation company making the delivery.
Shipments will be complete unless the packing list
or order acknowledgement indicates items back
ordered.

If parts received are suspected to be incorrect or
defective, please contact the TENNANT
representative from whom you ordered the part.
They will give authorization for return and/or
handle replacement shipments when required.

Sentinel 331000 (6-03)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1- Recommended General Fig. 37 - Hopper Support Cylinder Group .. ... 2-82
Maintenance ltems ................ 2-2 Fig. 38 - Hopper Vacuum Fan Group ........ 2-84
Fig. 2 - Brushes, Replacement.............. 2-3 Fig. 39 - Cab Group, Front ................. 2-86
Fig. 3 - Main Frame Group (000000-008499) . 2-4 Fig. 40 - Cab Group, Rear .................. 2-88
Fig. 4 - Main Frame Group (008500- ).. 2-6 Fig. 41 - Cab Door Mount and Covers Group . 2-90
Fig. 5 - Main Frame, Right Brush Door Group . 2-8 Fig. 42 - Cab Door Group, Right ............ 2-92
Fig. 6 - Main Frame, Left Brush Door Group . 2-10 Fig. 43 - Cab Door Group, Left .............. 2-94
Fig. 7 - Main Frame, Rear Axle Group ...... 2-12 Fig. 44 - Cab Upper and Front Console Group 2-96
Fig. 8 - Main Frame, Front Axle and Fig. 45 - Cab Center Console and Seat Group 2-98
Transmission Group .............. 2-14 Fig. 46 - Cab Lights, Visor, and Pedal Group . 2-100
Fig. 9 - Main Frame, Front Brakes and Fig. 47 - Cab Heater Group ............... 2-102
LinesGroup ...........coooiiinn. 2-16 Fig. 48 - Cab Blower Assembly ............ 2-104
Fig. 10 - Brush Group, Main ................ 2-18 Fig. 49 - Electrical Instrument Panel Assembly 2-106
Fig. 11 - Brush Lift Group, Main ............. 2-20 Fig. 50 - Steering Wheel Group ............ 2-108
Fig. 12 - Engine and Mount Group Fig. 51 - Brush Group, Right Side .......... 2-110
(000000-008499) ................ 2-22 Fig. 52 - Hydraulic Schematic
Fig. 13 - Engine and Mount Group (000000-008742) ............... 2-112
(008500- ) I 2-26 Fig. 53 - Hydraulic Schematic
Fig. 14 - Engine Fan and Alternator Group (008743- ) e 2-118
(000000-008499) ................ 2-30 Fig. 54 - Hydraulic Hose Group, Low Dump .. 2-124
Fig. 15 - Engine Fan Group (008500- ) . 2-31 Fig. 55 - Hydraulic Hose Group, Cab ....... 2-126
Fig. 16 - Engine Fuel Tank and Lines Group Fig. 56 - Hydraulic Hose Group, Conveyor and
(000000-008499) ................ 2-32 Main Brush (000000-008742) ..... 2-128
Fig. 17 - Engine Fuel Tank and Lines Group Fig. 57 - Hydraulic Hose Group, Conveyor and
(008500- ) I 2-34 Main Brush (008743- ) I 2-130
Fig. 18 - Engine Radiator and Hydraulic Fig. 58 - Hydraulic Hose Group, Reservoir ... 2-132
Cooler Group, NA (000000-008499) 2-36 Fig. 59 - Hydraulic Hose Group, Steer, Brakes,
Fig. 19 - Engine Radiator and Hydraulic Cooler SideBrush ..................... 2-134
Group, Turbo (000000-008499) .... 2-38 Fig. 60 - Hydraulic Hose Group, Propel ..... 2-136
Fig. 20 - Engine Radiator and Hydraulic Cooler Fig. 61 - Hydraulic Reservoir Group ........ 2-138
Group, Turbo (008500- ) R 2-40 Fig. 62 - Hydraulic Pumps Group . .......... 2-140
Fig. 21 - Engine Muffler Group, NA Fig. 63 - Hydraulic Main Brush/Conveyor Lift
(000000-008499) ................ 2-42 Valve Group (000000-008742) .... 2-142
Fig. 22 - Engine Muffler Group, Turbo Fig. 64 - Hydraulic Main Brush/Conveyor Lift
(000000-008499) ................ 2-44 Valve Group (008743- ) oo 2-144
Fig. 23 - Engine Muffler Group, Turbo Fig. 65 - Hydraulic Hopper Control
(008500- ) I 2-46 Valve Group .................... 2-146
Fig. 24 - Engine Air Cleaner Group, NA Fig. 66 - Hydraulic Side Brush Valve Group .. 2-148
(000000-008499) ................ 2-48 Fig. 67 - Hydraulic Manifold and Priority
Fig. 25 - Engine Air Cleaner Group, Turbo Valve Group .................... 2-150
(000000-008499) ................ 2-50 Fig. 68 - Water Tank Group .. .............. 2-152
Fig. 26 - Engine Air Cleaner Group, Turbo Fig. 69 - Dry Dust Control Group ........... 2-154
(008500- ) e 2-52 Fig. 70 - Dry Dust Control Group,
Fig. 27 - Engine Battery and Cables Group ... 2-54 Left Side Brush ................. 2-156
Fig. 28 - Conveyor and Covers Group ....... 2-56 Fig. 71 - Electrical Schematic
Fig. 29 - Conveyor Drive Group . ............ 2-58 (000000-008499) ............... 2-158
Fig. 30 - Conveyor Idler Group . ............. 2-62 Fig. 72 - Electrical Schematic
Fig. 31 - Conveyor Tension Group ........... 2-66 (008500- ) e 2-164
Fig. 32 - Conveyor Lift Group, Right ......... 2-68 Fig. 73 - Wire Harnesses Group
Fig. 33 - Conveyor Lift Group, Left .......... 2-72 (000000-008499) ............... 2-170
Fig. 34 - Hopper Group . ...............ott. 2-76 Fig. 74 - Wire Harnesses Group
Fig. 35 - Hopper Filter Bags Group .......... 2-78 (008500- ) I 2-191
Fig. 36 - Hopper Tilt Cylinders Group ........ 2-80 Fig. 75 - Labels Group .................... 2-212
Sentinel 331000 (5-10) 2-1




STANDARD PARTS

Fig. 1 - Recommended General Maintenance Items

Ref. Part No. Serial Number Description Qty.
771078 (000000- )  Filter, Qil, Hyd 5mic 50 Gpm 145 1
762220 (000000- ) Tee, Water Spray (Wet Dust Control) 1
762221 (000000- ) Nozzle, Water Spray (Wet Dust Control) 2
762234 (000000- ) Cap, Spray Nozzle (Wet Dust Control) 2
372117 (000000- ) Element, Fltr, Fuel [Cat#1r-1804] 1
1011194 (000000- ) Element, Fltr, Oil (NA Engine) 1
1011194 (000000- ) Element, Fitr, Oil (Turbo Engine) 1
764131 (000000- )  Filter Element,Air Donaldson (NA Engine) 1
764190 (000000- )  Filter Element,Air Donaldson (Turbo Engine) 1
760098 (000000- ) Plug And Cap Kit, Hyd Ftg 1
760099 (000000- ) O-Ring Kit, Seal Lok 1
1009169 (000000- ) Paint, Airdry, [Hawk Gray], 120z 1
1009170 (000000- ) Paint, Airdry, [Gm White], 120z 1
65870-5 (000000- ) Fluid, Hyd Qil, Lo Tp 5 Gal. 1
767766 (000000- ) 424 Oil, Brakes, 2.5 Gal. 1
764260 (000000- ) Skirt Kit, Front (With 5 U-Nuts) (Dry Dust Control) 1
764261 (000000- ) Skirt Kit, S. B. (1 Per Side With 5 U-Nuts) 1

(Dry Dust Control)

768089 (000000- ) Skirt, Dust Containment (1 Per Side With 2 U-Nuts) 2
(Dry Dust Control)
1005719 (000000- )  Strip, Paddle, Conveyor 13
760897 (000000- ) Skirt, Conveyor Lip 1
760882 (000000- ) Skirt, Conveyor Side 2
765845 (000000- ) Guide, Conveyor Chain 4
760837 (000000- ) Skirt, Side Deflectors 2
761117 (000000- ) Skirt, Dust, Rear 1
761158 (000000- ) Seal, Brush Door 2
86385 (000000- )  Grease, Anti-Corrosion Electrical 1
761501 (000000- ) Filter Bag Lifting Kit 1
769657 (000000- )  Filter, Cab Air Intake 1
v 55850 (000000- )  Filter Assy, Fuel, 3-Mic [Nelson91783a] 1
A 55844 (000000- )  Filter, Fuel, Spin-On [Nelson#85254f] 1
65869-5 (000000- ) Oil, Hyd, 15/40, 05gal 1
65870-5 (000000- ) Oil, Hyd, 5/20, 05gal 1
9000119 (000000- ) Oil, Hyd, Syn, 5 Gal 1
1009169 (000000- ) Paint, Airdry, [Hawk Gray], 120z 1
1009170 (000000- ) Paint, Airdry, [Gm White], 120z 1
9000688 (000000- ) Paint Kit, Ure, Gal [Hawk Gray] 1
9000689 (000000- ) Paint Kit, Ure, Gal [Gm White] 1
771052 (000000- ) Test Kit, Hyd Press 1
760798 (000000- ) Trough Widt, Conveyor 1
1006225 (000000- ) Plate Widt, Back, Conveyor 1
1006175 (000000- ) Plate, Wear 1
1006108 (000000- ) Wrap, Conveyor, Upper 1
1025192 (000000- ) Sprocket, 1.654pd, 19tooth, 4.50b, Split 3
1005173 (000000- ) Wheel, Traction 1
1005175 (000000- ) Chain, Rlr, 1.65 Pitch, 92 Pitches 2

Sentinel 331000 (9-08)




STANDARD PARTS

Fig. 2 - Brushes, Replacement

351955

Ref. Part No. Serial Number Description Qty.

1 761126 (000000- )  Brush-Main Sweep,51Lg Strp Poly 1

2 761211 (000000- ) Brush-Side Sweep 32D Poly&Wire, Side 1

2 761213 (000000- ) Brush-Side Sweep -32D Flatwire, Side 1

2 761238 (000000- ) Brush-Side Sweep -32D Poly, Side 1

2 761239 (000000- ) Brush-Side Sweep -38D Poly, Vario 1

2 761372 (000000- ) Brush-Side Sweep-38D Poly&Wire, Vario 1
v 3 768031 (000000- )  Brush Kit, Segmented -32 D-Poly 1
A 4 768025 (000000- ) Plate, Side Brush 1
A 5 768028 (000000- )  Brush-Side Swp, 4 Segments-Poly 1
AA 760107 (000000- ) Kit, Side Brush Spring 1
AA 769590 (000000- ) Kit, Ci, Linkage, Brush, Side 1
v 3 768032 (000000- )  Brush Kit, Segmented -32 D-Flatwire 1
A 4 768025 (000000- ) Plate, Side Brush 1
A 5 768029 (000000- ) Brush-Side Swp, 4 Segments-Flatwire 1
AA 760107 (000000- ) Kit, Side Brush Spring 1
AA 769590 (000000- ) Kit, Ci, Linkage, Brush, Side 1
v 3 768033 (000000- ) Brush Kit, Segmented -32 D-Poly&Wire 1

4 768025 (000000- ) Plate, Side Brush 1
A 5 768030 (000000- ) Brush-Side Swp, 4 Segments-Poly&Wire 1
AA 760107 (000000- ) Kit, Side Brush Spring 1
AA 769590 (000000- ) Kit, Ci, Linkage, Brush, Side 1
v 6 768034 (000000- )  Brush Kit, Segmented -38 D-Poly 1
A 7 768026 (000000- ) Plate, Front Brush/Vario 1
A 8 768028 (000000- ) Brush-Side Swp, 4 Segments-Poly 1
A 9 1017282 (000000- ) Spacer, 1.250d X .433id X .50h 3
v 6 768036 (000000- )  Brush Kit, Segmented -38 D-Poly&Wire 1
A 7 768026 (000000- ) Plate, Front Brush/Vario 1
A 8 768030 (000000- ) Brush-Side Swp, 4 Segments-Poly&wire 1
A 9 1017282 (000000- ) Spacer, 1.250d X .433id X .50h 3

N
1
(A]

Sentinel 331000 (6-06)




Fig. 3 - Main Frame Group (000000-008499)

STANDARD PARTS

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

2-4



STANDARD PARTS

Fig. 3 - Main Frame Group (000000-008499)

354100

Ref. Part No. Serial Number Description Qty.
1 1008375 (000000-008499 ) Frame WIdt [Sentinel] 1
2 760357 (000000-008499 ) Fender 4
3 765360 (000000-008499 ) Step Widt 2
4 1009349 (000000-008499 ) Cover, Channel, Lh 1
5 1009680 (000000-008499 ) Door Assy, Eng, Lh 1
v 6 1008823 (000000-008499 ) Latch, T Handle 2
A 1017948 (000000-008499 ) Key, Door, Eng 2
7 761044 (000000-008499 ) Bushing, Engine Door Hinge 4
8 761043 (000000-008499 ) Pin, Hinge, Lower 2
9 761093 (000000-008499 ) Pad,Cab Mount 2
10 1009694 (000000-008499 ) Door Assy, Eng, Rh 1
11 766980 (000000-008499 ) Gas Spring 2
v 12 768620 (000000-008499 ) Taillight, Lh w/Connector 1
A 762587 (000000-008499 ) Gasket, Taillight 3
A 45779 (000000-008499 ) Bulb, GE (Signal/tail) 2
A 45780 (000000-008499 ) Bulb, GE (Brake/backup) 1
v 13 768619 (000000-008499 ) Taillight, Rh w/Connector 1
A 762587 (000000-008499 ) Gasket, Taillight 3
A 45779 (000000-008499 ) Bulb, GE (signal/tail) 2
A 45780 (000000-008499 ) Bulb, GE (Brake/backup) 1
14 762573 (000000-008499 ) Isolator, Taillight 12
15 768487 (000000-008499 ) Washer 4
16 75430 (000000-008499 ) Pad, Tread 1
17 760395 (000000-008499 ) Retainer, Hoses 4
18 766966 (000000-008499 ) Pin, Hinge, Upper 2
19 369704 (000000-008499 ) Horn, 12V 1
20 764016 (000000-008499 ) Isolator, Cab, Rear 2
21 764073 (000000-008499 ) Washer, Special 4
22 1010495 (000000-008499 ) Bolt, Modif 2
23 763126 (000000-008499 ) U-Nut, 10mmx1.25x0.75in 16
24 761237 (000000-008499 ) Molding, Rigid 4
25 765307 (000000-008499 ) Bushing 4
26 761882 (000000-008499 ) Light, Side Mrkr, Sig, Ambr, 12vdc 2
27 1009012 (000000-008499 ) Bracket WIdt, Door 2
28 766984 (000000-007613 ) Plate 1
29 51538 (000000-008499 ) Clevis Pin 2
30 765391 (000000-008499 ) Grommet 2
31 762180 (000000-008499 ) Sheet, Rbr, Guard, Hose, 8” 2
32 768411 (000000-008499 ) Bracket 1
33 768410 (000000-008499 ) Channel 1
34 768412 (000000-008499 ) Cable 1
35 768413 (000000-008499 ) Pin 1
36 57702 (000000-008499 ) Cable 1
37 763116 (000000-008499 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 6
38 761893 (000000-007613 ) Bottle, Washer Fluid W/Pump 1
39 07783 (000000-008499 )  Nut, Hex, Std, M20 X 2.5, 8 4
40 1011429 (000000-008499 ) Nut, Spcl, Extended (Required with water tank) 1
41 1021424 (007614-008499 ) Bracket 1
42 1043659 (007614-008499 ) Bottle, Winshield Washer Fluid 1
43 12459 (007614-008499 ) Screw, Hex, M6 X 1.00 X 20, Fmg 8
44 763040 (007614-008499 ) Washer, Flat, Belleville, M6 6

N
1
(3]

Sentinel 331000 (9-08)




STANDARD PARTS

)

Fig. 4 - Main Frame Group (008500-

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

2-6



STANDARD PARTS

354100

Fig. 4 - Main Frame Group (008500- )

Ref. Part No. Serial Number Description Qty.
1 1046323 (008500- ) Frame WIdt [Sentinel 2008] 1
2 760357 (008500- ) Fender 4
3 765360 (008500- ) Step Widt 2
4 1009349 (008500- )  Cover, Channel, Lh 1
5 1009680 (008500- ) Door Assy, Eng, Lh 1

v 6 1008823 (008500- ) Latch, T Handle 2

A 1017948 (008500- ) Key, Door, Eng 2
7 761044 (008500- ) Bushing, Engine Door Hinge 4
8 761043 (008500- )  Pin, Hinge, Lower 2
9 761093 (008500- ) Pad,Cab Mount 2
10 1009694 (008500- ) Door Assy, Eng, Rh 1
11 766980 (008500- ) Gas Spring 2
12 1046088 (008500- ) Taillight, Led [Sentinel 08] 2
13 32490 (008500- )  Washer, Flat, 0.25, Std 4
14 08708 (008500- ) Nut, Hex, Lock, M6 X 1.00, NI 4
15 46314 (008500- ) Grommet, Rbr, 0.20id, F/0.4h, .12 Matl 4
16 75430 (008500- ) Pad, Tread 1
17 760395 (008500- ) Retainer, Hoses 4
18 766966 (008500- )  Pin, Hinge, Upper 2
19 369704 (008500- ) Horn, 12V 1
20 764016 (008500- ) Isolator, Cab, Rear 2
21 764073 (008500- )  Washer, Special 4
22 1010495 (008500- )  Bolt, Modif 2
23 763126 (008500- ) U-Nut, 10mmx1.25x0.75in 16
24 761237 (008500- ) Molding, Rigid 4
25 765307 (008500- ) Bushing 4
26 761882 (008500- ) Light, Side Mrkr, Sig, Ambr, 12vdc 2
27 1009012 (008500- ) Bracket WIdt, Door 2
28 1021424 (008500- ) Bracket 1
29 51538 (008500- ) Clevis Pin 2
30 765391 (008500- )  Grommet 2
31 762180 (008500- ) Sheet, Rbr, Guard, Hose, 8” 2
32 768411 (008500- ) Bracket 1
33 768410 (008500- ) Channel 1
34 768412 (008500- ) Cable 1
35 768413 (008500- ) Pin 1
36 57702 (008500- ) Cable 1
37 763116 (008500- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 6
38 1043659 (008500- ) Bottle, Winshield Washer Fluid 1
39 07783 (008500- ) Nut, Hex, Std, M20 X 2.5, 8 4
40 1011429 (008500- ) Nut, Spcl, Extended (Required with water tank) 1
41 768487 (008500- ) Washer, Flat, 1.50b 3.00d .18 4
42 12459 (008500- ) Screw, Hex, M6 X 1.00 X 20, Fmg 8
43 763040 (008500- ) Washer, Flat, Belleville, M6 6

Sentinel 331000 (9-08) 2-7




STANDARD PARTS

Fig. 5 - Main Frame, Right Brush Door Group

Sentinel 331000 (9-08)




STANDARD PARTS

Fig. 5 - Main Frame, Right Brush Door Group

354101

Ref. Part No. Serial Number Description Qty.
1 769598 (000000- ) Plate WIdt, Cage, Rh 1
2 768009 (000000- ) Rod Link, Brush Support Adj 2
3 768205 (000000- ) Plate WIdt, Support, Side, Rh 1
v 4 768222 (000000- ) Skid Kit, Carbide, Rh & Lh 1
A 768207 (000000- )  Skid Weld't, Carbide Rh 1
A 768202 (000000- ) Skid Weld't, Carbide Lh 1
A 5 768209 (000000- ) Cushion,Side Skids 1
A 6 768210 (000000- )  Strip, Retainer Skirt 1
7 761106 (000000- ) Plate, Brush Guide 2
8 768211 (000000- )  Strip, Retainer, Upper 1
9 1009386 (000000- ) Chain WIdt, Brush, Cage 1
10 761158 (000000- )  Seal, Brush Door 1
11 760208 (000000- ) Retainer, Side Skirt,Brushdoor 1
12 761121 (000000- ) Seal, Vertical 1
13 761120 (000000- ) Strip, Retainer, Vertical 2
14 760205 (000000- ) Seal,Brush Door 1
15 763075 (000000- ) Rivet, Pop .156Dx.710x.312Dhd 5
16 761124 (000000- ) Angle, Skid Chain 2
17 761125 (000000- ) Chain, 2/0 13 Links 2
18 1009306 (000000- ) Cover, Door, Brush, Rh 1
19 761179 (000000- ) T-Handle, Latch 5” 2
20 764256 (000000- ) Retainer 1
21 768099 (000000- ) Seal 1
22 765336 (000000- ) Support WIdt, Door Rh 1
23 19895 (000000- ) Mat, Floor 2
24 60428 (000000- ) Rivet 8
25 39890 (000000- )  Washer, Flat, MO8 Fender 2
26 47801 (000000- )  Fitting, Grease, Str Pm04 .63l 4
27 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25 10
28 763041 (000000- ) Washer, Belleville, M08 14
29 32490 (000000- ) Washer, Flat, 0.25 Std 9
30 16931 (000000- ) Screw, Hex, M 8 X 1.25 X 20 7
31 76570 (000000- ) Screw, Hex, M 8 X 1.25 X 30 2
32 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20 3
33 763040 (000000- ) Washer, Belleville, MO6 3
34 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
35 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 10
36 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 10
37 01684 (000000- ) Washer, Flat, 0.25 Ss 10
38 763100 (000000- ) Screw, Hex, M12 X 1.75 X 60 1
39 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 1
Sentinel 331000 (9-08) 2-9




STANDARD PARTS

Fig. 6 - Main Frame, Left Brush Door Group

2-10 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354102
Fig. 6 - Main Frame, Left Brush Door Group

Ref. Part No. Serial Number Description Qty.
1 770000 (000000- ) Plate WIdt, Cage, Sppt, Brush, Lh 1
2 768009 (000000- ) Rod Link, Brush Support Adj 2
3 768200 (000000- ) Plate WIdt, Support, Side, Lh 1
4 761106 (000000- ) Plate, Brush Guide 2
v 5 768222 (000000- ) Skid Kit, Carbide, Rh & Lh 1
A 768202 (000000- ) Skid Weld't, Carbide Lh 1
A 768207 (000000- ) Skid Weld't, Carbide Rh 1
A 6 768209 (000000- ) Cushion,Side Skids 1
A 7 768210 (000000- ) Strip, Retainer Skirt 1
8 768211 (000000- )  Strip, Retainer, Upper 1
9 761121 (000000- ) Seal, Vertical 1
10 761120 (000000- )  Strip, Retainer, Vertical 2
11 1009386 (000000- ) Chain WIdt, Brush, Cage 1
12 761117 (000000- ) Skirt, Rear Dust 1
13 761118 (000000- ) Bracket, Retainer, Rear 1
14 761119 (000000- )  Strip, Retainer, Vertical 1
15 761158 (000000- ) Seal, Brush, Door 1
16 760208 (000000- )  Retainer, Side Skirt,Brushdoor 1
17 760205 (000000- ) Seal,Brush Door 1
18 48183 (000000- )  Chain,Link#2/0,11Links,Zinc PI 1
19 763075 (000000- ) Rivet, Pop .156Dx.710x.312Dhd 5
20 761124 (000000- ) Angle, Skid Chain 2
21 761125 (000000- ) Chain, 2/0 13 Links 2
22 1009266 (000000- )  Cover, Door, Brush, Lh 1
23 761179 (000000- ) T-Handle, Latch 5” 2
24 764256 (000000- ) Retainer 1
25 768099 (000000- ) Seal 1
26 765335 (000000- ) Support WIdt, Brush Door Lh 1
27 765322 (000000- ) Brush Wrap 1
28 60428 (000000- ) Rivet 8
29 32490 (000000- ) Washer, Flat, 0.25 Std 15
30 47801 (000000- ) Fitting, Grease, Str Pm04 .63l 2
31 09718 (000000- )  Fitting, Grease, E90 Pm04 .75I 2
32 39277 (000000- ) Screw, Hex, M 8 X 1.25 X 25 13
33 763041 (000000- ) Washer, Belleville, M08 11
34 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20 8
35 39890 (000000- )  Washer, Flat, MO8 Fender 4
36 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20 3
37 763040 (000000- ) Washer, Belleville, M06 3
38 06415 (000000- ) Screw, Flt, M6 X 1.0 X 25, 10.9 8
39 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 8
40 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 12
41 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 10
42 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 10
43 01684 (000000- ) Washer, Flat, 0.25 Ss 10

Sentinel 331000 (6-06)




STANDARD PARTS

Fig. 7 - Main Frame, Rear Axle Group

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

2-12



STANDARD PARTS

Fig. 7 - Main Frame, Rear Axle Group

354103

Ref. Part No. Serial Number Description Qty.
1 761017 (000000- ) Pin, Spring 6
2 06418 (000000- ) Ftg, Grease.12 Npt Strt .66L 6
3 761010 (000000- ) Nut, Special U-Bolt, .75 Deep 8
v 4 761011 (000000- ) Tire & Rim Assy, (Bias Ply) 2
A 761012 (000000- )  Wheel 1
A 761013 (000000- ) Tire,7.00X12 Hd Rib Lug, (Bias Ply) 1
A 761014 (000000- ) Tube,Tire 7.00X12, (Bias Ply) 1
A 57048 (000000- ) Washer, 0.53b 2.13d .11, Stl, Pl 1
v 4 761799 (000000- ) Tire & Rim Assy, (Radial) 2
A 761012 (000000- )  Wheel 1
A 761798 (000000- ) Tire,7.00X12, (Radial) 1
A 761014 (000000- ) Innertube, 7.00 X 12, [Tr440] 1
A 57048 (000000- ) Washer, .532 Bx2.13x.11 HR ZNC 1
5 761019 (000000- ) Saddle, U-Bolt 2
6 761996 (000000- ) Tube, Brake, Rear, Lh 1
7 761997 (000000- ) Tube, Brake, Rear, Rh 1
8 34392 (000000- ) Ftg-Hyd Tee 1
9 761004 (000000- ) Spring, Rear Leaf 2
10 762432 (000000- ) Ftg-Hyd, E9QO 2
11 768872 (000000- ) Screw Hex .38-16x 1.25 2
12 761005 (000000- ) U-Bolt, Rear Spring 4
13 761018 (000000- ) Bar, Side Spring 4
14 762430 (000000- ) Ftg-Hyd Bleeder, 4 2
15 762431 (000000- ) Ftg-Hyd, 6 2
v 16 767702 (000000- ) Axle, Rear (See Breakdowns) 1
A 17 761025 (000000- ) Lug Nut, Flanged 12
A 18 761995 (000000- ) Hose 2
A 19 761992 (000000- )  Fitting, Brakeline 2
A 20 761993 (000000- )  Washer, Brakeline 2
A 21 761712 (000000- ) Nut, Brake, M16x1.5 2
22 761020 (000000- )  Washer 8
23 21195 (000000- ) Screw Hex .38-16x.75 2
24 27990 (000000- ) Screw, Hex, .38-16 X 2.00, G5 8
25 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 8
26 763021 (000000- ) Bushing, 1.125 X .875 X 3.00 2
Sentinel 331000 (9-08) 2-13




STANDARD PARTS

Fig. 8 - Main Frame, Front Axle and Transmission Group

AN

\
5D = W~
NG & VR
A QS (@
13 14
2-14 Sentinel 331000 (9-08)
Home §§ Find... § Go To..




STANDARD PARTS

354104
Fig. 8 - Main Frame, Front Axle and Transmission Group

Ref. Part No. Serial Number Description Qty.
1 770016 (000000- )  Spring, Front Leaf 2
2 761019 (000000- ) Saddle, U-Bolt 2
3 761005 (000000- ) U-Bolt, Front Spring 4
4 761018 (000000- ) Bar, Side Spring 4
5 761017 (000000- ) Pin, Spring 6
6 06418 (000000- ) Ftg, Grease.12 Npt Strt .66L 6
7 761010 (000000- ) Nut, Special U-Bolt, .75 Deep 8
8 762007 (000000- ) Valve, Ball Hycon 1
v 9 761011 (000000- ) Tire & Rim Assy, (Bias Ply) 2
A 761012 (000000- )  Wheel 1
A 761013 (000000- ) Tire,7.00X12 Hd Rib Lug, (Bias Ply) 1
A 761014 (000000- ) Tube,Tire 7.00X12, (Bias Ply) 1
A 57048 (000000- )  Washer, .532 Bx2.13x.11 HR ZNC 1
v 9 761799 (000000- ) Tire & Rim Assy, (Radial) 2
A 761012 (000000- )  Wheel 1
A 761798 (000000- ) Tire,7.00X12, (Radial) 1
A 761014 (000000- ) Innertube, 7.00 X 12, [Tr440] 1
A 57048 (000000- ) Washer, 0.53b 2.13d .11, Stl, Pl 1
10 762488 (000000- ) Ftg-Hyd Sae Flange 2
11 762136 (000000- ) Motor, Piston, (See Breakdowns) 1
11 376059 (000000- ) Motor, Hyd, Rebuilt, F/762136, (See Breakdowns) 1
12 762433 (000000- ) Ftg-Hyd, Str 1
13 762441 (000000- ) Ftg-Hyd, E9QO 1
14 762434 (000000- ) Ftg-Hyd, Tee 2
15 762109 (000000- )  Fitting, Hyd, Str, Om M18/Fm08 2
16 762427 (000000- ) Ftg-Hyd, E9QO 2
17 762430 (000000- ) Ftg-Hyd, Bleeder,4 2
18 762431 (000000- ) Ftg-Hyd, 6 2
v 19 1006065 (000000- ) Axle, Front, 13.6:1 (See Breakdowns) 1
A 20 761025 (000000- ) Lug Nut, Flanged 12
21 1042485 (000000- ) Sensor, Spd, 04.5-24vdc 1
22 761020 (000000- )  Washer 8
23 21195 (000000- ) Screw Hex .38-16x.75 2
24 768872 (000000- ) Screw Hex.38-16x 1.25 2
v 25 1008248 (000000- ) Brake, Parking 1
A 1015478 (000000- )  Brake Kit, Parking 1
26 762428 (000000- )  Fitting, Hyd, Str, Om04/Fm04 1
27 27990 (000000- ) Screw, Hex, .38-16 X 2.00, G5 8
28 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 8
29 763021 (000000- ) Bushing, 1.125 X .875 X 3.00 2
Sentinel 331000 (9-08) 2-15




STANDARD PARTS

Fig. 9 - Main Frame, Front Brakes and Lines Group

NN
3/\'@"&
ind...

2-16 Sentinel 331000 (9-07)




STANDARD PARTS

354105
Fig. 9 - Main Frame, Front Brakes and Lines Group

Ref. Part No. Serial Number Description Qty.
1 767212 (000000- ) Valve, Brake 1
2 761992 (000000- )  Fitting, Brake Line 2
3 761995 (000000- ) Hose 2
4 762426 (000000- )  Fitting, Hyd, Str, Fm04/0m06 4
5 771001 (000000- )  Tube, Hyd, Brake Pedal 1
6 762432 (000000- ) Fitting, Hyd, E90, Om06/ FmO06 2
7 1007955 (000000- )  Fitting 1
8 762438 (000000- )  Fitting, Hyd, Str, Om06/Fm08 2
9 1049834 (000000- ) Accumulator, Piston, Brake, Ce 2

10 70157 (000000- ) Clamp, Cable 4
11 1006521 (000000- ) Plate, Mtg, Hyd 1
12 771003 (000000- )  Tube, Hyd, Accumulator, Left 1
13 771002 (000000- )  Tube, Hyd, Accumulator, Right 1
14 761998 (000000- )  Tube, Brake,Front, Rh 1
15 761999 (000000- )  Tube, Brake Front, Lh 1
16 766031 (000000- ) Plate, Hyd Line 1
17 34392 (000000- )  Fitting, Hyd, Tee 1
18 761993 (000000- )  Washer 2
19 770148 (000000- ) Switch, Press, 12vdc A Spst No 0060psi 1
20 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 4
21 32492 (000000- ) Washer, Flat, 0.38 Std 4
22 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 4
23 761712 (000000- ) Nut, Brake, M16x1.5 2
24 762425 (000000- )  Fitting, Hyd, E90, Fm04/0Om06 1

Sentinel 331000 (9-08)




STANDARD PARTS

Brush Group, Main

Fig. 10

-~ 7
~— — 7 /
—~— — 7 / \ \
~—~———— - 7 / | \
~—— | \
-~ 7 / /
~— 7 / / /
~— 7 4 / | /

—~— — 7 4 /

\\\

-~ 7 4 / |

-/ _
—~——— 7 | N
—~— — 7 \\ \\ | \ \
~— — 7
—~— — 7 / \
—~— — 7 / \\ _
—~——— — 7 / |
—_— - 7 / _
7 \\ !
— -/ /

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

2-18



STANDARD PARTS

08712

Fig. 10 - Brush Group, Main

Ref. Part No. Serial Number Description Qty.

1 58366 (000000- ) Clamp-Cable, 1.25Dia. 1.0Wth 2

v 2 771008 (000000- ) Motor, Hyd, Gear, [In] 14.9 B 3000 1
A 1031670 (000000- ) Seal Kit, Motor, Hyd, Gear 1
3 761141 (000000- ) Plug, Brush Drive, 1

4 761131 (000000- ) Plug, Brush Guide 2

5 761128 (000000- ) Pin, Brush Plug 6

6 763134 (000000- ) Seal, Dust 1

7 761134 (000000- ) Plug, Brush Idler 1

8 360074 (000000- ) Bearing 2

9 763133 (000000- )  Retaining Ring, 62 Dia 1

10 763131 (000000- ) Retaining Ring, 30 Dia 1

11 761130 (000000- ) Plate, Lid, Brush Drive 1

12 762463 (000000- ) Ftg-Hyd, Str 2

13 33342 (000000- ) Nut-Hxlocnyln M16x2.0 Reg Pltd 6

Sentinel 331000 (9-07)




STANDARD PARTS

Fig. 11 - Brush Lift Group, Main

15

-
(3]
Dy @@

m\..\t\

™
7 o

4 \/
-
Q)
N

=

Sentinel 331000 (9-07)
Home §| Find... § Go To.. n n

2-20



STANDARD PARTS

354106
Fig. 11 - Brush Lift Group, Main

Ref. Part No. Serial Number Description Qty.
1 768014 (000000- ) Spring, Brush Lift 1
2 768019 (000000- ) Arm Widt 1
3 765370 (000000- ) Plate, Arm 1
4 760916 (000000- ) Pulley 2
5 765488 (000000- ) Cable, Brush Lift 1
6 1028504 (000000- ) Cylinder, Hyd, 1.5b 12.61 05.10strk 3000 1
7 760925 (000000- ) Pin, Brush Lift 1
8 760921 (000000- ) Pin, Brush Lift 1
9 1010153 (000000- )  Fitting, Hyd, Orifice, 0.031 1

10 762426 (000000- ) Ftg-Hyd, Str 1
11 762425 (000000- ) Ftg-Hyd, E9O 1
12 763022 (000000- ) Bearing, Sleeve 30x38x10 2
13 763024 (000000- ) Washer, Thrust 32.1x50.8x3.2 2
14 763003 (000000- ) Bearing 1
15 763007 (000000- ) Bearing 1
16 763118 (000000- ) Bearing 2
17 763050 (000000- ) Bearing, Thrust 1
18 765380 (000000- ) Hook, Threaded M20x10 1
19 765381 (000000- ) Washer, 2.250x.812x.250 2
20 9001775 (000000-006896 ) Pin Kit, Pulley, Repair 1
21 1026950 (006897- ) Mount Widt, Pulley 1
22 1026997 (006897- ) Pin Widt, Clevis, .550d 1
23 26239 (006897- ) Pin, Roll, .250 D X 1.25I, .250/.256 1
24 763045 (006897- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
25 32491 (006897- ) Wasbher, Flat, 0.31 Std 1
26 222158 (006897- ) Screw, Hex, M6 X 1.0 X 10, Fmg 1
27 06975 (006897- ) Screw, Hex, M12 X 1.75 X 90, 8.8 1
28 32486 (006897- ) Washer, Flat, 0.50 Sae 2
29 222159 (006897- ) Screw, Hex, M6 X 1.0 X 25, Fmg 1
30 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 1
31 764070 (000000- ) Washer, Flat [Lord #J-2049-52] 1
32 763036 (000000- ) Nut, Hex, Lock, M20 X 2.5, NI 1

Sentinel 331000 (9-07)




STANDARD PARTS

Fig. 12 - Engine and Mount Group (000000-008499)

Sentinel 331000 (11-09)
Home §| Find... § Go To.. n n

2-22



STANDARD PARTS

Fig. 12 - Engine and Mount Group (000000-008499)

354107

Ref. Part No. Serial Number Description Qty.
1 1008786 (000000-008499 ) Engine Assy, DSL [Cat 83 Hp] (See Engine Breakdown) 1
2 1008787 (000000-008499 ) Engine Assy, DSL, Turbo [Cat 127 Hp] 1

(See Engine Breakdown)
3 372215 (000000-008499 ) Kit, Dipstick 1
4 1011183 (000000-008499 ) Starter, Eng (Sentinel) 1
v 5 1011195 (000000-008499 ) Remote Qil Filter Assy 1
A 6 1011194 (000000-008499 ) Filter Element, Qil 1
7 764015 (000000-008499 ) Isolator, Mtg, Flywheel, Orange 2
8 764071 (000000-008499 ) Washer, Special 4
9 764070 (000000-008499 ) Washer, Special 4
10 764009 (000000-008499 ) Support,Engine Flywheel 2
11 764011 (000000-008499 ) Support, Eng Fan, Side, Front 1
12 764012 (000000-008499 ) Support,Engine Fan Side Rear 1
13 1010833 (000000-008499 ) Bracket, Remote Qil Filter 1
14 764014 (000000-008499 ) Isolator, Mtg, Fan, Side 2
15 1010962 (000000-008499 ) Hose, Hyd 1
16 9006638 (000000-008499 ) Hose, Drain, Eng Oil 1
17 767648 (000000-008499 ) Sensor, Temp, Water, 0.50Nptf 300 Deg 1
18 1010961 (003709-008499 ) Hose, Hyd 1
19 762483 (000000-008499 ) Fitting, Hyd, Str, Fm16/0m20 2
20 9006637 (000000-008499 ) Fitting, E90 1
21 9006639 (000000-008499 ) Fitting, Cap 1
22 768593 (000000-008499 ) Sensor, Magnetic Pickup 1
23 764045 (000000-008499 ) Cable, Engine Speed 1
24 1012546 (000000-008499 ) Bracket, Cable, Throttle Na 1
25 1007779 (000000-008499 ) Bracket, Throttle Cable Turbo 1
26 1011122 (000000-008499 ) Fitting, str 1
27 17414 (000000-008499 ) Fitting, str 1
28 768627 (000000-008499 ) Sending Unit 1
29 372216 (000000-008499 ) Adaptor, Filter, Oil, Eng, Remote 1
30 372217 (000000-008499 ) Gasket, Adaptor, Filter, Qil 1
31 761292 (000000-008499 ) Clevi & Spring Assy .250 1
32 761293 (000000-008499 ) Clevi & Spring Assy .188 1
33 372218 (000000-008499 ) Flywheel 1
34 16931 (000000-008499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
35 32492 (000000-008499 ) Washer, Flat, 0.38 Std 1
36 372219 (000000-008499 ) Housing, Flywheel 1
37 1010963 (000000-008499 ) Fitting, str 2
38 372227 (000000-008499 ) Connector, Shutoff, Fuel 2
39 41346 (000000-008499 ) Hex Scr M12 16
40 763043 (000000-008499 ) Washer M12 belle 16
41 06974 (000000-008499 ) Hex Scr M12 4
42 32486 (000000-008499 ) Washer Ftg .50 4
43 08711 (000000-008499 ) Nyloc M12 6
44 1007462 (000000-008499 ) Bracket, Stop 1
45 06968 (000000-008499 ) Screw, Hex, M12 X 1.75 X 35, 8.8 2
46 32493 (000000-008499 ) Washer, Flat, 0.50 Std 2
47 760757 (000000-008499 ) Rod, Thrd, Full, M12x1.75 03.5I 1
48 763061 (000000-008499 ) Bumper, Engine Door 1
49 39313 (000000-008499 ) Nut, Hex, Std, M12 X 1.75 2
Sentinel 331000 (11-09) 2-23




STANDARD PARTS

Fig. 12 - Engine and Mount Group (000000-008499)

354107

Ref. Part No. Serial Number Description Qty.
50 1006624 (000000-008499 )  Support Widt, Eng 1
51 1011730 (000000-008499 ) Tube, Assembly 1
52 1011918 (000000-008499 ) Gasket 1
53 1011922 (000000-008499 ) Strap, Sppt, Oil Fill 1
54 22297 (000000-008499 ) Clamp, Hose, Wormdrive, 1.56-2.50d 1
55 762165 (000000-008499 )  Fitting, Hyd, Cap 1
56 1011945 (000000-008499 ) Label, Oil Fill 1
v 57 372229 (0O00000-008499 ) Kit, Plate, Mtg, Pump 1
A 58 372228 (000000-008499 ) Kit, Cplg, Flywheel 1
A 59 1031501 (000000-008499 ) Mount Plate W/Bolts 1
A 60 1031502 (000000-008499 ) Hsng Bolt Kit 1
61 39811 (000000-008499 ) Screw, Hex, .50-13 X 1.50, 5 2
62 763043 (000000-008499 ) Washer, Belleville, M12 2
63 54396 (000000-008499 ) Screw, Hex, .31-18 X 0.75, 5 4
64 763041 (000000-008499 ) Washer, Belleville, M08 4
65 9006636 (000000-008499 ) Fitting, End, Hose 2
2-24 Sentinel 331000 (11-09)




STANDARD PARTS

Sentinel 331000 (9-08) 2-25
Home §| Find... § Go To..



STANDARD PARTS

)

Fig. 13 - Engine and Mount Group (008500-

Sentinel 331000 (11-09)
Home §| Find... § Go To.. n n

2-26



STANDARD PARTS

354107

Fig. 13 - Engine and Mount Group (008500~ )
Ref. Part No. Serial Number Description Qty.
1 1040660  (008500- ) Engine, Dsl, 99hp, Turbo[Cat 4.4 08] 1

(See Engine Breakdown)

2 1046895 (008500- ) Dipstick, Qil [Sentinel 08] 1
3 1047100 (008500- ) Tube, Dipstick 1
4 763041 (008500- ) Washer, Flat, Belleville, M8 4
v 5 1011195 (008500- ) Remote Qil Filter Assy 1
A 6 1011194 (008500- ) Filter Element, Oil 1
7 764015 (008500- ) Isolator, Mtg, Flywheel, Orange 2
8 764071 (008500- )  Washer, Special 4
9 764070 (008500- )  Washer, Special 4
10 764009 (008500- ) Support,Engine Flywheel 2
11 764011 (008500- ) Support, Eng Fan, Side, Front 1
12 764012 (008500- )  Support,Engine Fan Side Rear 1
13 1010833 (008500- ) Bracket, Remote QOil Filter 1
14 764014 (008500- ) Isolator, Mtg, Fan, Side 2
15 1010962 (008500- ) Hose, Hyd 1
16 9006638 (008500- ) Hose, Drain, Eng Oil 1
17 767648 (008500- ) Sensor, Temp, Water, 0.50Nptf 300 Deg 1
18 1010961 (008500- ) Hose, Hyd 1
19 762483 (008500- )  Fitting, Hyd, Str, Fm16/0m20 2
20 9006637 (008500- ) Fitting, E90 1
21 9006638 (008500- )  Fitting, Cap 1
22 768593 (008500- ) Sensor, Magnetic Pickup 1
23 764045 (008500- ) Cable, Engine Speed 1
24 39811 (008500- ) Screw, Hex, .50-13 X 1.50, G5 2
25 1007779 (008500- ) Bracket, Throttle Cable Turbo 1
26 1011122 (008500- ) Fitting, str 1
27 17414 (008500- ) Fitting, str 1
28 768627 (008500- ) Sending Unit 1
29 372216 (008500- ) Adaptor, Filter, Qil, Eng, Remote 1
30 372217 (008500- ) Gasket, Adaptor, Filter, Qil 1
31 761292 (008500- ) Clevi & Spring Assy .250 1
32 761293 (008500- ) Clevi & Spring Assy .188 1
33 763043 (008500- ) Washer, Flat, Belleville, M12 2
34 06963 (008500- ) Screw, Hex, M10 X 1.50 X 60, 8.8 12
35 32485 (008500- ) Washer, Flat, 0.38, Sae 12
36 372219 (008500- ) Housing, Flywheel 1
37 1010963 (008500- ) Fitting, str 2
38 372227 (008500- ) Connector, Shutoff, Fuel 2
39 41346 (008500- ) Hex Scr M12 16
40 763043 (008500- ) Washer M12 belle 16
41 06974 (008500- ) Hex Scr M12 4
42 32486 (008500- ) Washer Ftg .50 4
43 08711 (008500- ) Nyloc M12 6
44 1007462 (008500- ) Bracket, Stop 1
45 06968 (008500- ) Screw, Hex, M12 X 1.75 X 35, 8.8 2
46 32493 (008500- ) Washer, Flat, 0.50 Std 2
47 760757 (008500- ) Rod, Thrd, Full, M12x1.75 03.5I 1
48 763061 (008500- )  Bumper, Engine Door 1
49 39313 (008500- ) Nut, Hex, Std, M12 X 1.75 2
Sentinel 331000 (11-09) 2-27




STANDARD PARTS

Fig. 13 - Engine and Mount Group (008500-

)

354107

Ref. Part No. Serial Number Description Qty.
50 1006624 (008500- ) Support Widt, Eng 1
51 1043568 (008500- ) Coupling Kit, Flywheel [Cat 4.4 08] 1
52 1043567 (008500- ) Plate, Mtg, Housing [Cat 4.4 08] 1
53 54396 (008500- ) Screw, Hex, .31-18 X 0.75, G5 4
54 9006636 (008500- ) Fittining, End, Hose 4

Sentinel 331000 (11-09)



STANDARD PARTS

Sentinel 331000 (9-08) 2-29
Home §| Find... § Go To..



STANDARD PARTS

Fig. 14 - Engine Fan and Alternator Group (000000-008499)

354108

Ref. Part No. Serial Number Description Qty.
1 1011181 (000000-008499 ) Alternator 1
2 372220 (000000-008499 ) Belt, Fan 2
3 372221 (000000-008499 ) Wire, Ground 1
4 372222 (000000-008499 ) Pulley, Alternator 1
5 372223 (000000-008499 ) Bracket, Mtg, Alternator 1
6 372224 (000000-008499 ) Strap, Sppt, Alternator 1
7 372225 (000000-008499 ) Spacer, .38ID X .38L 1
8 372226 (000000-008499 ) Kit, Fan, 20.0 (NA) 1
9 9000522 (000000-007259 ) Fan Kit, Eng, Turbo, Replmt [Sentinel] 1
10 372233 (000000-007259 ) Spacer Extn, Fan 2.5 (turbo) 1
11 1043982 (007260-008499 ) Spacer, Fan, 2.00 Inch 1
12 1043984 (007260-008499 ) Spacer, Fan, 1.50 Inch 1
13 1036697 (007260-008499 ) Fan, [Sickle], Eng, Turbo [Sentinel] 1
14 49883 (007260-008499 ) Screw, Hex, M8 X 1.25 X 120, 8.8, FI 4
15 32490 (007260-008499 ) Washer, Flat, 0.25, Std 4
16 763041 (007260-008499 ) Washer, Flat, Belleville, M8 4

2-30 Sentinel 331000 (9-08)

Home § Find...




STANDARD PARTS

)

Engine Fan Group (008500-

Fig. 15

354806

Qty.

Description

Serial Number

Ref. Part No.

< <

o _
o L
=
2
o
() —
g} o o
8 £
m @ X €
05de
7|2.T.
.0 S (n 9
BT ET .
$555%
- ©
N o ¢
g xE2
Q .~ ¥ o
Cwoz?>
s A
cx P8 o
© Q O N
LDOND=S®
| R I Y R |
cReNoNoNe)
leReoReoRoR=)
D DWW WMm
oo o o )
leRoRoR=R=]
e
~ o ©
o N ™
ADO— O
0O 0o ©
g 0SS
oCooO AN O
<t ™M
NS W

Metal

) Stand-Off, Hex, M8 X M6,

(008500-

1046447

6

2-31

Sentinel 331000 (11-09)
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 16 - Engine Fuel Tank and Lines Group (000000-008499)

@Ev@L/A\/\rQ/ \\ \\ //;/ﬂ//

WA

\\

N

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

2-32



STANDARD PARTS

354109

Fig. 16 - Engine Fuel Tank and Lines Group (000000-008499)

Ref. Part No. Serial Number Description Qty.
v 1 764002 (000000-008499 ) Fuel Tank 1
A 2 764064 (000000-008499 ) Sending Unit,Fuel Tank 1
3 761035 (000000-008499 ) Filler, Neck, Fuel Tank 1
4 761036 (000000-008499 ) Cap, Tank, Fuel, Filler 1
5 764087 (000000-008499 ) Bracket,Filler Tube 1
6 43844 (000000-008499 ) Clamp-Wormdrive, 0.25- 0.62D 6
7 764090 (000000-008499 ) Hose,Fuel Fill 2.25X3.75In Lg 1
8 22297 (000000-008499 ) Clamp-Wormdrive, 1.56- 2.50D L 2
9 82829 (000000-008499 ) Clamp 2
10 14432 (000000-008499 ) Clamp-Wormdrive, 1.81- 2.75D 1
11 764126 (000000-008499 ) Bracket Weldt 2
12 764129 (000000-008499 )  Strip, Rubber, Long 2
13 764139 (000000-008499 )  Strip, Rubber, Short 4
14 1007707 (000000-008499 ) Hose .25.1D 1
15 1012161 (000000-008499 ) Hose, Fuel, .31id 39.0I 1
16 1007814 (000000-008499 ) Fitting, Hyd, .25brb / .25brb 1
17 67767 (000000-008499 ) Clamp 1
18 1012316 (000000-008499 ) Fuelline Kit, Nyl 1
v 19 1016827 (000000-008499 ) Filter Assy, Fuel, Dsl 1
A 1017826 (000000-008499 ) Filter, Fuel, Element 1
20 1011992 (000000-008499 ) Plate, Mtg, Fuel Filter 1
21 1012159 (000000-008499 ) Fitting, Brs, E90, Bm05/Pm04 2
22 1012160 (000000-008499 ) Hose, Fuel, .31id 24.0I 1
23 06944 (000000-008499 ) Screw, Hex, M6 X 1.0 X 25, 8.8 2
24 32490 (000000-008499 ) Washer, Flat, 0.25 Std 2
25 08708 (000000-008499 )  Nut, Hex, Lock, M 6 X 1.0, NI 2

Sentinel 331000 (9-08)




STANDARD PARTS

)

Engine Fuel Tank and Lines Group (008500-

Fig. 17

\

\\

\
)
,/__ @/l&%

\ O//

A\

Sentinel 331000 (11-09)
Home §| Find... § Go To.. n n

2-34



STANDARD PARTS

354109

Fig. 17 - Engine Fuel Tank and Lines Group (008500- )
Ref. Part No. Serial Number Description Qty.
v 1 764002 (008500- ) Fuel Tank 1
A 2 764064 (008500- ) Sending Unit,Fuel Tank 1
3 761035 (008500- )  Filler, Neck, Fuel Tank 1
4 761036 (008500- ) Cap, Tank, Fuel, Filler 1
5 764087 (008500- )  Bracket,Filler Tube 1
6 43844 (008500- ) Clamp-Wormdrive, 0.25- 0.62D 6
7 764090 (008500- ) Hose,Fuel Fill 2.25X3.75In Lg 1
8 22297 (008500- ) Clamp-Wormdrive, 1.56- 2.50D L 2
9 82829 (008500- ) Clamp 3
10 14432 (008500- ) Clamp-Wormdrive, 1.81- 2.75D 1
11 764126 (008500- ) Bracket Weldt 2
12 764129 (008500- )  Strip, Rubber, Long 2
13 764139 (008500- )  Strip, Rubber, Short 4
14 1007707 (008500- ) Hose .25.ID 1
15 1012161 (008500- ) Hose, Fuel, .31id 39.0I 1
v 16 1047133 (008500- )  Separator, Fltr [Cat] (Comes with the engine) 1
A 9004937 (008500- ) Element, Fltr [Cat 08] (Comes with the engine) 1
17 1011992 (008500- ) Plate, Mtg, Fuel Filter 1
18 1012159 (008500- )  Fitting, Brs, E90, Bm05/Pm04 2
19 1012160 (008500- ) Hose, Fuel, .31id 24.0I 1
20 06944 (008500- ) Screw, Hex, M6 X 1.0 X 25, 8.8 2
21 32490 (008500- ) Washer, Flat, 0.25 Std 2
22 08708 (008500- ) Nut, Hex, Lock, M 6 X 1.0, NI 2
23 1051103 (008500- )  Fitting, Stl, Str, Pf04/Sm08 2

Sentinel 331000 (11-09)




STANDARD PARTS

Fig. 18 - Engine Radiator and Hydraulic Cooler Group, NA (000000-008499)

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

2-36



STANDARD PARTS

354110
Fig. 18 - Engine Radiator and Hydraulic Cooler Group, NA (000000-008499)
Ref. Part No.

Serial Number Description Qty.

v 1 1018901

A 2 1032822
770172
1018902

000000-008499
000000-008499
000000-008499
000000-008499

Radiator, Alm, 362mm

Cap, Radiator, 07psi

Fluid, Conditioner, Coolant, 160z (Mandatory)
Support, Radiator [Sentinel]

760565

000000-008499

Seal,Bulb

3

4

5 82661
6 764183
7

8

9

1007630
1007497

000000-008499
000000-008499
000000-008499
000000-008499

Isolator-Vibration .25-20
Fitting, Draincock, E90 PmO06
Hose, Radiator, Lower

Hose, Radiator, Upper

( ) 1

( ) 1

( ) 1

( ) 1

( ) 2

( ) 7

( ) 1

( ) 1

( ) 1

17400-18  (000000-008499 ) Fitting, Pipe, E90, Pm06/Pf06 1

10 47167 (000000-008499 ) Fitting, Brs, Str, Pm08/Pf06 1
11 32982 (000000-008499 ) Washer, Lock, Int, .25 4
12 1009526  (000000-008499 ) Fitting, Hyd, Brb 1
13 62595 (000000-008499 )  Molding, Trim, Pvc,.08-.11 07.7I 2
14 1018900  (000000-008499 ) Cooler, Hyd 1
15 762415 (000000-008499 )  Fitting, Hyd, Tee, Fm16/Om16/Fm16 2
16 766417 (000000-008499 ) Hose, Overflow, Radiator 1
17 10632-14  (000000-008499 ) Grommet, Rbr, 1.00id, F/ 1.4h, .12matl 1
18 14432 (000000-008499 ) Clamp, Hose, Wormdrive, 1.81-2.75D 4
19 766044 (000000-008499 )  Shroud, Radiator, Upper 1
20 766046 (000000-008499 )  Shroud, Radiator, L.H. 1
21 766042 (000000-008499 )  Shroud, Radiator, R.H. 1
22 766043 (000000-008499 )  Shroud, Radiator, Lower 1
23 764025 (000000-008499 )  Seal, Bulb, Str, 0.58 .06-.09Grip108.0L 1
24 768896 (000000-008499 ) Bracket, Coolant Overflow 1
25 768897 (000000-008499 )  Tank, Hyd, 2.5 Qt Vol 1
26 32815 (000000-008499 ) Tie, Cable, Nyl, 28.51 .50w 8.0 Max D 1
27 69234 (000000-008499 ) Clamp, Cable, Stl, 1.00d X 0.62w, 1h 1
28 06944 (000000-008499 )  Screw, Hex, M06 X 1.0 X 25, 8.8 1
29 32483 (000000-008499 ) Washer, FIt, .25 Sae 1
30 08708 (000000-008499 )  Nut, Hex, Lock, M06 X 1.0, NI 1
31 76570 (000000-008499 ) Screw Hex M08 4
32 32491 (000000-008499 ) Washer Flt .31 4
33 08709 (000000-008499 )  Nut, Hex Lock M08 4
34 51305 (000000-008499 ) Fitting, Draincock, .25npt 90 1
35 16931 (000000-008499 )  Screw, Hex, M8 X 1.25 X 20, 8.8 4
36 32490 (000000-008499 ) Washer, Flat, 0.25 Std 12
37 08709 (000000-008499 )  Nut, Hex, Lock, M8 X 1.25, NI 4
38 19312 (000000-008499 )  Nut, Hex, Std, .25-20 4

Sentinel 331000 (9-08) 2-37




STANDARD PARTS

Fig. 19 - Engine Radiator and Hydraulic Cooler Group, Turbo (000000-008499)

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

2-38



STANDARD PARTS

354111
Fig. 19 - Engine Radiator and Hydraulic Cooler Group, Turbo (000000-008499)
Ref. Part No.

Serial Number Description Qty.

v 1 1018903
A 2 1032822

000000-008499
000000-008499

Radiator, Turbo [Sentinel]
Cap, Radiator, 07psi

( ) 1

( ) 1

770172 (000000-008499 ) Fluid, Conditioner, Coolant, 160z (Mandatory) 1

3 1018904 (000000-008499 ) Cooler, Hyd, Turbo 1
4 1018905 (000000-008499 ) Cooler, Air, Turbo [Sentinel] 1
5 1018906 (000000-008499 ) Shroud, Radiator, Turbo [Sentinel] 1
6 764025 (000000-008499 ) Seal, Bulb, Str, 0.58 .06-.09Grip108.0L 1
7 82661 (000000-008499 ) Isolator, Vib, Ring, 1.0DD .25 6
8 762415 (000000-008499 ) Fitting, Hyd, Tee, Fm16/Om16/Fm16 1
9 762481 (000000-008499 ) Fitting, Hyd, Str, Om16/Fm16 1
10 771073 (000000-008499 ) Tube, Hyd, Inlet, Cooler 1
11 1008308 (000000-008499 ) Hose, Radiator, Lower, Turbo 1
12 22297 (000000-008499 ) Clamp, Hose, Wormdrive, 1.56-2.50D 4
13 1008317 (000000-008499 ) Hose, Radiator, Upper, Turbo 1
14 764183 (000000-008499 ) Fitting, Draincock, E90 Pm06 1
15 17400-18 (000000-008499 ) Fitting, Pipe, E90, Pm06/Pf06 1
16 47167 (000000-008499 ) Fitting, Brs, Str, PmO08/Pf06 1
17 1009526 (000000-008499 ) Fitting, Hyd, Brb 1
18 1008806 (000000-008499 ) Shroud, Radiator 1
19 1008784 (000000-008499 ) Shroud, Radiator 1
20 1008809 (000000-008499 ) Shroud, Radiator 1
21 1008816 (000000-008499 ) Shroud WiIdt, Radiator 1
22 760565 (000000-008499 ) Seal, Bulb,Str, 0.75d .13grip 178.0l 1
23 10632-14 (000000-008499 ) Grommet, Rbr, 1.00id, F/ 1.4h, .12mail 1
24 62595 (000000-008499 ) Molding, Trim, Pvc,.08-.11 07.7L 1
25 39277 (000000-008499 ) Screw, Hex, M8 X 1.25 X 25, 8.8 12
26 32491 (000000-008499 ) Washer, Flat, 0.31 Std 24
27 08709 (000000-008499 ) Nut, Hex, Lock, M8 X 1.25, NI 10
28 311331 (000000-008499 ) Clamp, S.S., Spring & Screw, 65-75 Mm 2
29 1008303 (000000-008499 ) Sleeve, Connector 1
30 1007761 (000000-008499 ) Tube, Lower 1
31 1008302 (000000-008499 ) Sleeve, Connector 1
32 1009503 (000000-008499 ) Clamp, Hose, Spring, 50-60Mm 2
33 1007742 (000000-008499 ) Bracket, Eng 1
34 766417 (000000-008499 ) Hose, Overflow, Radiator 2
35 76570 (000000-008499 ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
36 310667 (000000-008499 ) Clamp, S.S., Spring & Screw, 80-90 Mm 4
37 769208 (000000-008499 ) Hose, Turbo, 3.0 Dia 2
38 83584 (000000-008499 ) Clamp, Hose, Wormdrive, 1.31-3.25D 1
39 1007776 (000000-008499 ) Tube, Upper 1
40 768897 (000000-008499 ) Tank, Coolant, 06.0 04.5 06.9deep 2.5 Qt 1
41 1008130 (000000-008499 ) Bracket, Tank, Coolant 1
42 32815 (000000-008499 ) Tie, Cable, Nyl, 28.51 .50w 8.0 Max D 1
43 51305 (000000-008499 ) Fitting, Draincock, E9O, .25npt 1

Sentinel 331000 (9-08)




STANDARD PARTS

)

Fig. 20 - Engine Radiator and Hydraulic Cooler Group, Turbo (008500-

Sentinel 331000 (11-09)
Home §| Find... § Go To.. n n

2-40



STANDARD PARTS

354111

Fig. 20 - Engine Radiator and Hydraulic Cooler Group, Turbo (008500- )

Ref. Part No. Serial Number Description Qty.
v 1 1018903 (008500- )  Radiator, Turbo [Sentinel] 1
A 2 1032822 (008500- ) Cap, Radiator, 07psi 1

770172 (008500- ) Fluid, Conditioner, Coolant, 160z (Mandatory) 1

3 1018904 (008500- ) Cooler, Hyd, Turbo 1

4 1018905 (008500- ) Cooler, Air, Turbo [Sentinel] 1

5 1018906 (008500- ) Shroud, Radiator, Turbo [Sentinel] 1

6 764025 (008500- ) Seal, Bulb, Str, 0.58 .06-.09Grip108.0L 1

7 82661 (008500- ) Isolator, Vib, Ring, 1.0DD .25 6

8 762415 (008500- )  Fitting, Hyd, Tee, Fm16/Om16/Fm16 1

9 762481 (008500- )  Fitting, Hyd, Str, Om16/Fm16 1

10 771073 (008500- )  Tube, Hyd, Inlet, Cooler 1

11 1008308 (008500- ) Hose, Radiator, Lower, Turbo 1

12 22297 (008500- )  Clamp, Hose, Wormdrive, 1.56-2.50D 4

13 1008317 (008500- ) Hose, Radiator, Upper, Turbo 1

14 764183 (008500- )  Fitting, Draincock, E90 Pm06 1

15 17400-18  (008500- ) Fitting, Pipe, E90, Pm06/Pf06 1

16 47167 (008500~ )  Fitting, Brs, Str, Pm08/Pf06 1

17 1009526 (008500- ) Fitting, Hyd, Brb 1

18 1008806 (008500- ) Shroud, Radiator 1

19 1008784 (008500- ) Shroud, Radiator 1

20 1008809 (008500- ) Shroud, Radiator 1

21 1008816 (008500- ) Shroud WIdt, Radiator 1

22 760565 (008500- ) Seal, Bulb,Str, 0.75d .13grip 178.0l 1

23 10632-14  (008500- ) Grommet, Rbr, 1.00id, F/ 1.4h, .12mail 1

24 62595 (008500- ) Molding, Trim, Pvc,.08-.11 07.7L 1

25 39277 (008500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 12

26 32491 (008500- ) Washer, Flat, 0.31 Std 24

27 08709 (008500- ) Nut, Hex, Lock, M8 X 1.25, NI 10

28 1051521 (008500- )  Clamp, Spring & Screw, 65-75Mm, Ss 2

29 1045982 (008500- ) Hose, 2.00id X 2.38d [Sentinel 08] 1

30 1045950 (008500- )  Tube, Air, Chrgr, Lower [Sentinel 08] 1

31 1008302 (008500- )  Sleeve, Connector 1

32 1051366 (008500- )  Clamp, Spring & Screw, 55-65Ms, Ss 2

33 1007742 (008500- ) Bracket, Eng 1

34 766417 (008500- ) Hose, Overflow, Radiator 2

35 76570 (008500- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2

36 1051522 (008500- )  Clamp, Spring & Screw, 75-85Mm, Ss 4

37 769208 (008500- ) Hose, Turbo, 3.0 Dia 2

38 83584 (008500- ) Clamp, Hose, Wormdrive, 1.31-3.25D 1

39 1007776 (008500- ) Tube, Upper 1

40 768897 (008500- ) Tank, Coolant, 06.0 04.5 06.9deep 2.5 Qt 1

41 1008130 (008500- )  Bracket, Tank, Coolant 1

42 32815 (008500- ) Tie, Cable, Nyl, 28.51 .50w 8.0 Max D 1

43 51305 (008500- )  Fitting, Draincock, E9O, .25npt 1

44 1046317 (008500- ) Bracket, Pipe, Air, Chrgr [Sentinel 08] 1

45 05881 (008500- ) Clamp, Muffler, 2.00d 1

46 06961 (008500- ) Screw, Hex, M10 X 1.50 X 20, 8.8 1

47 32492 (008500- ) Washer, Flat, 0.38, Std 1

Sentinel 331000 (11-09)




STANDARD PARTS

Fig. 21 - Engine Muffler Group, NA (000000-008499)

Sentinel 331000 (11-09)
Home §| Find... § Go To.. n n

2-42



STANDARD PARTS

354112

Fig. 21 - Engine Muffler Group, NA (000000-008499)

Ref. Part No. Serial Number Description Qty.
1 764077 (000000-008499 ) Muffler 1
2 764082 (000000-008499 ) Clamp, 2.5 Muffler 2
3 761824 (000000-008499 ) Flange, Exhaust 1
4 1007081 (000000-008499 ) Bracket Widt, Muffler 1
5 764085 (000000-008499 ) Clamp,Muf 6-8 In 1
6 764098 (000000-008499 )  Spring,Exhaust 5
7 761826 (000000-008499 ) Ring, Seal 1
8 1007770 (000000-008499 ) Tube WiIdt, Exhaust 1
9 764120 (000000-008499 ) Rain Cap, Exhaust 1

10 764123 (000000-008499 ) Tube, 2.5x6L 1
11 39279 (000000-008499 ) Screw, Hex, M8 X 1.25 X 70, 8.8 3
12 763042 (000000-008499 ) Washer, Belleville, M10 5
13 39311 (000000-008499 )  Nut, Hex, Std, M08 X 1.25 6
14 50902 (000000-008499 )  Nut, Hex, Lock, .38-16, NI 2
15 16931 (000000-008499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
16 32491 (000000-008499 ) Washer, Flat, 0.31 Std 2
17 761825 (000000-008499 ) Elbow, Exhaust, Eng 1
18 764790 (000000-008499 ) Gasket 1
Sentinel 331000 (11-09) 2-43




STANDARD PARTS

Fig. 22 - Engine Muffler Group, Turbo (000000-008499)

AN L\' ,/
\\Q Q d
2-44 Sentinel 331000 (9-08)
Home §§ Find... § Go To.. nn




STANDARD PARTS

354113

Fig. 22 - Engine Muffler Group, Turbo (000000-008499)

Ref. Part No. Serial Number Description Qty.
1 764077 (000000-008499 ) Muffler 1
2 764082 (000000-008499 ) Clamp, 2.5 Muffler 2
3 761824 (000000-008499 ) Flange, Exhaust 1
4 372230 (000000-008499 ) Fitting, Ebow, Exhaust 1
5 1008028 (000000-008499 ) Tube WiIdt, Exhaust, 2.5 Od 1
6 1008101 (000000-008499 ) Bracket, Widt, Turbo 1
7 1008018 (000000-008499 ) Bracket Widt, Exhaust 1
8 1007833 (000000-008499 ) Tailpipe, Exhaust 1
9 764085 (000000-008499 ) Clamp, Muf 6-8 In 2
10 764098 (000000-008499 )  Spring, Exhaust 7
11 761826 (000000-008499 ) Ring, Seal 1
12 764120 (000000-008499 ) Rain Cap, Exhaust 1
13 03192 (000000-008499 ) Screw, Hex, M10 X 1.5 X 30, 8.8 5
14 32492 (000000-008499 ) Washer, Flat, 0.38 Std 5
15 39277 (000000-008499 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
16 32491 (000000-008499 ) Washer, Flat, 0.31 Std 2
17 39279 (000000-008499 ) Screw, Hex, M8 X 1.25 X 70, 8.8 3
18 763042 (000000-008499 ) Washer, Belleville, M10 7
19 39311 (000000-008499 )  Nut, Hex, Std, M08 X 1.25 6

20 50902 (000000-008499 )  Nut, Hex, Lock, .38-16, NI 4

Sentinel 331000 (9-08) 2-45




STANDARD PARTS

)

6L \\ﬂnmv
) [EAEN
y/A l\ Y

Fig. 23 - Engine Muffler Group, Turbo (008500-

a@
.?;ﬂMﬂA NV %

1 4
Q

Sentinel 331000 (9-08)
Home §| Find... § Go To..

2-46



STANDARD PARTS

354113

Fig. 23 - Engine Muffler Group, Turbo (008500~ )

Ref. Part No. Serial Number Description Qty.
1 764077 (008500- ) Muffler 1
2 764082 (008500~ ) Clamp, 2.5 Muffler 2
3 761824 (008500~ )  Flange, Exhaust 1
4 1045977 (008500- ) Tube WiIdt, Exhaust [Sentinel 08] 1
5 1047685 (008500- )  Bracket Widt, Exhaust [Sentinel 08] 1
6 1007833  (008500- ) Tailpipe, Exhaust 1
7 764085 (008500~ ) Clamp, Muf 6-8 In 1
8 764098 (008500~ ) Spring, Exhaust 5
9 761826 (008500~ ) Ring, Seal 1

10 764120 (008500~ ) Rain Cap, Exhaust 1
11 39277 (008500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
12 32491 (008500- ) Washer, Flat, 0.31 Std 2
13 39279 (008500- ) Screw, Hex, M8 X 1.25 X 70, 8.8 3
14 763042 (008500- )  Washer, Belleville, M10 5
15 39311 (008500- ) Nut, Hex, Std, M08 X 1.25 6
16 50902 (008500- ) Nut, Hex, Lock, .38-16, NI 2
Sentinel 331000 (9-08) 2-47




STANDARD PARTS

Fig. 24 - Engine Air Cleaner Group, NA (000000-008499)

3 ) 0 _
2-48 Sentinel 331000 (9-08)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354114
Fig. 24 - Engine Air Cleaner Group, NA (000000-008499)

Ref. Part No. Serial Number Description Qty.
v 1 764027 (000000-008499 ) Air Cleaner 1
A 2 764131 (000000-008499 ) Filter Element,Air Donaldson 1
A 3 60933 (000000-008499 ) Element, Filter Safety 1
A 4 761830 (000000-008499 ) Aspirator,Air Cleaner 1
5 1007637 (000000-008499 ) Hose, Mold, Intake, Air, [N/A] 1
6 1007233 (000000-008499 ) Tube, Air-Cinr 1
7 1007217 (000000-008499 ) Bracket WiIdt, Air-Clnr 1
8 311437 (000000-008499 ) Clamp, Spring And Screw, 85-95 Mm, Ss 2
9 24976 (000000-008499 ) Ftg-Brs E45 Pm02/Pf02 1
10 768567 (000000-008499 ) Switch, Vacuum Indicator 1
11 76321 (000000-008499 ) Strap, Band, Mtg, Air Flir, 6.5d 2
12 17188 (000000-008499 ) Clamp, Wormdrive, 1.62-3.50D 3
13 766405 (000000-008499 ) Intake, Air, 90 1
14 764291 (000000-008499 ) Hose, Str, Filter, Air 1
15 1007983 (000000-008499 ) Bracket WIdt, Air Intake 1
16 76570 (000000-008499 ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
17 32490 (000000-008499 ) Washer, Flat, 0.25 Std 2
18 08709 (000000-008499 ) Nut, Hex, Lock, M8 X 1.25, NI 2

Sentinel 331000 (9-08)




STANDARD PARTS

Fig. 25 - Engine Air Cleaner Group, Turbo (000000-008499)

28
2-50 Sentinel 331000 (9-08)
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 25 - Engine Air Cleaner Group, Turbo (000000-008499)

354115

Ref. Part No. Serial Number Description Qty.

v 1 764168 (000000-008499 ) Air Cleaner, 8 inch 1

A 2 764190 (000000-008499 ) Element, 8 inch Air Cleaner 1

A 3 764191 (000000-008499 ) Element, Safety 1

4 764182 (000000-008499 ) Clamp, 8 inch Air Cleaner 2

5 1008733 (000000-008499 ) Bracket WIdt, Air-Clnr 1

6 763072 (000000-008499 ) Washer, Flat, M10, Fender [Din9021] 3

7 1007670 (000000-008499 ) Hose, Reducer, Air-Clnr 1

8 311690 (000000-008499 ) Clamp, S.s. Spring&screw 110mm 1

9 24976 (000000-008499 ) Ftg-Brs E45 Pm02/Pf02 1

10 768568 (000000-008499 ) Switch, Vacuum Indicator 1

11 23498 (000000-008499 ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 2

12 1030628 (000000-008499 ) Tube, Intake, Air-Clnr 1

13 766406 (000000-008499 ) Elbow, Air Scoop 1

14 68567 (000000-008499 ) Rivet, Blind, .188DX0.53X.62D, Alm 11

15 16931 (000000-008499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 4

16 32491 (000000-008499 ) Washer, Flat, 0.31 Std 8

17 08709 (000000-008499 ) Nut, Hex, Lock, M8 X 1.25, NI 4

18 1009908 (000000-008499 ) Plate, Intake, Air 1

19 1011587 (000000-008499 ) Bracket, Intake, Turbo 1

20 365353 (000000-008499 ) Seal, Bulb, 90, 1.33 .06-.09Grip 08.3L 1

21 1031615 (000000-008499 ) Seal, Afmkt, Bulb, Str, .75d F/07ga 02ft 1

22 57534 (000000-008499 ) Seal, Bulb, 90, 1.33 .06-.09Grip 19.5L 1

23 364837 (000000-008499 ) Seal, Bulb, Str,0.58D .06-.09Grip 04.0L 2

24 1010146 (000000-008499 ) Duct WIdt, Intake, Air 1

25 06963 (000000-008499 ) Screw, Hex, M10 X 1.5 X 60, 8.8 3

26 1007936 (000000-008499 ) Tube, Intake, Turbo 1

27 1007930 (000000-008499 ) Elbow, Turbo 1

28 1051522 (000000-008499 ) Clamp, Spring & Screw, 75-85Mm, Ss 3

29 1008543 (000000-008499 ) Shield WIdt, Heat 1

30 1010364 (000000-008499 ) Insulation, Thermal 1
Sentinel 331000 (11-09) 2-51




STANDARD PARTS
Fig. 26 - Engine Air Cleaner Group, Turbo (008500- )

13

2-52 Sentinel 331000 (9-08)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354115

Fig. 26 - Engine Air Cleaner Group, Turbo (008500~ )
Ref. Part No. Serial Number Description Qty.
v 1 764168 (008500- )  Air Cleaner, 8 inch 1
A 2 764190 (008500- ) Element, 8 inch Air Cleaner 1
A 3 764191 (008500- ) Element, Safety 1
4 764182 (008500- )  Clamp, 8 inch Air Cleaner 2
5 1007217 (008500- )  Bracket Widt, Air-Clinr 1
6 1051522 (008500- )  Clamp, Spring & Screw, 75-85Mm, Ss 1
7 1007670 (008500- ) Hose, Reducer, Air-Clnr 1
8 311690 (008500- ) Clamp, S.s. Spring&screw 110mm 1
9 24976 (008500- ) Ftg-Brs E45 Pm02/Pf02 1
10 768568 (008500- ) Switch, Vacuum Indicator 1
11 23498 (008500- )  Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 3
12 1045986 (008500- ) Tube, Intake, Air-Cinr [Sentinel 08] 1
13 766406 (008500- )  Elbow, Air Scoop 1
14 1048150 (008500- ) Hose, Intake, 3.75id .25w 5.0l 1
15 76570 (008500- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
16 32490 (008500- )  Washer, Flat, 0.25, Std 12
17 08709 (008500- ) Nut, Hex, Lock, M8 X 1.25, NI 8
18 1048156 (008500- )  Bracket, Air-Intk 1
19 06963 (008500- ) Screw, Hex, M10 X 1.5 X 60, 8.8 3
20 763072 (008500- ) Washer, Flat, M10, Fender [Din9021] 3
21 39277 (008500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
Sentinel 331000 (11-09) 2-53




STANDARD PARTS

Fig. 27 - Engine Battery and Cables Group

3—>

Sentinel 331000 (12-03)
Home §| Find... § Go To.. n n

2-54



STANDARD PARTS

354116
Fig. 27 - Engine Battery and Cables Group

Ref. Part No. Serial Number Description Qty.
1 310580 (000000- ) Battery, 12V, Cc Amps:1000 Wet 1
2 766015 (000000- ) Battery Box, Poly 1
3 766015 (000000- ) Battery Box, Poly 1
4 766014 (000000- ) Support Widt 1
5 762555 (000000- ) Wire 1
6 762557 (000000- ) Wire Assy, 36.0 Lg, 4 Ga, Blk 1
7 762556 (000000- ) Wire Assy, 02ga 48.01 Blk .41h/.41h 2
8 762554 (000000- ) Wire Assy, 02ga 48.0l Red 1

Sentinel 331000 (12-03)




STANDARD PARTS

Fig. 28 - Conveyor and Covers Group

\
N\
Not included / X

in conveyor R
Assembly AR .
— N 'y
N\ g

\
\ 33 36—a /

~N

/
e
2-56 Sentinel 331000 (9-07)
Home §§ Find... § Go To.. n



STANDARD PARTS

Fig. 28 - Conveyor and Covers Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

354127

Ref. Part No. Serial Number Description Qty.
1 1006691 (000000- ) Panel Widt, Side, Rh 1
2 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 8
3 32486 (000000- ) Washer, Flat, 0.50 Sae 8
4 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
5 1006617 (000000- ) Panel Widt, Side, Lh 1
6 760798 (000000- ) Trough Widt, Conveyor 1
7 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 50
8 32491 (000000- ) Wasbher, Flat, 0.31 Std 55
9 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 36

10 1006225 (000000- ) Plate WIdt, Back, Conveyor 1
11 1006175 (000000- ) Plate, Wear 1
12 1006108 (000000- ) Wrap, Conveyor, Upper 1
13 1006103 (000000- ) Panel, Rear, Lower 1
14 1006554 (000000- ) Panel Widt, Rear, Upper 1
15 760883 (000000- )  Strip, Backup 2
16 760884 (000000- ) Strip, Backup 1
17 760882 (000000- )  Skirt, Side, Conveyor 2
18 760897 (000000- ) Skirt, Lip, Conveyor 1
19 760896 (000000- )  Strip, Retainer 1
20 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 9
21 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 9
22 760837 (000000- ) Skirt, Deflector, Side 2
23 760838 (000000- )  Retainer, Skirt, Conveyor 2
24 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 4
25 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
26 32822 (000000- ) Handle 2
27 760721 (000000- ) Plate, Cover, Lubrication 2
28 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 14
29 32490 (000000- ) Wasbher, Flat, 0.25 Std 6
30 381981 (000000- ) Handle, Container, Rear 1
31 41732 (000000- ) Rivet, Blind, .188d X 0.45 X .38d, Stl 3
32 761148 (000000- )  Strip, Seal 1
33 761153 (000000- ) Strip, Seal 1
34 760785 (000000- ) Seal, Bulb, Str, 0.58d .06-.09grip 54.0I 2
35 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 20
36 763041 (000000- ) Washer, Belleville, MO8 6
37 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 2
Sentinel 331000 (6-06) 2-57




STANDARD PARTS

Fig. 29 - Conveyor Drive Group

Not included
in conveyor
Assembly

2-58 Sentinel 331000 (11-09)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 29 - Conveyor Drive Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

354128

Ref. Part No. Serial Number Description Qty.
1 1005936 (000000- ) Bar, Retainer 2
2 11516 (000000- ) Pin, Roll, .250 D X 1.75l, .250/.256 4
3 28270 (000000- ) Pin, Roll, .187 D X 0.75I, .187/.192 18
4 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
5 32486 (000000- ) Washer, Flat, 0.50 Sae 8
6 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
7 1006031 (000000- ) Plate, Brg 1
8 1017496 (000000- ) Housing, Brg 1
9 1005312 (000000- ) Bearing, Ball, 50mm 2
v 10 1005309 (000000- ) Shaft, Upper 1
A 1009396 (000000- ) Screw, Set, M12 X 1.75 X 12, Soc 1
11 1008020 (000000- ) Ring, Retaining, Ext, 50mm 1
12 1005888 (000000- ) Plate, Motor 1
13 18141 (000000- ) Pin, Roll, .180 D X 0.50l, .187/.192 2
14 26927 (000000- )  Fitting, Pipe, Str, Pm02/Pm02 02.0l,Blk 1
15 11848 (000000- )  Fitting, Pipe, Cplg, Pf02 Full Black 1
16 50270 (000000- ) Fitting, Grease, Str Pm02 . L 1
17 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
18 1005242 (000000- ) Hub, Sprkt 1
19 1008021 (000000- ) Seal 1
20 1009396 (000000- ) Screw, Set, M12 X 1.75 X 12, Soc 2
21 1008022 (000000- ) Key, Rt, 14Mm X 09Mm X 50Mm L 4
v 22 1006010 (000000- ) Coupling Assy, Conveyor 2
A 1034499 (000000- ) Disc Kit, Cplg 1
A 9003028 (000000- ) Bolt Kit, Cplg 1
A 23 1009396 (000000- ) Screw, Set, M12 X 1.75 X 12, Soc 2
24 1006013 (000000- ) Shaft, Cen 1
25 1006391 (000000- ) Angle, Guide 2
26 16931 (000000- )  Screw, Hex, M8 X 1.25 X 20, 8.8 4
27 32491 (000000- ) Washer, Flat, 0.31 Std 4
v 28 761111 (000000- ) Bearing, Flange 1
A 29 765817 (000000- ) Cap, Bearing, Lower 1
30 06981 (000000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 3
31 765806 (000000- ) Spacer, Strap 4
32 765805 (000000- )  Strap, Retainer, Bearing Cup 2
33 771096 (000000- )  Fitting, Hyd, E90, Fm10/Ff10 1
34 42467 (000000- )  Screw, Hex, .38-16 X 2.00, Ss 2
35 1002939 (000000- )  Shaft, Lower 1
36 66612 (000000- ) Key, Sq, 0.50 X 2.00I 2
37 1005248 (000000- ) Hub, Sprkt 1
38 375642 (000000- )  Collar, Split, 2.00b 3.00d .69w, Stl 2
39 1005171 (000000-006881 )  Sprocket, 1.654P, 19 Tooth, 4.5B, 1.5W 2
39 1025192 (006882- )  Sprocket, 1.654p, 19tooth, 4.50b, Split 2
40 39285 (000000- )  Screw, Hex, M10 X 1.5 X 40, 8.8 12
41 41187 (000000- )  Washer, Belleville, .38 12

Sentinel 331000 (9-07)




STANDARD PARTS

Fig. 29 - Conveyor Drive Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

354128

Ref. Part No. Serial Number Description Qty.
42 1005175 (000000- ) Chain, 1.654 Pitch. 92P Long 1
1016719 (000000- ) Kit, Repair, Inside Attmnt 1
1016732 (000000- ) Kit, Repair, Outside Attmnt 1
1015444 (000000- )  Pin Kit, Connecting 1
v 43 771009 (000000-006702 ) Motor, Hyd, Gear, [In] 24.2 B 2750 1
A 762116 (000000-006702 ) Seal Kit 1
v 43 767180 (006703- ) Motor, Hyd, Gear, Int 19.2 2900 1
A 762116 (006703- ) Seal Kit 1
44 06970 (000000- ) Screw, Hex, M12 X 1.75 X 45, 8.8 4
45 15331 (000000- ) Washer, Flat, 0.62 Sae 8
46 762464 (000000- )  Fitting, Hyd, E90, Om10/Fm10 2
2-60 Sentinel 331000 (9-07)




STANDARD PARTS

Sentinel 331000 (3-05) 2-61
Home §| Find... § Go To..



STANDARD PARTS

Fig. 30 - Conveyor Idler Group

2—-62 Sentinel 331000 (9-07)
Home §| Find... § Go To.. n n




STANDARD PARTS

Fig. 30 - Conveyor Idler Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

354129

Ref. Part No. Serial Number Description Qty.
1 1005936 (000000- ) Bar, Retainer 2
2 11516 (000000- ) Pin, Roll, .250 D X 1.75l, .250/.256 4
3 28270 (000000- ) Pin, Roll, .187 D X 0.75I, .187/.192 18
4 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
5 32486 (000000- ) Washer, Flat, 0.50 Sae 8
6 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
7 1006031 (000000- ) Plate, Brg 1
8 1017496 (000000- ) Housing, Brg 1
9 1005312 (000000- ) Bearing, Ball, 50mm 2

10 1006852 (000000- ) Shaft, Stub 1
11 1008020 (000000- ) Ring, Retaining, Ext, 50mm 1
12 26927 (000000- )  Fitting, Pipe, Str, Pm02/Pm02 02.0l,Blk 1
13 11848 (000000- )  Fitting, Pipe, Cplg, Pf02 Full Black 1
14 50270 (000000- ) Fitting, Grease, Str Pm02 . L 1
15 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 4
16 1007315 (000000- ) Plate, Cover 1
17 41345 (000000- ) Screw, Hex, M12 X 1.75 X 25, 8.8 4
18 32486 (000000- ) Washer, Flat, 0.50 Sae 4
19 1005242 (000000- ) Hub, Sprkt 1
20 1008021 (000000- ) Seal 1
21 1008022 (000000- ) Key, Rt, 14MmX09 2
22 1009396 (000000- ) Screw, Set, M12 X 1.75 X 12, Soc 2
23 1005171 (000000-006881 ) Sprocket, 1.654P, 19 Tooth, 4.5B, 1.5W 1
23 1025192 (006882- ) Sprocket, 1.654p, 19tooth, 4.50b, Split 1
24 39284 (000000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 12
25 41187 (000000- ) Washer, Belleville, .38 12
26 1006391 (000000- ) Angle, Guide 2
v 27 761111 (000000- ) Bearing, Flange 1
A 28 765817 (000000- ) Cap, Bearing, Lower 1
29 06981 (000000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 3
30 765806 (000000- )  Spacer, Strap 2
31 765805 (000000- )  Strap, Retainer, Bearing Cup 1
32 32485 (000000- )  Washer, Flat, .38 Sae 2
33 45290 (000000- ) Screw, Flt, .38-16X2.00, Al 2
34 1005248 (000000- ) Hub, Sprkt 1
35 375642 (000000- )  Collar, Split, 2.00b 3.00d .69w, Stl 2
36 1005173 (000000- ) Wheel, Traction 1
37 1005175 (000000- ) Chain, 1.654 Pitch. 92P Long 1
1016719 (000000- ) Kit, Repair, Inside Attmnt 1
1016732 (000000- ) Kit, Repair, Outside Attmnt 1
1015444 (000000- )  Pin Kit, Connecting 1
38 1005678 (000000- ) Angle, Paddle, Conveyor 13
39 1005719 (000000- )  Strip, Paddle, Conveyor 13
40 1005718 (000000- )  Strip, Retainer, Paddle 13
41 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 117
42 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 117
43 1005722 (000000- ) Spacer, Paddle 52
44 16930 (000000- ) Screw, Hex, M10 X 1.5 X 50, 8.8 52
45 08166 (000000- ) Nut, Hex, Stover, M10 X 1.5 52
Sentinel 331000 (6-06) 2-63




STANDARD PARTS

Fig. 30 - Conveyor Idler Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

354129

Ref. Part No. Serial Number Description Qty.
46 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
47 32491 (000000- ) Wasbher, Flat, 0.31 Std 4
48 77752 (000000- ) Screw, Hex, M16 X 2.0 X 70, 8.8, FI 1
49 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 1
50 15331 (000000- ) Washer, Flat, 0.62 Sae 4
2-64 Sentinel 331000 (6-06)




STANDARD PARTS

Sentinel 331000 (6-06) 2-65
Home §| Find... § Go To..



STANDARD PARTS

Fig. 31 - Conveyor Tension Group

\
-
-
S
24
7
|
)

=t
/fg

2-66 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354130

Fig. 31 - Conveyor Tension Group
NOTE: The Conveyor Assembly, Tennant Part Number 9002028, includes Fig. 28, Fig. 29, Fig. 30, and Fig. 31.

Ref. Part No. Serial Number Description Qty.
1 1005954 (000000- ) Frame WiIdt, Conveyor 1
2 1005925 (000000- ) Block Widt, Spring 2
3 11516 (000000- ) Pin, Roll, .250 D X 1.75l, .250/.256 8
4 1010423 (000000- ) Spring, Ure 4
5 1009951 (000000- ) Link 4
6 1007331 (000000- ) Block, Retainer 2
7 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 2
8 32486 (000000- )  Washer, Flat, 0.50 Sae 2
9 1005923 (000000- ) Spring, Cmpr 4

10 1006006 (000000- ) Plug 4
11 1040830 (000000- ) Cylinder, Hyd, 2.0b 11.3| 04.00strk 3000 2
12 1007105 (000000- ) Pin Widt, Clevis 2
13 87308 (000000- ) Screw, Hex, M6 X 1.0 X 12, 8.8 2
14 32483 (000000- ) Washer, Flat, 0.25 Sae 2
15 1023833 (000000- ) Plate Widt, Lift, Conveyor, Rh 1
16 1023835 (000000- ) Plate Widt, Lift, Conveyor, Lh 1
17 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 8
18 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
19 1007959 (000000- )  Fitting, Hyd, E90, Fm06/0Om04 4
20 762435 (000000- )  Fitting, Hyd, Tee, Om06/OmO06/Ff06 1
21 1005819 (000000- ) Angle, Guide 4
22 765845 (000000- )  Guide, Chain, Steel 4
23 763092 (000000- ) Rivet, Blind, .188d X 0.45 X .38d, Ss 32
24 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 12
25 32491 (000000- ) Wasbher, Flat, 0.31 Std 12
26 1019488 (000000- ) Plate, Deflector 2

Sentinel 331000 (9-08)




STANDARD PARTS

Fig. 32 - Conveyor Lift Group, Right

o = /////
P < %

2-68 Sentinel 331000 (9-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354131

Fig. 32 - Conveyor Lift Group, Right
Ref. Part No. Serial Number Description Qty.
v 9003311 (000000- )  Tower Kit, Conveyor, Lift, Rh, Repimt 1
AV 9003314 (000000- ) Tower Assy, Conveyor, Lift, Rh 1
AA 1 1006801 (000000- ) Support Widt, Conveyor 1
AA 2 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
AA 3 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 2
AA 4 1006629 (000000- ) Arm, Lift 1
AA 5 364587 (000000- ) Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz 5
AA 6 1007616 (000000- ) Pin Widt, Clevis 2
AA 7 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
AA 8 763040 (000000- ) Washer, Belleville, M06 2
AA 9 1006648 (000000- ) Link, Upper 1
AA 10 1006519 (000000- ) Shaft, Eccentric 1
AA 11 15331 (000000- ) Washer, Flat, 0.62 Sae 1
AA 12 33342 (000000- ) Nut, Hex, Lock, M16 X 2.0, NI 1
AA 13 760740 (000000- ) Bearing, Cam Roller 52x14x20 1
AA 14 1006888 (000000- ) Retainer, Roller 1
AA 15 32129 (000000- ) Screw, FIt, M8 X 1.25 X 20, 10.9 1
AA 16 1006843 (000000- ) Link WiIdt, Push 1
AA 17 1007764 (000000- ) Pin, Pivot 1
AA 18 09162 (000000- ) Screw, Set, M06 X 1.0 X 8, NI 4
AA 19 1006842 (000000- ) Rod-End, M16 X 2.0rh Male 16h 1
AA 20 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 2
AA 21 76438 (000000- ) Screw, Hex, M10 X 1.5 X 90, FI 1
AA 22 39312 (000000- ) Nut, Hex, Std, M10 X 1.5 1
AA 23 1006828 (000000- ) Roller, Guide 1
AA 24 1006556 (000000- ) Sleeve 1
AA 25 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
AA 26 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
AA 27 1007049 (000000- ) Roller, Guide 1
AA 28 1008644 (000000- ) Retainer, Roller 1
AA 29 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
AA 30 32491 (000000- )  Washer, Flat, 0.31 Std 1
A 31 1009447 (000000- ) Plate, Sppt 2
A 32 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
A 33 32486 (000000- )  Washer, Flat, 0.50 Sae 4
A 34 06981 (000000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 1
A 35 15331 (000000- ) Washer, Flat, 0.62 Sae 1
A 36 1007105 (000000- ) Pin Widt, Clevis 2
A 37 87308 (000000- ) Screw, Hex, M6 X 1.0 X 12, 8.8 2
A 38 763040 (000000- ) Washer, Belleville, M06 2
39 1040830 (000000- ) Cylinder, Hyd, 2.0b 11.31 04.00strk 3000 1
40 762427 (000000- ) Fitting, Hyd, E90, Om04/Fm04 1
41 771029 (000000- ) Fitting, Hyd, Tee, Om04/Fm04/Fm04 1
42 1008607 (000000- )  Stop, Down, Adj 1
43 222516 (000000- ) Sleeve, P/M, 0.496D 0.318B 0.31L 430Ss 2
44 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
45 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
46 760757 (000000- ) Rod, Thrd, Full, M12 X 1.8 03.5I 1
47 763061 (000000- )  Bumper, Engine Door 1
48 1009614 (000000- ) Bracket, Latch 1
Sentinel 331000 (9-08) 2-69




STANDARD PARTS

354131
Fig. 32 - Conveyor Lift Group, Right

Ref. Part No. Serial Number Description Qty.
49 1009653 (000000- ) Plate, Strike 1
50 32491 (000000- ) Wasbher, Flat, 0.31 Std 6
51 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 3
52 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 1

Sentinel 331000 (9-07)




STANDARD PARTS

Sentinel 331000 (9-07) 2-71
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 33 - Conveyor Lift Group, Left




STANDARD PARTS

Fig. 33 - Conveyor Lift Group, Left

354132

Ref. Part No. Serial Number Description Qty.
\% 9003312 (000000- )  Tower Kit, Conveyor, Lift, Lh, Repimt 1
AV 9003315 (000000- ) Tower Assy, Conveyor, Lift, Lh 1
AA 1 1006801 (000000- ) Support Widt, Conveyor 1
AA 2 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
AA 3 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 2
AA 4 1006629 (000000- ) Arm, Lift 1
AA 5 364587 (000000- ) Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz 5
AA 6 1007616 (000000- ) Pin Widt, Clevis 2
AA 7 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
AA 8 763040 (000000- ) Washer, Belleville, M06 2
AA 9 1006648 (000000- ) Link, Upper 1
AA 10 1006519 (000000- ) Shaft, Eccentric 1
AA 11 15331 (000000- ) Washer, Flat, 0.62 Sae 1
AA 12 33342 (000000- ) Nut, Hex, Lock, M16 X 2.0, NI 1
AA 13 760740 (000000- ) Bearing, Cam Roller 52x14x20 1
AA 14 1006888 (000000- ) Retainer, Roller 1
AA 15 32129 (000000- ) Screw, FIt, M8 X 1.25 X 20, 10.9 1
AA 16 1006843 (000000- ) Link WiIdt, Push 1
AA 17 1007764 (000000- ) Pin, Pivot 1
AA 18 09162 (000000- ) Screw, Set, M06 X 1.0 X 8, NI 4
AA 19 1006842 (000000- ) Rod-End, M16 X 2.0rh Male 16h 1
AA 20 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 2
AA 21 76438 (000000- ) Screw, Hex, M10 X 1.5 X 90, FI 1
AA 22 39312 (000000- ) Nut, Hex, Std, M10 X 1.5 1
AA 23 1006828 (000000- ) Roller, Guide 1
AA 24 1006556 (000000- ) Sleeve 1
AA 25 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
AA 26 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
AA 27 1007049 (000000- ) Roller, Guide 1
AA 28 1008644 (000000- ) Retainer, Roller 1
AA 29 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
AA 30 32491 (000000- )  Washer, Flat, 0.31 Std 1
A 31 1009447 (000000- ) Plate, Sppt 2
A 32 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
A 33 32486 (000000- )  Washer, Flat, 0.50 Sae 4
A 34 06981 (000000- ) Screw, Hex, M16 X 2.0 X 40, 8.8 1
A 35 15331 (000000- ) Washer, Flat, 0.62 Sae 1
A 36 1007105 (000000- ) Pin Widt, Clevis 2
A 37 87308 (000000- ) Screw, Hex, M6 X 1.0 X 12, 8.8 2
A 38 763040 (000000- ) Washer, Belleville, M06 2
39 1040830 (000000- ) Cylinder, Hyd, 2.0b 11.31 04.00strk 3000 1
40 762427 (000000- ) Fitting, Hyd, E90, Om04/Fm04 1
41 771029 (000000- ) Fitting, Hyd, Tee, Om04/Fm04/Fm04 1
42 1008607 (000000- )  Stop, Down, Adj 1
43 222516 (000000- ) Sleeve, P/M, 0.496D 0.318B 0.31L 430Ss 2
44 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
45 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 6
46 760828 (000000- ) Rod, Thrd, 1 End, M12x1.75 07.9I 1
47 763061 (000000- )  Bumper, Engine Door 1
48 1009651 (000000- ) Bracket, Plate, Latch, Door, Lh 1
Sentinel 331000 (9-08) 2-73




STANDARD PARTS

Fig. 33 - Conveyor Lift Group, Left

354132

Ref. Part No. Serial Number Description Qty.
49 1009653 (000000- ) Plate, Strike 1
50 32491 (000000- ) Wasbher, Flat, 0.31 Std 6
51 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 3
52 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 1

Sentinel 331000 (9-07)



STANDARD PARTS

Sentinel 331000 (9-07) 2-75
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 34 - Hopper Group

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

2-76



STANDARD PARTS

354117
Fig. 34 - Hopper Group

Ref. Part No. Serial Number Description Qty.

v 9000071 Hopper Assy [Sentinel]

( ) 1
A 1 1009243 (000000- ) Hopper (Painted GM White) 1
A 2 1009327 (000000- ) Door, Hppr 1
3 1042226 (000000- ) Cylinder, Hyd, 1.5b 11.01 02.94strk 3000 1
4 1015530 (000000- ) Rivet, Blind, .156d X 1.00l X .31d, Alm 2
5 760598 (000000- ) Hook, Door Release 1
6 760586 (000000- ) Pin, Hydraulic Cylinder 1
7 760577 (000000- ) Bushing 1
8 765614 (000000- ) Pivot Widt, Hopper Right 1
9 760682 (000000- ) Pin, Hyd Cyl 2
10 765612 (000000- ) Pivot Widt, Hopper Left 1
11 1009254 (000000- ) Panel, Hppr, Skirt, Rh 1
12 1009237 (000000- ) Panel, Hppr, Lh 1
13 1009191 (000000- )  Cover, Line, Hyd 1
14 1049971 (000000- ) Alarm, Backup, 12-48Vdc 112Dba 1
15 760647 (000000- ) Bracket,Cable Mount 1
16 762035 (000000- ) Motor, Hyd Shaker W/End Ports (See Breakdowns) 1
17 760548 (000000- ) Beater Bar, Filter Bag 1
18 763244 (000000- ) Seal, Shaft 2
19 760543 (000000- ) Bushing, Rear Support 1
20 763278 (000000- ) Bearing, Sleeve 1
21 760523 (000000- ) Clamp, Gasket, Front 2
22 760504 (000000- ) Shutter, Vacuum 1
23 762426 (000000- ) Ftg-Hyd, Str 2
24 762437 (000000- ) Ftg-Hyd, E9Q0 1
25 61923 (000000- ) Alarm, Backup, Smart 1
26 367679 (000000- )  Thermostat Assembly,155 Deg 1
27 82733 (000000- ) Gasket, Fire Switch 1
28 760522 (000000- )  Gasket,Hopper Opening 1
29 760565 (000000- ) Gasket,Rear Hopper Door 1
30 770176 (000000- ) Switch, Snap Actn, 12vdc 15a No 1
31 763284 (000000- ) Bushing 2
32 763075 (000000- ) Rivet, Pop .156Dx.710x.312Dhd 30
33 760663 (000000- ) Cable, Hopper Door Hook 1
34 761417 (000000- ) Bar Flat, Rubber Hopper 1
35 47801 (000000- ) Ftg, Grease 2
36 19065 (000000- )  Washer FIt 08 18
37 761542 (000000- ) Angle, Switch 1
38 1009367 (000000- ) Plate, Mtg, License 1
39 46711 (000000- ) Light, Panl, 12vdc, Clr, 1.5d 1
Sentinel 331000 (11-09) 2-77




STANDARD PARTS

Fig. 35 - Hopper Filter Bags Group

Sentinel 331000 (9-07)
Home §| Find... § Go To.. n n

2-78



STANDARD PARTS

09190
Fig. 35 - Hopper Filter Bags Group

Ref. Part No. Serial Number Description Qty.
v 761505 (000000- )  Filter Bag Assy, Hopper 1
A 1 1041780 (000000- )  Filter, Bag [Sentinel] 1
A 2 760536 (000000- )  Separator, Filter Bag 10
A 3 760545 (000000- ) Rod WiIdt, Filter Bag 20
A 4 760535 (000000- ) Rack, Filter Bag 1
5 760529 (000000- )  Bracket, Filter Bag 2
6 760550 (000000- ) Bar, Stop, Filter Bag 3
7 1009199 (000000- )  Cover, Fltr, Bag 1
8 760532 (000000- ) Gasket 1
9 760540 (000000- ) Seal, Bulb, Str, 0.75d .19grip 204.0I 1
10 763075 (000000- ) Rivet, Blind, .156d X 0.71 X .31d 28

Sentinel 331000 (9-07)




STANDARD PARTS

Fig. 36 - Hopper Tilt Cylinders Group

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

2-80



STANDARD PARTS

Fig. 36 - Hopper Tilt Cylinders Group

351893

Ref. Part No. Serial Number Description Qty.
1 765450 (000000- ) Base, LIft, Lower 1
v 2 1029852 (000000- ) Cyl, Hyd, 2.5b, 27.3I, 17.7strk 3000 2
A 1035699 (000000- ) Seal Kit, Cyl, Hyd 1
A 1035701 (000000- ) Valve, Check, Cyl, Hyd 1
3 762435 (000000- ) Ftg-Hyd, Tee 1
4 762432 (000000- ) Ftg-Hyd, Elbow 2
5 760682 (000000- )  Pin Weldment, Safety Leg Lower 4
6 770176 (000000- ) Switch, Snap Actn, 12Vdc 15A No 1
7 762434 (000000- ) Ftg-Hyd, Tee 3
8 47801 (000000- ) Ftg, Grease 4
9 59965 (000000- ) Switch Assy, Roller-No 1
10 770025 (000000- )  Bracket, Switch 1
11 760447 (000000- ) Spring, Overload Switch 1
12 762443 (000000- ) Fitting, Hyd 1
Sentinel 331000 (9-07) 2-81




STANDARD PARTS

Fig. 37 - Hopper Support Cylinder Group

2-82 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n



STANDARD PARTS

Fig. 37 - Hopper Support Cylinder Group

351895

Ref. Part No. Serial Number Description Qty.
1 760673 (000000- ) Hopper Support, Upper W/Label 1
2 761524 (000000- )  Clip, Finger Clip, Metal 1
3 760691 (000000- ) Hopper Support, Lower 1
4 760660 (000000- ) Clip, Finger Clip 1
5 760554 (000000- ) Tie Rod, Hopper Support 2
6 760824 (000000- ) Pin W/Label 1
7 760695 (000000- ) Pin Weldment,Safety Leg Upper 1
8 47801 (000000- ) Ftg, Grease.25-28th Strt .63L 2
9 760679 (000000- )  Pin Weldment,Safety Leg Lower 1

10 760668 (000000- ) Bracket, Extended Pin 1

Sentinel 331000 (6-03)




STANDARD PARTS

Fig. 38 - Hopper Vacuum Fan Group

2-84 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n



STANDARD PARTS

351897

Fig. 38 - Hopper Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.

1 760562 (000000- ) Impeller, Intake 2

2 760560 (000000- ) Plate, Fan Housing 2

3 760566 (000000- ) Plate, Cover, Fan Housing 2

4 762032 (000000-007257 ) Motor, Hyd Vac Fan (See Breakdowns) 2

v 4 1036050 (007258- ) Motor, Hyd, Vacfan, 1.06 [Cid] 2
A 1036052 (007258- ) Seal Kit, Hyd, Motor 1
5 1009224 (000000- ) Guard, Motor 1

6 762468 (000000- ) Ftg-Hyd, Str 3

7 762432 (000000- ) Ftg-Hyd, E9QO 1

8 762469 (000000- ) Ftg-Hyd, E9Q0 1

9 762436 (000000- ) Ftg-Hyd, Tee 1

10 770154 (000000- ) Insulation, Acstc, Vacfan 1

Sentinel 331000 (9-07)




STANDARD PARTS

Fig. 39 - Cab Group, Front

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

2-86



STANDARD PARTS

354133
Fig. 39 - Cab Group, Front

Ref. Part No. Serial Number Description Qty.
1 1009821 (000000- ) Console, Steering 1
2 769617 (000000- ) Louver, Vent 6
3 372293 (000000- )  Bracket, Strike 2
4 769610 (000000- ) Adaptor, Arm, Wiper 1
5 761872 (000000- ) Adaptor 1

761738 (000000- ) Nozzle Kit, Spray, Windshield 1

6 769615 (000000- ) Arm, Wiper 1

7 769609 (000000- ) Blade, Wiper 1

8 769631 (000000- )  Filter, Air, Foam 2

9 769657 (000000- ) Filter, Air 1

10 769659 (000000- )  Cover, Filter, Assy 1
11 769601 (000000- ) Arm, Drive 1
12 769616 (000000- )  Pivot, Shaft, Wiper 1
13 761867 (000000- ) Motor, Ele, Wiper, 12vdc Deg 1
14 769071 (000000- )  Kit, Link, Connecting 1
15 769620 (000000- ) Clip, Window 3
16 769630 (000000- ) Pane, Glass, Windshield 1
17 372309 (000000- ) Screw, Fing, .31-16 X 1.75, Blk 2
18 372298 (000000- ) Screw, Fing, #10-16 X .75, Self Tap,Blk 10
19 372306 (000000- ) Grommet, 1.38h 2
20 372296 (000000- ) Catch, Strike, .44-14 X .75, G8 2
21 372295 (000000- ) Nut, Clinch, .44-14, G5 2
22 372303 (000000- ) Screw, Fing, M8 X 1.25 X 20mm, Blk 7
23 372311 (000000- ) Washer, Bevel, .334, .822, .109, .128 4
24 372307 (000000- ) Screw, Hex, M 6 X 1.00 X 20, 8.8 4
25 372297 (000000- ) Washer, 0.28b 0.620d .06 2
26 372308 (000000- ) Spacer, .125 X .25 X 2.00 1
27 372301 (000000- ) Label, Striping, Blk 1

Sentinel 331000 (3-05)




STANDARD PARTS

Fig. 40 - Cab Group, Rear

Sentinel 331000 (6-06)
Home §| Find... § Go To.. n n

2-88



STANDARD PARTS

354134
Fig. 40 - Cab Group, Rear

Ref. Part No. Serial Number Description Qty.
1 769643 (000000- ) Insulation, Acstc, Upper, Rh 1
2 769641 (000000- ) Insulation, Acstc, Rear, Rh 1
3 769642 (000000- ) Insulation, Acstc, Upper, Lh 1
4 769640 (000000- ) Insulation, Acstc, Rear, Lh 1
5 372302 (000000- ) Plug, Hole, 2.25 2
6 9001923 (000000-006917 ) Seatbelt Kit, Rh, Ci 2
7 9001924 (000000-006917 ) Seatbelt Kit, Lh, Ci 1
8 1028188 (006918- ) Seatbelt, Rh 1
9 1028021 (006918- ) Bracket, Seatbelt, Rh 1

10 16931 (006918- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
11 32490 (006918- ) Washer, Flat, 0.25 Std 8
12 08709 (006918- ) Nut, Hex, Lock, M8 X 1.25, NI 4
13 1028186 (006918- ) Seatbelt, Lh 1
14 1028112 (006918- ) Bracket, Seatbelt, Lh 1
15 372289 (000000- ) Cover, Lower, Lh 1
16 372290 (000000- ) Cover, Lower, Rh 1
17 372291 (000000- ) Cover, Upper, Lh 1
18 372292 (000000- ) Cover, Upper, Rh 1
19 35709 (000000- ) Screw, Hex, .38-16 X 3.50, 5 2
20 372304 (000000- ) Nut, Clinch, .38-16, G5 2
21 372303 (000000- ) Screw, FIng, M8 X 1.25 X 20mm, Blk 8

Sentinel 331000 (6-06)




STANDARD PARTS

Fig. 41 - Cab Door Mount and Covers Group

Sentinel 331000 (6-06)
Home §| Find... § Go To.. n n

2-90



STANDARD PARTS

354135

Fig. 41 - Cab Door Mount and Covers Group

Ref. Part No. Serial Number Description Qty.
1 372305 (000000- ) Nut, Dome, Hex, .38, Nyl, Blk 12
2 372299 (000000- ) Screw, Hex, .38-16 X 4.50, Ss 6
3 372310 (000000- ) Washer, 0.38b 0.62d .06, Nyl, White 12
4 372304 (000000- ) Nut, Clinch, .38-16, G5 6
5 769658 (000000- ) Cover, Heater, Lh 1
6 769619 (000000- ) Seal 1
7 09145 (000000- ) Screw, Pan,M6X 1.0 X 16, 4.8 4
8 769654 (000000- ) Mat, Floor, Lh 1
9 372294 (000000- ) Mat, Floor, Side, Rh 1

10 769618 (000000- ) Louver, Adj, Heat-A/C 2
11 372298 (000000- ) Screw, Fing, #10-16 X .75, Self Tap,Blk 4
12 769645 (000000- ) Insulation, Acstc 1
13 372300 (000000- ) Plub, Foam 4
14 768448 (000000- ) Support Widt, Seat, Passenger 1
15 768447 (000000- ) Support, Seat, Driver 1
16 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
17 763041 (000000- ) Washer, Belleville, M08 8

Sentinel 331000 (6-06)




STANDARD PARTS

Fig. 42 - Cab Door Group, Right

2-92 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n




STANDARD PARTS

Fig. 42 - Cab Door Group, Right

354136

Ref. Part No. Serial Number Description Qty.
v 372287 (000000- ) Door Assy, Rh 1
A 1 41620 (000000- ) Screw, Hex, .31-18 X 1.00, 8 2
A 2 372312 (000000- ) Nut, Clinch, .31-18, G8 2
A 3 372313 (000000- ) Nut, .25-20 1
A 4 372314 (000000- ) Washer, 0.31b 0.88d .06, Nyl, Blk 3
A 5 372315 (000000- ) Washer, 0.38b 0.88d .08 2
A 6 372316 (000000- ) Scrw, Trs, .25-20 X 1.00 1
A 7 372327 (000000- ) Pane, Wndw, Lower, Rh 1
A 8 372317 (000000- ) Screw, FIng, M6 X 1 X 20 1
A 9 372318 (000000- ) Bushing, 0.26b 0.50d, Nyl, White 1
A 10 372319 (000000- ) Grommet, Rbr, .500, .812, 1.062, .250 1
A 11 372320 (000000- ) Washer, 0.28b 1.00d .06 2
A 12 761914 (000000- ) Mirror, Convex 1
A 13 68445 (000000- ) Mirror, Convex, 08.0d 1
A 14 761915 (000000- ) Clamp, Dovetail 2
A 15 372321 (000000- ) Rivnut, Rnd, M8 X 1.25 5
A 16 761981 (000000- ) Seal 1
A 17 372322 (000000- ) Cover, Latch, Handle, Rh 1
A 18 372323 (000000- ) Lever, Release, Int, Rh 1
AV 19 372324 (000000- ) Handle, Door, Ext 1
AA 1016370 (000000- ) Key, Door, Cab [Sentinel] 1
A 20 769653 (000000- ) Bracket, Mtg, Mirror, 24.5” 1
A 21 372325 (000000- ) Door Widt, Rh 1
A 22 372326 (000000- ) Pane, Wndw, Slide, Rh 1

Sentinel 331000 (3-05)




STANDARD PARTS

Fig. 43 - Cab Door Group, Left

2-94 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354137
Fig. 43 - Cab Door Group, Left

Ref. Part No. Serial Number Description Qty.
v 372286 (000000- ) Door Assy, Lh 1
A 1 41620 (000000- ) Screw, Hex, .31-18 X 1.00, 8 2
A 2 372312 (000000- ) Nut, Clinch, .31-18, G8 2
A 3 372313 (000000- ) Nut, .25-20 1
A 4 372314 (000000- ) Washer, 0.31b 0.88d .06, Nyl, Bk 3
A 5 372315 (000000- ) Washer, 0.38b 0.88d .08 2
A 6 372316 (000000- ) Scrw, Trs, .25-20 X 1.00 1
A 7 372332 (000000- ) Pane, Wndw, Lower, Lh 1
A 8 372317 (000000- ) Screw, FIng, M6 X 1 X 20 1
A 9 372318 (000000- ) Bushing, 0.26b 0.50d, Nyl, White 1
A 10 372319 (000000- ) Grommet, Rbr, .500, .812, 1.062, .250 1
A 11 372320 (000000- ) Washer, 0.28b 1.00d .06 2
A 12 761914 (000000- ) Mirror, Convex 1
A 13 68445 (000000- ) Mirror, Convex, 08.0d 1
A 14 761915 (000000- ) Clamp, Dovetail 2
A 15 761981 (000000- ) Seal 1
A 16 372328 (000000- ) Cover, Latch, Handle, Lh 1
A 17 372329 (000000- ) Lever, Release, Int, Lh 1
AV 18 372324 (000000- ) Handle, Door, Ext 1
AA 1016370 (000000- ) Key, Door, Cab [Sentinel] 1
A 19 769653 (000000- ) Bracket, Mtg, Mirror, 24.5” 1
A 20 372330 (000000- ) Door Widt, Lh 1
A 21 372331 (000000- ) Pane, Wndw, Slide, Lh 1

Sentinel 331000 (3-05)




STANDARD PARTS

Fig. 44 - Cab Upper and Front Console Group

13
2-96 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354160
Fig. 44 - Cab Upper and Front Console Group

Ref. Part No. Serial Number Description Qty.
1 768430 (000000- ) Cover, Top 1
2 768431 (000000- ) Cover, Back 1
3 768425 (000000- ) Panel, Console, Upper, Switch 1
4 72970 (000000- ) Rivet, Plstc, .250d X 0.898 30
5 768443 (000000- ) Plate, Switch, Upper 1
6 762519 (000000- ) Bezel 2
7 762520 (000000- ) Bezel, Center 5
8 762522 (000000- ) Switch, Rocker, 28vdc 15a Spst On/Of 4
9 762523 (000000- ) Switch, Rocker, 28vdc 15a Dpst On/Of 1

10 761952 (000000- ) Ashtray, Side Mounting, Chr 1
11 761954 (000000- ) Lighter, Cigarette, 12Vdc 1
12 762525 (000000- ) Switch, Rocker, 250Vac 10A Dpdt On/Of/On 1
13 768453 (000000- ) Bracket, Cable, Throttle 1
14 762604 (000000- ) Controlbox, Pre-Heat 1
15 762547 (000000- ) Buzzer 1
16 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 5
17 19066 (000000- ) Washer, Flt, #10 2
18 08708 (000000- ) Nut, Hex, Lock, M 6 X 1.0, NI 5
19 31922 (000000- ) Flasher, Hd, 12vdc 25a, [10-57300] 1
20 768458 (000000- ) Lever, Throttle Contrl 1

Sentinel 331000 (6-03)




STANDARD PARTS

Fig. 45 - Cab Center Console and Seat Group

Sentinel 331000 (6-06)
Home §| Find... § Go To.. n n

2-98



STANDARD PARTS

354161
Fig. 45 - Cab Center Console and Seat Group

Ref. Part No. Serial Number Description Qty.
1 768493 (000000- ) Seat, Suspension, W/Connector 1
2 1057149 (000000- ) Seat, Std 1
2 765283 (000000- ) Kit, Seat, Suspension, Passenger 1
3 768432 (000000- ) Panel, Concole, Control, Center 1
4 769618 (000000- ) Louver, Adj, Heat-A/C 2
5 768492 (000000- ) Duct, Air 2
6 768595 (000000- ) Insulation, Acstc, Console 1
7 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/ 0.9h, .12matl 1
8 768446 (000000- ) Bezel, Switch 1
9 768601 (000000- ) Lamp, Warning 1

10 768596 (000000- ) Plug, Lamp, Black 1
11 768554 (000000- ) Lamp, Warning 1
12 762519 (000000- ) Bezel 2
13 768610 (000000- ) Kit, Switch 1
14 768609 (000000- ) Kit, Switch 1
15 768551 (000000- ) Lamp, Warning 1
16 768552 (000000- ) Lamp, Warning 1
17 72970 (000000- ) Rivet, Plstc, .250d X 0.898 8
18 01493 (000000- ) Button, Plug, 1.00H .03-.12 [Black Nyl] 4
19 10962 (000000- ) Diode, Bridge 12.0a 2
20 19065 (000000- ) Washer, Flat, #08 4
21 06928 (000000- ) Screw, Pan, M 4 X 0.7 X 20, 4.8 2
22 02850 (000000- ) Nut, Hex, Lock, M 4 X 0.7, NI 2
23 41142 (000000- ) Washer, Lock, Int-Ext, .38 1
24 32491 (000000- ) Washer, Flat, 0.31 Std 1
25 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
26 222290 (000000- ) Diode, Ele, Plug 10
27 57804 (000000- ) Relay, 12vdc, 40a, Spdt 10
28 762513 (000000- ) Fuse, 10 Amp 6
28 762514 (000000- ) Fuse, 15 Amp 7
28 762515 (000000- ) Fuse, 20 Amp 2
28 762583 (000000- ) Fuse, 25amp 1
28 762516 (000000- ) Fuse, 30 Amp 3
28 1009751 (000000- ) Fuse, 80a [Maxi] 1
29 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 5
30 32490 (000000- ) Washer, Flat, 0.25 Std 5
31 768434 (000000- ) Shroud, Instmt 1
32 768433 (000000- ) Bezel, Case, Instmt 1
33 763149 (000000- ) Screw, Pan, #06-?? X 0.38, F/Plstc PI 8
34 12271 (000000- ) Nut, U, MO6 X 1.0 8
35 768581 (000000- ) Circuitboard, Power Supply 1
36 768603 (000000- ) Support, Circuitboard 3
37 1008586 (000000- ) Cover, Panl, Fuse, Cab [Sentinel] 1
38 768451 (000000- ) Latch, Cover, Access 2
39 768580 (000000- ) Sensor Assy, Directional, Level 1
40 768449 (000000- ) Plate, Console, Hold-Down 1
41 1008297 (000000- ) Ciruitboard, Diode / Timer, Vario 1
42 10632 (000000- ) Grommet, Rbr, 0.89id, F/ 1.2h, .14matl 2

Sentinel 331000 (11-09)




STANDARD PARTS




STANDARD PARTS

Fig. 46 - Cab Lights, Visor, and Pedal Group

351982

Ref. Part No. Serial Number Description Qty.

1 769651 (000000- ) WIdt, Accelerator Pe 1

2 769652 (000000- ) Bracket, Accelerator 1

3 769656 (000000- ) Sun Visor 2

4 761881 (000000- ) Light, Signal, Amber 2

5 769607 (000000- ) Grommet, Turn Signal 2

6 35706 (000000- ) Bolt, .374-16X2.75 1

7 768570 (000000- ) Dome Light W/Map 12V 1

8 769626 (000000- ) Screw,.25-20X.75Blk 8

v 9 768550 (000000- ) Headlight, Assy 2
A 768607 (000000- ) Lamp #4 1
v 10 768591 (000000- ) Side Brush Light R.H. 1
A 768606 (000000- ) Bulb 1
11 56992 (000000- ) Button, Plug, 0.50h .03-.12 [Black Nyl] 1

v 12 768591 (000000- ) Side Brush Light L.H. 1
A 768606 (000000- ) Bulb 1

Sentinel 331000 (6-03)

2-101




STANDARD PARTS

Fig. 47 - Cab Heater Group

Sentinel 331000 (9-07)
Home §| Find... § Go To.. n n

2-102



STANDARD PARTS

354118
Fig. 47 - Cab Heater Group

Ref. Part No. Serial Number Description Qty.
1 769024 (000000- ) Coil, Heater 1
2 769039 (000000- ) Bracket, Coil 1
3 769040 (000000- ) Seal, Weatherstrip 2
4 761950 (000000- ) Valve, Water 1
5 769038 (000000- ) Hose, Heater 1
6 63810 (000000- ) Clamp, Wormdrive 6
7 769046 (000000- ) Hose, Heater 2
8 761946 (000000- ) Cable, Push-Pull 1
9 761927 (000000- ) CGabte;Retary-Contret— Control, Cable, Rotary 1

10 761924 (000000- ) Switch, Fan, 3-Speed 1
11 761926 (000000- ) Knob, Switch 2

Sentinel 331000 (6-03) 2-103



r1l
Line

r1l
Text Box
Control, Cable, Rotary


STANDARD PARTS

Fig. 48 - Cab Blower Assembly

////////////////////

/
/

//////////////W/

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

2-104



STANDARD PARTS

Fig. 48 - Cab Blower Assembly

352512

Ref. Part No. Serial Number Description Qty.
v 769036 (000000- ) Blower, Assy 1
A 1 769033 (000000- ) Housing, Blower 1
A 2 769032 (000000- ) Motor Assy, 12vdc, Blower, Lh 1
A 3 769031 (000000- ) Motor Assy, 12vdc, Blower, Rh 1
A 4 761936 (000000- ) Resistor, Block 2
Sentinel 331000 (6-06) 2-105




STANDARD PARTS

Fig. 49 - Electrical Instrument Panel Assembly

2-106 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n




STANDARD PARTS

352002
Fig. 49 - Electrical Instrument Panel Assembly

Ref. Part No. Serial Number Description Qty.

v 1009314 (000000- ) Panel Assy, Instmt, W/ Touch Panl 1
AV 767647 (000000- ) Panel Assy, Instmt [Sentinel] 1
AA 1 768587 (000000- ) Panel, Instrument 1
AA 2 73219 (000000- ) O Ring Seal 1
AA 3 27928 (000000- ) Grommet, Ribbon Cable 1
AA 4 768583 (000000- ) Cable, Ribbon, 34 Conductor 1
AA 5 364943 (000000- ) Seal, Connector, 60 Pin 1
AA 6 768584 (000000- ) Box, Instrument 1
AA 7 364942 (000000- ) Screw, Pan 2
AA 8 364292 (000000- ) Bracket, L 2
AA 9 02850 (000000- ) Nut, Hex 8
Aa 10 32515 (000000- ) Screw, Pan 2
AA 11 768582 (000000- ) Cable, Ribbon, 20 Conductor 1
AA 12 365183 (000000- ) Gasket, Box, Instrument 1
A 13 768586 (000000- ) Panel, Touch 1

9000452 (000000- ) Controller Kit, Micro, Repimt [Sentinel] 1

27964 (000000- ) Static Strap 1

Sentinel 331000 (6-06) 2-107




STANDARD PARTS

Fig. 50 - Steering Wheel Group

2-108 Sentinel 331000 (9-08)
Home §§ Find... § Go To.. n n




STANDARD PARTS

Fig. 50 - Steering Wheel Group

354119

Ref. Part No. Serial Number Description Qty.
1 1058996 (000000- ) Wheel, Steering, 14.0D 0.81B 36Tooth 1
2 768482 (000000- ) Cover, Steering Wheel 1
v 3 762501 (000000- ) Steering Column Switch 1
A 4 762601 (000000- ) Switch, Assy Wipers 1
A 5 762602 (000000- ) Switch, Assy Turn/Lights 1
A 6 762603 (000000- ) Screw, Switch Assy 2
7 771014 (000000- ) Steer-Control, Hyd,10 04.5 4000 1
8 762438 (000000- ) Ftg-Hyd, Str 4
9 762427 (000000- ) Ftg-Hyd, Elbow, 4-6 1
10 762504 (000000-007709 ) Switch, Key, Steering Column 1
11 762517 (000000-007709 ) Key, Ignition Switch 2
12 768480 (000000-007053 ) Column, Steering, 29.01 .81d 36tooth 1
12 1034397 (007054~ ) Column, Steering, 29.01 .81d 36tooth 1
13 768457 (000000- ) U Bolt 1
14 57676 (000000- ) Nut, Steering Wheel 1
15 770023 (000000-007053 ) Rod, Thrd 1
16 26565 (000000-007053 ) Knob, Ball, 1.25d 0.38-16 Plstc 1
17 82727 (007710- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
18 762504 (007710- ) Switch, Ignition [Cobo] 1
19 762517 (007710- ) Key, Switch, Ignition 2

Sentinel 331000 (11-09)

2-109




STANDARD PARTS

Fig. 51 - Brush Group, Right Side

2-110 Sentinel 331000 (9-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354120
Fig. 51 - Brush Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1007954 (000000- ) Fitting, Hyd, E90, Fm06/0Om10 2
v 2 771072 (000000- ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (000000- ) Seal Kit, Motor, Hyd, Gear 1
3 761209 (000000- ) Bracket,Hyd.Motor Support 1
4 768834 (000000- ) Channel Weldt,Lower Support 1
5 761428 (000000- ) Hub Weldt,Side Brush 1
6 768836 (000000- ) Bar, Brush Support 3
v 7 1028505 (000000- ) Cylinder, Hyd, 1.8b 07.71 01.70strk 3000 1
A 762073 (000000- ) Kit, Seal, Cyl, Hyd 1
8 761229 (000000- ) Pin,Hyd.Cylinder 1
9 763005 (000000- ) Retaining Ring, M16 1
10 767644 (000000- ) Shaft, Side Brush 1
11 768843 (000000- ) Bracket,Side Brush Rh 1
12 761225 (000000- ) Eyebolt, .50-13X3.5” 1
13 761223 (000000- ) Spring 1
14 763003 (000000- ) Bearing 2
15 762432 (000000- ) Fitting, Hyd, E90, Om06/ Fm06 1
16 47801 (000000- ) Ftg, Grease.25-28Th Strt .63L 1
17 761215 (000000- ) Skirt, Rubber 1
18 761216 (000000- ) Retainer,Skirt 2
19 761217 (000000- ) Bracket,Skirt (on wet machine only) 2
20 40758 (000000- ) Chain,Link#2/08 5Links,Br.Zinc 2
21 768842 (000000- ) Tube 6
22 767641 (000000- ) Bearing, Flange 6
23 763007 (000000- ) Bearing 1
24 39285 (000000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
25 763042 (000000- ) Washer, Belleville, M10 3
26 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
27 763074 (000000- ) Washer, Flat, M16, Fender [Din9021] 1
28 763043 (000000- ) Washer, Belleville, M12 1
29 763139 (000000- ) Washer, Flat, 1.12 Sae 2
30 06971 (000000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 6
31 32486 (000000- ) Washer, Flat, 0.50 Sae 12
32 08167 (000000- ) Nut, Hex, Stover, M12 X 1.75 6
33 15331 (000000- ) Washer, Flat, 0.62 Sae 2
34 33342 (000000- ) Nut, Hex, Lock, M16 X 2.0, NI 2
35 06416 (000000- ) Screw, Hex, M12 X 1.75 X 50, FI 1
36 763065 (000000- ) Nut, Hex, Jam, M12 X 1.75, [Din439] 1
Sentinel 331000 (9-07) 2-111




Fig. 52 - Hydraulic Schematic (000000-008742)

o |®
[+)] o
& | &
[=] ~
S |=
- o
o
o
o
™
< n © ]
=
[0
n
IINO HSN¥E NIVA
w 8l
1
|
137N _394VHO _
dAd 13d08d OL A|_h-----. _
e ISd
/ \ . | —
_,,«.\_ m_m v”.mo.—"oo_”@.— 1IND HSNYE 3AIS | oomhu ¢
SE— _ bl
(NoLLd0) dnnd Hsnea o o1 ¢ od M E_ LAD :
_ (@)
[ Ko 2
| | G
L O] N.__ O
HIANMAD
1HON « _ i cIAS L3 "ANOD
| | YOAIANOD _ =5
| | A0 Tve gn! >
eiLl ! L iR
| | g || B
- : _ TIAS &hu:
14N QM =
IEEY E @ _ ] _ voi( | le0'e
1 T
_ _ ws YIANMAD
_ ! L 154 0012 NOOXNE NIVA
W _ _ .
1HOI ' 6AS MB[DTD "
. | N _
410 6°LL oW ISd 0022
! N
1431 | MBI |«
0IAS NS
1 1
4 ISd 009
il I_

STANDARD PARTS

2-112



STANDARD PARTS

Fig. 52 - Hydraulic Schematic (000000-008742)

o
=
e O p— I — =
148 93ddOH o ! s |
dWNd HSIH OB o | o
T = _W_ _
MR | _
] | s _
—tan=| _ v _
> > A
- 10, _
60 _ . . _
m \l;v
] | e |
5 | oo m i
Y I w0 sho | |
HW T |
_ 8IAS ;
1 oszl
SHIANIAD _ 7(
B _Fo“ e _ TIND ¥3ddOH
ﬂ TR T@ﬂ _
! >
YAD | | —e
40 HOLVT . |
¥00a d3ddOH N_om Lot s _
| 1
958 o caoe ||
”W mE_ Y, _W_ _
| 1
_ @;m@ _
9N 052 !
_ §mmﬂ _
6L | = _
_ ZEAS _
2 B3 = | Ld
7T w& ﬂ# |
hl ¥IAS ¢;
.oa-ﬂ-lmﬂo m.s_|- mo-|¢m
20°L
_..m.._ SNV4 OVA / 7
| / /

"

12

IHoULs/
‘NI'Nd SS°

0¥0'e
= m

|

1711 8vo

1009593

Sentinel 331000 (12-03)

2-113




[+2]
[+1]
n
1]
o
o
-
MS
SBivag m SIHivaE _,\II\
WHR ol INONA
Nm_a| zay «_m 39v0
SNIANITAD i s S
X ONI¥33LS od | % " [ S
ENTERD S S AR R%mm._
i 1IN2¥10 T///
39v0 1 dNfd T3d0Nd
zd[ e~ T4l
& |\ N_annd avao
_| IR 2
1 1
_ ﬁﬂ _ V9 S S
W | I S
I ISd 0541 - .
| | i | r W |
LS 1 1
| o R
_ | . 1ST] E _
_ B - ol m !
_ '
_l I |_ D¢ o] (E : | _
[ I (@D al M | I
f 3 ] m Lol |
ONINIALS L3 — 00—+
¥INOd NEIS i A ! i
T Ty
1 Q] 13
INTVA ALINOINA
ﬁ IIvYE/ININIILS

Fig. 52 - Hydraulic Schematic (000000-008742)

STANDARD PARTS

10
"
12

Sentinel 331000 (12-03)

2-114



STANDARD PARTS

Fig. 52 - Hydraulic Schematic (000000-008742)

LIFT —== UP TIFT L/R TILT F/B
LEFT ——-—— FRONT ~———
0.047 X ]]:
c19[— cs c8
Qx PC4
| \ svos4 |
D o X .
SV29 V24 SV06 SV22
0.030
o o o T 7 7he | Tis
__ P2| _ __ 6| _
2
N
: 0.040 -
~—72 RIGHT TRAVERSE
OR® " 2.2 CIR
<]
N
| o
I 2
ﬂﬁ OR7 &
cw M12 Xm Y a 2
—tr Hl 0.040 SWING
= i RV9 2 CCW
M1l EER 1900 PS| £-- o
Q |
VARIO BRUSH % ! é RVG
11.9 CIR | csi 9] r%_fooo P |
[ - N & ¢ M |
by | B 8}
RV10 LW = =% 3000 PSI
| e =N |
i 1900 Psl Rv8 !
T | ar T 11 o
TO COOLER INLET co P8 Ll
SIDE BROOM CIRCUT
1.0021.03 0‘43 C|R
E D‘\ (VARIO OPTION)
FROM FILTER CHARGE PORT
1009593
Sentinel 331000 (12-03) 2-115

Home § Find...




STANDARD PARTS

(000000-008742)

IC

ic Schemat

Hydraul

ig. 52 -

F

[}
-
0
140d Q
394VHO ISd £ 8
d317714 Wod4d -
: Hva 2
O 1sges
\\ 4 U A
N A A "
dNNd T3408d
1Sd 05190 % 2 exy x A ul lell
“3NDHOL HOLYA OL puona 4
dS1a 0L XYW OL NIA Wod4
SILVINAON HOLON ‘[Sd Q0SS 1V
dS10 XYW “1Sd 00ES < NIHM
dS1a NIW *1Sd 00ES > NIHM _ _
: ININIOVIdS1a HOLONW . . . . 5.,
9E129L HOLON EIIZ
4317139
9 £X 21 v 154 L ﬁ“{ 1Sd
# B---—0 LLe .|- O | ooso 410
IR JOUVHO 2b°€-0
JATHA AN
NV4 QYA A
15d
XV 00ES [ W =T |
{v] 1Sd 0SL1 _._._ Y3A mmwwqm
| 3 ] v L IATVA
NN ﬁ\ v LY Ndo 2vs NS I 5173y =
[ ige] 3ATHA B3-°a A n %f 1Sd
83"+ 0059
| "3 i :
| < < d 4 o
N X[ X g — N u u
= H _= _
al oy oy 9 1 Tea
asona 1 .
1Sd 0519-0 - - § .
T
7
d M 1H0d FHNSSIHd HOTH HOLOW
X 1X LHOd 3UNSS3Hd 10HINOD HOLOW ONI®O 8.
9 v 140d 3IHNSS3IHd HOTH dWNd
IX 2X 1¥0d FHNSSTHA 10HLINOD dWNd
q o QION3TI0S dnnd ]J
ESEELE!E) qgvmg0d v i i
ONIHO - _._.«._ ONTHO 9
(TvQ3d) ZHLT

IATYA TIOHLNOD d33ds

Sentinel 331000 (9-07)
Home §| Find... § Go To.. g g

2-116



STANDARD PARTS

Sentinel 331000 (6-03) 2-117
Home §| Find... § Go To..



STANDARD PARTS

)

Fig. 53 - Hydraulic Schematic (008743~

TINO HSNHE NIVN

13Nl _3O¥VHD $|_x
dNNd 13d08d OL

\\H//

[} 1
/ \
P
(NOILJO) dNNd HSNYE OI¥VA OL

19— _H_ H
n £0°1:00°t
od

120 3MveE

LW
1HOI

o 6°LL N
143

ME[oLn

oo 2
ISd 0022

VEIZ,

YOAIANOD
dld TYve

HSNYE NIV
410 6l

ayvmyo

< 0
el Gd 29
— — —4 R
€Ny 14d ﬂ|ml
IAD
=1 — o
Iy O3 A@m w; MNEER)
| 211
011
IEAS i
vAS
|
|
zL
E
€1AS
gw ! W
~ L
6
LN
Zins o
ns

i

l£0'e

H3ANMAD
NOONE NIV

Q| S
o |~
a |0
o |w
I |e
o o
- | &
)
o
)
©
£
=
@
w
(@)
T
(@]
H43IANINAD G
1417 "ANOD —

2-118



STANDARD PARTS

)

Fig. 53 - Hydraulic Schematic (008743-

o - (4]
- - -
e O p— T em T
148 93ddOH o _ IAS !
dWNd HSIH WAEE o] 740 i
T = O
I : |
—tan=| _ “sT g | 0v0'
| 4 _ T = i
> o
| | '
60
_ m —t Y
_ I 6lAS _ NI'ND 68 1L 8vd
1 1 1
_ £90° i _
_ [316] SAD ._ !
1 3
S oo —fOf mnj. _
_ 8IAS _
1 ozl
SYIANIMAD _ N
1711 93ddOH “ HEW zny | TIND ¥3ddOH
e}
ﬂ | [ o T@ﬂ _
1 >
¥AD | —
40 HOLVT . i
¥00Q ¥3ddOH = om —1OF LInS _
1 1
_ 90w | |
N9 6 ! s |0 o T
S3uvhe
LT 3] _
1 1
| @;m@ _
9N | 052 _
_ PAY MJJ_ _
61
| zens _
L & &  4d
o7 w& ﬂ# _
hl VIAS ¢;
ON| wo  wo |SW SO 9
20'L
T snvd ova Y y
m \ \
Al
[o0]
Al
[o0]
Te)
=]
< ©

2-119

Sentinel 331000 (5-10)




)

=) 1 Fe—-—-
I

Al
[o0]
Al
[o0]
Te)
e
ns
SIivag m Shvee _,\ll\\\/_
YV 3ovo ! 1NO24
NmJT th. Vﬁ ‘8 39vO
SH3IANINAD - - i ||||||/_\
X ONI¥IALS o _|v_A i i N
J1ON3Y ¥-- H w —ilnf hh%mm.—
Vﬁ <u| 1INJYID
MOMM_U | dANd 13d0¥d
za| el ™ el
ol A LN N_anng wvas
ﬁ. RS
! |
_ _L_\ _ 39v9 S S
_ W ﬁ. o W\M i _|-|-|-|-|Wﬁ|-|-|l-|_
Hl” I ISd 0541 - .
_ _ L (> W/ TN
L 1 I
| L] -
_ 1ST) ﬁ (
_ [
1

L i D¢ ev] [f v
S :
e e D ﬁ F<_ mq.. ]M\|Q|0FAVI=
ONIN33LS - ~
7

43IMOd
R

1 9 13

|;‘-.
)

IANTVA ALINOINd
IIvYE/ININIILS

Fig. 53 - Hydraulic Schematic (008743-

STANDARD PARTS

10
"
12

Sentinel 331000 (5-10)

2-120



STANDARD PARTS

Fig. 53 - Hydraulic Schematic (008743- )
LIFT —==— UP TIFT L/R TILT F/B
LEFT <-——  FRONT~=——
A I —
L‘ Al —
0.047 % %
OR9 ’—‘
cl9[— cg 68 C17 cig_ c16
pC4 0.026)(
\ pcs RN pce PC8
| SvV24 |
N4 s |
SV29 SV24 | sv73 SV06 SV22 SV11
0.030)¢ bk
- - T T 7 Tpe || T1s
P2 6
[ — Fant QE— p— _( —
$V20
. pco . 24 \ RIGH;ZTRé\éERSE
= 3A M4
OR8 | I
\_} \
svm% PCIO™ 2B
M13
sve1 V15
= PCII .. 2D |13
cw M12 — 15 or7 3B
T ¢ T | 20 SWING
- O = ccw
M1 > 2o TE g svzs% Peiz e o C l
VARIO BRUSH = .
11.9 CIR sves
_ ERve
| |
' _@vm 7 _ éwa '
sst%
- - -
T11 P8
TO COOLER INLET
T16
[
SIDE BROOM CIRCUT
E (VARIO OPTION)
061 clR””
FROM FILTER CHARGE PORT
Sentinel 331000 (5-10) 2-121




STANDARD PARTS

)

(008743~

IC

ic Schemat

Hydraul

ig. 53 -

F

I
©
I
140d Q
394VHO ISd £ 8
d317714 Wod4d —
: Hva 2
O 1sges
\\ 4 U A
N A A "
dNNd T3408d
1Sd 05190 % 2 exy x A ul lell
“3NDHOL HOLYA OL puona 4
dS1a 0L XYW OL NIA Wod4
SILVINAON HOLON ‘[Sd Q0SS 1V
dS10 XYW “1Sd 00ES < NIHM
dS1a NIW *1Sd 00ES > NIHM _ _
: ININIOVIdS1a HOLONW . . . . 5.,
9E129L HOLON EIIZ
4317139
9 £X 21 v 154 L ﬁ“{ 1Sd
# B---—0 LLe .|- O | ooso 410
IR JOUVHO 2b°€-0
JATHA AN
NV4 QYA A
15d
XV 00ES [ W =T |
{v] 1Sd 0SL1 _._._ Y3A mmwwqm
| 3 ] v L IATVA
NN ﬁ\ v LY Ndo 2vs NS I 5173y =
[ ige] 3ATHA B3-°a A n %f 1Sd
83"+ 0059
| "3 i :
| < < d 4 o
N X[ X g — N u u
= H _= _
al oy oy 9 1 Tea
asona 1 .
1Sd 0519-0 - - § .
T
7
d M 1H0d FHNSSIHd HOTH HOLOW
X 1X LHOd 3UNSS3Hd 10HINOD HOLOW ONI®O 8.
9 v 140d 3IHNSS3IHd HOTH dWNd
IX 2X 1¥0d FHNSSTHA 10HLINOD dWNd
q o QION3TI0S dnnd ]J
ESEELE!E) qgvmg0d v i i
ONIHO - _._.«._ ONTHO 9
(TvQ3d) ZHLT

IATYA TIOHLNOD d33ds

Sentinel 331000 (5-10)
Home §| Find... § Go To.. g g

2-122



STANDARD PARTS

Sentinel 331000 (5-10) 2-123
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 54 - Hydraulic Hose Group, Low Dump

15—
H H

g 8
=

2-124 Sentinel 331000 (5-10)
M m Go TO. .




STANDARD PARTS

354121
Fig. 54 - Hydraulic Hose Group, Low Dump

Ref. Part No. Serial Number Description Qty.
1 771098 (000000-008742 ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 82.0 1
1 1059162 (008743- ) Hose, Hyd,Tc 10, Ff10e90/Ff10str, 079.0 1
2 767333 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 49.0 1
3 767225 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06str , 77.0 1
4 762335 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 20.0 1
5 762349 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06str , 18.0 2
6 767224 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06str , 83.0 1
7 762350 (000000- ) Hose, Hyd,Tc 06, Ff06e90 /Ff06e90 , 21.5 1
8 767290 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 ,101.5 1
9 767232 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90m,124.5 1

10 767234 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06str , 25.5 1
11 767231 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10str , 21.0 1
12 767230 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 71.0 1
13 767235 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 82.5 1
14 767236 (000000- ) Hose, Hyd,Tc 06, Ff06str /Ff06e90 , 86.0 1
15 767238 (000000- ) Hose, Hyd,Tc 04, FfO4str /FfO4str , 26.0 2
16 767237 (000000- ) Hose, Hyd,Tc 04, FfO4str /Ff04e90, 26.0 1

Sentinel 331000 (5-10) 2-125




STANDARD PARTS

Fig. 55 - Hydraulic Hose Group, Cab

Manifold

Steering

Front Axle

2-126

Sentinel 331000 (9-07)
Home §| Find... § Go To.. n n



STANDARD PARTS

354122

Fig. 55 - Hydraulic Hose Group, Cab
Ref. Part No. Serial Number Description Qty.
1 770002 (000000- ) Hose, Hyd,Tc 04, Jf04E45 /Ff04Str, 252.0 1
2 1007893 (000000- ) Hose, Hyd,Tc 04, JfO4str /Ff06e90 , 50.0 1
3 79840 (000000- ) Hose, Hyd,Tc 06, Ff06Str /FfO6E90 , 21.0 2
4 1007891 (000000- ) Hose, Hyd,Med06, Ff06str /Ff06e901,100.0 1
5 767241 (000000- ) Hose, Hyd,Tc 06, Ff06Str /FfO6E90 , 59.5 1
6 767242 (000000- ) Hose, Hyd, Tc 06, Ff06Str /FfFOBEQQ ,244.5 1
Sentinel 331000 (6-03) 2-127




STANDARD PARTS

008742)

Conveyor and Main Brush (000000

Fig. 56 - Hydraulic Hose Group,

9AleA ysnug urepy/10Aanuo)

un
ysnig
urey

Jo1010

Aanuo)
/ 10

uoisual

HoT

uoisua]
by

Ll

181009 oqun|

2 o y,
-

\ 191009 oqun|

llon19s9Y
ol nelpAH

Sentinel 331000 (5-10)
Home §| Find... § Go To.. n n

2-128



STANDARD PARTS

354123
Fig. 56 - Hydraulic Hose Group, Conveyor and Main Brush (000000-008742)

Ref. Part No. Serial Number Description Qty.
1 1010943 (000000-008742 ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 052.0 1
2 1010942 (000000-008742 ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 062.0 1
3 767282 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 051.0 1
4 1007884 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 036.0 1
5 771032 (000000-008742 ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 020.0 1
6 771036 (000000-008742 ) Hose, Hyd, Med06, FfO6str/FfO6str, 068.0 1
7 1007885 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
8 767230 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 071.0 1
9 1007895 (000000-008742 ) Hose, Hyd, Tc04, Ff04e90/FfO4str, 042.0 1

10 9001541 (000000-008742 ) Hose, Hyd, Tc06, Ff06str/Ff06€90, 062.5 1
11 771074 (000000-008742 ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 148.0 1
12 771076 (000000-008742 ) Hose, Hyd, Med06, FfO6str/FfO6str, 032.0 1
13 1007898 (000000-008742 ) Hose, Hyd, Med08, Ff08e90/Ff08str, 148.0 1
14 1010944 (000000-008742 ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
15 771099 (000000-008742 ) Hose, Hyd, Med16, Ff16e45/Ff16str, 062.0 1
16 771000 (000000-008742 ) Hose, Hyd, Med16, Ff16e90/Ff16str, 104.0 1
17 9001540 (000000-008742 ) Hose, Hyd, Tc16, Ff16str/Ff16e45, 042.0 1
18 1007890 (000000-008742 ) Hose, Hyd, Med16, Ff16e90/Ff16str, 084.0 1
19 771030 (000000-008742 ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 094.0 1
20 762371 (000000-008742 ) Hose, Hyd, Tc04, Ff04str/Ff04str, 085.0 1

Sentinel 331000 (5-10) 2-129




)

Conveyor and Main Brush (008743~

Fig. 57 - Hydraulic Hose Group,

STANDARD PARTS

Ll

191009 oqun|

aAleA ysnug urepy/10hkanuo) \I/

~ 7L

Sl

191009 ¥N

181009 oqun|

Sentinel 331000 (5-10)
Home §| Find... § Go To.. n n

llonIas9Y

g ol nelpAH

/
ysnig
F__NE v
/ 10Aanuo0)

g uoisuaj «
wbiy _ o@ &
S

2-130



STANDARD PARTS

354123

Fig. 57 - Hydraulic Hose Group, Conveyor and Main Brush (008743~ )

Ref. Part No. Serial Number Description Qty.
1 1010943 (008743- ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 052.0 1
2 1058265 (008743~ ) Hose, Hyd, Tc04, FfO6str/Ff04e90 058.0 1
3 767282 (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 051.0 1
4 1007884 (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 036.0 1
5 771032 (008743- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 020.0 1
6 1059149 (008743- ) Hose, Hyd, Tc06, FfO6str/Ff06str, 063.0 1
7 1007885 (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
8 767230 (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 071.0 1
9 1058153 (008743- ) Hose, Hyd, Tc04, FfO4str/Ff06e45, 035.0 1

10 1058264 (008743- ) Hose, Hyd, Tc06, FfO6str/Ff06e45 062.0 1
11 771074 (008743- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 148.0 1
12 771076 (008743- ) Hose, Hyd, Med06, Ff06str/Ff06str, 032.0 1
13 1007898 (008743- ) Hose, Hyd, Med08, Ff08e90/Ff08str, 148.0 1
14 1010944 (008743- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0 1
15 771099 (008743- ) Hose, Hyd, Med16, Ff16e45/Ff16str, 062.0 1
16 771000 (008743- ) Hose, Hyd, Med16, Ff16e90/Ff16str, 104.0 1
17 1061182 (008743- ) Hose, Hyd, Tc16, Ff16str/Ff16e45, 038.0 1
18 1007890 (008743- ) Hose, Hyd, Med16, Ff16e90/Ff16str, 084.0 1
19 1058154 (008743- ) Hose, Hyd, Tc04, FfO4str/FfO4str, 080.0 1
20 762371 (008743- ) Hose, Hyd, Tc04, FfO4str/FfO4str, 085.0 1

Sentinel 331000 (5-10) 2-131




STANDARD PARTS

Fig. 58 - Hydraulic Hose Group, Reservoir

Aux. Gear

To Hopper

Z

N
i

e e
Vo2l )13

TP

=
O o

Turbo Cooler

T & 3
=2 @) © o
[ ] <
Ga @;6 =

N
O

2-132 Sentinel 331000 (3-05)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354124
Fig. 58 - Hydraulic Hose Group, Reservoir

Ref. Part No. Serial Number Description Qty.
1 1007882 (000000- ) Hose, Hyd,Suc12, Ff12str /Ff12e90 , 56.0 1
2 1007901 (000000- ) Hose, Hyd,Med12, Ff12str /Ff12e90 , 31.0 1
3 771037 (000000- ) Hose, Hyd,Med06, FmO06strb/Ff06e90 ,184.0 1
4 767264 (000000- ) Hose, Hyd,Tc 08, Ff08str /Ff08e45 , 57.0 1
5 771094 (000000- ) Hose, Hyd,Suc20, Ff20e90 /Ff20e90 , 28.s 1
6 771017 (000000- ) Hose, Hyd,Med20, Ff20str /Ff16e90 , 60.0 1
7 767324 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 18.0 1
8 1007887 (000000- ) Hose, Hyd,Suc20, Ff20str /Ff20e90 , 31.0 1
9 1007896 (000000- ) Hose, Hyd,Med20, Ff20e45 /Ff16e90 , 50.0 1

Sentinel 331000 (12-03) 2-133




Side Brush

Brakes,

Steer

Hydraulic Hose Group,

Fig. 59

STANDARD PARTS

J1addoH
uo /d ol

aAeA
Aioud

L
o5

|
q
it

ZIE ) =T R /
ysnig
apIS

dwng

lI0n19S9Y
ol nelpAH

Sentinel 331000 (3-05)
Home §| Find... § Go To.. n n

ETNLETN
Bunaalg

2-134



STANDARD PARTS

354125
Fig. 59 - Hydraulic Hose Group, Steer, Brakes, Side Brush

Ref. Part No. Serial Number Description Qty.
1 762366 (000000- ) Hose, Hyd, Tc 06, Ff06str /FfO6str , 88.5 1
2 767235 (000000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 82.5 1
3 1007881 (000000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e45 , 72.0 2
4 771043 (000000- ) Hose, Hyd, Tc 06, Ff06str /Ff06str , 62.0 1
5 767230 (000000- ) Hose, Hyd, Tc 10, Ff10str /Ff10e90 , 71.0 1
6 771045 (000000- ) Hose, Hyd,Med08, Ff08str /Ff08e45 , 62.0 1
7 1007895 (000000- ) Hose, Hyd, Tc 04 FfO4str /Ff04e90 , 42.0 1
8 767239 (000000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 ,265.0 1
9 762399 (000000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 21.0 1

10 771038 (000000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 14.0 1
11 769314 (000000- ) Hose, Hyd 1
12 771041 (000000- ) Hose, Hyd,Med08, Ff08str /Ff08e90 , 24.0 1
13 767291 (000000- ) Hose, Hyd, Tc 04, Ff04str /FfO4str , 39.0 1
14 771092 (000000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 44.0 1
15 771007 (000000- ) Hose, Hyd,Med12, Ff16str /Ff12e90 , 50.0 1
16 771095 (000000- ) Hose, Hyd,Med12, Ff12str /Ff12€90, 70.0 1
17 767266 (000000- ) Hose, Hyd, Tc 10, Fm10strb/Ff10str ,187.0 1

Sentinel 331000 (3-05) 2-135




STANDARD PARTS

Fig. 60 - Hydraulic Hose Group, Propel

2-136 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354126
Fig. 60 - Hydraulic Hose Group, Propel

Ref. Part No. Serial Number Description Qty.
1 767262 (000000- ) Hose, Hyd,Uhi12, F 12e90 /F 16e90 , 90.0 1
2 767308 (000000- ) Hose, Hyd, Tc 04, Ff04str /FfO4str , 96.0 1
3 767311 (000000- ) Hose, Hyd, Tc 04, Ff04str /FfO4str ,125.5 2
4 767309 (000000- ) Hose, Hyd, Tc 04, Ff04str /Ff04str , 90.0 1
5 767312 (000000- ) Hose, Hyd, Tc 04, FfO4str /Ff06e90 ,118.0 1
6 767265 (000000- ) Hose, Hyd, Tc 08, Ff08str /Ff08e90 , 77.0 1
7 767261 (000000- ) Hose, Hyd,Uhi12, F 12str /F 16e90 , 80.0 1

Sentinel 331000 (6-03) 2-137




STANDARD PARTS

Fig. 61 - Hydraulic Reservoir Group

™~

/// ARG 2 ’\t

O S
2-138 Sentinel 331000 (9-07)
Home §§ Find... § Go To.. n n




STANDARD PARTS

354143
Fig. 61 - Hydraulic Reservoir Group

Ref. Part No. Serial Number Description Qty.
1 762075 (000000- ) Gauge, Sight 1
v 2 1008261 (000000- ) Plate, Floor, Eng 1
A 3 1007908 (000000- ) Reservoir, 25.0 Gal 1
4 31613 (000000- ) Strainer, Hyd, 25 Gpm 100 Mesh Psi 1
v 5 767019 (000000- ) Breather, Hyd, 10 Mic 1
A 6 70006 (000000- ) Gasket, Cap, Breather, Hyd 1
A 7 61288 (000000- ) Gasket, Breather, Reservoir 1
v 8 771018 (000000- ) Filter, Oil, Hyd 5 Mic 50 Gpm 145 1
A 771078 (000000- ) Element, Fltr, Oil, Hyd 1
A 9003022 (000000- ) Seal Kit, Fltr [Hydac] 1
A 9 1037643 (000000- ) Gauge, Press 1
10 763042 (000000- ) Washer, Belleville, M10 4
11 79872 (000000- )  Fitting, Str 1
12 767407 (000000- ) Fitting, E9O 1
13 762484 (000000- ) Fitting, E90 1
14 762445 (000000- ) Fitting, Str 2
15 762448 (000000- ) Plug 1
16 762433 (000000- ) Fitting, Str 2
17 762105 (000000- ) Valve, Check, Gpm 0030psi 10om/10ors 1
18 771089 (000000- ) Fitting, Tee 1
19 762432 (000000- ) Fitting, E90 1
20 767315 (000000- ) Hyd Hose 1
21 760757 (000000- ) Rod, Thrd, Full, M12x1.75 03.5I 1
22 763061 (000000- ) Bumper, Engine Door 1
23 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 2
24 762446 (000000- ) Fitting, Hyd, E90, Fm08/OmO08 1
25 03192 (000000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 4

Sentinel 331000 (9-07) 2-139




STANDARD PARTS

Fig. 62 - Hydraulic Pumps Group

2-140 Sentinel 331000 (9-07)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354144
Fig. 62 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.

1 767200 000000- Pump, Piston (See Breakdowns)

( ) 1

v 9001442 (000000- ) Replmt Kit, Pump, Hyd, Gear [Sentinel] 1
A 2 1010859 (000000- ) Pump, Hyd, Gear [Ex2] 1.77 [R] 3500 1
A 3 769004 (000000- ) O-Ring 1
A 4 769005 (000000- ) O-Ring 1
v 5 771016 (000000- ) Pump, Hyd, Gear [Ex1] 0.61 [R] 3200 1
A 1031676 (000000- ) Seal Kit, Motor, Hyd 1
6 762469 (000000- ) Ftg-Hyd, Str 1

7 762433 (000000- ) Ftg-Hyd, Str 1

8 762427 (000000- ) Ftg-Hyd, E90 3

9 762425 (000000- ) Ftg_Hyd, E90 1

10 762288 (000000- ) Ftg-Hyd, E90 1

11 762457 (000000- ) Ftg-Hyd, Str 1

12 762487 (000000- ) Ftg-Hyd Sae Flange 2

13 762432 (000000- ) Fitting, Hyd, E90, Om06/ Fm06 1

14 762463 (000000- ) Ftg-Hyd, Str 2

15 767407 (000000- ) Fitting, Hyd, E90, Fm12/Om16 1

16 762492 (000000- ) Fitting, Hyd, E90, Om12/Fm12 1

v 17 1038895 (000000- ) Valve, Hyd, Spd Cntrl, Of06/0f06 1
A 371748 (000000-007325 ) Kit, Seal 1
A 1039198 (007326- ) Seal Kit, Valve, Spd Cntrl, Hyd 1
A 18 1039201 (007326- ) Boot, Rbr 1
19 762425 (000000- ) Ftg-Hyd, E90 3

20 1007953 (000000- ) Fitting, Hyd, Str, Fm20/Om16 1

21 1007978 (000000- ) Fitting, Hyd E90 1

22 48416 (000000- ) Screw, Hex, .62-11 X 1.75, 5 2

23 763117 (000000- ) Washer, Flat, M16 X 30, Hard [Din125] 2

24 767014 (000000- ) O-Ring 2

Sentinel 331000 (9-07) 2-141




STANDARD PARTS

Fig. 63 - Hydraulic Main Brush/Conveyor Lift Valve Group (000000-008742)

2-142 Sentinel 331000 (5-10)
Home §| Find... § Go To..



STANDARD PARTS

Fig. 63 - Hydraulic Main Brush/Conveyor Lift Valve Group (000000-008742)

354145

Ref. Part No. Serial Number Description Qty.
1 771019 (000000-008742 ) Valve, Hyd, Sol, 12Vdc [05S13G3000] (See Breakdowns) 1
2 1008200 (000000-008742 ) Bracket, Mtg, Valve, Hyd 1
3 771013 (000000-008742 ) Valve, Hyd, Flow Divider 1
4 06948 (000000-008742 ) Screw, Hex, M6 X 1.0 X 45, 8.8 2
5 32483 (000000-008742 ) Washer, Flat, 0.25 Sae 4
6 08708 (000000-008742 ) Nut, Hex, Lock, M 6 X 1.0, NI 2
7 16931 (000000-008742 ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
8 763041 (000000-008742 ) Washer, Belleville, M08 4
9 06961 (000000-008742 ) Screw, Hex, M10 X 1.5 X 20, 8.8 4

10 763042 (000000-008742 ) Washer, Belleville, M10 4
11 771023 (000000-008742 ) Tube, Hyd, Manifold, Main 1
12 771024 (000000-008742 ) Tube, Hyd, Flow Divider 1
13 762426 (000000-008742 ) Fitting, Hyd, Str, Fm04/Om06 1
14 771077 (000000-008742 ) Fitting, Hyd, Orifice, 0.040 2
15 762426 (000000-008742 ) Fitting, Hyd, Str, Fm04/Om06 4
16 767411 (000000-008742 ) Fitting, Hyd, E90, Fm08/Om10 1
17 771090 (000000-008742 ) Fitting, Hyd, Str, Fm06/OmOQ6l 1
18 762464 (000000-008742 ) Fitting, Hyd, E90, Om10/Fm10 1
19 762482 (000000-008742 ) Fitting, Hyd, E90, Om16/Fm16 1
20 762463 (000000-008742 ) Fitting, Hyd,, Str, Fm10/Om10 1
21 762481 (000000-008742 ) Fitting, Hyd, Str, Om16/Fm16 1
22 762464 (000000-008742 ) Fitting, Hyd, E90, Om10/Fm10 1
23 762425 (000000-008742 ) Fitting, Hyd, E90, Fm04/0m06 1
24 769077 (000000-008742 ) Switch Assy, Press, 12vdc No 2400psi 1
25 1009229 (000000-008742 ) Cover, Valve, Outer 1
26 1008710 (000000-008742 ) Cover, Valve, Inner 1
27 768471 (000000-008742 ) Button, Plug 1
28 59118-2 (000000-008742 ) Molding, Trim, Pvc, .00-.06 19.9I 2
29 12271 (000000-008742 ) Nut, U, M06 X 1.0 2
30 767425 (000000-008742 ) Fitting, Hyd, E45, Fm10/Fm10 Bh 1
31 762469 (000000-008742 ) Fitting, Hyd, E90, Fm10/0Om12 1

Sentinel 331000 (5-10)

2-143




STANDARD PARTS

)

Fig. 64 - Hydraulic Main Brush/Conveyor Lift Valve Group (008743~

mv_/ 7\-\| ) T

)Y,/ QG
a®Z
3

/

-
-

Sentinel 331000 (5-10)
Home §| Find... § Go To.. n n

2-144



STANDARD PARTS

354145

Fig. 64 - Hydraulic Main Brush/Conveyor Lift Valve Group (008743~ )

Ref. Part No. Serial Number Description Qty.
1 1053650 (008743- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 13gpm (See Breakdowns) 1
2 1055355 (008743- ) Bracket, Mig, Valve, Hyd 1
3 16931 (008743- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
4 763041 (008743- ) Washer, Flat, Belleville, M8 4
5 06961 (008743- ) Screw, Hex, M10 X 1.50 X 20, 8.8 4
6 763042 (008743- ) Washer, Flat, Belleville, M10 4
7 762426 (008743- )  Fitting, Hyd, Str, Fm04/0Om06 2
8 771090 (008743- ) Fitting, Hyd, Str, Fm06/0m06, Long 2
9 762481 (008743- ) Fitting, Hyd, Str, Fm16/0Om16 2

10 762463 (008743- ) Fitting, Hyd, Str, Fm10/0m10 1
11 762464 (008743- ) Fitting, Hyd, E90, Fm10/0Om10 2
12 769077 (008743- )  Switch Assy, Press, No 02400psi 1
13 762456 (008743- )  Fitting, Hyd, Str, Fm08/0Om10 1
14 762425 (008743- ) Fitting, Hyd, E90, Fm04/0Om06 1
15 762432 (008743- ) Fitting, Hyd, E90, Fm06/0m06 2
16 762468 (008743- ) Fitting, Hyd, Str, Fm10/0Om12 1
17 1009229 (008743- ) Cover, Valve, Outer 1
18 1057765 (008743- ) Cover, Valve, Inner 1
19 768471 (008743- ) Plug, Hole, Rnd 1
20 59118-2 (008743- ) Molding, Trim, Pvc, .00-.06 19.9I 2
21 12271 (008743- ) Nut, U, M6 X 1.00 2
22 767425 (008743- ) Fitting, Hyd, E45, Fm10/Fm10 Bh 1

Sentinel 331000 (9-08) 2-145




STANDARD PARTS

Fig. 65 - Hydraulic Hopper Control Valve Group

2-146 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n



STANDARD PARTS

351909
Fig. 65 - Hydraulic Hopper Control Valve Group

Ref. Part No. Serial Number Description Qty.
1 768899 (000000-008742 ) Valve, Hyd Control Sol-Hopper (See Breakdowns) 1
1 1053642 (008743- ) Valve, Cntrl, Hyd, Solenoid, 12Vdc (See Breakdowns) 1
2 762432 (000000- ) Fitting, Hyd 2
3 762433 (000000- ) Fitting, Hyd 2
4 762463 (000000- )  Fitting, Hyd 2
5 762464 (000000- ) Fitting, Hyd 2
6 762428 (000000- ) Fitting-Hyd, Str 1
7 762427 (000000- ) Fitting, Hyd, Elbow 1
8 767026 (000000- ) Angle, Hyd Valve Mount 1

Sentinel 331000 (5-10) 2-147




STANDARD PARTS

Fig. 66 - Hydraulic Side Brush Valve Group

2-148 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n



STANDARD PARTS

354146
Fig. 66 - Hydraulic Side Brush Valve Group

Ref. Part No. Serial Number Description Qty.
1 771010 (000000-008742 ) Valve, Hyd, Sol, 12Vdc [07S24G3000] (See Breakdowns) 1
1 1048792 (008743- ) Valve, Cntrl, Hyd, Solenoid, 12Vdc 24Gpm (See Break- 1

downs)
2 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
3 32490 (000000- ) Washer, Flat, 0.25 Std 4
4 762445 (000000- ) Fitting, Hyd, Str, Om08/Fm08 1
5 762427 (000000- ) Fitting, Hyd, E90, Om04/Fm04 1
6 762441 (000000- )  Fitting, Hyd, EQ0, Ff06/Om06 1
7 771040 (000000- ) Fitting, Hyd, Str, Fm06/0m04 1
8 762435 (000000- ) Fitting, Hyd, Tee, Om06/Om06/Ff06 1
9 771053 (000000- ) Fitting, Hyd, E90, Fm06/0m04 1
10 768602 (000000- )  Switch, Press, 12vdc 06a Spst Nc 0750psi 1
11 762442 (000000- ) Fitting, Hyd, E45, Om06/Fm06 1
12 762433 (000000- ) Fitting, Hyd, Str, Om06/Fm06 1
13 762432 (000000- ) Fitting, Hyd, E90, Om06/ Fm06 1
14 762440 (000000- ) Ftg, Hyd Cap 1
15 762160 (000000- ) Ftg, Hyd Cap 1
16 771006 (000000- ) Tube, Hyd, Return [Sentinel] 1
17 395974 (000000- ) Fitting, Hyd, E90, Om04/Qm04 1

Sentinel 331000 (5-10) 2-149




STANDARD PARTS
Fig. 67 - Hydraulic Manifold and Priority Valve Group

TS 18
<\

i
A
@




STANDARD PARTS

354147
Fig. 67 - Hydraulic Manifold and Priority Valve Group

Ref. Part No. Serial Number Description Qty.
1 767221 (000000- ) Valve, Hyd, Strg, Accumulator, Dual 1
2 06976 (000000- ) Screw, Hex, M12 X 1.75 X 100, 8.8 3
3 32486 (000000- ) Washer, Flat, 0.50 Sae 8
4 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
5 12138 (000000- ) Screw, Hex, M12 X 1.75 X 120, 8.8 1
6 33812 (000000- ) Fitting, Hyd, Plug, Om04 1
7 46482 (000000- ) Fitting, Hyd, Plug, Om06 1
8 762445 (000000- ) Fitting, Hyd, Str, Om08/Fm08 1
9 762468 (000000- )  Fitting, Hyd, Str Fm10/Om12 2

10 762428 (000000- ) Fitting, Hyd, Str, Om04/Fm04 1
11 762438 (000000- ) Fitting, Hyd, Str, Om06/Fm08 1
12 762433 (000000- ) Fitting, Hyd, Str, Om06/Fm06 1
13 762434 (000000- ) Fitting, Hyd, Tee, Fm06 /Fm06 /Om06 1
14 771042 (000000- ) Tube, Hyd, Return, Cooler 1
15 396287 (000000- ) Clamp, Hyd, 0.75d 2
16 65084 (000000- ) Fitting, Hyd, Qdc Assy, Of06/0f06 1
17 33862 (000000- ) Cap, Dust Coupling, Hyd 1
18 396288 (000000- ) Channel, Clamp, Hyd 2
19 12459 (000000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 4
20 32490 (000000- ) Washer, Flat, 0.25 Std 4
21 762440 (000000- ) Ftg, Hyd Cap 1

Sentinel 331000 (6-03) 2-151




STANDARD PARTS

Fig. 68 - Water Tank Group

Sentinel 331000 (5-10)
Home §| Find... § Go To.. n n

2-152



STANDARD PARTS

354148
Fig. 68 - Water Tank Group

Ref. Part No. Serial Number Description Qty.
1 11399 (000000- ) Clamp, Hose, Wormdrive 2
2 22297 (000000- ) Clamp, Hose, Wormdrive 2
3 54333 (000000- ) Clamp, Hose, Wormdrive 6
4 57702 (000000- ) Cable, .06D, 12.0L, .26 Eye/.26 Eye 1
5 58366 (000000- ) Clamp, Cable, Stl, 1.25D X 1.00W, 1H 1
6 1008149 (000000- ) Bracket, Mount, Hose 1
7 03192 (000000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 7
8 32492 (000000- ) Washer, Flat, 0.38 STD 7
9 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NL 5

10 762209 (000000~ ) Fitter-Water; 56-Mesh Filter Assy, Water, 50 Mesh 1
11 761828 (000000- ) Pump, Water, Ele, 12vdc 1
12 06948 (000000- ) Screw, Hex, M6 X 1.0 X 45, 8.8 4
13 32483 (000000- ) Washer, Flat, 0.25 Sae 12
14 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NL 4
15 762212 (000000- ) Fitting, Plstc, Tee, PM08/PM08/PMO08 2
16 762214 (000000- ) Nipple, .50M X .75B 2
17 762228 (000000- ) Valve, Ball, 08PF Brs W/ Handle 3
18 86508 (000000- ) Fitting, Plstc, Str, Pm08/Pm08 3
19 63244-1 (000000- ) Fitting, Plstc, E90, BM08/PM08, PP 4
20 762220 (000000- ) Fitting, Spray Water 2
21 762221 (000000- ) Nozzle, Spray Water 4
22 762225 (000000- ) Fitting, Hyd, Str, PM08/PM12 1
23 762234 (000000- ) Cap, Nozzle, Spray, Nylon 4
24 762249 (000000- )  Fitting, Brs, Str, BM08/PM04 2
25 376716 (000000- ) Hose, Pvc, Brd, 0.50id 0.730d 3
26 762255 (000000- ) Hose, Poly Wire, .75ID 1
27 1006142 (000000- ) Tank Assy, Water 1
28 57145 (000000- ) Sensor, Level, Liquid, 14 Vdc 01A .88-14 1
29 763042 (000000- ) Washer, Belleville, M10 5
30 763072 (000000- ) Washer, Flat, M10, Fender 5
31 1006224 (000000- ) Bracket, Angle, Mtg, Tank 2
32 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
33 39890 (000000- ) Washer, Flat, MO8 Fender 8
34 763041 (000000- ) Washer, Belleville, M08 8
35 768304 (000000- ) Ring, Split 1
36 768320 (000000- ) Coupling, Water 1
37 768323 (000000- ) Plug, Dust, Coupling, Water 1
38 768324 (000000- ) Hose, Water 1
39 1046434 (000000- ) Bracket, Nozzle, Tank,Water 1
40 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
41 32491 (000000- ) Washer, Flat, 0.31 Std 4
42 07791 (000000- ) Nut, Hex, FIng, M08 X 1.25 2
43 762236 (000000- ) Knob, Star, 1.96D 4Ear 1.30L 0.33B 2
44 767205 (000000- ) Manifold, Water 1
45 762217 (000000- ) Valve, Water Spray 2
46 17521 (000000- ) Plug 1
47 17521 (000000- ) Fitting, Pipe, Plug, Pm08, Sq Head (W/O Left Hand Side 1

Brush)

Sentinel 331000 (5-10) 2-153



r1l
Line

r1l
Text Box
Filter Assy, Water, 50 Mesh


STANDARD PARTS

Dry Dust Control Group

Fig. 69

21

Sentinel 331000 (5-10)
Home §| Find... § Go To.. n n

2-154


gsl
Callout
6


STANDARD PARTS

354149
Fig. 69 - Dry Dust Control Group

Ref. Part No. Serial Number Description Qty.
1 12271 (000000- ) Nut, U, M6 X 1.00 32
2 41178 (000000- ) Washer, Flat, 0.25, Fendr 84
3 768091 (000000- ) Bar, Seal, Upper 2
4 768089 (003100- ) Skirt, Rbr, .12, 08.25w 13.25|, 04/ S| 2
5 58595 (003100- ) Nut, U, M8 X 1.25 8
6 764261 (000000- ) Skirt Kit, Dust-Cntrl, Side 1+ 2
7 764260 (000000- ) Skirt Kit, Dust-Cntrl, Front 1
8 768100 (000000- ) Shroud Assy 1
9 764254 (000000- ) Panel, Baffle, Sppt, Lh 1

10 764253 (000000- ) Panel, Baffle, Sppt, Rh 1
11 764234 (000000- ) Panel, Baffle, Skirt, Rh 1
12 764235 (000000- ) Panel, Baffle, Skirt, Lh 1
13 769087 (000000- ) Arm, Seal, Upper 1
14 768096 (000000- ) Shroud, Brush [W/ No Left Side Brush] 1
15 764238 (000000- ) Retainer, Skirt, .19, 1.0w X 41.2], None 1
16 764263 (000000- ) Retainer, Front End, Shdc 2
17 764240 (000000- ) Retainer, Skirt, .13, 1.5w X 39.5l, None 2
18 764241 (000000- ) Panel, Baffle 2
19 764244 (000000- ) Bar, Sppt, Rh 1
20 764245 (000000- ) Bar, Sppt, Lh 1
21 764256 (000000- ) Bar, Flat, 0.18, 1.00 X 13.501, 3/.38h 4
22 760552 (000000- ) Seal, Bulb, Str, 0.75d .19grip 052.0l 1
23 760532 (000000- ) Gasket 1
24 768103 (003100- ) Bracket, Skirt, Lh 1
25 768104 (003100- ) Bracket, Skirt, Rh 1
26 768038 (000000- ) Bracket, Door, Brush, Lh 1
27 768039 (000000- ) Bracket, Door, Brush, Rh 1
28 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 26
29 06944 (000000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 10
30 06943 (000000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 14
31 763040 (000000- ) Washer, Flat, Belleville, M6 12
32 763041 (000000- ) Washer, Flat, Belleville, M8 8
33 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 8
34 39890 (000000- ) Washer, Flat, M8, Fendr 8
Sentinel 331000 (5-10) 2-155



gsl
Cross-Out

gsl
Text Box
2


STANDARD PARTS

Fig. 70 - Dry Dust Control Group, Left Side Brush

2-156 Sentinel 331000 (5-10)
Home §§ Find... § Go To.. n n



STANDARD PARTS

356047
Fig. 70 - Dry Dust Control Group, Left side Brush

Ref. Part No. Serial Number Description Qty.
1 769087 (000000- ) Arm, Seal, Upper 1
2 768100 (000000- ) Shroud Assy 1
3 768091 (000000- ) Bar, Seal, Upper 1
4 764256 (000000- ) Bar, Flat, 0.18, 1.00 X 13.501, 3/.38h 2
5 764240 (000000- ) Retainer, Skirt, .13, 1.5w X 39.5I, None 1
6 764261 (000000- ) Skirt Kit, Dust-Cntrl, Side 1
7 06944 (000000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
8 41178 (000000- ) Washer, Flat, 0.25, Fendr 30
9 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 14

10 763040 (000000- ) Washer, Flat, Belleville, M6 2
11 06943 (000000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 9
12 763041 (000000- ) Washer, Flat, Belleville, M8 4
13 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 4
14 39890 (000000- ) Washer, Flat, M8, Fendr 4
Sentinel 331000 (5-10) 2-157




STANDARD PARTS

Fig. 71 - Electrical Schematic (000000-008499)

3
~
[{<]
~
- aNM < 0 ©O© N~
LNdNI3) VHE Muvd
AVIZHMS 1v3S } 4
9 , NHO/SL EHMS Lvas B
N 5 < o 75<H B> MSHIHS VAN 3UNSSIHd
K< und/Iz
&
@ 378vSId 13doHd AVTEY 318vSIa 1 3404 {
g
QIOVON 3 IAVHE ONDHVd D Hnd/se ,
MS 3HNSSIHd WILSAS IV HE 5 < o
o VHOMaL WHYTY SNINOW=H3ddOH HNd/se
D< 1 1 << L 2o @ _ AHO/LZ A st o
9 T Loe
= I |1 7
= e 3HNSSIHd WILSAS IxivHE MOT
z ¢ NHO/S9 awizs | ||
L= 01
g i g m $ [4]3 7 7
M W WHYTY ONIAOW HIddOH a0lN n1g/8 IYEHINA / TEYLS N
@ Q HYTY ONINOW=HIdHOH varst VLVt mw«m
YELN AV13 1d V1S Tvd1NaN N&g/0k o
VHO/9 TANL
1224 % I3 MS A3A
65
JIONITOS YIIUVLS
et <&~ % dWYT LY3H=3d
o:am Mo << LHNL . NHE/08
diNv 08
O1d MOTD uNd/or 2y
XVIN SAAY 08 i I T
: DM1d MOTD YHO/ |
Som w_b\"wuw 2dd A m YIWI L 1v3HIHd INIBNT K
a:._M MO 0ea
>, 2
1a
NHE/ES
dIY 8°€ 78 m $ 0%
=]
NEOH
NOLLNG NHOH dnv oL
AHD/BY VHO/6Y
T 77D =2 =99 (677 nm.A v o8
018 {
NV OvZ

Ad3llvd L10ACLH

Sentinel 331000 (9-08)

2-158



STANDARD PARTS

(000000-008499)

IC

ical Schemat

Electr

ig. 71 -

F

-

O+~ « M Ln
(2] - -rr
7 VHO/P.  AVIEH WV3E MOT
o/ O \waree
oe (KN
. HN d/095 HNd/E95 HNd/v95
dINVY O v v v 7 T >
WBNN V5 LNN HENN
VeNNRBo VENRBo PINRBo MS LHOH ONIIIIMS HvIH aCale e
ONIJIIMS HvIH N
gL
AL AVI3H N VIS MOT
V3 diNv 0 uNd/9s
dINV 02
@ LH M9 N ng/oL
a ONIdIIMS L NOHH LHOIH R ¥
S a9 od
o ﬂ L | - AVI3H WY38 HOH
bt Mig/3el UIJ8INUUODSS LIH
w L9 MS LHOM ONIdIIMS L NOHA f dl Uidg JUUODSSUH mames | WY S
S Q ] ONIJIIMS LNOH 4 1437 — e E\ |
I
= AN g
VO'y =H SNHE 0S LHOM
. ano avo MS LHOM HSNH 4 3als
V0'v =HSNH 9.as 1431 < |
ve'r =NOOV3 € LNOHH
7 ~NO9 O HSNHEE 3 AIS LHOIY | f
ve'y = NO Ovad Hvad -
VHONS VHO/28 I I
NG= LAHS INIDNT v v oo
VPLNNOO  VELNNOD
3 CEmSWECO_mem r:J
u SSU.
ﬂ HSNHE3AIS LI \ueiaie,, neoiole Nuo/gle o uu_ 0SS
J J J o) H
NNO DGLNNO HE NNO!
@ FNNRBo IANBo EMNRBo M$ LHOI N 09vad
LNdNI 3 SHIATH NOOYIE 1 VAL
M19/NEE UI@NUUODSSUIH
a NHO/V 18 f vid BAUUOIESHH dinv 02
AHOIVYS AHD/ 8PS
@ v§' vdiNNd 14N oo Sikic) T =i
NOOVIS LNOHA 8S JENNgO 5]
_|WA ar
Nd VIV dN-0ve mow R ERECENGE] N ~LOHS INIONS
eI NHE/E
dAV +e 93} % B9
LHOI 1 dN=50ve LHOI 25N
110s
MS dINEL SV DNINLL
dINY 1T T0S ON INLL diNNd HO1DIrNI 201490 NG ~1AHS SNIDNE
LHON d N=40ve ._n_m._@ N ONIITE & [+ | N
L1777
QIONT10S 38HINTH 10S 3ISVITIH e 108 ZMS

¢ i —

AV13H HIMOJ AHOSSI0OV

AV 7134 H3MOd AdOSS300V

Z108 H08AS ANl
108 ISV ived W o LS SN =
IE s <>
LNdNI QHYMEO S QIONT1T 0S QHVMHOA VOEAS
diNv 0 r = >
°a A3d —
108 HNd/Z0 L
NHE/6
D MS A8/ OMd MS Lv3s OEN 3z
2a M AHDIZZ
| — NHD/ LE erg $_¢ OF <t
98 8MS ASYITIL
AV13H F18vSIa 1 3d0Hd
- aNM

€

MS TMvHE DN Mdvd

S

<

767649

INS TALL F28 FOR DAYTIME RUNNM LIGH TS

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

2-159




Fig. 71 - Electrical Schematic (000000-008499)

STANDARD PARTS

Uld HAUUODSSUIH vdO/gL9L VHO/ V9L 2]
a a a a pr 3
0ENNOD QLNNO ALLNNO N
SaLIN HINRBo NRBo Ul LNUUODSSUIH ©
X71ddns uld | NUUoQssuIq vdO/191 ~
iz%mmm VvHO0/809 VHO/ Y09
(9 11ve 62NNOD ? NN > ,mtzz > 82NNOO
D ANRBa H9INRBo uld L UUoDSSUIH
VHO/09L
(+) 11ve
IZNN
o NNH D
SdAV 272 D D
SAINV §°6/9'
N
. NHNL Y3 H IHOIY
dINY 02
dWV §°0 1HON TIVL Yv3d IHO /r.._\ Led1 SITE/ET —
MOTTI €L
dINY 08 NHNL IA IS LHOIH Ldwnd e NvL au
dINY S0 [P Eo_mﬁf\ = wganIoLNY HITIOHLNOD 38N OLNY 2 1HS €2 3sNnd 338
. NHNL INOHS LHOI
dINY 02 dINY &
dINY S0 MS TYNDIS NHNL TYNOLLOZHIQ
c@ 08d1  TYNDIS NH NL INOHA LHOM
NHD/LL
fars1 ©99 2 T=55 HOLOW HIHSYM
dINV 02 NHNL HY3H 1431 SO IO tm H
div 50 LHOM IV 1Hvay Em_._cm.\ 82d1 8.8
SHLIN
dINY 02 NHNL 3aIS L4371 MS LHD I ONINHYM
43I0 3Dalyg RENYE
dAV S0 F/—w‘\ g8 Hsum (m) VOA | == [ ¢7IA (+)
HIMHYIN 3a1S 14371 6z b | 4o LOW yIdIM AHD/SZ - anv oL
NHNL LNOHS 13431 NHO/88 | H Nuojrg T (0 99A o\ o
dAV 0'Z :MJ/ c.zdlA V Ma/gg  M0T [N S=9K (21
7 Muvda/430 (0) E-9A
dINY 60 PHLIN vln_l_
ﬁ_»_\ 7247 IYNOIS NHNL INOHH 1431 T | N L azs
VITS
H3H SV MS HIHSYM QTIIHSANIM
dINY 10 LHDI 131v7d 3SN3oN TINNSE REIN:G s
13ANZE Y vy v S8
| U ¥63%Bo“44MRBo
LHOM Y OLVOIONI HIHSVT4
g 9
diNv 2
dINY 02 HNd/09 NHD/t Lo
LHO N Diveg Eo_m@ o
MS FHNSSIHA WILSAS 3xi vHg
- S IHNSS! SAS
H LHON 3MvHg 1437 RENG (g
@ f_‘ 14* noas, SNV St
LNdNI 3 MvHg Mevd — N\ o
A< 4
D 6za
)
dNY 1Y = NY3E MOTT :4). RENVE Vs
. MS LHON
dV S = INY3E HOIH 1H 91 avaH 1HOM Fo_\ AVI3H WVIE MOT ke N v 0e
vd1 AHD/ZL a_ <4 B>w o\ e
98 A g Tes VO (og) avin 14
b= (8s/L5) & 7O
dNY 1 = INY3E MOTT { AV13H WY38 HOH
AV 134 HIMO AHOSSIOOV
dINV S ~INWVIE HOIH | 1HOM avaH 1431 Fm\ 5 S p——— T595) 590 |
mll_ WYHE-IH WOW
dINY 10
HOLVOIONI Wv3d HOIH @
oy O «o T
- - -

Sentinel 331000 (9-08)

2-160



STANDARD PARTS

(000000-008499)

IC

ical Schemat

Electr

ig. 71 -

F

)
© N 3
- -
~
©
~
>
[1n)
MSH 00dLHDIH 9
S19/0ek AHD/B9} S
g v
@ s
LHOMN HYrY HOOd MS HOOQ L 431 wnd/sL
g v
9NNOD  SNNOO SMS
191
SLHOMEvo [= 13008 HIM  Od AHOSSIOOV e
. aNoS
gL st
SdiNV _ AUDIOE diny
d¥H
i L s
64
e <& o g
miod dnv oL
LHWNHD olavy GENNOD\N, _EENNOD AHD/SE AHD /g5E JsETTY
g g g
£ GYNNOO  GENNOD
Mia/wer 3
<
HIIVAS LHOM o ANV S ANV oL
w _Un + J13A0 kavd Q
] B v v v v
LHM/VHOASNA VHO /81 VHONS L
2 - NHOOIQVH = FEN ] VENNOO VINNOO VPNNOO  VENNOO
< L
o | LHS 338
A
X s P B c
B3 aadolavy
D IHWMIEOIOVY & B M 3 + HIMYIDS LI
J 0 R o) dndolavd -~
DINNOO E B [ B =2 k B 2
=4 " o
0ZNNOD - - - _m _m W
7 a3y STVIOEdS/SN OILdO
NRRARRRARARNARA
j QITIONINOD H DLIMS
AZM J0 MANV € dNT
7 7 ?m><v._n_ mLﬁ memmgxr\o_ Lé ._Lzo_.Lo 7
ANKNKNERNN LA
7 2% AVI3H HIMOd AHOSSIOOV
N N N N N N N N NI O AHOSSTOV gy 06
dNY &6 QAN NOT IILvd T ¥ 4/9 ¥/ ¥/1 4/1 T
SNV ¢éé Aﬁ 5 Ko 00/8 a/M W W a/ 83_ TR H P> = v
dWv St e
MS JHN SSTHd MOTVIH LVLSOWHIHL OV
HOLATD OV —
HNd/v8 [+ %Y uNd/L9L
RN g ] v ng/zk /]
> AV13H Q33dS HOH z
:a nig/ey Q
Z
< -@‘ 98 \v13d 433 S aIN =
< é S AHD/ZY
AVI3H (33dS HOMH {
H AHD/8E m $ VdO/6
b 78 TE
g6 HOIH WV 08
[l WOIQEW miv 0 yNd/se
moammMMWmmmmmw NH8/0e AVIZd Q33 dS 3N a1 \ |
aNo 5<H Po)>e NuO/ESl ¢ ¢
M
TH
SdiNv 0'81 MS 033dS Nv4
2 TR 8920 £MS
HNnd/Ly
T +
T# XSSV
HOLSISHY dIIIS
LINN ONFIOOD ANV ONLLYIH Y0 HIHLLOIH 39alyg
D 1NOH
() Live D D D
() 11va

2-161

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 71 - Electrical Schematic (000000-008499)

(o] )
- -
% NHO/VES
MS HOSNIS TIATT dINV 01
S HOSN3S LHSNS
g/ 13AT1 -LON AHD/YE < RETED LINM @ VO H3ddOH
U _|~”f o >
o=Td
ams 13A/29L  JOINNOO\N JZINNOD  FO0SNNOONN JZNNOO 13 A/geok NIE/26
M, ﬁ o1s - NHg/6v | . > >—Ta=1g E| T Sovzel 3 El T v
2
v maweL Q8NNQOD /, G9INNOD QBINNOD // QLINNOD M a/aveL  r®
G 1 J3A8YL R— > >—tT=1a a a R a a g > b
6L, 2
Am/ HOSNIS a33d S INHOVA AddnS ALIT-MOva 1INV | y5 VHOISEL OBNNOO/, OBINNOO D6INNOD,, OHINNOD VHO/ fEEk s | wNw
ots a avte e T1d 0 O vdomEer O 3 g e>mv v =
25
> NI 9/2€L_G8NNOD/, H9INNOD 96LNNOD /, 8LINNOD NH D/EZEL £ / s o
G HO SN3S a33dS BNI @@@ <] > >—ta=1d g g NUDNZET g g q > | 8
LINS
LA TdSHMd NHE/LEL VBNNOD,, V9 HNNOO V6 INNOD V1 ENNOD _ NHE/E LEL ¢ / s
> >—za=1d v v NgaviE ¥ v g >v—1 |2
MS d3H SYM IHNSS3AHd 9INS Q
| | TINOEL DZLNNOD\N DS} NNOD 981NNOO\\ DENNOD  TIAE0EL 2
I8/MEL Jﬁ AHD/ESE > €0~ 15) 1) EETVCAE 15) 15] g > | §
H H ] iZ E] I Adoivest VINS
M HYLNNOO  HELNNOD | IZINND] NH 9/22L 42INNOO\N_4SINNOD JBLNNOO\\ ABNNOD  NHD /4221
— ELg o] >>—Tr=Ta E| E| NUONIZ) E| E| £ v Ea
aND av! NHO/26 B
 avo arinnoo  aenoo Y/ el VHO/ 061 O0LNNOONN H2ENNOD HOZNNOONN HZNNOD  WHO/ 9054 z
V215 03SOTDHO 0T HOAIANOD > >—5=Tg T T VHONOST T T T > \W ES
S
TIATTHILYM MO HNd ASE NM_0Q HOAIANOD Oy
Y31 UV 3N 19N3 4399010 @ @| > >—ge=rg - T\_l v E
o
AHD/6T} 3SHIATH HOAIA NOO NV HSNHE NIV +EAS ©
[¢_ 1 w63iiHuvaN IoNa 399010 AHDILPL o S - >
Ry EN=Td
[ OEON 135010 HO 0Q HOAIANOD 5 nie/s2t QUVYMHOS HOAIANOD d NV HSNHE NIVIA EINS
Pl 1=Td T w ¢ 3=l = | g v
z
Ce | 13A3_1€3LVMMOT ne/st  — e e = G S N REVAY 2# SLINDYID 14 N 31gvNa ZIS
7K ,’Lw ¥ T4 d3ddOH VHO /St) P - o= g o
S — g v GN=Td YAS
g N30 10 eaaeioH N VD 2 N NHE /921 NMOQ_HSNHE NIVI - T\_l "
o *"ves Nug/aert 3 3 3 NHE/Ev} e dWv St
- DLINNOO  DZNNOD mm__azm@ mmm_,mzm\ N Srg< N INFINOI_SSTHAdNS DVITOA NHE/26
di]r DOLNNOD D02 NNOD WINHIHL H3ddoH RHSINSPh NS NHO/YL | VT 08 HIHSVYM 5STHA JaAvEst MSHIH SYMINSSId o
o WV W T T T O Ed-id V e o1
e S1a/3et cmfzzmw ° wwm_uzow ° 3 3 qaweel N,Ml rt 9 9
S9/ask O B LN NSO NNOO  gy-jg <€ cens 4YINNOD HEINNOD gt DELNNOO  OVLNNO
OHO'N AHO/ L < N NHIE/86 L# SLINOYIO 14 N T1EVN 3
g ¥ QaLIlL 3ddoH . /v ca=id TOTHd g o g2
= 8AS (=]
E] ,’\4\% Y aon 00 GG oo, ZT=Ta< € IR NO HSNHE 3alsL 431 <& \_ S g
T
HIANTS d WAL INIDNT T AHD/96 NM _0d HSNHg 3dIS1431 OIS >
° o NHD/8EL R S — O/ Od Hsl S >
% Td=Td <~ o
H3AN3S 1IATT 13N
% NHE/LEL P = N 13NL6 NO HSNHE 3a1'S LHOl s 8a
3HNSS34d IO ANIONT N D/50L =i © eoTtd Bl v wnaiz
Zr=Ta< NMOQ HSNYE 3aIS LHOIY BAS
HNd /201 DN > eH=1d g o 4
NHE/6} EX7Hd ofs dWV Sk
ex=ra< < HNd/16 INFINOI_SSTHddNS IOVLION
3NL pu > >—Ta=ra
G AHD/SEL WYY Fglany -
OND 4ImMod TE=Ta << > —2o=Ta -
v GND 9amod T < < EN— dnd/ee ISR E élv
5 GND H3MOd TF=ra << N R ANy 0L
S < N VHO/VE
z aNm 019071 X e VHO/%s INNNOI SSFHAdNS FDVLION o dnvor
=
s > >—TA=Ta HIMOd OID0T
= N und/2e
o eM=td AVIH MO0THALNI T3 dOHd
N _ >
2 EMtd J3A/LE AVI3H N MOQ LNHS INIONT g
[ =
5 5
o
4
[a]
4 3]s
<<
2
i
o]
w
(a
©o
H -

17

767649

Sentinel 331000 (9-08)

N8VN3 Y3d JOH
[HVMHO 4 L7LL 43ddOH
[OVE L1 H3dd OH
34 H00Ad H3ddOH
IMVHS H3LTH

IV 4 WNNNJVA

M °3ddOH

IMOT H3 ddOH

2-162



767649
2-163

WOW-440-NO 1ddd MS NALVOT4/dT0H/ dN WHY

STANDARD PARTS

T\T 1 NHD/ rool Q9ZNNOD\~, dSZNNOD
a T 8
A S
901 H
NQ LVOT 4 WHY HSNYaA  Y3zasH dN WHY HSNYEA NHOM S
|

IﬁUIi 9
( / 3 AHD/SOL
- = 09ZNNOD\N, DSZNNOD L.UJ|
MOD ILVYLOH HSNHE HSNHEA g76enS VTBeNS
JeasH 0 9 awopcor T

€S
g-82AS V—82¢AS
O14gSH MO 31V104d HSNYE HSNYHAA

=IZAS T\Tvlqumﬁm. NO=440-NO Ladd MOD/440/ MO MS N.LJH HSNHE

008499)

JLgsH
L mwmzzoo/u 952NNOD 8
_ g a 9

g/ voL MamivoL s T |

13J/BLK

(000000

AN/ 1oL V92 NNOD\ \VS cNNOD |
v

i

121J/PNK

IC

ical Schemat

Electr

.71 -

ig

RING TERM 'L

F
RING TERM'L

NO-NO 1add MS 3A0OW 1111 a VIH/AAOW WHY Y MINd/ LOb ' ,’Nw
Ql g JSENNOD // J9ZNNOO g 1HOIY L TLL AvaH HSNHEA -
9 El El V=IAS o
R I _ HNd/r80L 3 2
Noo | dnd/MsoL Q) Yo' g@HLL/MOIOA]
| T . J9ZNNOD &  143117lLavaHHSNHEA 4 deasH ¥
9 et | e m_mmzzocTu‘ T 3
v% b = txu_sv oNM_wuﬂgv VTECAS AHD/Mi8LL = | wilidms Alﬁﬁi ¥ LIRS
2| | [>ova 1l _avan Hsnuan > | 3 N ow
Z{ | qrgrrgy, LHWISHH 87cens . TR0 PMH 1L/MODION
T3A/rOL I T-TTAS V=IIAS v_ g E
ZTHLN S sonshon S
RERERE P § = amd 1L avan HsnusA gedsH e R7ANOD s suol joun xoug Aor o
Ll _ vIaSH NN AT g =
B 5 MO LOAld WY HSNHEA N AHO/8LE | T Tt § o
R T Ngo/rgl) E5HS — T3 0
B | 4 / S Moo LOAId W HY HSNHEA ws 9_ v v
g=5ZN V=52
) T vemw_._ 1HD M LdIHS _>_M< HSnyaan o OHESH "veNRgo w
z= ) T /N TaAMOLL vHOMEO L WA S :
T=T2RS =TeNS 5 o) anNo E
g18SH
T f m R42NNS3 Z o)
L] = 2 [E0eRs < V=02RS ZENN z c
TTTT N - A VHO/M60k d ” g © =
5 P i —— T - 1437 14 IHS WHY HSNEEA G2ZNNOO  1ZNNOD LL
z NHE/rE0k z
zle 6l el 21| o 319vN3 =
1415 = o> vmeRs—————————— a
@z TIAL NTRT T=92NS 3 Q
9] NHE/MZ 1L 319SH - m
£ Q4 Y3WIL+3a0Ia OlEVA NHE/rLLE AV O} N o)
—~
©
<
) (=) 25
- - Q
IS
o
=
®
»
©
£
=
c
5]
4]




STANDARD PARTS

)

Fig. 72 - Electrical Schematic (008500-

1048641

- N ™ < 0 © N~ O
LNdNT 3AveE vl
AVI3H AS LV3S } ]
9 N4O/G1 alim
= e = AVIRY AS 1V3S <
N49/S91 LK < P> NS uIHEVA|  BuNSS3Hd
Hnd/1z
1za
o @V:ﬂl
SaVS10 13404 AVI3H 378VS1Q T3d0Hd {
iL °
Q3OVON3 3¥vHE ONIYMVd Hnd/LE S
AS 3HNSS3Hd NILSAS Ve o = =
D |_.ATm mm N VHO/+91 | WHVV ONIADN- H3dciOH { ey
v
v 1 AH9/L2 dnv sl
N
= as @ o\ e Bl > e
W 9 3NSS3Ud WALSAS Iiveg HOT 124 <>
- © 14V1S
N49/S9 —
- #=<H = & 0 l_
£ & QoW N19/8  1V3HIYd/LWVIS
2 WHVIV ONTAON- H3ddOH <> s T aEm
><.m 14V1S IVHIN3N _— NYE/01 LIS MW VAR
WS A3
a2ZN 65
QIONTT0S Y3LHVLS
+9100%
e =S ED > PELARIES "
_|A v
m%/wa = < . e 1 K& N8 v os
XVN Sdv 08 140 w%@ o < | S ROa of
1S90
“zg_m_w 249 o%/% Homo HINIL Lv3H3Ud INIONG 8 WOl e——
oy w_\dm Mo19 0EQ
1o <>
v se NHE/ES < B>
ain
NHOH < <
NOLLNG NHOH v ol
AH9/8b VHO/6b AU
TET v-¥0 e=p=2-90 [52) @ ®
as o014
30
NV 0vZ = Hh=

<

HOLON H3LHVIS 31

i
= B

AY3LLYE LT0A 21

Sentinel 331000 (9-08)

2-164



STANDARD PARTS

)

Fig. 72 - Electrical Schematic (008500-

O W OO
(=] - - - v
7 =
VHO/bL AVI3H, WV3E AOT
<> <> <> <> NS K nwzwv.s
o < Hd/908 _wng/ees __wnd/ves
VBNRBo Y330 mw/z,mmo NS 1HOTT ONITINS Hv3Y lalzoen e
ONIJIINS ¥V oL <> < aLn ¥9/06
2 AVI3H W38 KO g
V3 v 0 @ /05 < <
dnv 02
sis IV MPPAIEN e R
3 ]
g ONIJIINS INOYS 1HOTY o -
6 ﬂ P oawow AV AV3E HOTH
Ul JBNUUOSSKN
m AL, @ s MS LH917 ONIJIINS LNOMS <1eguuogssuM ! o v 02
w D ] ONIJIINS INOHS L4310 b Py 3 3 B o\ e
e e e
3
VO'b - HSNHE OS LHOTY
b - Ponie G Lam1 ane m<wA“ @ S| LHo11 Hsnug 3a1S
VZ2'b - NOOV3E INOMd
<N.n - .”Moﬁm uvay SH8 301S Koty < > _@_
vHo/ve vH0/28
v v
Na Sxﬂ INIONI @ VFINNOD  VEINNDD 025
3 < < Gigppeesu
HSNME 301S 1431 T
NHO/Q18,// ND/218 Nuo/818 <
AR (A L
N
o U et ame S
NOOV3E M3
Da R Ndg/v18 @ uin 05 - © aw oz
@ s L OIS, L Auo/GvS R
WavV dn->ove NOOV3E INOHS . ¢ﬁ©uw — —— 8 oSEWg° ZE4
14011 0 JOvG Loy B NG-LOHS INION3
vz [l s aun % el

74

I

dhv 1°2

dNY Q*2

S

QION3T0S 3SH3A3Y

70S ONINIL dhnd xo._.om.,z_

70S 3sVI 39 Ivaa

270s

>,

70S 3SV33 pvag

b e

MS dW3L 3SVO ONIWIL

JSH

30143A0 NO-LNHS 3NION3

G9OEAS

2# AVTI3Y H3MOd AHOSS3JOV

NG-L1NHS 3NI1ON3
D 1 €a [ A V v
1NdNT QYVAYO04 QION3T0S QHVMH04 VOEAS
awoz —— & S>> vw_w__w
£10s < wnd/zol
> /6! <> AS Lv3S
20 HS N3/ BTV nia/z
wosie [ ol \olﬂ.A%
= * ah4
AVI3d 378VSIQ T3d0odd
s
- N ™

NS 3XvHE ONINdvVd
EQ\NN

AVI3H H3MOd AHOSS30OV m’W

N~

-}

1048641

INSTALL F28 FOR DAYTIME RUNNING LIGHTS

Sentinel 331000 (9-08)

2-165




STANDARD PARTS

)

Fig. 72 - Electrical Schematic (008500-

4vE dAVT MOILSMOXYY

D (-) 11v8 (+) 11v8
[)— Sdav1 8—() 5 D
i = o < 2 ]
ATddns N §
yanod z £ < < awoz
VNOI LdO 8 HOLI3INNOD NId 21 g NVL/0% ~
< T
E <> NVL/VOy £14
2 Y18/ 101
ETMIND <
dwv 0°2 7
LHM/62 <
e 20V N
SdNV 2°2 YITIOHINGD YD1 LSHOHEY 1HI/VE2 D D
SdNV 5'€/9°2
1M1 JIVL WV 1HOTY 2
=K = 2LHS 22 3sn4 33S
div 0°2 N4 1HOIT TIVL ¥V3Y LHOTY o -
dWV 'O = \m K RS =
ﬁ«/ o €610
3me VL
NeNL 301S LHOTY _o_ 1 aned a3y
diy G0 SIRVH 301 1HO = H3ITIOHINGD 3N OLNV 2 LHS £2 39N4 335
y3anIoLny
NUNL INOYS IHOIY
dnv 0°2 N G
j NO11dO 3gnToLny Ao
dhv 5'0 o WMol NNl INow o o NS TNMOIS NHNL TYNOILO3MIA 204
AHOIT NMNL HY3Y 1437 (a¥S) € T HOLON H3HSVYM
di¥ 0°2 =R % T=d (S¥G) 999
S AHOIT VL ¥V 1437 ﬁ $
dNY S0 =K==
s EULN
dhv 0°2 NNL 3018 L4370 _a_ e MS LHOTT ONINHVA <
¥3141103Y 390149 T3A/92
L gls TowE T S e dwv 01
dnv 5'0 . <
YINVA 30IS 6241 \_\) 3 wofB H3dIh Eo\ - l./. —o ™\ 0
NHO/E8 NHO/ 924
dNY 0°2 :oﬂ_ NHL INOHS L4370 - v s < :._m /€2 T () Ve B @
AHvd/ 440 (0 E-ok
v 5°0 o vsa T o
(2d1 VOIS NHNL INDHS L1 e ¢ as
Viis
H3HSV14 MS HIHSYM QIITHSONIM
dHv 1°0 1HO11 31v1d FSNIOIT ey | TA/SY
T3A/NZE Y N =
VERNRRo  Y4HNNRRo S w * <
LHOTT HOLVOIONI xu.mﬁm
dnv 0'2 1HO17 WV 1491y m:n_\oo NHO/ b vy se
S-d /e-d N\
P A7 7 _ sm 3HNSSIHd WILSAS Iivea &
d\v 02 =REN g
H P4 <>
‘|A dhy Sl
1NdNI 3)ivea yavd vd0/6S NHE/BL N
L4
9
dAV 1°F - WV3E MOT :c_/ T3A/ZE vis
<
dNV S*b - WY3E HOIH 1HO1T QVAH LHOTY AVIZY WV3D MO > mmb:..o_._ /99 dnv oE
1 ] Pt o
dAV 1'b - WV3E MOT ﬁ) = arn 1
AVTI3Y HIMOD AHOSS3IOOV
dNY St - WY3E HOIH Lor7 avaH La31
£d1
dv 1°0
¥OLVOIONT Wv3d HOTH @
o ©Or A n<rn
- - -

1048641

Sentinel 331000 (9-08)

2-166



STANDARD PARTS

)

Fig. 72 - Electrical Schematic (008500-

1048641

© N~
- -
NS HO00QLHOIY
¢ v
¥8/9E1 @ i
1HOIT WPV H00a NS 4000 L431 ndsLot S
| N —p _o—
ONNOD  SNNOD NS
H und/L91
S 8°L dnv Sl
J_al__| 13005 ¥3NO AHOSS3IV AHO/SE N\ o
SIHOIT Y0 N 64
11508
<KL 40 >
Ioa
141 dnv ol
1H/NSO0TOVH GZNNGD aINNGD AHO/SE AUO/G5E N a3/
a e e e []
& £ GYNNOD  BENNOD 14
o YINV3dS LHO 1Y g
2 IaMET . T3A0IOVY dnV S wosel oe! &0\.</\o<_
wm & v v y
W - NH901OVH S 350 1IN VZNNOD VINNGO VPNNDD  VENNOD 524
(=]
< | 1Hs 335
YINVIS 1431 a3
a3wo1avy
; _ lwwneoiov aw ol
J1NNOI _ % _u 951 SVI93dS/SNOILO
92NNOD
| . TP, 2] 04 536N
& N N ves QI TIOHINOD HOLIMS
s A3 40 YNvE ONZ
I <.:_ a9/0 g& VNO11ld0 g NVL/0Z
2# AVI3H HINO AHOSSIDIV
dnv @ dNV 0E
ARARRR R R R AR — X < P
ﬁ N9 NOI  1lvE  WOO/M 4M M dA AN =8\.‘ 124 @i 24
NS 34NSS3ud MOT/TH LVISONS3HL O/ N
HOLND /v
und/ve 024
o o s
n e/l -
> AVT3H 03345 HOIH ) Vs 4
0 @ ne/er N
= { ® Av13d a33ds A -
év AHO/2%
) )
AVI3H @33dS HOTH {
AMO/BE vu0/6
< )=
6N
M0 nasee
S 081 AVI3H 033dS O3W ~
1 ¥01S1S3H 033dS N8/0E ZaNaN Sl
) €
] 88N
gL
D und/1y

(-) Lllve

Y01S153¥ 033dS

LINN ONITI000 ANV ONILY3H @vd

1NOH

H31411034 390148

0

Q0v

00

NOY  (+) Llva

2-167

Sentinel 331000 (9-08)



STANDARD PARTS

)

Electrical Schematic (008500-

Fig. 72

PARK BRAKE INPUTC O>—

X8/EL

18

s

._w - LON

i ;@f

HOSN3S 033dS 9N3

SEEES

ATddNS 3L177-0vE 13Nvd

TAdSUMd

MS H3HSYM 3IHNSS3-d

b

aN9 avo

T o
GFINNDD  GEINNOD

yais

AHO/VZSH

%18

(035079 €000 HOAIANOD

W34 Y1V INIONT (3990T0 @

[r.]

H31714 ¥IV 3NION3 039900

T3A37 H3L1VM MO

AHO/LYL

SOH'O'N

d350710_HO00d HOA3ANOD

N3O ¥O H3JJOHSS

ES

REVERSE INPUTC >——
=

FORWARD [INPUT C_>——

16

START INPUT]|

o e
Q
'
60« x._m\om_
w 1
T -0 I Of.q -1 T
125 G3LT1L Y3ddoH @ na/ovl
[ ¥1 v 2L-1d T
o HOAIMNOD G0TE i
e-1d
mwm V" oo amL e Nao/EE i
A ta/LE) N-1d T
% v 3UNSSd 110 INIONI o/Se1 o
2N-1d
und/zol a
NHE/61 o <
BA/L e
2A-Td T
D v aN9_43M0d i M
ON9 H3N0d =1 o
J ON9_43MOd i o
oNg 91901 e

INSTR. PANEL

CNTRL!

19

¥Nd/$S1

NMOQ_HOAIANOI

a a
9zJ/BrRN CONLRRD

2
CONN %N 15D

AVT3d NNOQ LNHS W‘_Q‘mw W
3 q

naseel QHVMHO4 YOAFANOD ONV_HSNHE NIVA & EINS
> e &2 0 v |
RETYera) 24 SLINGHIO 1417 FTGVN3 2lAs
¢ er-1d L] v
N NHE/921 NMOQ HSNHE NIVA 4 / N PAS
2r- [ v
dnv Sl
- 317 NOISSFddNS 3OVITON  NHB/26 €S
105 ¥IHSVM MJ —manvEs] NS HIHSVM _uﬁm.ﬂ__E /oo, 014
[ V v 4 M 4 2z O E]
A 1IN0 sEIn0B 5 gz 2EINNGD 0¥ INNOY
Nug/86 1+ SLINOYID L1417 38VN3 2
¢ €0-1 9 v N
<
8As S
LSS o NO WS FQISLEN ¢ / 5 g
01AS
. et <> %
TBA/L6 NO HSNHG 301S 1HO1Y LS 8a
G ¢ v und/12
_ NNOO HSNHE 301S LHOIY &S
- <> ;
N ynd/16 NI NOISSIHdENS JOVLIOA SAS I S
19-14
1
- A9/SE ¥
¥Nd/6E dNNd_H3LVN,
> . T@i v
N VHO/bE 14N
e NI NOISSHddNS 39VLT0A dnv 01
- VH0/S6 84
N und/LE H3H0d J1007 814
e AVI3H MO0 IINT T3d0dd
¢
o BN

17

379VN3 H3ddOH
QYVAYOS LT1L ¥3ddOH
NOVE L1711 H3ddOH
“7134 H00Q H3ddOH
HDIVHS 31714
SNV4 WNNOVA
1417 Y3ddoH
H3MOT H3ddOH

1048641

Sentinel 331000 (9-08)

2-168



STANDARD PARTS

)

Fig. 72 - Electrical Schematic (008500-

RING TERM'L

18

19

Sentinel 331000 (9-08)

3
3
-
Ul dI NUUOJSSU vH0/8191 vHO/V191
¢ R ¢ ! U1 d1NUUODSSUIH
OENNOD TN aLINNOD B2ZNNOD
U1 dIUU0DSSUIH V40/8091 VHO/Y091 V40/091
? R B R U1 d1NUUODSSUIH
6ZNN0D JLNN LINND :
YoINRRo REHIINS LENNDD
! Nb/001 OZNNOOAN._ SZNNOD = WNON-440-NO 10d0 MS NOLVOT4/GT0H/dN Wav
Tvs %Vﬂ_ ¢ B NHO/¥901 ¢ oy )
NG LVO14 Wav Honuan ¥ 3zasH dN WYY HSNYGA ¢
A¥9/1S01 T2
MOO 3LVLOM HSNHE HSMHEA e Vs JSZNNODNS, ISENND :
4285H AHO/ Y501 =
?%A V-82AS
916SH HaA
M9 31¥.104 HSME HOMHEY T\_lvﬂ NO-440-NO 10da MI2/440/M MS N.1Gd HSNYE
416SH
L S9ZNNOON, 85ZANCO o T
« _ B [) s N
m n8/rvo1 n18/%01 .
x N ¥Nd/C101 VOZNNOIAN, VGZNNOD ' 7
ﬂ NO-NO 10da MS_300M 1711 QY3H/3AON Wav N v ' Nd/A101 ! =
" _ ~o _d4GZNNOJ/ 49ZNNOD - z
— 9 o 3 S e il
99ZNND2 s uNd/reol S 0 P
o v .SMMM”N_ 392NNOD N 1437 1701 avaH HsnbEA azasH X ORI LL/NReR
0 g z T|IDNA A o
HH/EL - ! xMo_ ? ommm_“.ﬂm e AHO/¥B1 1 WY 1L/ 194 %tﬁ:tﬁ_ﬁﬁ
= @]  ove 1711 Qv3H HSNHEA \ : :
3 w1l TS Ve 3N PAIA| 1 1/NI030A1d
L nasrgnt
A3A/rO1 | B V-1IAS _v o |o sp1agfior]
N |5 5 - 82asH : Suo| 30uN |
s _ s am4 LT1L QVaH HSNHEA P\ ! 130un4 >p13g fiop
3
=D 5 MD LOALd WY HSNHEA MANS AH9/rB11 2L L :
= | 4 = + Zmo\q.,mﬁﬁ 8-51As V-S8lAS T [
=T v MOD LOAId WHV HSNYEA R v v
- 4 O TS VQ 625 _ vi W-mzm.w ﬂ
alasH VZZNNOD
WY Hsnuaa 4 J18SH Z
7= LHOTY LIHS > REIVS NN v0/i601 n\G
3 < a1gsH 8-12As V-12As B 9 M O
o
NQA V-02A8 wwmzz& V W
2 VH0/r601 y ¢ ©
e 7 o 1431 L4IHS W4V HSNHEA @ZZNNOD  912NN0D
- |Z - z
Z lr - P - NYE/MEOI [
m @ s s CRERERE TavN3 g
BELYindll -6erS A / W VRS o
2L Nga/ren /LT 316SH -
T |z QY8 Y3INIL+30010 OIHVA NEg/r211 n_z<vM

2-169




Fig. 73 - Wire Harnesses Group (000000-008499)

STANDARD PARTS

a @
7, o
o dY TvLaa WV TIvLAd ¥ TYLId 4 TvLaa a4 VLI o
S o
© oS
L =]
o 3
= 2 b4
= £
c [
< 3
= AY GNY 0V LY 'SV STIVLAQ
94§ JONNb3AS DNIAVOT JHIM HOd
MY =MV MIIA ATddNs aNNOYY
q3S ASSY TANY AVI3H ANy dAsnd Jiaeg avo o
€ Gre) el oo m,_om__m_%% :m_mwm._ oL
o e g wvel| | zel :m__ dEl zm__ D Tvliddad
wh L, 9/ 9 %
e i _u
N —— —
ay||| [l av (||| L v s
- I | : "
oy ||| | av sv||||sv 0 o
. g x i | | N - 4 —
Sl nw
o]
QANNILNOD -
XV vYLad v TIVL3a 4 1 $TVLA m
1\ 3
W\ s
\ g
\ v
OI'
DI vl LBIIK ;m__w_¢ ZvH ZvH _m m_ I LK

W

8-30010 £-30010 a8 E E
AVHdS LT 9-30010 ¥-30010 €-30010 2-30010
34NSSI¥d 34NSS3Yd a1oN310S aIgN3T0S @ E A3 amd
HOTH HOTH vy 7304 snd v INTHIVA INTHIVA

v SANIN 92-3001a

S-3a01d
Y¥3[141103y

2-170



STANDARD PARTS

Fig. 73 - Wire Harnesses Group Group (000000-008499)

1
? 548t ~
() avo .ﬂ
£ ~
5 ©)
I
o o
S
W Mo
c [+]®
‘© Z HOLIMS
1} a3n HOLSIS3y
= E A4 39VLI10A
1 TIV.LIA ” gmona
[=]w
Mo
YO LY JIANI
LI 0pegs

(Demw

a3an | HJOLIMS

HOLSIS3y
O
d43mMog
IH avo

(kW

HOA3ANOD 43ddOH

QANNILNOD
N Tiviaa

06 J3LV.LOd
Q3NNILNOD
D TvL3d

T TVL3d

7] = o

HOLVJIONI  H¥OLVOIONI  ¥OLYJIGNI  HOLYJIQNI * * _¢¢ *_, _._* t._
GYNOIS 1V3H- 34d Jiveg VEL]
ONINYAL  9NTd MOT9  ONINYVd HOTH

ORHNG HQLIMS mom.vﬂqu«__mz YOLYOIANI
Y31V3H HJLIMS 3a1y-43 Hivdd 3UNSS 3dd RELEN
El LYLSONYH3HL NMOQ LNHS ONINYVd MO Y3ddOH

(2]
2]
2]
a !
Sentinel 331000 (9-08)
ame | . fcoro.| e | (]




STANDARD PARTS

Main Wire Harness

M TIVLId

X-X TIviad

Fig. 73 - Wire Harnesses Group Group (000000-008499)

AV =AY TIvead

L TIviedd

4 TvLdd b TIYL3d d TvL3ad N TIvLId

J3INNLLNOD
A-A TIVLId

4 'd 'd N STvLIaQ ddANILNOD
N TIvL3dd

M °A STIVLAA

S S-S TIvL3d
B ATddNS H3MOd 11+ 9 Ol* W31l 335-5S9N7d ALIAVD
1] LHOIIOvVE A-€ 0SI O A-€ 6l O
N RELNE r-€ szl © X-€ zol O
H-E /N X M-E o
S 9-€ 86 0 1-€ ol O
3-€ vel © S-€ /N X
A-2 ¥6 O A-2 L O
r-z gzl O X-2 €6 O
H-2 /N X Mm-2 LE ©
9-2 L6 O L1-2 ovl ©
3-2 96 O S-2 N X
A- 1 vesl O A-l G6 O
- /21 O X-1 ZEl ©
H-1 /N X M-I 8l O
9-I /N X L-1 61 O
4-1 MEl O s-1 N X
Q4vod LINOYIO gE | S| FE|l WS
_ TOYLNOD OJINOYLOATI J-€ 0El O N-E Lyl O
n-n MvLId—— g-€ 82l O WN-€ 9El O
R RS RS R {Im Avm_ O l_lm _m_ D
3-2 Xel O 4-2 I+l O
8 ¥0 V SHOLOINNOD a-¢ IEl O d-¢ Evl O
x¢ +x ny 10 0LNI ONIQYO1 41VH 9-¢ SEI O N-¢Z Syl O
1H9T1Y ¥0 471VH 1437V g-¢ 621 O N-¢ S9l1 O
" Y3HLI3 A8 O3N[AH3130 v-2 26 O 1-z ¥E O
<¢ ¢x< 39 0L 9NIJNOHY IHIM EN Al O -1 Gel o
L A I a-I 291 o d-1 8EI ©
—— 2-1 /N X N-1 LEI O
[P 8- 16 O W-1 /N X
1437 ayvos LINJYHIY vl a/N X il 6€ ©
70MLNOD INOMLIIT3 "ON "005| ¥V 'NNOO | "ON "J0S| 8@ "NNOD
+wnB1S NhnL 9NIYIM HOLI3INNOD
LNOY4 L4371

Sentinel 331000 (9-08)

2-172



STANDARD PARTS

Fig. 73 - Wire Harnesses Group Group (000000-008499)

Main Wire Harness

rv-rv TviLad

4V TIvL3d

HY-HY TIVL3d

LHOIQV3H
LHOTY

dv TvLaa

/

ay-3av 1virdd

AINO

NMOHS 13)J0S

434 H0d

av-dv Tvidad

1V3H
ONY9 -3¥d SNd LNO

oy -0v TIvidad

@

Yv TIvidd

vi8 40m
o d
58— |_ A /|ow /_ \ _
QW
o] 2]
ovY-0V TvLId Way Y HOLIMS
37g1any Y3HSY 14
HOLOW 9 YINIL
JoLoN 10HINOD
_m_ E 9Nn7d M09
] ¥ :
— ovil |l bov avh bav
av av
L L__Ll
p—
P
| HILIMS
[ NOLLNT0S H3dIM
I ANV 43dIM
= [T
oy a
av Y
H
w I
w_ HOLIMS
SIHOI T
= ONINaVd
L
HY
HOLIMS 3S¥3A3Y
ryY QHVMEO 4 INTHOVI m o
-
HOLIMS SLHOIT
WNOTLD31a 3.
aNY Wy3g
= HOTH/NHOH 29v
197 Yy Azl

@@
Sle E 0S# |/0E+ OE#

¥S/Sle

HOLIMS
A

ay-av Tviad

2-173

QINNLLNOD
A=A TIVLIA

YV Z TvLaa

Z 71vL3aa

Sentinel 331000 (9-08)




008499)

Wire Harnesses Group Group (000000

Fig. 73

STANDARD PARTS

/2]

YY TIV13Q LHOL T
% xo.w%m.rn_zoo mnqm_._hmumm._
§ 5! o
2 | o]
[}]
S
z ey .
£ AY TIVL3Q Zv 1Ivlda i
©
= rd TvLad €ol

JINNLLNOD
4V TIvL3ad

rd TvLad

J3INNILNOD
Xy TIvidd

diNNnd
EENR/I)

dy -ay -9y "4y ‘vv §7viia Zy CAY STVL3d

|

i oY TIvida

J6S

Thal S ——

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

YOSN3S
13A37
3ANITHOVA

av vLad

3a1s LHITY

30IS LHolY Q13IHSANIM

2-174



STANDARD PARTS

n
: NY TIVLAA Wy Tveag  OY TVLdd 2
.nuv 1
mm N
I
[
S e,
z -
S Q3NILNOD
S AV TIvL3d
S -%r-|-|,!- i e
2 61 J0 9 LATHS
: B o
<
e NV WY TIVLEC
(=] qvlep
. Ty -
8|

aION370S

HJLIMS
13A37
d3lvm

Mo

aanNNILNOD SR
4000 HOAIANOD  L1IL e

‘HUdddOH “INIONg OL VOEAS
dv TIvLiad

//‘lvl|||llll|||

QINNILNOD
1V TvLad

del<p

MY TIvLId TV TvLId

Wire Harnesses Group Group (000000

(0], T8, ,[f], ,[F]

7

1InJydIo
1417
378vN3

Fig. 73

[

de <

I
WY TV CHY STIVLAQ |

(]

del<p

7

OV TvLdd %

:
L
:
i
:
L
7

del<

e

JIANLLNOD
AV TIvead

7

HJLIMS
3YNSS3Hd
ivye
MO

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

-
e



Fig. 73 - Wire Harnesses Group Group (000000-008499)

STANDARD PARTS

a - - oI

@ SY-SY TIVL3d dy-yy TIvLad By TIvLAd ey ﬂ

[

s O EL ©

T 1] T gy

o ) 0€-30010 [ Ly

= HOLYNYILTY = "
= SV E "
[ L

£ uy

=

4
y - g HOLVYNYILWY

l@@

ny-ny viad

¥0SSIUANOD
] o3
=E) ! H0SSIUANOD
oV
*A009 HOLJ3INNOO 40
301S 4317134 NIVHLS
SAYVMOL G3LN31¥0 39
Ol - E# TVNIWNY3L
QION3T0S
ERCELEL] _M_ Om
INTHIVA ].@ r|H
QION310S . O ) QI0N310S
¥3LEVLS 1 © [wla EERRTAS
5l e — o
TvLaa

In_._.:>m
‘dN3L E
sV

ONIWTL E

006 daLV.LOY
JINNLLNOD
dy TIvL3d

Sentinel 331000 (9-08)

Ly-1Y TIviad

|
__
<._.

L — — s BB
- — - OV LY - I U HOTH © ©
T =] . -
Sats $3iT5 NivaLs L | “
| |
SAYVMO L d3LN31H0 39 Lr=* b - ﬁ

Ol - E# TIYNIWY3L - ©
Ly =
E nv @ .—H
aIoN310S
QUYMHO 4 y3h g |
INIHOVIN 9Nn1d 03990710 N



STANDARD PARTS

008499)

Wire Harnesses Group Group (000000

Fig. 73

»n
% od TIv.Ldd dad TIvLdda Yd TIvLraa MY TIvidd
S
©
I
o
=
k=
©
= -
a3anNILNOD
ag TvLad / (INNILNOD
od TvL3id
— N
%0078 v 2
aIoN370S a2
P
S\ Hehua - .
P FEH:
Y3IMO 1 8@
aNv 1417 -l v
— N
%2079 NmMOoQ v
aIoN3T0S v _ﬂ_lﬂ s
- , SSINYVH
NOILN3LX3
i IS NN HOTH
vi& H3ddOH 01
mnay
-l
: ZY -7V MJIA AV =AY MJIA XY =-XV MIIA
- 9 9 k44l 9
mmom>mmm>>zmomu _ﬁu_|V ﬁ.m - E
/HSNYE NIV m_\ ..V: o El El EVI E 4
%0079 —~
QION3T0S - 3 3 9 3
JHYMHYO 4 v ~N—Oo
rcin FHE—— 0 | =
~ E

>
o
@ ED
L <(i ju]
o
< o
< o
<
o
n
<

JIANLLNOD
adg Tveda

2-177

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 73 - Wire Harnesses Group Group (000000-008499)
255 Main Wire Harness

n,:Ll.l(D

L

HOPPER FULL
LOAD SWITCH

—— 0
= Fot— E 5
m Fa i 5
= L
=
[
(2]
a
o)
m
=
[
=
=
= - aa
) £z @@
. >
wOr =
Q Saz ==
ng ==
e ° a8
)
A
L, =
=
g 5
= a
[
&)
a

[Fh am}
e
-
2=
=t =
53 .
o
Qo 203
D&Zt
EcheA
]

2-178 Sentinel 331000 (9-08)




STANDARD PARTS

2-179

Fig. 73 - Wire Harnesses Group Group (000000-008499)

[7)]
7]
Q
=
j=
1]
T o8 0O 62 o 62 ~——3SN4-IXVYN
(] EE O 82 voe O 82
= 9/20%® 4.2 0 L2 sng — L2
W s 0 92 sng — 92 IVYNINY3L dvE
v8l O =14 2795L - HOLYINSNI ® 69/26 - WvE SN ‘gsz OO =14 —~——5N4d NOILISOd E
c €0l O ve 206 O ve
— /N X €2 00z O €z
1] N X 124 g0z O (24
= VN X 12 3020 ® Y0z O 12
VN X oz 9020 ® 02 O 0z
HEE O ® 9€6 O 6l sng — 6l
S6 O 8l sng — 8l
vZe O ® 26 O Ll sng — Ll IYNINY3L dvE
vieO ? 16 O 9l G9S5L - HOLVINSNI ® 89/26 - WA SN8 ‘06 O 9l —~———5SN8g NOILISOd ¥
veO ® 6 O Ell vez O S|
/N X idl sng — idl
/N X €l sng — €l
/N X 2l sng — al IVNINY3L dve
85E O U 695G/ - ¥OLYINSNI 9 89/26 - ¥vE snd ‘al O U —~——5Nd NOILISOd ¥
verO ® 6% O ol sng — ol
9€ O 6 sng — 6 IVNINY3L dve
gare 0% vbeE O 8 2v9SL - HOLVINSNI ® 63£26 - WY SNa ‘006 O 8 —~——5Nd NOILISOd €
6. 0O L NI O L
0L O 9 Wl O 9
avs O S sng — S
gss O v sng — 14 IYNINY3IL dve
vy O % v+ O £ 2¥95L - HOLYINSNI ® 6926 - ¥va SNG *HI O € —~———5Ng NOILISOd €
v O 14 dl O 14
93 O | Al O |
47VH WoLll0o®g 47VH dOLl
ONIGVOT IVNIWY3IL 9NIAVOT TVYNINY3L
ONLYIM ATENISSY T3NVd 3snd
AV ANV 0V

LNOHd JHL
NOYd dIMIIA
SY TANYd
AVTId/3snd

‘LY °SY STIV13I 404  -3ais ozE<m_._ 3HIM

[PHEL

SR &
15
0 0
KINO FONUIATY KINO FONIUIITY
Hod NMOHS 30y 80LS H0d_ NMOHS
L3%00S AVIZY 134008 AVIaY

E

Sentinel 331000 (9-08)
M m Go TO..




STANDARD PARTS

Fig. 73 - Wire Harnesses Group Group (000000-008499)
Main Wire Harness

RELAY SOCKET
SHOWN FOR
REFERENCE ONLY

DETAIL AS
CONTINUED

[ ] JHngd
FREE]

I O N N BSOSO S
ARt Nararatara
T,

G

3

~
W

g
b

CONTINUED FROM SHEET 1 OF 19.

DE.

ANEL
M

P
FR
G SI

ADIN

VIEW AW-AW

FUSE /RELAY

AS VIEWED

WIRE LO

B 8 B B B & B K B KB BB
T R R TTTTTT

+85 @ I3AT]

< © ° 0 o 0 0 0 o
N @ @ ® @ @ @ @ @ @ @ >
) ? ? ? Q ? ? ? ? ? ? -
<o
I J g 2, % 2 b )Lz oz %, %, R %, %, & B
an~ <+ {u) N <+ o 3 ~ o o~ =
) 3 a2 a2 3 3 v} 3 3 3 3
> > oy o= w= W= > > ws w= w= e w= w= w3 w=
%o % « « «© % % 3 « @ « « «© @ «
= ) P g -
w= w= w= o=
« 3 © 3

TERMINAL LOADING
SEQUENCE FOR
FUSE AND RELAY
PANEL - BUNDLE 1

2-180 Sentinel 331000 (9-08)
Go To..



STANDARD PARTS

Fig. 73 - Wire Harnesses Group Group (000000-008499)

Main Wire Harness

AINO JONIYIATY
404 NMOHS
LAN00S AVTIIY

L IEH

ahlat
fr

QaNNILNOD
LY TIvLIa

“30IS 9NIGVOT 3JdIM

WOY4 03IM3IA SV
A3NVd AVI3Y/3SNd

MY-MV MIIN  —

b6 4 & & 85 B B &

€| L8+

<

98¢ AviSy
@ol
@

N
AVI3Y
906| OE#
¢ JTaNnd - TINYd
AVT3H ANY dsnd
Y04 JONINDIS

® aze ONIQYOT TYNINYAL

35N4
vos| 241,

0

¥

H

|

5

b

“IXvW (2) HLON3T
mm_b\, ANINY3L3A 1TIM

3B SYNIWS3L 8vE 5N 3HL
40 LNIN3IOV1d ¥3d0¥d

4

[ee]
@ 62+ 13NV 3SN4 3HL NIHLIM
o
. (i

(i ] | [ 3esn]

(=] cp (| st

(=] | (]
ﬂ'J?

2-181

Sentinel 331000 (9-08)



Fig. 73 - Wire Harnesses Group Group (000000-008499)

STANDARD PARTS

Main Wire Harness

AINO JONIYIATY
404 NMOHS
LINI0S AVIAH

L JH
mmnume

B |

VOE| L8*

o
m
*

N
w
©
-
z
@
.
w=
o

<
~
©
-

EN

OE#

¢ J1aNnd - JTNA0N
AVTIH ANV 3dS0d
404 JININDAS
ONIAYOT TYNINYAL

<
oY)
-

3asn4d

o

Q

L2l
<
o~
.

3asn4d

w

0o
o
=)
23

=1
L

e

1)

=

[ | [

SE N

L)

=3
B I I N O

h_J

¥

Y454

(=]
l9=2]
(=]
l4==F I
(=]

M
n_m_z,q.mz 3SN4d 3HL NIHLIM

6L Le
- 3sn4 HI9N3T

ININY3L3a T777IM

Sentinel 331000 (9-08)

d31 dvg sng 3HL
40 LN3W30V1d 43d0¥d

2-182



STANDARD PARTS

?
[}]
c
®
I [ po cm] E@ Lg#
< _
£
M n!nU_ n 98 Ay
m » ¢l ﬂ OEs
= |
» (m) _m_ vige
—_—
o _
2] > Cm} L8
M.v _ e@ A5y
o
o SR |vws| vL | oEe
S i 22
]
m\ xT @ L8
s |
o oD [vor] oo 7 T1ANDE - TaNYd
S _ Wiy AVI3H H0d JONINDAS
oo [or] oo ONIQVOT TYNINYAL
S aannnoo _
3 AV i
5 ©301S 9NIQVOT FHIM oD E o€
(O] WOY G3IMIIA SY
» q3NVd AV138/3504 7
Q MY-MY MIIN  —
? » <] vige
3 _ ®
m o O » (m H 98 i
T Con _
I @ﬁ LW m.—mﬁ g q | { s cmi] H 0Es
£ 5] e - BB
= NINO 3ONTHILTY ] it
Y04 NMOHS |__ |__
' 13%008 AVIZY = Eeib < 3 _
™
R EEY £ s EpE \
5 il (
i AL N AN v a1aNNd - TNV
R Q asnd ¥od JONINdIS
o NE[ NG| \ ONIAYOT TYNINYAL
- b /
V/n
32 3|
AN
O O

2-183

Sentinel 331000 (9-08)




STANDARD PARTS

Fig. 73 - Wire Harnesses Group Group (000000-008499)

Main Wire Harness

vy TIvidd

QINNILNOD
AY TIVLIA

vy TIvLada

AINO FONIYIATH

H0d NMOHS
LANO0S AVTAY

MY -MV MJIA

N I e

—l

¥ J1aNNd - TINVd
AVT13Y 404 JONINDIS
ONIAVOT TYNINYAL

e
2,

el

=]

ED

=
s

3snd

B
Et

6l-9|#

s3sn4

Sli#

w
0
=1
L

¥ JTANNg - TINYd
asnd 404 IINANDAS
ONIAvOT TYNINHIL

<

©

N
o
pul
ER

w
[y
=
[rd

=1
[rd

w
‘é’ oy
w

um

S«

[

Vn

b e 8 6 886 &8 ﬁﬁﬁﬁﬂﬂ

2%

3sn4 (2) HI9N3T
NINY3L3d UM
SN4 3HL NIHLIM
431 dve sng 3HL
W30V d ¥3d0dd

-l
m
=z
<

S0z
Wy

L
o
—
=z
w

ORERONO

Sentinel 331000 (9-08)

2-184



STANDARD PARTS

. 5
A A -
3 !
£ ﬂ N
©
= (19) (ve) P 1IvLAd 821
< B 1IN (9 0L
O g o

1 (=9 (=)W :

wi n E wm zvi| oLl

g o] A

W — — dr»

1 LN

i

]| |l
N

{

b b b bt b

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

/_.(..__ﬁ..mo

L \
\ L

'

Jes| d SIHOLIMS

av3HY3A0
avo

!

QINNILNOD

!

!

+E* syl D

i

Wire Harnesses Group Group (000000

san| H™=

[
[
m.m.u mzo—o.__mmwuzoo

H TIvL3d 9 TyLdad d TvLad d TvLad a Tvirida 0 TvLad

@@ DS ol ol D @@

G=H @ @ i @il @kH | ol R e

©® © ® @ ® @

HOLIMS HJLIMS HOLIMS HJLIMS HOLIMS HJLIMS




STANDARD PARTS

Fig. 73 - Wire Harnesses Group Group (000000-008499)

Cab Wire Harness

< m (&) [m] w L &) T T (6] L w (=] (&) m <
< < < < < = o) ™ N o ™ ~

© 0 0 < ) © ~ = < o I o o

- ™ < ) 0 B ™~ ® o = o o ol ) ® ®

VIEW L-L

VIEW K-K

<l
==

- |
[T }

<noouwL oI

U U

}

AR

CONTINUED

2-186 Sentinel 331000 (9-08)

Home § Find...




STANDARD PARTS

008499)

Wire Harnesses Group Group (000000

Fig. 73

Hopper Wire Harness

L ©
>
(G
53
=

POEOG®

[3)

D TIVLId

NO Jd3INNILNOD

H TIvidd

I-3 MIIA

"NMOHS SV

A3INYVN ATTIVII LIEVHI TV
34V MOVE 3HL Wodd
G3M3IA - HYOLO3NNOD

+ 310N

HJLIMS
N340 d00a
Y3ddOH

0 ‘4 TvLdd

9 a-a mdia
e "NMOHS SV
Q3NYYN ATTVOILIBYHI Y
9n1d 34V 30VE 3HL WOY4
ALIAYD Q3M3IA - HOLO3NNOD
*310N

SSINYVH
Y3ddOH 0L

3sv33y
379VN3 1711 1L 4000 YIIVHS SNV L1417 H3MO0 1
Y3ddOH 43ddOH Y3ddOH H3ddOH Y3114 VA H3ddoH H3ddOH
— ZEAS 6IAS 8IAS LIAS SIAS YIAS ZAS IAS
Y
S3IATVA
AaroN310s

Y3ddOH

J-0 M3IA

"NMOHS sV

A3NIYN ATTTVIIL3BYHA TV
34V _A0vE JHL WOY4
03M3IA - YOLJO3INNOD
310N

POOO®EO®

2-187

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n



-008499)

Wire Harnesses Group Group (000000

Fig. 73 -

STANDARD PARTS

»n
17}
o
c
t .
©
I
o NOOV3g
= uv 34
= H3ddOH
o
HOLIMS
o @. AYLN3S
Q. AVNYIHL
[*) ﬂ 93¢l
* G3e)
)
B g o]

] =
= ——

1HOI
ONId33MS
dv 3y

T e

WNOdd dINNLLNOD

1d0||Ld0 1d0D

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

E @ EEG
Wy v
dn-Xove @ 4

SL1INJdIJ ANNO Y9
ANV Y43M0d NOI1dO
SNO3INVIT3IOSIN

2-188



STANDARD PARTS

Fig. 73 - Wire Harnesses Group Group (000000-008499)

Hopper Lift Wire Harness

VIEW H-H

TO HOPPER
HARNESS

i
E

< < a < <
5 ™ 3| buw @ T
o m ™ =z A s
=lt2lt2l = L=JL= 1
<
m

) Il E
9

= b b }
; [£3] [*9) =9 == -
€3]

=

= |

=

=
924
o7
=

o w ™ (G} (=]
w
0.
w
W<
we=
> W
l"\l it 23
<<
wrl(Ee © Qad
el = Suiz
Nt/ = GEYE
= wzsSIT
—zoa?”
oo _Jwm
o Zob <<
-
OIOIOIOION:
<< a (&) [=] w [ (0]

VIEW D-D
[]

VIEW C-C
]

TO MAIN
HARNESS

[a1] (&} o w ('S «

Sentinel 331000 (9-08) 2-189
Home §| Find... § Go To.. n n



STANDARD PARTS

354165 - 354166 - 354167 - 354171
Fig. 73 - Wire Harnesses Group Group (000000-008499)

Ref. Part No. Serial Number Description Qty.

1 768827 (000000-008499 ) Harness, Wire, Main [Sentinel] 1

2 768561 (000000-008499 ) Harness, Wire, Cab 1

3 770180 (000000-008499 ) Harness, Wire, Hopper, [Sentinel] 1

4 768575 (000000-008499 ) Harness, Hppr [W/ Hd] 1
2-190 Sentinel 331000 (11-09)




STANDARD PARTS

)

Fig. 74 - Wire Harnesses Group (008500-

[7)]
7]
Q
=
S
1]
I
(]
-
£
1]

= AV ONV NV ‘1Y °SY S11v13d

33S 3ON3N03S ONIAYOT IHIM HO4

MY-MY M3TA 33S

ASSY TTANVd AVTI3d ANV 3snd

Wt 1L UL
E €8 Dn—_,_<< 28 8
Wy
A AV 1 v
]
n nv Sy \J
\
J3NNIINOD
Xy 71v13d

b

dv 11v1l3a

TIYNOILdO i
[veT
u@ a [

0

Wy 11v13a

=

v 11vl3a

4 71v13a

3I0SNOJ HSva OL
9 71vL3a

v 1vi3a

=] <]
I il

]
.

8-30010 1a
._

AVYHdS ._. 1
3NSS3Hd
HOIH _.m_:

LARA

ﬁ_

9-3001Q
QION310S
Divee

v

=
o]

[Z][]

i

[a8s

o

v SNNIW

¥-30010
n:g‘m.ﬁm

. ¥

B

NV

[E][2]

w][o1]

snd v

92-3a01a
NVd
¥3moe

] =]
ﬁ_ ﬁ_ I

€- woo_n_
U‘_IO(:

.E:J

2- Hﬁ_n
U‘_Io<s

1541

1 H-u_n_

e

w S3vee
mz_v!<1

ERERINTEN)

3 7Ivl3a

a-a M3IA

T © w W o © @o <

S=——-_

SS3INYVH

avd oL

=

H377104 LNOD
MOILS MOoudYy

2-191

Sentinel 331000 (9-08)



STANDARD PARTS

Main Wire Harness

DICHCICROED)

@)

@) [eo] (=) [xe] (@) [me] @) [

il

)

0

HOLYIIANI

it

HOLYIIANIT

HOLYQIANT

d3NNI1INOD
W TlvL3a

HOLYJIONI
IVNOIS
ONINENL

0

Fig. 74 - Wire Harnesses Group (008500-

mlo

HOLYJIONI
LV3H-34d
oNd M09

i
00,

.
[T]
HOLYIIONT

3veg
ONI YV

HOLY)IONI
Ny3g
HOIH

1 71vl3a

© @v

HOLIMS

LY1SOAY3HL

HOLOW
d3mo1a
avo

=] o] ]

Ger)
vl Ge)
n@g

i
. o -
(1] [T
HOLYJIAONT
HOLIMS ERNEE] HOLYOLAONT
3UNSS3dd “13A31
ONINEVd Llon] Y3ddOH
H-H 71v13a an an

® @ ©v F 6
v @ &) ()

(e

Z HOLINS
HOLS1S3Y
39VLI0A
CETomi=]
avo
O [=]w
0 (W)W
1 HOLIMS

06 031v1od
a3NNT LNOD
9 71v1i3a

Sentinel 331000 (9-08)

2-192



STANDARD PARTS

)

Fig. 74 - Wire Harnesses Group (008500-

Main Wire Harness

n_m_DZ_._.Zoo
A-A T1V13d

M ‘A STIVi30 | ¥ ‘0 ‘d ‘N STIviIa 03NNTLINOD
{ W 1IvL3a

2-193

S-S 11vLl3a
1T# ® OI+ W3LI 33S-S9NTd ALIAVD
RN i € 05l 0| A-E ol O
TaNvd r-€ 21 O X-E 201 O
H-€ N X M-E 0
9-€ 86 O 1-€ oyl O
4-€ YET O S-E AN X
%-2 ¥6 O A-2 [a]
r-2 921 O X-2 Ee O
H-2 /N X Mn-2 LE O
9-2 16 O 1-z orl O
4-2 96 O 5-2 /N X
A1 vzsl O A-T )
r-1 21 O X-1 ZEl O
H-T /N X M-1 gyl O
9-1 N X 1-1 6v1 O
3-1 MT O S-1 /N X
auvod 11n0H10 SE | B9l 5EOMNX
JOYLINOQ JINOHL03 T3 2-£ €l O N-E 1 O
n-n 11vi3q —— g-€ 81 O N-€ %€l O
V-€ ¥SI O 1-€ 15l O
m.w Xel O n-w m_: [¢)
9 d0 V_SHOLJINNOD . €1 O - v O
OLNI ONI1QVOT 4IVH 9-2 SE1 O N-2 syl O
1HOTH HO 4IVH L4371 Vv g-2 621 O n-2 91 O
W W H3HL13 A9 O3NINE3130 v-2 28 O 1-2 ¥E O
i i 30 OL ONIJNOH9 3HIM s o o 51 O
X-X 11v13a a-1 291 O d-1 BEl O
WY-Y T1v13a ar | Mol Wi w3
- g-1 16 O - N X
1HO1QY3H - -

1431 advosa LINOHID V-1 n/N X -1 6E O
TIOHLINOD OINOHLO3T3 *ON "00S | V "NNOJ | "ON *20s | @ *NNOO

N3 NNy ONIMIM  HOLJ3NNOD

ANOY4 L4377

Sentinel 331000 (9-08)




STANDARD PARTS

ATINO 439 404
4v 71vl3a 3v-3v 1Ivi3a NMOHS 13400S  JV-0JV 711VL3d gv-gv 11vi3d vy 71v13d

)
0
o
c
S
«
I
o
-
£
©
=

WavV VY
3nalany HILINS

o [o]l<] ks,
=

)

©
_|_._
_H_ avi v avi fav

Fig. 74 - Wire Harnesses Group (008500-

ay
—1 = . _ﬂ = Q3NNT.INOD
1HO1aVaH \\ 4v 1vi3a I NoLLAEa S e a1 M A-A 1VL30
1HoTy / ) | ANV YU3dTA .
=] — Yy *‘Z 11vi3a
— 9V
av av
HY
=) HOLINS
SLHOIT
= ONIMEvd
HY
HOLIMS 3SH3A3Y
q;k QYVME04 3NIHOVN E a
\ H_ "ytn, S S
\ ANV AvV38
— HOTH/NHOH 20v
11971 q'< A1
ry-ry T1v13a HvY-HY 11v13a 9v-9v 11v.L3a

Z 11vl3a

av-av 1vi3a

EINSV I OB
9NOT
EFIHO® el ﬁ%?

Si+ | V8 [ ose T/0E# OE#

Yo/S1#
HOLIMS
AN

Sentinel 331000 (9-08)

2-194



STANDARD PARTS
Wire Harnesses Group (008500- )

Fig. 74

" 3
g i}
Mm 1HO1 N
T o vV TIv13a ;s L Zv 11v13a
o HOLDINNOD E m_
£ « X Inl HoLIS
L
_ - %
o o G5
014VA . e v
Q3NNT1INOD i e lvh
4v T1viEa T
I rg 1v13a
-
Q3NNTLNOD
Xv 1v13a
£ N
R BRI B~ —— ] —RRRRRRRE— - —— - REERRRS —. .. AT S o S R - R - L — % .4 X = —
~—7 o~
_

v ‘av Qv ‘av ‘vv ST1viaa ZY “AvV S71v13a

v 7Iv13a i
g rg 7Iv1i3a
Lo
RELER]
3NTHIVN
gv 1Iv1i3a — AV 11v130

] foe]

5 U
=fa

1HOIT
HsSNug
30IS LHOIY
HOLON
H3HSYM
EJENTOIE] QI3THSAONTM

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

9v 1Iv.i3a

Main Wire Harness

Sentinel 331000 (9-08)

-~ H HOLIMS
NSl 3UNSSId
( MOTI/HOIH JV
-
Q3NNTLNOD
AV V130
e R ————— |~ TR ~
- O3NNTLNOD w
v I1vi3a
NV AV T1V130 |
vie _ w
\ | G
= :llhllt HOSN3S | E
0 Y313IN0A33dS _ NHOH
Ty
IR ves
@ | ves|
(=N _
g |
35
o |
I _
P g H3LvH Q10N 108 *
o
73
o Q3NNTLNOD
c H00Q YOAZANOD ¥9 1711 Q3NNTLNOD
s “Y3ddOH ‘3NI1ON3 0L v I1vi3a
T dv 1ivi3a
o
=
W. - v T1vi3a
<
N~
o
— 2079
L. AION3TI0S
KOO WOV PV fHY STIVLIE
NARILZE ] R e
1437
NMOd
e ov 11v13a
1HI1Y
HOLIMS
e G3NNTLINOD ©
et v iviaa |9
[
o




STANDARD PARTS

)

Wire Harnesses Group (008500-

Fig. 74

Main Wire Harness

a1vi3a

ANNOHO
3NION3

_M_I

HOLIAS

dN3L
3SVO

ONINIL

1lv-1v 1Ivl3a

*AQJ0g HOLJO3NNOD 40
301S 4317134 NIVHLS

SAYVMOL J3LIN3140 39

OL - €# TIYNINY3L

QION3T0S
QHvMH04
3NTHOVAN

ov 11v.i3a

c 1
i [+]
SNINDs. HOLVNEELTY
aioNTT0S 10 () @
T5n4
;ioN3

— E IDmm.wQszoo

) E HOSS 30O

*A009 HYOLJO3NNOJ 40
301S 431734 NIvdlS
SAYVMOL d3LIN3[H0 39
Ol - €+ TIYNIAY3L

QION30S

QION310S
H3LEVLs

.06 031v10d

a3NNTINOJ
dv 1Ivl3d

u
L]
\Z23

.
i Ll
ﬁ ~ =1
ED) emeed
p - Z iy
] =] () oo : xR
NETRI BTN
annd iy 9Md 3N
ond 141 0399010 HOLI3NNOD

2-197

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

)

Fig. 74 - Wire Harnesses Group (008500-

ain Wire Harness

SS3NNILNOD
38 11v13a

HOLINS
WYY
HOAIANOD
as3xoona

©007g
AION370s

HOASANOD

ONY L4177

[\Ifele]
HsSNyg
NIVA

%2079
AION3T0s

HOASANOD

»o078
AION3TI0S E
QHVMEO4 (N

g8 11v.13a

vg 1ivi3d

MY T1vL13a

d=l<k

BCA!

Sv4

3

SV:

Sv3L

J3NN1LNOD
AV 11V130

T <R

r“l‘v

[svi3

Sviz

[Rev

FWD

J3NNT1INOD
ag 71vl3a

g9 ‘va s11viaa

2@ 11vL3a

AV-AY AV-AY
YARA) * *
Y ' B
1|
[
N
SSIANYVH
NOI.IN3LX3
dANA HOIH
Y3ddOH 01
AV-AY M3IA
o ]
4 Epl

XV-XV

XY-XV M3IA

e

@)
0 o]
]
[=]
=

©

[

MY STIVL130

28 11vL3a

Sentinel 331000 (9-08)

“NMOHS SV

A3MYYW ATIVOI138VHJ Y
34V “MOVE 3HL Wod4
A3M3IA - SHOLO3INNOO
310N

2-198



STANDARD PARTS

2-199

J3NNT1INOD
ag 1Ivi3a

0
0
o
c
S
<

I
o

-

£
©

=

«06 Q3.1V10H
MITA

)

e

i

HOLIMS QvO01
77N4 Y3ddoH

HOLINS
N340 5000
HOASANOD

e

v | B RIS S —7 % R 3 R
.06 d3lviod
G3NNTLNOD
38 1Ivi3d
Ha ‘98 ‘48 STIV130

Hg vl3d 9g 1iv.i3a 49 11v13a

Wire Harnesses Group (008500-

Fig. 74

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n




STANDARD PARTS

)

Fig. 74 - Wire Harnesses Group (008500-

Main Wire Harness

ATINO 30N3H343Y
H0d4 NMOHS
13M00S AV

s O 2€ s O €

gss O 1€ 41 O 1€

os O 62 1 O 62

€€ O 8c voe O 24

920 % 4z 0O Lz sng — L2
s O 9z sng — 9z

vel O Se 2¥0GL - WDLVINSNI 9 60/26 - uva Sn@ ‘ssz O S

€0l O 2 q06 O v2

/N X €2 J0c O €2

vez O t44 |0z O t44

n/N X 12 302 O ® voz O 12

/N X oz g020 % 02 O 0z

HEG O ® 9€6 O 61 sng — 61
Ss6 O 81 sng — 8l

vee O ® 26 O Ll sng — Ll
vieO » 16 O 9l GOGS. - HOLVINSNI 9 89/26 - ¥va Snd ‘06 OO 9l
v6O ¢ 6 O Sl vez O Sl
/N X ¥l sng — b1

vor O €l sng — €l

n/N X <l sng — 2l

ase O n G9GSL - HOLVINSNI ® 89/26 - ¥vd SNd ‘a1 O i

v6¥ O ? 6¥ O o1 sng — ol
9€ O 6 sng — 6

are O ® vvE O 8 2V95L - HOLVINSNI 9 69/26 - ¥va Sn@ ‘006 OO 8
6L 0O L NI O L

oL O 9 N O 9

n/N X S /N X S

/N X 14 n/N X 14

Ver O % vv O € ol O €
¥ O 2 dl O 2

99 O I Ao 1

d7vH WOl109
ONIAVOT IYNIWY3L

47VH_dOL
ONIAVOT TYNINY3L

~—— 3SN4- [XVA
~—— 3SN4- [XVYN

~—— 3SN4- [XVA

TIVNINY3L dvg
-~———5SNg NOILISOd €

TIVNINY3L dvg
=———5Ng NOILISOd +

TIVNIAY3L "vd
~——SNgd NOILISOd +

TIYNINY3L "vd
~——5Ng NOILISOd €

ONIHIM ATIGAN3SSY T3NVd 3snd

AV ANV NV

*30IS ONIAVOT 3HIM
WOH4 O3M3IA_SY
13NVd AVI3d/3snd

‘1V °SVY STI1VL3a 404 G3NNILNOD — MV-MY M3IA

EH[2
e
=)

S
=

ATINO 30N3H3434Y
€04 NMOHS
13MI0S AV

Sentinel 331000 (9-08)

2-200



STANDARD PARTS

Fig. 74 - Wire Harnesses Group (008500- )
Main Wire Harness

RELAY SOCKET
SHOWN FOR
REFERENCE ONLY

DETAIL AS
CONTINUED

[== =]

0[S

A7 2T T [T 0]
R |FEHE| a
(i PETTE 8
a2 e 2
-rg' y J [] E
LT 8
|
3 U=y
EEEEEE = za?
J%E
it g
= — >
[ EHE N %mg
EDEEH] £ s
B ]

® ® @
4 §
P

i

'3

e (o]
e @]
(=]

e ()

ver 1]

CRl

s ]

.gs@

1 (o)

e (]
e (]
e (]
KEAICE
MR C
"G e ]

{
!

- BUNDLE 1

FUSE AND RELAY

TERMINAL LOADING
SEQUENCE FOR
PANEL

Sentinel 331000 (9-08) 2-201
Go To..



STANDARD PARTS

)

Fig. 74 - Wire Harnesses Group (008500-

Main Wire Harness

ATINO 3ON3H3 434
€04 NMOHS
1330S AVI3H

3IL 3YIM

Q3NNIINOD
1v 7lvi3a

*30IS ONIAYOT 3YIM
WOHd Q3IM3 A _SY
T3NVd AVI3Y/3SN4

G3NNTINOD — MV-MV M3IA

|
H
|G

=

I

<

o]

82+ 3sNd4 WoWd

A& &

8_8

A

on
mﬂ—mm‘ AV

of

v
AVI3Y

z
2 370NNg -

ONIAVOT TIYNIWY3L

I - A

624
=] %
- IXVN

T13Nvd

(2) HLON3T

oo IHIM_INIAY3LIA T1M
2 T3NVd 3SN4 3HL NIHLIM
“vm SIWNIWS3L HvE sng SHL

40 LN3WZOVd Y3d0ud

o, [ ] o

_ 2

AVI3Y

o [

Sentinel 331000 (9-08)

2-202



STANDARD PARTS

ov 11v13a

Main Wire Harness

)

Qv 11v13a

Q3NNTLINOD
ny 71vi3a

*30IS ONIAYOT 3HIM
WOHd 03M3IA SV

TANVd AVTI3d/3SN4d
J3NNTINOD — MV-MV M3IIA

or®
N
E VLE | SBe AV

@] o
€ 37aNNd - 3INAON

AVI3d OGNV 35n4

d04 3ON3N03S

e 2, ONIAQYOT IYNIWNE3L
[e] 2t

OOF?

[oe] 52

freferd) <2,

il

Fig. 74 - Wire Harnesses Group (008500-

g g & | GG o4 b B H & B BB

O O
—
9 2 e[ ,_,|__ X )
ahIh)
ATNO 3ONZM3ATY [:ts
d0.4 NMOHS _
13Y00S AV 134 ; s T >
ED
[l
N Vi
N
5

(F3==i]]
(5=l
(3e=C0)
(3=l
[€=E]
VAl

. or-g+
S3snd

6L L
. 3snd HL1ONIT

3HIM_3INING3L3a 11IM
m TI3NYd 3SNd 3HL NIHLIM
3sn4 TYNIAY3L "9ve sng 3HL
40 LN3W30Vd d3d0dd

Q#
@ =,
o#
3snd

2-203

Sentinel 331000 (9-08)



)

Fig. 74 - Wire Harnesses Group (008500-

STANDARD PARTS

_ oo (o |vor |7 s

9N
R |80 | o6+ AVI3Y

pe] e

Main Wire Harness

@)

LN
H o8¢ A3
E v | oee

aP

vor | se ¥ 370NNG - TaNvd
w  AVT3Y H0J 3ININ0IS
avizs " oNTQVOT TWNINMAL
-
Es

0 vies

B
E o84 AV
o

J3NNTLNQD
AV T1v.130

BB B B A& B

*3Ad1S ONIAVOT 3HIM
WOH4 A3M3IA SY
T3NVd AVTI3Y/3sN4d

A3NNTINOD — MV-MV M3IA

O O

88 8 48

e

S

ATINO 3ON3H343Y
404 NMOHS
134005 AV13d

]

e
G
B

&,

S ¥ 370NN - T13Nvd
5 MES 3SN4 ¥04 3ON3N03IS
\ ONIQVOT VNIAY3L

Sentinel 331000 (9-08)

2-204



STANDARD PARTS

)

Fig. 74 - Wire Harnesses Group (008500-

N L

¥ 370NN - T13NvVd
7 AV3d 404 3IN3ND3S
1 ONIAVOT TTYNINY3L

\

£2¢
3snd
@O =
3snd
=

22t
3snd

7
ﬂmﬂ

o

o

o

e

|

e

o

|

Main Wire Harness

gy 11vi3d

6l+
3504
8lt
s
3504
ols
3504

[
[« [ v 3I0NNE - 13NV

3SN4 H04 JONIND3S
ﬂ S ONIQVOT YNIWY3L

dvy 11v1l3a

61-91+
S3asnd

d3NNT1INOD
“301S ONIAYOT 3dIM

AV T1V130 WOYd4 Q3M3IA_SY
3NV AVTI3Y/3SNA

Q3NNIINOD — MV-MV M3TA

zZe#
3SN4-IXVN

TE#
m 3sn4-IXVN

ATINO 3ON3Y3434
404 NMOHS N
13400S AV

ZE#
3snd- IXVA
T1E#
e 3sn4-IXVN

2-205

Sentinel 331000 (9-08)




STANDARD PARTS

)

Fig. 74 - Wire Harnesses Group (008500-

Cab Wire Harness

ONIATI0A3Y

H

i

1HOI
ONId33IMS
“H

ol [

LHOIT
3woad

=5 ()%
[=<] =]
Il

/_.(..__ﬁ..mo

r 1vLad

4 A}
\ L

QINNILNOD

H TIvliad

SER S

HOLIMS
AVYHdS
3dNSS3dd
HOTH

SNOILJ3NNOD
oravy

9 MyLdd

d TIvLad

HOLIMS
LH911
ONId33IMS
LNOY4

d TIvLad

[841]
(9) 0L
LHOIT
9NIdI3IMS
HY O
DI |

RN
H
i

]

vag| (qLle
d
qgs| d b
A =
asd| o L=
D
=] ot-
H»

b b b b e b

san| H™=

0 TvLId

a Tviad

refe) G AW

il @l e
HOL1IMS HOLIMS
LHOI LHIIT
NOOJV38 QYvZvH

S3HOLIMS
Qv 3HY3A0
avo

Sentinel 331000 (9-08)

2-206




STANDARD PARTS

Fig. 74 - Wire Harnesses Group (008500- )
Cab Wire Harness
< m [&] o w L o T T o [ (] &) m <
= —
< < < < o ~ < = 2 ™M o ™ o ) o~
@ ® ¢ h s 0 ~ © é o > | o ) 1= © © '|J
=
N\Qﬁé{% - E
= = =
=W
— U
<L
==
oZ%
= J
ToLwoom<
; = —
<nooOowWL oI

}

CONTINUED

Sentinel 331000 (9-08) 2-207
Home §| Find...




Hopper Wire Harness

)

Fig. 74 - Wire Harnesses Group (008500-

®

STANDARD PARTS

®OOE®

5 TIVLIA 4 TIVLAd . a-a Mam

"NMOHS SV

®®

HOLIMS A3INYYWN ATIVOILIGVHL TV
zw_n_mon_woo_mn_ 9n1d 34V ‘MoveE IHL WOYd

3 ,10ava Q3M3IA - HOLO3NNOD
T310N

T
a5

D ‘4 TIvLdd

SS3INYVH
43ddOH 0L

NO Jd3INNILNOD

H TIVL3d

a a
| Y
[
Sentinel 331000 (9-08)

d-3 MIIA 0-0 MJIA e 9
*NMOHS SV "NMOHS SV e 4
QINYYN ATTVOI LIGYHL TV 3PV ATV Il L38VHG Y
34V ‘MovE 3HL WOoH4 34V ‘MIovd 3JHL WOH4 e 3
Q3M3IA - HOLJ3ANNOD Q3M3IA - HOLO3NNOO
310N +310N e
a
QYVMN0 4 Aove 3sv3N3y
378vN3 LIL 1L 4003 YIAYHS SNV 1417 Y3ImMo 1 e 2
43ddOH ¥3ddOH H3ddOH H3ddOH N ¥ VA Y3ddoH H3ddOH
— ZEAS &IAS 8IAS Z1AS EILS $IAS ZAS 1AS _ @ ©
g
o
M [
SIATVA 9 v 1
QION310S N

Y3ddOH



STANDARD PARTS

Hopper Wire Harness

)

o =

NOQJV 34
dv 34
d3ddOH

@. HOLIMS
AHLN3S
AYWHIHL

ﬂ 93¢l

el

1H9I
ONId33Ms
dv 3y

Wire Harnesses Group (008500-

Fig. 74

43€I|
b3e) &

SL1INJdIJ ANNO Y9
ANV Y43M0d NOI1dO
SNO3INVIT3IOSIN

g3

NOodd ddNNLLNOD

2-209

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n



STANDARD PARTS

Fig. 74 - Wire Harnesses Group (008500- )

Hopper Lift Wire Harness

VIEW H-H

TO HOPPER
HARNESS

it
@

) Il E
2 S SHIEIE PRAINE,

s2J
102J
127A

<<

I Qo

© ©
< o [3)

o w (™ © [a]
w
o 3
§§5 |
W= 4
0 (&} > > “,f’
ZaN & e
BN (E2rEhE g9
@@@ = Owpr = |
N2 = CELE
vt = .OFrmo
> uEs3T
—zoa Y
ooxuw
ZOo L <<

PEOEOHEG®

™

<< 1] o o w o
[a]
BIOIOIOEIOIO
=5 —— —

VIEW D-D

|._.|

o] =p
-G

VIEW C-C
]

TO MAIN
HARNESS

POEGEOOG®

@ (8] [=] o

2-210 Sentinel 331000 (9-08)
Go To..



STANDARD PARTS

354165 - 354167 - 354171 - 353808 - 354809

Fig. 74 - Wire Harnesses Group (008500- )
Ref. Part No. Serial Number Description Qty.
1 1047567 (008500- ) Harness, Main [Sentinel 08] 1
2 768561 (008500- ) Harness, Wire, Cab 1
3 770180 (008500- ) Harness, Wire, Hopper, [Sentinel] 1
4 768575 (008500- ) Harness, Hppr [W/ Hd] 1
Sentinel 331000 (11-09) 2-211




STANDARD PARTS

Fig. 75 - Labels Group

354168

Ref. Part No. Serial Number Description Qty.
1 09901 (000000- ) Label,Tennant Logo 1
2 17200 (000000- ) Label, Tennant Logo- 10.0 Blue 1
3 760980 (000000- ) Label, Slow Moving Vehicle 1
4 1010326 (000000- ) Label [Sentinel] 2
5 765960 (000000- ) Label, Set, Info & Hazard 1
6 1047569 (000000- ) Label Set, Opertnl [Sentinel 2008] 1
7 760983 (000000- ) Label, Info, [Tire Pressure] 4
8 09905 (000000- ) Label, Tennant Logo 2
9 1009154 (000000- ) Label, Instr, Tilt, Cab 1

2-212

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n



OPTIONS

SECTION 3

Contents Page
Fig. 1 - High Dump Hopper Lift Group ........ 3-2
Fig. 2 - High Dump Hopper Lift Cylinders Group 3-4
Fig. 3 - High Dump Hopper Hydraulic Hose Group3-6
Fig. 4 - Left Side Brush Group .............. 3-8
Fig. 5 - Left Side Brush Hydraulic Hose Group 3-10
Fig. 6 - Vario Brush Dolly Group ............ 3-12
Fig. 7 - Vario Brush Dolly Hydraulics Group .. 3-14
Fig. 8 - Vario Brush Pivot Group ............ 3-16
Fig. 9 - Vario Brush Lift Group .. ............ 3-18
Fig. 10 - Vario Brush Motor Group . .......... 3-20
Fig. 11 - Vario Brush Cab Controls

and Water Supply Group .. ........ 3-22
Fig. 12 - Vario Brush Hydraulic Hose Group .. 3-24
Fig. 13 - Vario Brush Harnesses Group ...... 3-26
Fig. 14 - High Pressure Sprayer Wand Group . 3-30
Fig. 15 - High Pressure Sprayer Pump Group . 3-32
Fig. 16 - High Pressure Sprayer

Hydraulic Hose Group ............ 3-34
Fig. 17 - CabJack Kit ..................... 3-36
Fig. 18 - Left Hand Operator Group . ......... 3-38
Fig. 19 - Hydraulic Hose Group,

Left Hand Steering ............... 3-40
Fig. 20 - Cab Air Conditioner Heater Group ... 3-42
Fig. 21 - Vacuum Wand Group .............. 3-44
Fig. 22 - Vacuum Wand Door Group ......... 3-46
Fig. 23 - Vacuum Wand Extension Group .... 3-48
Fig. 24 - Hopper Cleanout Tool Kit . .......... 3-50
Fig. 25 - Foam Filled Tire Group ............ 3-51
Fig. 26 - Protectoseal Fuel Cap Group ....... 3-52
Fig. 27 - Rear Rubber Bumper Kit ........... 3-53
Fig. 28 - Fire Extinguisher Group ............ 3-54
Fig. 29 - Filter Bag Lift Kit .................. 3-55
Fig. 30 - Hydrant Wash Down Group ........ 3-56
Fig. 31 - Hydrant Hose Group .............. 3-57
Fig. 32 - Engine Access Step Kit ............ 3-58
Fig. 33 - Light Kit, Night . ................... 3-59
Fig. 34 - Light Kit, Revolving . ............... 3-60
Fig. 35 - Light Kit, Strobe .................. 3-62
Fig. 36 - Light Kit, Arrow Stick,

Without Revolving Light ........... 3-64
Fig. 37 - Light Kit, Arrow Stick,

With Revolving Light ............. 3-66
Fig. 38 - Passenger SeatKit................ 3-68
Fig. 39 - RadioKit ......................... 3-70
Fig. 40 - Auto-Lube System Group .......... 3-72
Fig. 41 - Auto-Lube Pump Kit .............. 3-74
Fig. 42 - Side Brush Spring Kit .............. 3-75
Fig. 43 - Side Brush Linkage Kit ............. 3-76
Fig. 44 - Side Brush Fourth Bar Linkage Kit ... 3-77
Fig. 45 - Documentation Group ............. 3-78
Sentinel 331000 (9-07) 3-1




OPTIONS

Fig. 1 - High Dump Hopper Lift Group

~ = S
>
>
-

3-2 Sentinel 331000 (6-06)
Home §§ Find... § Go To..




OPTIONS

351919
Fig. 1 - High Dump Hopper Lift Group

Ref. Part No. Serial Number Description Qty.
1 769547 (000000- ) Leg Assy, Upper W/Label 1
2 769548 (000000- ) Leg Assy, Lower W/Label 1
v 3 769503 (000000- ) Guide,Cam Roller,Lh 1
A 4 765435 (000000- ) Guide,Cam Roller,Up 1
v 5 769504 (000000- )  Guide,Cam Roller,Rh 1
A 6 765435 (000000- ) Guide,Cam Roller,Up 1
7 765465 (000000- ) Plate WIdt, Brush, Pulley 1
8 765620 (000000- ) Mount,Frame,Rear Lh 1
9 765621 (000000- ) Mount,Frame,Rear Rh 1
v 769509 (000000- ) Pin Assy,Leg,Inside 2
A 10 769510 (000000- ) Pin, Leg, Inside 2
11 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 2
12 769522 (000000- ) Bushing, Sleeve, 30mmb 40mmd 25mml, Bnz 4
v 769511 (000000- ) Pin Assy, Roller, Hpr 1
A 13 769512 (000000- )  Pin, Roller,Hopper 1
14 32988 (000000- ) Washer, Lock, Int, .38 1
v 769513 (000000- ) Pin Assy,Leg,Outsid 2
A 15 769514 (000000- ) Pin, Leg, Outside 2
16 32492 (000000- ) Washer, Flat, 0.38 Std 2
17 769522 (000000- ) Bushing 2
18 769524 (000000- ) Bearing, Spherical 4
19 769528 (000000- )  Follower, Cam 2
20 769529 (000000- ) Ring, Retaining 4
21 769534 (000000- ) Ftg, Nipple, Grease 6
22 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 12
23 41187 (000000- ) Washer, Belleville, M10 12
24 06992 (000000- ) Screw, Hex, M20 X 2.5 X 50, 8.8 2
25 763067 (000000- ) Nut, Hex, Jam M20 X 2.5 2
26 769541 (000000- ) Screw 2
27 769542 (000000- ) Nut, Lock, Ny 4
28 769554 (000000- )  Washer 4
29 47801 (000000- )  Fitting, Grease, Str Pm04 .63l 2
30 769545 (000000- )  Washer, Flat 7
31 769523 (000000- ) Bushing, Sleeve 4
32 09294 (000000- ) Screw, Soc, M8 X 1.25 X 60, 12.9 3
33 08709 (000000- ) Nut, Hex, Lock, M 8 X 1.25 NI 3
34 769549 (000000- )  Roller, Hopper 1
35 769563 (000000- ) Bushing 2
36 760917 (000000- ) Pin, Clevis, Lift, Brush 1
37 760916 (000000- ) Pulley, Cable, 123mm Dia 1
38 02942 (000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
39 763118 (000000- ) Bushing, Sleeve 1
Sentinel 331000 (9-07) 3-3




OPTIONS

Fig. 2 - High Dump Hopper Lift Cylinders Group

«f

3-4 Sentinel 331000 (5-10)
Home §§ Find... § Go To.. n n



OPTIONS

354150
Fig. 2 - High Dump Hopper Lift Cylinders Group

Ref. Part No. Serial Number Description Qty.
1 1019759 (000000- ) Cylinder, Hyd, 3.5b,25.3I,16.50strk,3000 2
2 765445 (000000- )  Support, Maintenance, Lift W/Label 1
3 1019760 (000000- ) Cylinder, Hyd, 2.0b,30.0l,19.25strk,3000 2
4 765444 (000000- ) Tilt, Maintenance, Stand W/Label 1
5 769518 (000000- ) Ring, Lock 1
v 769507 (000000- ) Pin Assy, Cyl,Lift 2
A 6 769508 (000000- ) Pin, Cyl, Lift 2
7 765491 (000000- ) Tube 1
v 769515 (000000- ) Pin Assy, Cyl,Tilt 2
A 8 769516 (000000- ) Pin, Cyl, Tilt 2
9 765492 (000000- ) Tube 1
10 769523 (000000- ) Bushing 3
11 769522 (000000- ) Bushing 4
12 769561 (000000- ) Pin, Rod Cyl, Lift 1
13 769562 (000000- ) Bushing 1
14 769525 (000000- ) Bearing, Spherical 2
15 769526 (000000- ) Bearing, Spherical 2
16 769527 (000000- ) Rod, End, Cyl,Tilt 2
17 769530 (000000- )  Fuse, Velocity 2
18 769531 (000000- ) Fuse, Velocity 2
19 09294 (000000- ) Screw, Soc, M8 X 1.25 X 60 6
20 08709 (000000- ) Nut, Hex, Lock, M 8 X 1.25 6
21 769558 (000000- )  Clevis Assy, Support 1
22 762432 (000000- )  Fitting, Hyd, E90, Fm06/0m06 4
23 769540 (000000- ) Nut, Jam 3
24 762425 (000000- ) Fitting, Hyd 4
25 762444 (000000- ) Fitting, Hyd 2
26 47801 (000000- ) Fitting, Grease 7
27 760682 (000000- ) Pin Widt, Safety Leg, Lower 2
28 760695 (000000- ) Pin 1
29 762433 (000000- ) Fitting, Hyd 1
30 762432 (000000-008742 ) Fitting, Hyd 1
31 762433 (008743- )  Fitting, Hyd, Str, Fm06/0m06 1

Sentinel 331000 (5-10)




OPTIONS

Fig. 3 - High Dump Hopper Hydraulic Hose Group

[® [ =
w 0]
/' Q
g 931 ALIAVS 1417
TLNO Y3ddOH S H3IANIAD
20
: v— b
|
/ ™
lm_ € 3ANITAD
T
5 4
| |
. 1417
ﬁ H3IANIAD I/
\
N \
P
o
|
|
8L 4
HSNYHE NIVW/HOAIANOD !
|
|
|
(43) IATVA ALIHOIHL OL - - k

/|z i
3ANITAD

T
NI
NV OVA

1no

@ldé ‘HOLOW

‘/F

HIOA"3S3d AAH OL - = - K

6 OLN 9N SN
1 1
— —

TLNO Y3ddOH

60
|

?
8

W.

2) 010
: |
'

e

S

Sentinel 331000 (5-10)

3-6



OPTIONS

354154
Fig. 3 - High Dump Hopper Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.
1 767233 (000000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 ,198.0 1
2 771031 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 ,184.0 1
3 767319 (000000- ) Hose, Hyd, Tc 04, Ff06str /Ff04e45 , 23.5 2
4 767320 (000000- ) Hose, Hyd, Tc 04, Ff06str /Ff04e45 , 14.5 2
5 767321 (000000- ) Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 77.0 2
6 767323 (000000- ) Hose, Hyd,Tc 10, Ff10str /Ff10e90 ,154.5 1
7 767325 (000000- ) Hose, Hyd, Tc 04, Ff06str /Ff06e45 ,173.0 1
8 767325 (000000-008742 ) Hose, Hyd,Tc 04, Ff06str /Ff06e45 ,173.0 1
9 1058980 (008743- ) Hose, Hyd, Tc04, FIO6E90/Ff06Str, 173.0 1

Sentinel 331000 (5-10)




OPTIONS

Fig. 4 - Left Side Brush Group

36 ¥ 37

NB =D o
\\\ Q/%/

18 //
\\\ \ -7 7
o ! = =X
b < 11 ’ DS e 19

3
S B

e

3-8 Sentinel 331000 (9-07)
Home §§ Find... § Go To.. n n



OPTIONS

354151
Fig. 4 - Left Side Brush Group

Ref. Part No. Serial Number Description Qty.
1 1007954 (000000- )  Fitting, Hyd, E90, Fm06/0m10 2
v 2 771072 (000000- ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (000000- ) Seal Kit, Motor, Hyd, Gear 1
3 761209 (000000- )  Bracket,Hyd.Motor Support 1
4 768834 (000000- ) Channel Weldt,Lower Support 1
5 761428 (000000- ) Hub Weldt,Side Brush 1
6 762434 (000000 )  Fitting, Hyd, Tee, Fm06/0Om06/Fm06 1
7 768836 (000000- ) Bar, WIdt. Brush Support 3
v 8 762043 (000000- ) Cylinder, Hyd S Br Lift 1
A 762073 (000000- ) Kit, Seal, Cyl, Hyd 1
9 761229 (000000- ) Pin,Hyd.Cylinder 1
10 763005 (000000- ) Retaining Ring, M16 1
11 767644 (000000- )  Shaft, Side Brush 1
12 768852 (000000- ) Bracket WIdt,Side Brush Lh 1
13 761225 (000000- )  Eyebolt, .50-13X3.5” 1
14 761223 (000000~ ) Spring 1
15 762432 (000000~ )  Fitting, Hyd, E90, Om06/ FmO06 2
16 768842 (000000- ) Tube 6
17 767641 (000000- ) Bearing, Flange 6
18 763003 (000000- ) Bearing, 2
19 47801 (000000- ) Ftg, Grease.25-28Th Strt .63L 1
20 763007 (000000- ) Bearing 1
21 06971 (000000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 6
22 33342 (000000- ) Nut, Hex, Lock, M16 X 2.0, NI 2
23 15331 (000000- ) Washer, Flat, 0.62 Sae 2
24 08167 (000000- ) Nut, Hex, Stover, M12 X 1.75 6
25 32486 (000000- )  Washer, Flat, 0.50 Sae 12
26 32985 (000000- ) Nut, Hex, Lock, .50-13, NI 1
27 32493 (000000- ) Washer, Flat, 0.50 Std 1
28 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 3
29 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 3
30 33440 (000000- ) Screw, Hex, M12 X 1.75 X 40, Ss, NI 4
31 12317 (000000- ) Screw, Hex, M10 X 1.50 X 30, Ss 3
32 32969 (000000- ) Washer, Flat, 1.00 Sae 1
33 38490 (000000- ) Nut, Slot, Pump, Hyd, Gear 1
34 08180 (000000- ) Pin, Cotter, .125 X 2.00 1
35 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 4
36 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
37 763074 (000000- ) Washer, Flat, M16, Fender [Din9021] 1
38 763043 (000000- ) Washer, Belleville, M12 1
39 763139 (000000- ) Washer, Flat, 1.12 Sae 2
40 771010 (000000-008742 ) Valve, Hyd, Solenoid, 12vdc[07s24g3000] (See Breakdowns) 1
40 1048792 (008743- ) Valve, Cntrl, Hyd, Solenoid, 12Vdc 24 Gpm 1
(See Breakdowns)
Sentinel 331000 (5-10) 3-9




OPTIONS

Fig. 5 - Left Side Brush Hydraulic Hose Group

-

e

) - —
Q) = = GOV

SR

(&

Side Brush

Manifold

Sentinel 331000 (12-03)




OPTIONS

Fig. 5 - Left Side Brush Hydraulic Hose Group

354152

Ref. Part No. Serial Number Description Qty.

1 771043 (000000- ) Hose, Hyd,Tc 06, Ff06Str /Ff06Str , 62.0 2

2 1010941 (000000- ) Hose, Hyd,Tc 06, Ff06Str /Ff06Str , 66.0 1
Sentinel 331000 (6-03) 3-11




OPTIONS

Fig. 6 - Vario Brush Dolly Group

L e
lﬁ/@ 9 '//éwf\ \10 ?

TRL

3-12 Sentinel 331000 (12-03)
Home §| Find... § Go To.. n n




OPTIONS

Fig. 6 - Vario Brush Dolly Group

354138

Ref. Part No. Serial Number Description Qty.
1 1011527 (000000- ) Channel Widt 1
2 03192 (000000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 14
3 32492 (000000- ) Washer, Flat, 0.38 Std 14
4 1006939 (000000- ) Block, Stop 2
5 06963 (000000- ) Screw, Hex, M10 X 1.5 X 60, 8.8 4
6 761317 (000000- ) Rack, Undercarriage 1
7 09278 (000000- ) Screw, Soc, M8 X 1.25 X 30, 12.9 8
8 1006148 (000000- ) Dolly Widt 1
9 1008985 (000000- ) Follower, Cam 4

10 1008982 (000000- ) Bearing, Ball,20.0b 47.0d 20.6w [Ang] 4
11 1009201 (000000- ) Ring, Retaining, Int, 47mm 8
12 1008883 (000000- ) Bushing, Sleeve, 12.3b 19.9d 55.9I, Ss 4
13 1008853 (000000- ) Sleeve, Pm, 29.00d 20.0b 6.6l Ss 8
14 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI, Ss 4
15 32493 (000000- )  Washer, Flat, 0.50 Std 4
16 06974 (000000- ) Screw, Hex, M12 X 1.75 X 80, 8.8 2
17 06960 (000000- ) Screw, Hex, M10 X 1.5 X 16, 8.8 8
18 1009571 (000000- ) Plate, Spacer 4
19 41187 (000000- )  Washer, Belleville, .38 8
20 1010399 (000000- ) Button, Plug, 1.25h .183 [Black Stl] 8
21 1010697 (000000- ) Cover, Follower 1
22 09744 (000000- ) Screw, Hex, M6 X 1.0 X 12, Ss 2
23 01684 (000000- ) Washer, Flat, 0.25 Ss 2
24 1009784 (000000- ) Latch Widt 1
25 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 4
26 1010759 (000000- ) Guard WIdt 1
27 09029 (000000- ) Screw, Hex, M12 X 1.75 X 40, Ss 4
28 41619 (000000- ) Washer, Flat, 0.50 Ss 4
29 32486 (000000- ) Washer, Flat, 0.50 Sae 4
30 06975 (000000- ) Screw, Hex, M12 X 1.75 X 90, 8.8 2
31 36328 (000000- ) Washer, Belleville, .50 4
32 86318 (000000- ) Button, Plug, 0.50h Blind, [Black Stl] 3

Sentinel 331000 (12-03)




OPTIONS

Fig. 7 - Vario Brush Dolly Hydraulics Group

Sentinel 331000 (6-03)



OPTIONS

354170
Fig. 7 - Vario Brush Dolly Hydraulics Group

Ref. Part No. Serial Number Description Qty.
v 1 1005753 (000000- ) Motor, Hyd, Gear [In] 02.2 B 2250 1
A 373423 (000000- )  Seal Kit, Motor 1
2 06971 (000000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 2
3 32486 (000000- )  Washer, Flat, 0.50 Sae 4
4 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 2
5 761328 (000000- ) Gear 1
6 761449 (000000- )  Washer, 0.33b 1.50d .47, Stl, C/ Bore 1
7 25046 (000000- ) Screw, Hex,.25-20X1.00, 5 1
8 32490 (000000- ) Wasbher, Flat, 0.25 Std 1
9 771011 (000000-008742 ) Valve, Hyd, Sol, 12Vdc [07S06G3000] (See Breakdown) 1
9 1053645 (008743- ) Valve, Cntrl, Hyd, Solenoid, 12Vdc 06 Gpm (See Breakdown) 1
10 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 3
11 762439 (000000- )  Fitting, Hyd, Str, Fm06/0Om10 2
12 763115 (000000- ) Tie, Cable 6.0Lg 6
v 13 1008236 (000000- ) Pump, Hyd, Gear [Ex2] 0.61 [R] 3200 1
A 1031679 (000000- )  Seal Kit, Motor, Hyd 1
14 767014 (000000- ) Seal, O-Ring, 1
15 762432 (000000- )  Fitting, Hyd, E90, Om06/ Fm06 1
16 762492 (000000- )  Fitting, Hyd, E90, Om12/Fm12 1
17 771084 (000000- ) Fitting, Hyd, Tee, Fm12/Fm12/Ff12 1
18 762463 (000000- )  Fitting, Hyd,, Str, Fm10/0Om10 1
19 762433 (000000- )  Fitting, Hyd, Str, Om06/Fm06 4
20 762426 (000000- )  Fitting, Hyd, Str, Fm04/0Om06 6
21 762438 (000000- )  Fitting, Hyd, Str, Om06/Fm08 2
22 395973 (000000- )  Fitting, Hyd, Str, Om04/Qm04 1
23 32492 (000000- ) Wasbher, Flat, 0.38 Std 3
24 762180 (000000- )  Sheet, Rbr, Guard, Hose, 8” 2

Sentinel 331000 (5-10)




OPTIONS

Fig. 8 - Vario Brush Pivot Group




OPTIONS

Fig. 8 - Vario Brush Pivot Group

354139

Ref. Part No. Serial Number Description Qty.
1 1006894 (000000- ) Cylinder, Hyd, 2.0B,15.5L,07.50Strk 1
2 1008689 (000000- ) Plate Widt, Cyl 1
3 83733 (000000- ) Bushing, Fing, 1.00b 1.13d 0.38l 2
4 32492 (000000- ) Washer, Flat, 0.38 Std 12
5 39285 (000000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 4
6 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 4
7 763042 (000000- )  Washer, Belleville, M10 4
8 1010219 (000000- ) Support Widt 2
9 54618 (000000- ) Bushing, Fing, 1.00b 1.13d 1.00l 4

10 55767 (000000- ) Tube, 01.00d 00.50b 02.7! Stl Plt 2
11 1013169 (000000- ) Pin, Pivot, Main 2
12 32493 (000000- ) Washer, Flat, 0.50 Std 4
13 1007327 (000000- ) Spring, Extn, 1.900d X .306wir, 8.0l 4
14 1007496 (000000- ) Bar, Hex, Stl, 0.75 3.2l M10 X 1.50 Thru 4
15 1008264 (000000- ) Screw, Hex, M10 X 1.5 X 70, 8.8 Fl 4
16 32492 (000000- ) Washer, Flat, 0.38 Std 4
17 1008254 (000000- ) Bolt, Eye, M10x1.50 X 30mm, 10 Eye 8
18 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4
19 1008235 (000000- ) Cable, 3.96D, 109 L, M8-1.25/Plug 1
20 32491 (000000- ) Washer, Flat, 0.31 Std 5
21 39311 (000000- ) Nut, Hex, Std, M08 X 1.25 2
22 1010306 (000000- ) Angle, Guard 1
23 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
24 1009443 (000000- ) Bumper, Rbr, 2.0d 1.7t 0.34h 2
25 41445 (000000- ) Screw, Soc, M8 X1.25X 35, 12.9 2
26 1010217 (000000- ) Pivot Widt, Arm 1
27 1010266 (000000- ) Pivot Widt, Arm 1
28 1010272 (000000- ) Bumper 4
29 71388 (000000- ) Screw, Soc, M6X 1.0 X 16, 12.9 8
30 1008156 (000000- ) Bushing, Fing, 1.50b 1.65d .750I 2
31 1007053 (000000- ) Pin, 0.75d 05.1] 2/.16h 2/Cham Chm 1
32 06949 (000000- ) Screw, Hex, M6 X 1.0 X 50, 8.8 1
33 1014717 (000000- ) Pin, Pivot 2
34 1013494 (000000- ) Nut, Hex, Sltd, M12 X 1.75 2
35 1010249 (000000- ) Pivot Widt 1
36 54620 (000000- ) Bushing, Fing, 1.50b 1.65d 1.00l 4
37 762427 (000000- )  Fitting, Hyd, E90, Om04/Fm04 2
38 1012561 (000000- ) Bar Widt, Mtg, Hose 1
39 15678 (000000- ) Screw, Hex, M6 X 1.0 X 16, Ss 2
40 01685 (000000- ) Washer, Flat, 0.31 Ss 2
41 08185 (000000- ) Pin, Cotter, .125 X 1.50 2
42 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 2
43 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 1
44 1013847 (000000- ) Guard Widt 1
45 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
46 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
47 32490 (000000- ) Washer, Flat, 0.25, Std 4

Sentinel 331000 (9-07)




OPTIONS

Fig. 9 - Vario Brush Lift Group

P

3-18 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n




OPTIONS

Fig. 9 - Vario Brush Lift Group

354140

Ref. Part No. Serial Number Description Qty.
1 1007123 (000000- ) Bushing, Fing, 25b 28d 25I 4
2 1006590 (000000- ) Arm WiIdt, Upper 1
3 1013513 (000000- ) Pin, Cotter, .25 X 2.00 7
4 1006606 (000000- ) Pin, 25.00d 175.0l 1/6.35h 2/Cham 3
5 1007327 (000000- ) Spring, Extn, 1.900d X .306wir, 8.0l 1
6 25015 (000000- ) Nut, Hex, Std, .50-13 1
7 32486 (000000- ) Washer, Flat, 0.50 Sae 2
8 32985 (000000- ) Nut, Hex, Lock, .50-13, NI 1
9 761225 (000000- ) Bolt, Eye, .50-13 X 03.5 1

10 1006612 (000000- ) Arm WiIdt, Lower 1
11 1009443 (000000- ) Bumper, Rbr, 2.0d 1.7t 0.34h 2
12 41445 (000000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 2
13 762011 (000000- )  Cylinder, Hyd, 1.5B,11.0L,02.90Strk 2
14 1006669 (000000- ) Pin, 15.70d 110.0l 1/6.35h 2/Cham 4
15 771086 (000000- )  Fitting, Hyd, Orifice, 0.047 1
16 762426 (000000- ) Fitting, Hyd, Str, Fm04/0m06 8
17 762425 (000000- )  Fitting, Hyd, E90, Fm04/0Om06 4
18 1007880 (000000- ) Support Widt 1
19 1007854 (000000- ) Bolt, U, 48mm Id, 6mm 2
20 08708 (000000- ) Nut, Hex, Lock, M 6 X 1.0, NI 4
21 32490 (000000- ) Washer, Flat, 0.25 Std 4
22 360357 (000000- ) Spring, Die, 1.000d 0.50id 1.25I 3
23 1011254 (000000- ) Tube, 01.00d 00.44b 00.3| Stl 3
24 06964 (000000- ) Screw, Hex, M10 X 1.5 X 70, 8.8 3
25 32492 (000000- ) Wasbher, Flat, 0.38 Std 7
26 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
27 771012 (000000-008742 ) Valve, Hyd, Sol, 12Vdc [07S03G3000] (See Breakdown) 1
27 1053648 (008743- ) Valve, Cntrl, Hyd, Solenoid, 12Vdc 03Gpm (See Breakdown) 1
28 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 4
29 1009537 (000000- )  Fitting, Hyd, Orifice, 0.026 2
30 1005978 (000000- )  Pivot Widt, Head 1
31 1007123 (000000- ) Bushing, Fing, 25b 28d 25I 2
32 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 1
33 57702 (000000- ) Cable, .06d, 12.0l, .26eye /.26eye 1
34 761490 (000000- )  Pin, Hair, Double 1
35 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
36 763040 (000000- )  Washer, Belleville, M06 2
37 08708 (000000- ) Nut, Hex, Lock, M 6 X 1.0, NI 1
38 1013272 (000000- ) Guard, Wire, Vario Brush 1
39 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
40 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 2
41 32491 (000000- ) Washer, Flat, 0.31 Std 2
42 1013447 (000000- ) Tube, Rnd, 1.125d 0.63b 0.3 Stl PIt 4

Sentinel 331000 (5-10)




OPTIONS

Fig. 10 - Vario Brush Motor Group

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

3-20



OPTIONS

354141
Fig. 10 - Vario Brush Motor Group

Ref. Part No. Serial Number Description Qty.
1 761311 (000000- ) Bearing 1
2 761451 (000000- ) Bracket 1
3 49145 (000000- ) Washer, 0.76b 1.50d .06, Ss 1
4 763036 (000000- ) Nut, Hex, Lock, M20 X 2.5, NI 1
5 761463 (000000- )  Bracket 1
6 08713 (000000- ) Nut, Hex, Lock, M 8 X 1.25, NI, Ss 2
7 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
8 1028491 (000000- ) Cylinder, Hyd, 1.5b 07.81 01.60strk 3000 1
9 06986 (000000- ) Screw, Hex, M16 X 2.0 X 70, 8.8 1
10 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
11 32486 (000000- ) Washer, Flat, 0.50 Sae 1
12 33342 (000000- ) Nut, Hex, Lock, M16 X 2.0, NI 1
13 761428 (000000- ) Hub, Brush 1
14 01686 (000000- ) Washer, Flat, 0.38 Ss 3
15 12317 (000000- ) Screw, Hex, M10 X 1.5 X 30, Ss 3
v 16 771072 (000000- ) Motor, Hyd, Gear, [In] 11.9 B 3000 1
A 1031670 (000000- ) Seal Kit, Motor, Hyd, Gear 1
17 32969 (000000- ) Washer, Flat, 1.00 Sae 1
18 08202 (000000- ) Pin, Cotter, .125 X 1.75 1
19 06971 (000000- ) Screw, Hex, M12 X1.75 X 50, 8.8 4
20 32493 (000000- ) Washer, Flat, 0.50 Std 4
21 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 4
22 762426 (000000- ) Fitting, Hyd, Str, Fm04/0Om06 2
23 762461 (000000- )  Fitting, Hyd, E45, Fm08/Om10 2

Sentinel 331000 (9-07)




OPTIONS

Fig. 11 - Vario Brush Cab Controls and Water Supply Group

6
0
Sentinel 331000 (9-07)
Home §| Find... § Go To.. n n



OPTIONS

354162
Fig. 11 - Vario Brush Cab Controls and Water Supply Group

Ref. Part No. Serial Number Description Qty.
1 762217 (000000- ) Valve, Water, Flow Cntrl 2
2 762236 (000000- ) Knob, Star, 1.96d 4ear 1.301 0.33b 2
3 63244-1 (000000- )  Fitting, Plstc, E90, Bm08/Pm08, Pp 2
4 54333 (000000- )  Clamp, Hose, Wormdrive, 0.31-0.88D 12
5 762219 (000000- )  Fitting, Plstc, Tee, Bm08/Bm08/Bm08 2
6 762221 (000000- ) Nozzle, Spray, Water 8
7 762249 (000000- )  Fitting, Brs, Str, Bm08/Pm04 4
8 41619 (000000- ) Washer, Flat, 0.50 Ss 4
9 769777 (000000- )  Fitting, Brass, Unijet 1/4 T 4
10 769778 (000000- )  Fitting, Brass, Unijet Cap 8
11 763115 (000000- ) Tie, Cable 6.0 Lg 15
v 12 762505 (000000- ) Joystick, Third Brush, [Burgess] 1
A 762575 (000000- ) Switch, Micro, Joystick 4
13 392171 (000000- ) Switch, Rocker, 36Vdc 05A Dpdt On/Of/On 1
14 398528 (000000- ) Switch, Rocker, 36Vdc 05A Dpdt On/Of/Mo 1
15 397889 (000000- ) Switch, Rocker, 36Vdc 05A Dpdt On/N/On 1
16 1009095 (000000- ) Box WiIdt, Cntrl R.H. 1
17 1010320 (000000- ) Box, Cntrl L.H. 1
18 1010020 (000000- ) Plate, Cntrl 1
19 74027 (000000- ) Screw, Pan, M6 X 1.0 X 12, NI 3
20 32491 (000000- )  Washer, Flat, 0.31 Std 4
21 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
22 1011835 (000000- ) Hose, Afmkt Replmt, Pvc, Brd 0.50id 20ft 2
23 1024020 (000000- ) Hose, Afmkt, Pvc, Wir, 0.50id, 01ft, Cir 2
24 1011403 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, CIr 2
Sentinel 331000 (9-07) 3-23




OPTIONS

Vario Brush Hydraulic Hose Group

Fig. 12

plousjos
ol nelpAH

) 1ean
ol nelpAH

R IE|

) dlnespAH

yi7 91nelpAy

ysnag ouep 840 €

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

3-24



OPTIONS

354142
Fig. 12 - Vario Brush Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.
1 771047 (000000- ) Hose, Hyd,Tc 04, Ff04Str /Ff04E45 , 14.0 2
2 762377 (000000- ) Hose, Hyd,Tc 04, Ff04Str /Ff04E90 , 55.5 2
3 1011125 (000000- ) Hose, Hyd,Tc 04, Ff06Str /Ff04E45 , 17.0 2
4 767253 (000000- ) Hose, Hyd,Tc 04, Ff04Str/Ff04E90, 15.0 2
5 767329 (000000- ) Hose, Hyd,Tc 06, Ff06Str /Ff06Str , 94.0 1
6 771057 (000000- ) Hose, Hyd,Tc 06, Ff06Str /FfOBEQ0 ,161.0 1
7 771050 (000000- ) Hose, Hyd,Med06, Ff06Str /Ff06Str , 98.0 1
8 771085 (000000- ) Hose, Hyd,Med10, Ff10Str /Ff12E45 , 25.0 1
9 771048 (000000- ) Hose, Hyd,Tc 04, Ff04Str /Ff04E90 , 19.0 4
10 771051 (000000- ) Hose, Hyd,Tc 06, Ff08Str, Ff06E90 , 82.0 2
11 1007882 (000000- ) Hose, Hyd,Suc12, Ff12Str /Ff12E90 , 94.0 1
Sentinel 331000 (6-03) 3-25




OPTIONS

Fig. 13 - Vario Brush Harnesses Group

VAR 10
BRUSH
HARNESS

[} [}
j= =4 = ’ 4
- -
= e
B
=
1
P 1

VIEW E

VIEW D

DETAIL F
DETAIL G
DETAIL F \
\ FLEXIBLE CONDUIT TUBING
~____—
DETAIL G

PHEEE
Pkl

VIEW C

ROT

=
L

E

E
[+s1]
=
Js3
JS4)

£ LLGLLOL GG

)
)
)
e
@
<
)
&

x z
2O x5
zJE 2;
we= [

FE G £g
<w >y
> oZ
us =)
T2 o

3-26 Sentinel 331000 (6-03)



OPTIONS

io Brush Harnesses Group

.13 - Var

l¢)

F

JIANILNOD
4 TIvldd

S

B d'NN

b TvLda

d TvL3d

N T1IvL3d

BRI

STvLdad

O TIVLId

r "H "0 ‘4 STvVLId

4 TIvLdd

q-a

K

1

SS3NYVH
AJILSAOM

206 31V10Y M3IA
9-0 TIvi3ad

OoeEoeEeeeee

(0/Q[60608(0/6EI0E)

<
d
000000000000

o=q

—NMTOON0O

)
=z

13%J08

*0

ayvog

1INJ419

3ao1a

STIvLad

)
€

Y

-3 MJIA

veoas3

V¥

3-27

aNNo Yo
avo

Sentinel 331000 (12-03)
Home §| Find... § Go To.. n n




io Brush Harnesses Group

.13 - Var

l¢)

F

OPTIONS

1HOTY 1437
HSNUE OTEVA  HSNEG DTAVA
Mo M32
12AS 0¢cAS 31vioy 10ATd WaY
HSN¥E OIWVA  HSNYE QIHVA
1245 GeAS

M32 M2
3Lvioy L0AId
HSNYE 0I¥VA HSNYE OIdvA
82AS SIAS

S TvlLia

o)
R XX Rz

37gVN3
HSNYE O1HVA
92AS

S TvLaa

ONIgNLl LINANOD
37g1X374

QuvYMy04 LIIL
Im=Jm>m_z<>

AvE LIL M 1IVLIA AIANLLNOD
HENUE OTAVA d TIvLdd

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

X ‘M
A 0 L sTIveaa

n TvLaa L TvLdd

LHO1Y NMOQ
WBlE DitwA  Henug OleNA
1431 dan_ Wy
LI0L avaH 9As vers HSNYE O14VA
HSNHE OIEVA 62A5

E2AS

3-28



OPTIONS

Fig. 13 - Vario Brush Harnesses Group

354163 - 354164

Ref. Part No. Serial Number Description Qty.
1 767645 (000000- ) Harness, Wire, Vario Cntrl 1
2 767646 (000000- ) Harness, Wire, Vario 1
3 1008297 (000000- )  Ciruitboard, Diode / Timer, Vario 1

Sentinel 331000 (12-03)




OPTIONS

Fig. 14 - High Pressure Sprayer Wand Group

3-30 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n



OPTIONS

354158
Fig. 14 - High Pressure Sprayer Wand Group

Ref. Part No. Serial Number Description Qty.
1 762272 (000000- )  Nozzle, High Pressure 1
2 762271 (000000- ) Nozzle, Lo Pressure 1
3 762267 (000000- ) Lance, Dual 1
4 762278 (000000- ) Ftg-Hyd, Str 1
5 762266 (000000- ) Handle, High Pressure Spray 1
6 762270 (000000- ) Hose Assembly, Pressure Wash 1
7 762294 (000000- )  Coupler Body, .375F Brass 1
8 762293 (000000- )  Coupler Plug, .375M Ss 2
9 762264 (000000- ) Valve, Unloader 1

10 762256 (000000- ) Ftg-Hyd, E45 1
11 762265 (000000- ) Gauge, Glycerin 1
12 762292 (000000- )  Ftg,Nipple Galv .375Npt Close 1
13 762254 (000000- ) Ftg,90El Galv .375X.50 F Npt 1
14 762229 (000000- ) Nipple, .50Mx.50B 2
15 54333 (000000- ) Clamp-Wormdrive, 0.31- 0.88D 4
16 762237 (000000- ) Hose, Vyl, Brd, 0.50id Nylon 1
17 87677 (000000- ) Sleeve-Nylon #20 20.0L 1
18 763115 (000000- ) Tie, Cable 6.0 Lg 15
763116 (000000- ) Tie, Cable 15.25 Lg 10
19 86508 (000000- )  Fitting, Plstc, Str, Pm08/Pm08 1
20 762212 (000000- ) Tee, .50Fx.50Fx.50F 1
21 40145 (000000- )  Ftg,Plstc,Elb,Barb.50Pt-.75Hse 1
22 761524 (000000- )  Clip, Finger Clip, Metal 1
23 762213 (000000- ) Hose, Water 1
24 762291 (000000- ) Ftg-Hyd, Str 8-8 1
25 762269 (000000- )  Filter, Inline Strainer 1
26 762290 (000000- ) Ftg-Hyd, Str 8-8 1
27 63244-1 (000000- ) Ftg, Plstc E90 1
28 762286 (000000- ) Ftg-Hyd, Str 8 1
29 762284 (000000- ) Ftg-Hyd, E90 8 1
30 762285 (000000- ) Ftg-Hyd, E90 8 1
31 768310 (000000- ) Plate, Tool Holder 2
32 762297 (000000- ) Angle 4
33 760660 (000000- ) Clip, Storage Plastic 1
34 768314 (000000- ) Molding, Trim 7.5 Ft 1
35 760599 (000000- )  Bracket, Tool Box 1
36 760672 (000000- ) Angle 1

Sentinel 331000 (9-07)




OPTIONS

Fig. 15 - High Pressure Sprayer Pump Group

3-32 Sentinel 331000 (9-07)
Home §§ Find... § Go To.. n n




OPTIONS

354159
Fig. 15 - High Pressure Sprayer Pump Group

Ref. Part No. Serial Number Description Qty.

1 762261 (000000- ) Motor, Hyd High Press Sprayer 1

2 762277 (000000- ) Plate, Mount, Hyd Motor 1

3 762279 (000000- ) Guard, Pump Coupling 1

4 762280 (000000- )  Coupling, Motor Press Washer 1

5 33691 (000000- ) Chain,RIr, 15Pitchs 1

6 33692 (000000- ) Link, RIr.Chain 1

7 40143 (000000- )  Coupling,Chain,L.H Half,Keyed 1

v 8 762260 (000000- ) Pump, Cat 290 Press Wash (See Breakdowns) 1
A 40144-4 (000000- )  Oil, Crankcase, Cat Pump (For 1 oil change) 1
9 38321 (000000- ) Pump Cover 1

10 40144-6 (000000- )  Key-5Mm 2

11 762281 (000000- ) Ftg-Hyd, Plug 1

12 17521 (000000- )  Ftg-Plug Npt 08Pm Sq Hd 1

13 762282 (000000- ) Ftg-Hyd, Plug 1

14 39322 (000000- ) Screw, Set .38 in 2

15 763148 (000000- ) Screw, Flt, .25-28 X 0.62, Al 5

Sentinel 331000 (9-07)




OPTIONS

Fig. 16 - High Pressure Sprayer Hydraulic Hose Group

6 DUAL GEAR PUMP/PROPEL

/1

5
HIGH PRESSURE
SPRAYER \
MOTOR
2 7
/ \ ’ \ -

P9 T12
PRESSURE
f D@ @+ mie WASH
5 CONTROL
VALVE

IO s

Sentinel 331000 (6-03)




OPTIONS

354153
Fig. 16 - High Pressure Sprayer Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.
1 771083 (000000- ) Hose, Hyd 1
2 762387 (000000- ) Hose, Hyd 2
3 79840 (000000- ) Hose, Hyd 1
4 762435 (000000- ) Ftg-Hyd, Tee 1
5 762433 (000000- ) Ftg-Hyd, Str 2
6 771081 (000000- )  Fitting, Hyd, Tee, Fm10/Fm10/Om10 1
7 762438 (000000- ) Ftg-Hyd, Str 4
8 767009 (000000- ) Valve, Hyd Cntrl Sol-Press Wash (See Breakdowns) 1
9 771082 (000000- )  Fitting, Hyd, Str, Ff10/Fm06 1

Sentinel 331000 (6-03)




OPTIONS

Fig. 17 - Cab Jack Kit

29 \1

N
9-07)

32 / e 4 V
1 & N \\Q
(
0..

3 9 N
3-36 Sentinel 331000
Home Find... n n




OPTIONS

354156
Fig. 17 - Cab Jack Kit

Ref. Part No. Serial Number Description Qty.
v 9003498 (000000- ) Jack Kit, Cab, Ci 1
A 1 771059 (000000- ) Pump, Hyd, Piston [Hand] 0.55 2800 1
A 2 1028063 (000000- ) Cyl, Hyd, 2.0b, 19.0l, 12.0strk, 2500 1
A 3 771088 (000000- )  Fitting, Hyd, Orifice, 0.040 1
A 4 363616 (000000- ) Bushing, Sleeve, 0.50b 0.59d 0.95I, Fgl 1
A 5 1009226 (000000- ) Bracket WIdt, Tilt, Cab 1
A 6 1009227 (000000- ) Angle 2
A 7 1007150 (000000- ) Bracket WIdt, Tilt, Cab, Lower 1
A 8 1009099 (000000- ) Pin, 0.50d X 80mm 1
A 9 1008571 (000000- ) Bracket WIdt, Tilt, Pump 1
A 10 1009676 (000000- ) Plate, Fender, Lh 1
AV 771070 (000000- ) Hose Kit, Hyd [830-lii Cab Tilt] 1
AA 11 771079 (000000- ) Fitting 4-4 Flo 2
AA 12 767422 (000000- ) Fitting, Hyd 1
AA 13 79874 (000000- )  Fitting, Hyd 1
AA 14 762427 (000000- )  Fitting, Hyd, E90, Metric, Jf14/Jm [830] 1
AA 15 767255 (000000- ) Hose, Hyd, Tc 04, Ff04str /Ff04e€90 , 34.5 3
AA 16 1011123 (000000- )  Fitting, Hyd, E45 FM04/FF04 1
A 17 760660 (000000- ) Clip 2
A 18 06935 (000000- ) Screw, Pan, M05 X 0.8 X 25, 4.8 2
A 19 06964 (000000- ) Screw, Hex, M10 X 1.5 X 70, 8.8 2
A 20 32485 (000000- ) Wasbher, Flat, 0.38, Sae 14
A 21 08179 (000000- ) Pin, Cotter, .094 X 1.00 2
A 22 32486 (000000- ) Wasbher, Flat, 0.50, Sae 6
A 23 06969 (000000- ) Screw, Hex, M12 X1.75 X 40, 8.8 3
A 24 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 5
A 25 06968 (000000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 2
A 26 32493 (000000- ) Wasbher, Flat, .50 Std 2
A 27 06963 (000000- ) Screw, Hex, M10 X 1.5 X 60, 8.8 4
A 28 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 6
A 29 39285 (000000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 2
A 30 03192 (000000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 2
A 31 763042 (000000- ) Washer, Flat, Belleville, M10 4
A 32 763072 (000000- ) Washer, Flat, M10, Fendr 5
A 33 32895 (000000- ) Screw, Hex, .50-13 X 3.50, G5 1
A 34 19066 (000000- ) Washer, Flat, #10 2
A 35 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 36 32985 (000000- ) Nut, Hex, Lock, .50-13, NI 1
A 37 1009154 (000000- ) Label, Instr, Tilt, Cab 1
Sentinel 331000 (9-07) 3-37




OPTIONS

Fig. 18 - Left Hand Operator Group

3-38 Sentinel 331000 (9-07)



OPTIONS

352513
Fig. 18 - Left Hand Operator Group

Ref. Part No. Serial Number Description Qty.
1 75428 (000000- ) Plugbtn .75H .03-.12 Blacknyl 1
2 768472 (000000- ) Plugbtn, 0.375H, .172, Blk 3
3 761867 (000000- ) Motor, Ele, Wiper, 12vdc Deg 1
4 768423 (000000- ) Bracket, Throttle, Lh 1
5 768445 (000000- ) Plate, Switch Blank 1
6 768469 (000000- ) Panel, Console Upper L.H. 1
7 768477 (000000- )  Cover, Floor Plate 1
8 768476 (000000- )  Cover, Steering Column 1
9 1012145 (000000- ) Panel, Console, Steering, Lh 1

10 768496 (000000- ) Bracket, Steering Column, Lh 1
11 1012158 (000000- ) Label Set, Cab, Lh 1
12 72970 (000000- ) Rivet, Plstc, .250d X 0.898 4
13 761885 (000000- ) Blade, Wiper 1
14 768497 (000000- ) Insert, M8 X 1.25 4
15 769615 (000000- ) Arm, Wiper, Panel, 28.0 1

56992 (000000- ) Button, Plug, 0.50h .03-.12 [Black Nyl] 1

57167 (000000- ) Button, Plug, 0.62h .03-.12 [Black Nyl] 1

Sentinel 331000 (9-07)




OPTIONS

Fig. 19 - Hydraulic Hose Group, Left Hand Steering

Manifold

Steering
Valve

Rear Axle

Front Axle

3-40 Sentinel 331000 (9-07)
Home §§ Find... § Go To.. n n



OPTIONS

Fig. 19 - Hydraulic Hose Group, Left Hand Steering

354122

Ref. Part No. Serial Number Description Qty.

1 9000735 (000000- Hose, Hyd, Tc 04, Ff04e90 /Jf04e45 ,204.0 1

2 762387 (000000- Hose, Hyd, Tc 06, Ff06str /Ff06€90 , 64.0 1

3 9000736 (000000- Hose, Hyd, Tc 06, FfO6str /Ff06e90 ,190.0 1
Sentinel 331000 (3-05) 3-41




Fig. 20 - Cab Air Conditioner Heater Group

OPTIONS

4666(«6““(‘
LSO RN RSO AN N ANO RNSANO NS RN IO v

de o
o /
> TI!\..!\.-!\QB!)/P q

Y~ o2

.i\:\o . 2

9:1\

Uz A S
wu.n.u,{

Sentinel 331000 (9-08)
Home §| Find... § Go To.. n n

3-42



OPTIONS

354155
Fig. 20 - Cab Air Conditioner Heater Group

Ref. Part No. Serial Number Description Qty.
1 768416 (000000- )  Coil, Condenser 1
2 761963 (000000- ) Hinge 2
3 769021 (000000- )  Dryer,Air-Cond 1
4 769029 (000000- )  Clamp, Receiver, Dryer 1
5 769030 (000000- )  Bracket, Receiver, Dryer 1
6 769042 (000000- ) Switch, Pressure 1

v 7 769020 (000000- )  Compressor,Air-Cond 1
A 388532 (000000- ) Pulley 1
8 39663 (000000- ) Screw, Hex, .44-20 X 1.00, 5 4
9 1046712 (000000- ) Belt, V, 40.30L [AX] 1
10 767522 (000000- ) Hose,Ac 1
11 761961 (000000- ) Seal, Oring 2
12 767523 (000000- ) Hose,Ac 1
13 761960 (000000- ) Seal, Oring 2
14 767521 (000000- ) Hose,Ac 1
15 761962 (000000- ) Seal, Oring 2
16 761959 (000000- ) Seal, Oring 1
17 769023 (000000- ) Coil, Air-Cond, Heater 1
18 769039 (000000- )  Bracket, Coil 1
19 769040 (000000- ) Seal, Weatherstrip 2
20 761950 (000000- ) Valve, Water 1
21 769038 (000000- ) Hose, Heater 1
22 63810 (000000- )  Clamp, Wormdrive 6
23 769046 (000000- ) Hose, Heater 2
24 761946 (000000- ) Cable, Push-Pull 1
25 761927 (000000- ) -Gable;Retary-Gentret- Control, Cable, Rotary 1
26 764212 (000000- ) Switch, Cold Control 1
27 761924 (000000- ) Switch, Fan, 3-Speed 1
28 761926 (000000- ) Knob, Switch 3
29 222290 (000000- ) Diode, Electric Plug 1
30 82661 (000000- ) Isolator 3
31 763096 (000000- ) Bolt, M10x130 2
32 08166 (000000- ) Nut, Hex, Stover, M10 X 1.5 2
33 761965 (000000- ) Valve, Thermal Expansion 1
34 41346 (000000- ) Screw, Hex 2
35 763043 (000000- ) Washer, Bellville 2
36 769593 (000000- ) Pulley, Belt, V 2
37 1008326 (004642- ) Bracket Widt, Compressor 1

Sentinel 331000 (11-09)



r1l
Line

r1l
Text Box
Control, Cable, Rotary


OPTIONS

Fig. 21 - Vacuum Wand Group

4/ |
/ /

9
\’ _ v
3-44 Sentinel 331000 (6-06)
Home §| Find... § Go To.. n n




OPTIONS

354157

Fig. 21 - Vacuum Wand Group
NOTE: Vacuum Wand kit, TENNANT Part Number 770173 includes Fig. 21, and Fig. 22.

Ref. Part No. Serial Number Description Qty.
1 760591 (000000- ) Bracket, Sppt, Hose, Vacuum 2
2 770682 (000000- )  Tube, Adaptor, Wand 1
3 770696 (000000- ) Nozzle, Rubber, Vac Wand 1
4 765650 (000000- )  Wand, Vacuum, Extended 1
5 763075 (000000- ) Rivet, Blind, .156d X 0.71 X .31d 4
6 49891 (000000- )  Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 2
7 770155 (000000- ) Boom WiIdt, Vacuum Wand 1
8 768717 (000000- ) Retainer 1
9 763212 (000000- ) Clamp 2
10 761233 (000000- ) Chain, Snap 1
11 760991 (000000- ) Tube WiIdt, Sppt, Rear 1
12 57702 (000000- ) Cable, .06d, 12.0l, .26eye /.26eye 2
13 760507 (000000- ) Support, Hose, Vacuum 2
14 760509 (000000- ) Hose 1
15 760640 (000000- )  Strip, Nylon, 0.38 01.5w 11.8b 2/.2h 2
16 760649 (000000- ) Strap, Wand, Vacuum 2
17 761490 (000000- ) Pin, Hair, Dbl 1
18 763045 (000000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
19 763041 (000000- ) Washer, Belleville, M08 1
20 32815 (000000- ) Tie, Cable, Nyl, 28.31 .50w 8.0 Max D 1
21 763114 (000000- ) Tie, Cable, 11.3l, 2.75d Max 2
22 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 3
23 32490 (000000- ) Washer, Flat, 0.25 Std 10
24 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
25 68567 (000000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 5
26 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 6
27 19066 (000000- ) Washer, Flat, #10 1
Sentinel 331000 (3-05) 3-45




OPTIONS

Fig. 22 - Vacuum Wand Door Group

Sentinel 331000 (9-07)
Home §| Find... § Go To.. n n

3-46



OPTIONS

354314

Fig. 22 - Vacuum Wand Door Group
NOTE: Vacuum Wand kit, TENNANT Part Number 770173 includes Fig. 21, and Fig. 22.

Ref. Part No. Serial Number Description Qty.
1 760726 (000000-007136 ) Door, Weldt Vacuum Door 1
2 1033993 (007137- )  Door Widt, Vacuum Wand 1
3 1014045 (000000- ) Bracket, Mtg, Hinge, Rh 1
4 1014044 (000000- ) Bracket, Mtg, Hinge, Lh 1
5 1013454 (000000- ) Hinge, .31pin .15, Offset, 3.5 4/0.34h 2
6 364614 (000000- )  Bumper, Rubber Recessed 4
7 03292B (000000- ) Grip, Handle-Rnd .72ld X 5.0L 1
8 760653 (000000- )  Tube, Vac Wand Door 1
9 760660 (000000- ) Clip,Finger Grip 2
10 760661 (000000- ) Bracket,Clip Mount 1
11 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 1
12 32483 (000000- ) Washer, Flat, 0.25 Sae 5
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 3
14 1007738 (000000- ) Bracket 2
15 32490 (000000- ) Washer, Flat, 0.25 Std 20
16 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 16
17 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 12
18 763127 (000000- ) Rivet, Blind, .188d X 0.69 X .62d 2
19 19065 (000000- ) Washer, Flat, #08 4
20 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
21 06928 (000000- ) Screw, Pan, M4 X 0.7 X 20, 4.8 2
22 32978 (000000- ) Washer, Lock, Int, #08 2
23 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
24 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
25 06935 (000000- ) Screw, Pan, M5 X 0.8 X 25, 4.8 2
26 06549 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI 2
27 1010413 (000000- ) Switch 1

Sentinel 331000 (9-07)




OPTIONS

Fig. 23 - Vacuum Wand Extension Group

3-48 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n



OPTIONS

351964
Fig. 23 - Vacuum Wand Extension Group

Ref. Part No. Serial Number Description Qty.
1 763212 (000000- ) Clamp, 6” Dia Bridge R.S. 2
2 760509 (000000- ) Hose, 6” Dia x 150 R.S. 1
3 760665 (000000- )  Tube, Coupler Vac Wand 1

Sentinel 331000 (6-03)




OPTIONS

Fig. 24 - Hopper Cleanout Tool Kit

08705

Ref. Part No. Serial Number Description Qty.
v 760078 (000000- ) Hopper Cleanout Kit 1
AY 79518 (000000- ) Sludge Removal Tool Assy. 1
AA 1 03292B (000000- ) Grip, Handle-Rnd .72ld X 5.0L 1
AA 2 79517 (000000- ) Handle Weldt.,Sludge Removal 1
AA 3 79515 (000000- ) Skirt.,25T3.0W11.0L 4/.31Hcomc 1
AA 4 79508-1 (000000- ) Strip,.11T2.5W10.0L 4/.31Hcomc 1
A 5 760660 (000000- ) Clip,Finger Grip 2
3-50 Sentinel 331000 (6-03)




OPTIONS

Fig. 25 - Foam Filled Tire Group

09208

Ref. Part No. Serial Number Description Qty.
1 760105 (000000- ) Tire Assy, Foam Filled, (Bias Ply) 1
1 761795 (000000- ) Tire Assy, Foam Filled, (Radial) 1

Sentinel 331000 (6-03) 3-51
Home §§ Find... § Go To.. n n



OPTIONS

Fig. 26 - Protectoseal Fuel Cap Group

-
N
N
| N
N
N

§ \
09209
Ref. Part No. Serial Number Description Qty.

1 02506-6 (000000- ) Cap, Fuel, Protectoseal 1

3-52 Sentinel 331000 (6-03)




OPTIONS

Fig. 27 - Rear Rubber Bumper Kit

Ref. Part No. Serial Number Description Qty.
v 760073 (000000- ) Rear Rubber Bumper Kit 1
A 1 770504 (000000- )  Bumper, Rear Rubber 2

Sentinel 331000 (6-03) 3-53
Home §§ Find... § Go To.. n n



OPTIONS

Fig. 28 - Fire Extinguisher Group

NS

07516
Ref. Part No. Serial Number Description Qty.
1 25312 (000000- )  Extinguisher, Fire 1

3-54 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n



OPTIONS

Fig. 29 - Filter Bag Lift Kit

10953
Qty.

Description

Serial Number

(000000-

Ref. Part No.

Lift Kit, Filter Bag

)
)

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

761501
761791

Angle, Weld1, Filterbag Lift

(000000-

1

3-55




OPTIONS

Fig. 30 - Hydrant Wash Down Group

351223

Ref. Part No. Serial Number Description Qty.
1 760672 (000000- ) Angle 1
2 762253 (000000- ) Hose Assy 1
3 768310 (000000- ) Plate, Tool Holder 2
4 762297 (000000- ) Angle 4
5 768318 (000000- ) Wrench, Hydrant 1
3-56 Sentinel 331000 (6-06)




OPTIONS

Fig. 31 - Hydrant Hose Group

09207

Ref. Part No. Serial Number Description Qty.
1 762207 (000000- ) Clamp, 1.25-2.12 Dia Power Gear 2
2 762201 (000000- )  Coupling, Tank Fill Hose 1
3 762210 (000000- ) Hose,Water Fill 1
4 768322 (000000- ) Adaptor, Cam Coupler 1
5 760672 (000000- ) Angle 1
6 768310 (000000- ) Plate, Tool Holder 2
7 762297 (000000- ) Angle 4
8 768325 (000000- ) Washer, Flat, 0.81b 2.00d .15, Ss 1
9 768318 (000000- ) Wrench, Hydrant 1

Sentinel 331000 (6-06)




OPTIONS

Fig. 32 - Engine Access Step Kit

351990
Qty.

Description

Serial Number
000000-

Ref. Part No.

- - - -

Engine Access Step Kit

Handle, Grab
Step, Large Folding
Sitrip, Large Step

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

)
)
)
)

000000~
000000~
000000~

= = = =

760143
1 32822
2 761525
3 761526

v
A
A
A

3-58



OPTIONS

Fig. 33 - Light Kit, Night

AN

™

/
/1]

~/ /
N

N \ i g ’ / /o ~
AR R i{h /] LA

352008

Ref. Part No. Serial Number Description Qty.
v 765293 (000000- ) Light Kit, Halogen Night 1
Av 1 768555 (000000- ) Light, Halogen Flood 3
AA 768606 (000000- ) Lamp, Flood, Halogen 3
A 2 762572 (000000- )  Bracket, Light, Night Sweeping 3
A 3 10632-11  (000000- ) Grommet,Rbr,0.38Id,For .19Matl 3
A 768612 (000000- ) Switch Kit, Spst 2
A 762515 (000000- ) Fuse, 20Amp 1

Sentinel 331000 (6-03) 3-59
Home §§ Find... § Go To.. n n



OPTIONS

Fig. 34 - Light Kit, Revolving

A\

~-
\

~

Al

S\ ﬁ TR,
\ \\\ K [\—] [hﬁ/ S
oo SRl N 22

3-60 Sentinel 331000 (3-05)
Home §§ Find... § Go To. nn




OPTIONS

354081

Fig. 34 - Light Kit, Revolving

Ref. Part No. Serial Number Description Qty.
v 770168 (000000- ) Light Kit, Revl, Amb, Ci [Sentinel] 1
Av 1 768598 (000000- ) Light, Revl, Halogen, Amb 2
AA 367946 (000000- ) Lens, Amb, Light, Revl 1
AA 768605 (000000- ) Lamp, 12vdc, 55watt, Halogen, [H1] 1
A 2 768604 (000000- ) Guard, Light, Rotating 2
A 3 61866 (000000- )  Grommet, Rbr, 0.38id, F/ 1.4h, .09matl 2
A 4 55845 (000000- ) Screw, Hex, M5 X 0.8 X 16, Fmg 6
A 5 12459 (000000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 6
A 6 762522 (000000- ) Switch, Rocker, 28vdc 15a Spst On/Of 1
Sentinel 331000 (3-05) 3-61




OPTIONS

Fig. 35 - Light Kit, Strobe

AVANERN
ANANERY
AR
AN
~-
~

L

fﬁi\\%\T\s\ -\ /ﬁ /{/’/h/// VA

s

3-62 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n




OPTIONS

Fig. 35 - Light Kit, Strobe

354082

Ref. Part No. Serial Number Description Qty.
v 770169 (000000- ) Light Kit, Strobe, Amb, Ci [Sentinel] 1
A 1 396440 (000000- ) Light, Strobe, Amb [Whelen 2022] 1
A 2 768604 (000000- ) Guard, Light, Rotating 1
A 3 61866 (000000- ) Grommet, Rbr, 0.38id, F/ 1.4h, .09mail 1
A 4 12459 (000000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 6
A 5 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 3
A 6 762522 (000000- ) Switch, Rocker, 28vdc 15a Spst On/Of 1
A 7 45223 (000000- ) Terminal, Qdc, [.25m, Insf,14] 1
A 8 45224 (000000- ) Terminal, Qdc, [.25f, Insf,14] 1
A 9 768810 (000000- ) Label Set, Switches 1
Sentinel 331000 (9-07) 3-63




OPTIONS

Fig. 36 - Light Kit, Arrow Stick, Without Revolving Light

| RS 7”ﬁ /',/,/ﬁ%// |~/
i |

. &T \\\__\\\ T
VORIANN

3-64 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n




OPTIONS

Fig. 36 - Light Kit, Arrow Stick, Without Revolving Light

354396

Ref. Part No. Serial Number Description Qty.
v 770171 (000000- ) Light Kit, Arrow, Ci, W/O Revl Light 1
AV 1 768504 (000000- ) Light, Arrow Stick, 8 Lamp [Whelen] 1
AA 1021902 (000000- ) Lamp, Halogen, 12vdc 1
A 2 768505 (000000- ) Cable Assy, Arrow Stick 1
A 762515 (000000- ) Fuse, 20 Amp 1
A 3 770500 (000000- ) Plate, Mig 2
A 4 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/ 0.9h, .12matl 2
A 5 06944 (000000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 8
A 6 19066 (000000- ) Washer, Flat, #10 16
A 7 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 8
Sentinel 331000 (6-06) 3-65




OPTIONS

Fig. 37 - Light Kit, Arrow Stick, With Revolving Light

BN o :: | |

\§ NN ™ { //1' /'//"

\\W \\ A\ ﬁ ”ﬁﬁ/// i~/
’ .

\v\gﬂ N i

3-66 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n




OPTIONS

354388
Fig. 37 - Light Kit, Arrow Stick, With Revolving Light

Ref. Part No. Serial Number Description Qty.
v 770170 (000000- )  Light Kit, Arrow, Ci, W/ Revl Light 1
AV 1 768504 (000000- ) Light, Arrow Stick, 8 Lamp [Whelen] 1
AA 1021902 (000000- ) Lamp, Halogen, 12vdc 1
A 2 768505 (000000- ) Cable Assy, Arrow Stick 1
A 762515 (000000- ) Fuse, 20 Amp 1
A 3 769300 (000000- ) Bracket, Mtg, Strobe, Rh 1
A 4 770500 (000000- ) Plate, Mig 2
A 5 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/ 0.9h, .12matl 3
A 6 06944 (000000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 11
A 7 19066 (000000- ) Washer, Flat, #10 22
A 8 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 11
Sentinel 331000 (6-06) 3-67




OPTIONS

Fig. 38 - Passenger Seat Kit

Sentinel 331000 (6-06)
Home §| Find... § Go To.. n n

3-68



OPTIONS

Fig. 38 - Passenger Seat Kit

Ref. Part No. Serial Number Description Qty.
v 9002029 (000000- ) Seat Kit, Passenger, Ci 1
A 1 1057149 (000000- ) Seat, Std 1
A 2 76955 (000000- ) Screw, Hex, .31-18 X 1.00, 5 4
A 3 32490 (000000- ) Washer, Flat, 0.25 Std 4
A 4 768448 (000000- ) Support WIdt, Seat, Passenger 1
A 5 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
A 6 763041 (000000- )  Washer, Belleville, M08 4
AV 9001924 (000000- ) Seatbelt Kit, Lh, Ci 1
AA 7 1028186 (000000- ) Seatbelt, Lh 1
AA 8 1028112 (000000- ) Bracket, Seatbelt, Lh 1
AA 9 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
AA 10 32490 (000000- ) Washer, Flat, 0.25 Std 4
AA 11 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2

Sentinel 331000 (11-09)




OPTIONS

Fig. 39 - Radio Kit

3-70 Sentinel 331000 (9-07)
Home §§ Find... § Go To.. n n




OPTIONS

353284
Fig. 39 - Radio Kit

Ref. Part No. Serial Number Description Qty.
v 765292 (000000- ) Radio Kit, Ci [W/ Cd Player] 1
A 1 768486 (000000-007340 ) Radio Kit, Replmt 1
A 1 1039495 (007341- ) Radio [Am/Fm/Cd/Weather Band] 1
A 2 768435 (000000- ) Bracket, Mtg, Radio 4
A 3 06942 (000000- ) Screw, Hex M06x1.0x16 4
A 4 08708 (000000- ) Nut, Hex, Lock, M06x1.0 4
A 5 19066 (000000- ) Washer, Flt 1
A 6 768438 (000000- ) Bracket, Antenna 2
A 7 12459 (000000- ) Screw, Hex M06x1.0x20 1
A 8 10632-11  (000000- ) Grommet 1
A 25831 (000000- )  Connector 3
A 78951 (000000- ) Terminal, Metripk280, Fem 16 3
A 10917 (000000- ) Seal 1
A 78954 (000000- ) Connector, Wire Lock 4
A 49247 (000000- ) Terminal 1
A 762513 (000000- ) Fuse 1
Sentinel 331000 (9-07) 3-71




OPTIONS

Fig. 40 - Auto-Lube System Group

6

o 13, 14, 15, 16, 17
\ /
& H—=

/18

25

10

/ 21,22
7N I |
ju Wy
23

3-72 Sentinel 331000 (9-07)
Home Find...| Go To.. g g



OPTIONS

353677
Fig. 40 - Auto-Lube System Group

Ref. Part No. Serial Number Description Qty.
1 761741 (000000- ) Fitting, Plug 1
2 761742 (000000- )  Fitting, Elbow 1
3 761744 (000000- ) Pump, Assy Lubrication 1

770035 (000000- ) Reservoir, Grease, 10lbs 1

4 761748 (000000- ) Fitting, Brass, Tee 1
5 761752 (000000- )  Fitting, Pipe, Str 02pm-.25-28sae 1
6 761753 (000000- )  Fitting, E90 Snap 1
7 761754 (000000- )  Fitting, Brass, E90 02pm-03com 1
8 761755 (000000- )  Fitting, Brass, Str 02pm-03com 1
9 761756 (000000- )  Fitting, Brass, Str 03com-.25-28sae 1
10 761757 (000000- )  Fitting, Brass, E90 02pm-.25-28sae 1
11 761758 (000000- )  Fitting, Pipe, Str 02pm-02pf 1
12 761759 (000000- ) Tube, Plstc 5/16 Od 1
13 761761 (000000- ) Valve, Metering #0 1
14 761762 (000000- ) Valve, Metering #1 1
15 761763 (000000- ) Valve, Metering #2 1
16 761781 (000000- ) Valve, Metering #3 1
17 761782 (000000- ) Valve, Metering #8 1
18 761783 (000000- ) Sleeve, Brass 05com 1
19 761784 (000000- ) Nut, Brass 03com 1
20 761785 (000000- ) Nut, Brass 05com 1
21 761786 (000000- ) Sleeve, Ferrule .188 Dia 1
22 761787 (000000- ) Sleeve, Ferrule .312 1
23 761790 (000000- )  Tube, Plstc, W/Grease .188 Od X 15 Ft 1
24 761595 (000000- )  Fitting, Qf 1
25 312960 (000000- ) Clamp [Grease Jockey] 1
761743 (000000- ) Fitting, Stud 1
761788 (000000- ) Timer 1
761745 (000000- ) Cable, Power 1
761746 (000000- ) Plug, Outlet 1
761747 (000000- ) Fitting, Plug 1
761749 (000000- ) Fitting, Str 1
761750 (000000- ) Fitting, Str, Nipple Npt 1
761751 (000000- )  Fitting, Brass, E9O 1
761789 (000000- ) Valve, Relief 1
770646 (000000- ) ’Fitting, Tube, Union 1
770149 (000000- ) Label, Blank, 08.5 X 11.0 CIr Poly 1
769090 (000000- ) Grease, Gen Purpose, Ep 35Ibs 5 Gal. pail 1

Sentinel 331000 (9-07)




OPTIONS

Fig. 41 - Auto-Lube Pump Kit

354587

Ref. Part No. Serial Number Description Qty.
v 9003286 (000000- ) Pump Kit, Auto-Lube, Reéfill, Ci 1
A 1 1035958 (000000- ) Pump, Refill, Auto-Lube 1
A 2 762249 (000000- )  Fitting, Brs, Str, Bm08/Pm04 2
A 3 54333 (000000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
A 4 761595 (000000- )  Fitting, Qf 1
A 5 382745 (000000- ) Hose, Pvc, Brd, 0.50id 0.730d 060.01,CIr 1
3-74 Sentinel 331000 (9-07)




OPTIONS

Fig. 42 - Side Brush Spring Kit

353152

Ref. Part No. Serial Number Description Qty.
v 760107 (000000- ) Spring Kit, Side Brush 1
A 1 06969 (000000- ) Screw Hex M12X1.75X40 1
A 2 08711 (000000- ) Nut HxLocNyln M12X1.75 1
A 3 32486 (000000- ) Washer Flt .50 SAE 2
A 4 32985 (000000- ) Nut HxLocNyln .50-13 Std. 1
A 5 761225 (000000- ) Eyebolt, .50-13X3.5” 1
A 6 761235 (000000- ) Spring, Tension 30X5.5X149 1

Sentinel 331000 (6-03)




OPTIONS

Fig. 43 - Side Brush Linkage Kit

353883

Ref. Part No. Serial Number Description Qty.
v 767642 (000000- ) Kit, Ci, Linkage, Brush, Side 1
A 1 768834 (000000- ) Channel WIdt, Lower Support 1
A 2 767641 (000000- ) Bushing, Fing, 0.63b 0.82d 0.75I, Bnz 1
A 3 768836 (000000- ) Bar Widt, Brush Support 1
A 4 768842 (000000- ) Tube, 00.62d 00.47b 00.8I St 1
A 5 767644 (000000- ) Shaft, Side Brush 1
3-76 Sentinel 331000 (6-03)




OPTIONS

Fig. 44 - Side Brush Fourth Bar Linkage Kit

353884

Ref. Part No. Serial Number Description Qty.
v 769590 (000000- ) Kit, Ci, Linkage, Brush, Side 1
A 1 768836 (000000- ) Bar Widt, Brush Support 2
A 2 767641 (000000- ) Bushing, Fing, 0.63b 0.82d 0.75I, Bnz 2
A 3 769589 (000000- ) Spacer 2
A 4 32486 (000000- ) Washer, Flat, .50 Sae 2
A 5 06973 (000000- ) Screw, Hex, M12 X 1.75 X 70, 8.8 2
A 6 08167 (000000- ) Nut, Hex, Stover, M12 X 1.75 2
A 7 768842 (000000- ) Tube, 00.62d 00.47b 00.8| St 2

Sentinel 331000 (3-05) 3-77
Home §§ Find... § Go To.. n n



OPTIONS

Fig. 45 - Documentation Group

Ref. Part No. Serial Number Description Qty.
331000 (000000- ) Manual Pkg Sentinel 1
331002 (000000- ) Manual Op/Mt Sentinel Spanish 1
331003 (000000- ) Manual Op/Mt Sentinel French 1
331019 (000000- ) Manual, Service Info [Sentinel] 1
1041886 (000000- ) Video, Oprtr, Training, Dvd [Sentinel] 1
331005 (000000- ) Manual, Cd-rom, Service, [Sentinel Dsl] 1
372614 (000000-008499 ) Manual, Service [Caterpillar 3054C] 1
9006205 (008500- ) Manual, Service, Eng [Cat C4.4] 1

Sentinel 331000 (11-09)



BREAKDOWNS

SECTION 4

Contents Page
Fig. 1 - Hydraulic Piston Pump

Breakdown, 767200 ............... 4-2
Fig. 2 - Hydraulic Piston Motor

Breakdown, 762136 ............... 4-6
Fig. 3 - Hydraulic Motor Breakdown, 762035 .. 4-8
Fig. 4 - Hydraulic Motor Breakdown, 762032 .. 4-9
Fig. 5 - Axle And Spindle Breakdown, Front . 4-10
Fig. 6 - Axle Wheel Hub and Brake

Breakdown, Front ................ 4-12
Fig. 7 - Axle Differential Breakdown, Front .. 4-14
Fig. 8 - Axle Input Breakdown, Front ....... 4-16
Fig. 9 - Axle CV Joint Breakdown, Front .... 4-18
Fig. 10 - Axle And Spindle Breakdown, Rear .. 4-20
Fig. 11 - Axle Wheel Hub and Brake

Breakdown, Rear ................. 4-22
Fig. 12 - Cat Pump Breakdown, 762260 . ..... 4-24
Fig. 13 - Hydraulic Solenoid Valve

Breakdown, 768899 .............. 4-26
Fig. 14 - Hydraulic Solenoid Valve

Breakdown, 768899

(For High Dump Hopper Lift Option) . 4-28
Fig. 15 - Hydraulic Solenoid Valve

Breakdown, 767009 .............. 4-30
Fig. 16 - Hydraulic Steering Valve

Breakdown, 771014 .............. 4-32
Fig. 17 - Hydraulic Solenoid Valve

Breakdown, 771010 .............. 4-34
Fig. 18 - Hydraulic Solenoid Valve

Breakdown, 771010

(For Left Hand Side Brush Option) .. 4-36
Fig. 19 - Hydraulic Solenoid Valve

Breakdown, 771019 .............. 4-38
Fig. 20 - Hydraulic Solenoid Valve

Breakdown, 771011 ............... 4-40
Fig. 21 - Hydraulic Solenoid Valve

Breakdown, 771012 .............. 4-42
Fig. 22 - Hydraulic Solenoid Valve

Breakdown, 1053642 ............. 4-44
Fig. 23 - Hydraulic Solenoid Valve

Breakdown, 1053642

(For High Dump Hopper Lift Option) . 4-46
Fig. 24 - Hydraulic Solenoid Valve

Breakdown, 1053650 ............. 4-48
Fig. 25 - Hydraulic Solenoid Valve

Breakdown, 1048792 ............. 4-50
Fig. 26 - Hydraulic Solenoid Valve

Breakdown, 1048792

(For Left Hand Side Brush Option) .. 4-52
Fig. 27 - Hydraulic Solenoid Valve

Breakdown, 1053645 ............. 4-54
Fig. 28 - Hydraulic Solenoid Valve

Breakdown, 1053648 ............. 4-56
Sentinel 331000 (5-10) 4-1




BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 767200

Sentinel 331000 (5-10)
Home Find...| Go To.. g g



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 767200

4-3

Sentinel 331000 (5-10)
Home §| Find... § Go To.. n n



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 767200

Sentinel 331000 (5-10)




BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 767200

Ref. Part No. Serial Number Description Qty.
v 767200 (000000- ) Pump, Piston, Rexroth 1
A 1 763521 (000000- ) Rotary Group 1
A 2 763527 (000000- )  Stroking Piston Assembly 1
AV 3 763931 (000000- )  Control, Ez, Pump, Hyd 1
AA 4 770181 (000000- ) -€oit Coil and Stem 1
A 5 763535 (000000- )  Stroking Piston Cover 1
A 6 763536 (000000- )  Stroking Piston Cover 1
A 7 763538 (000000- ) Snap Ring 1
A 8 763537 (000000- ) Thru Drive Charge Pump Assembly 1
A 9 763943 (000000- )  Orifice (0.8 mm) 1
A 10 13904 (000000- ) Plug 2
A 11 763443 (000000- )  Eccentric Screw 1
A 12 763539 (000000- ) H.P.R.V. with Tow Option (4000-6100 psi) 2
A 13 763446 (000000- )  Charge Pressure Relief Valve Kit 1
A 14 763447 (000000- ) Plug 3
A 15 13907 (000000- ) Plug 1
A 16 763449 (000000- ) DA Cartridge 1
A 17 763450 (000000- ) Jam Nut 1
A 18 74098 (000000- ) Plug 6
A 19 763541 (000000- ) Cap Screw 8
A 20 763542 (000000- ) Seal Kt 1
A 21 763518 (000000- ) Shaft 1
A 22 763519 (000000- ) Bearing 1
A 23 763520 (000000- ) Retaining Ring 2
A 24 763522 (000000- ) Housing 1
A 25 763523 (000000- ) Bushing 2
A 26 763524 (000000- ) Locating Pin 1
A 27 79779 (000000- ) Plug 1
A 28 763525 (000000- ) Pin 1
A 29 763526 (000000- ) Plug 1
A 30 763528 (000000- ) P.O.R. Assembly 1
A 31 763529 (000000- ) Adjusting Screw 1
A 32 763451 (000000- ) Orifice (1.8 mm) 1
A 33 763530 (000000- ) Cap Screw 4
A 34 763452 (000000- ) Plug 3
A 35 763531 (000000- ) Bushing Support 1
A 36 763532 (000000- ) Bushing 1
A 37 763533 (000000- ) Dowell Pin 2
A 38 763534 (000000- ) Port Block 1
A 39 1027904 (000000- ) Gasket, Cntrl Valve [EZ] 1
Sentinel 331000 (6-06) 4-5



r1l
Text Box
Coil and Stem

r1l
Line


BREAKDOWNS

Fig. 2 - Hydraulic Piston Motor Breakdown, 762136

4-6

Sentinel 331000 (6-06)



BREAKDOWNS

10975

Fig. 2 - Hydraulic Piston Motor Breakdown, 762136
NOTE: This hydraulic motor is available as a “rebuilt” motor, Tennant part number 376059.

Ref. Part No. Serial Number Description Qty.
v 762136 (000000- ) Motor, Piston, Rexroth 1
A 1 763948 (000000- ) Rotary Group 1
A 2 763949 (000000- )  Rear Cover Assembly 1
A 3 763950 (000000- ) DA Control Kit 1
A 4 763951 (000000- ) Check Valve Kit 2
A 5 763457 (000000- ) Swivel Orifice Kit 1
A 6 763952 (000000- )  Stroking Piston Cover 1
A 7 763447 (000000- ) Plug (M18 x 1.5) 2
A 8 763461 (000000- ) Stop Screw 2
Av 9 763956 (000000- ) Seal Kit 1
AA 10 763464 (000000- )  Shaft Seal 1
A 11 763953 (000000- ) Shim 1
A 12 763954 (000000- ) Housing 1
A 13 763955 (000000- ) Snap Ring 1

Sentinel 331000 (6-03)




BREAKDOWNS

Fig. 3 - Hydraulic Motor Breakdown, 762035

10312-09670

Ref. Part No. Serial Number Description Qty.
v 762035 (000000- ) Motor, Hyd Shaker W/End Ports 1
A 1 37555 (000000- ) Screw 4
A 2 763504 (000000- ) Flg, Mig 2-Bolt 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 763508 (000000- ) Output Shaft 1
A 6 74092 (000000- ) Housing 1
A 7 74093 (000000- ) Plug, Housing 1
A 8 34172 (000000- ) Drive 1
A 9 74094 (000000- ) Spacer Plate 1
A 10 763506 (000000- ) Gerotor Assy 1
A 11 763509 (000000- ) End Cap 1
A 12 74191 (000000- ) Screw, Cap 5
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- ) Key-Wdruff 0.25 1.00 Asa#0808 1
A 15 28835 (000000- ) Seal Kit, Motor A/H-Stnd 1
16 763507 (000000- ) Repair Info, Mir 1

4-8 Sentinel 331000 (6-03)




BREAKDOWNS

Fig. 4 - Hydraulic Motor Breakdown, 762032

Ref. Part No. Serial Number Description Qty.

v 762032 (000000- ) Motor, Hyd, Vacfan 1.02 Cid 1
A 1 373561 (000000- ) Backplate 1
A 2 373562 (000000- ) Frontplate 1
A 3 373563 (000000- ) Body 1
A 4 373564 (000000- )  Drive Gear 1
A 5 373565 (000000- ) Idler Gear 1
A 6 373212 (000000- ) Cap Screw 8
A 7 373213 (000000- ) Key 1
A 8 762117 (000000- ) Kit, Seal, Hyd Motor 1

9 373566 (000000- ) Repair Info, Pmp 1

Sentinel 331000 (6-03)

4-9
nn



BREAKDOWNS

Fig. 5 - Axle And Spindle Breakdown, Front

4-10 Sentinel 331000 (9-07)
Home Find...| Go To.. g g



BREAKDOWNS

351949

Fig. 5 - Axle And Spindle Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 5, Fig. 6, Fig. 7, Fig. 8 and
Fig. 9.

Ref. Part No. Serial Number Description Qty.
1 761601 (000000- ) Rod End Pivot Lh 1
2 761602 (000000- ) Rod End Pivot Rh 1
3 761727 (000000- ) Nut, Rh 1
4 761728 (000000- ) Nut, Lh 1
5 761600 (000000- ) Steering Rod Front 1
6 761606 (000000- )  Front Axle Housing 1
7 761607 (000000- ) Screw, M8x50 2
8 761609 (000000- ) Gasket 4
9 761610 (000000- ) Bearing 4

10 761613 (000000- ) Breather 1
11 761615 (000000- ) Screw, M12x30 1
12 761616 (000000- ) Magnetic Plug 2
13 08709 (000000- ) Nut, Self Lock M8 2
14 761629 (000000- )  Pivoting Hub 4
15 761630 (000000- ) Flange 2
16 761631 (000000- ) Grease Zerk 4
17 06969 (000000- ) Screw, M12x40 8
18 761611 (000000- )  Washer 16
19 761634 (000000- )  Steering Lever, Rh, Lower 1
20 761732 (000000- ) Steering Lever, Lower 1
21 41346 (000000- ) Screw, M12x30 8
v 22 762080 (000000- ) Cylinder, Hydraulic 1
A 761714 (000000- ) Seal Kit, Cylinder 1
23 761715 (000000- )  Pivoting Hub 1
24 761716 (000000- ) Rod End 1
25 761717 (000000- ) Nut, M18x1.5 1
26 08280 (000000- )  Cotter Pin 1
27 769093 (000000- ) Cylinder Anchor Pin 1
28 761720 (000000- ) Spacer 1
29 761729 (000000- ) Cap, Dust 4
30 9002764 (000000- ) Shim, Half, 0.10mm 2
31 9002765 (000000- ) Shim, Half, 0.25mm 2
Sentinel 331000 (9-07) 4-11




BREAKDOWNS

Fig. 6 - Axle Wheel Hub and Brake Breakdown, Front

4-12 Sentinel 331000 (3-05)
Home Find...| Go To.. g g




BREAKDOWNS

352000

Fig. 6 - Axle Wheel Hub and Brake Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 5, Fig. 6, Fig. 7, Fig. 8 and
Fig. 9.

Ref. Part No. Serial Number Description Qty.
v 767767 (000000- ) Hub Assy, Front W/Brake 1
A 1 767762 (000000- ) Kit, Seal, Brake 1
A 2 767737 (000000- ) Flange, Driven 1
A 3 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 10
A 4 767738 (000000- ) Nut 1
A 5 767739 (000000- ) Washer 1
A 6 761644 (000000- ) Bearing 1
A 7 767764 (000000- ) Spacer 1
A 8 761641 (000000- ) Stud 6
A 9 767740 (000000- ) Hub, Wheel 1
A 10 767741 (000000- ) Bearing 1
A 11 761025 (000000- ) Nut, Wheel, Fing 6
A 12 761647 (000000- ) Ring 1
A 13 761646 (000000- ) Pin 2
A 14 767763 (000000- ) Kit, Discs, Brake 1
A 15 767745 (000000- )  Circlip 1
A 16 767746 (000000- ) Cover 1
A 17 767747 (000000- ) Screw 3
A 18 767748 (000000- ) Spring 3
A 19 767749 (000000- ) Hub, Brake 1
A 20 767750 (000000- ) Plug 3
A 21 761993 (000000- )  Washer 3
A 22 767752 (000000- ) Piston 1
A 23 767753 (000000- ) Screw, Bleed 1
A 24 761613 (000000- ) Breather 1
A 25 761643 (000000- ) Cover 1
A 26 767742 (000000- ) Housing, Steering 1

Sentinel 331000 (3-05)




BREAKDOWNS

Fig. 7 - Axle Differential Breakdown, Front

Sentinel 331000 (3-05)
Home Find...| Go To.. g g

4-14



BREAKDOWNS

351951

Fig. 7 - Axle Differential Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 5, Fig. 6, Fig. 7, Fig. 8 and
Fig. 9.

Ref. Part No. Serial Number Description Qty.
1 39284 (000000- ) Screw, M10x1.5 8
v 761988 (000000- )  Kit, Speed Reducer Gear Set 1
A 2 761670 (000000- ) Bearing 1
A 3 761672 (000000- ) Output Gear 1
A 4 761655 (000000- ) Nut 1
5 761682 (000000- ) Pin, M8x20 2
6 761674 (000000- ) Spacer 1
7 761650 (000000- ) Planetary Gear 2
8 761651 (000000- ) Satellite Gear 2
9 761652 (000000- ) Differential Pivot 1
10 761653 (000000- ) Differential Flange 1
11 761654 (000000- ) Retaining Ring 2
12 761669 (000000- ) Lock Nut, D.25 1
13 761649 (000000- ) Differential Housing 1
14 761656 (000000- ) Spacer 1
15 372944 (000000- )  Gear Assy, Ring And Pinion [13.6:1] 1
16 761658 (000000- ) Planetary Spherical Washer 2
17 761659 (000000- )  Satellite Spherical Washer 2
18 761661 (000000- ) Spacer 2
19 761662 (000000- ) Spacer 1
20 761663 (000000- ) Screw, M12x20 1
21 761665 (000000- )  Washer, A6 1
22 761666 (000000- ) Bearing 1
23 761667 (000000- ) Bearing 1
24 761668 (000000- ) Bearing, 32012 2
25 761608 (000000- ) Differential Cover 1
26 761611 (000000- )  Washer 10
27 41346 (000000- )  Screw, M12x30 9
28 761614 (000000- ) Nut 1
29 761678 (000000- ) Front Housing 1

Sentinel 331000 (9-07)




BREAKDOWNS

Fig. 8 - Axle Input Breakdown, Front

4-16 Sentinel 331000 (3-05)
Home §§ Find... § Go To.. n n




BREAKDOWNS

Fig. 8 - Axle Input Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 5, Fig. 6, Fig. 7, Fig. 8 and
Fig. 9.

Ref. Part No. Serial Number Description Qty.
1 767705 (000000- ) Gear, Input 1
2 372945 (000000- ) Seal, Hyd, O-ring 2.62mm X .88.57 Mm 1
3 767707 (000000- ) Bearing, Hub 1
4 767709 (000000- ) Circlip 1
5 767710 (000000- ) Circlip 1
6 1023437 (000000- ) Seal, QOil, 40mm B X 62mm D X 7mm H 1
7 1023442 (000000- ) Bearing, 35mm B X 72mm D X 17mm H 1

Sentinel 331000 (3-05)




BREAKDOWNS

Fig. 9 - Axle CV Joint Breakdown, Front

4-18 Sentinel 331000 (11-09)
Home Find...| Go To.. g g




BREAKDOWNS

10973

Fig. 9 - Axle CV Joint Breakdown, Front
NOTE: The Front Axle Breakdown, Tennant part number 1006065, includes Fig. 5, Fig. 6, Fig. 7, Fig. 8 and
Fig. 9.

Ref. Part No. Serial Number Description Qty.
v 1 761986 (000000- ) Kit, Cv Joints 2
A 2 761660 (000000- ) Cross Bearing Kit 2
A 3 761623 (000000- ) Bearing 1
A 4 9001524 (000000- ) Seal, Oil, 42X 55X 8 1
A 5 761625 (000000- ) Ring 1
A 6 761626 (000000- ) Bearing 1
A 7 761618 (000000- )  Dust Protector 1

Sentinel 331000 (11-09)




BREAKDOWNS

Fig. 10 - Axle And Spindle Breakdown, Rear

4-20 Sentinel 331000 (9-07)
Home Find...| Go To.. g g




BREAKDOWNS

351945

Fig. 10 - Axle And Spindle Breakdown, Rear
NOTE: The Rear Axle Breakdown, Tennant part number 767702, includes Fig. 10 and Fig. 11.

Ref. Part No. Serial Number Description Qty.
1 761601 (000000- ) Rod End Pivot Lh 1
2 761602 (000000- ) Rod End Pivot Rh 1
3 761603 (000000- ) Steering Rod Rear 1
4 761727 (000000- ) Nut, Rh 1
5 761728 (000000- ) Nut, Lh 1
6 767703 (000000- )  Rear Axle Housing 1
7 761729 (000000- ) Cap, Dust 4
8 767742 (000000- ) Housing, Steering 2
9 761629 (000000- )  Pivoting Hub 4

10 761630 (000000- ) Flange 1
11 761643 (000000- ) Cover 2
12 761631 (000000- ) Grease Zerk 4
13 41346 (000000- ) Screw, M12x30 4
14 761733 (000000- ) Lever, Steering, Upper, Rh 1
15 08709 (000000- ) Nut, Self Lock M8 2
16 761609 (000000- ) Gasket 4
17 761610 (000000- ) Bearing 4
18 761635 (000000- ) Lever, Steering, Lower, Lh 1
19 761611 (000000- )  Washer 16
20 06969 (000000- ) Screw, M12x40 12
v 21 762080 (000000- )  Cylinder, Hydraulic 1
A 761714 (000000- ) Seal Kit, Cylinder 1
22 761720 (000000- ) Spacer 1
23 761715 (000000- )  Pivoting Hub 1
24 761716 (000000- ) Rod End 1
25 761717 (000000- ) Nut, M18x1.5 1
26 08280 (000000- )  Cotter Pin 1
27 769093 (000000- ) Cylinder Anchor Pin 1
28 06960 (000000- ) Screw M10x16 1
29 767704 (000000- ) Plate 1
30 761732 (000000- ) Lever, Steering, Lower 1
31 761607 (000000- ) Screw, M8x50 2
32 9002764 (000000- ) Shim, Half, 0.10mm 2
33 9002765 (000000- ) Shim, Half, 0.25mm 2

Sentinel 331000 (9-07)




BREAKDOWNS

Fig. 11 - Axle Wheel Hub and Brake Breakdown, Rear

4-22 Sentinel 331000 (3-05)
Home Find...| Go To.. g g




BREAKDOWNS

351947

Fig. 11 - Axle Wheel Hub and Brake Breakdown, Rear
NOTE: The Rear Axle Breakdown, Tennant part number 767702, includes Fig. 10and Fig. 11.

Ref. Part No. Serial Number Description Qty.
v 767768 (000000- ) Axle Assembly, Rear W/Brake 1
A 1 767734 (000000- ) Cover, Hub 1
A 2 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 5
A 3 767762 (000000- ) Kit, Seal, Brake 1
A 4 767738 (000000- ) Nut 1
A 5 767739 (000000- )  Washer 1
A 6 761644 (000000- ) Bearing 1
A 7 767764 (000000- ) Spacer 1
A 8 761025 (000000- ) Nut, Lug, Flanged 6
A 9 761641 (000000- ) Stud 6
A 10 767740 (000000- ) Hub, Wheel 1
A 11 767741 (000000- ) Bearing 1
A 12 767742 (000000- ) Housing, Steering 1
A 13 767735 (000000- ) Gasket 1
A 14 767763 (000000- ) Kit, Discs, Brake 1
A 15 767745 (000000- ) Circlip 1
A 16 767746 (000000- ) Cover 1
A 17 767747 (000000- )  Screw 3
A 18 767748 (000000- ) Spring 3
A 19 767749 (000000- ) Hub, Brake 1
A 20 767750 (000000- ) Plug 3
A 21 761993 (000000- )  Washer 3
A 22 767752 (000000- ) Piston 1
A 23 767753 (000000- ) Screw, Bleed 1
A 24 761613 (000000- ) Breather 1

Sentinel 331000 (3-05)




BREAKDOWNS

Fig. 12 - Cat Pump Breakdown, 762260

*eo 7

4-24 Sentinel 331000 (6-03)
Home Find...| Go To.. g g




BREAKDOWNS

Fig. 12 - Cat Pump Breakdown, 762260

351217

Ref. Part No. Serial Number Description Qty.
v 762260 (000000- )  Pump Breakdown, Cat 1
A 40144-4 (000000- )  Oil, Crankcase (For 1 oil change) 1
A 1  40144-21 (000000- ) Cup Kit 1
A 2 40144-22  (000000- ) Dischrg Quiet VIv Kit 1
A 3 40144-6 (000000- ) Key, 5mm 1
A 4 37778 (000000- ) Disc. Manifold 1
A 5 38321 (000000- )  Cover, Pump 1
A 6 37573 (000000- ) Cap, Oil Filler 1
Sentinel 331000 (6-03) 4-25




BREAKDOWNS

Fig. 13 - Hydraulic Solenoid Valve Breakdown, 768899

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

4-26



BREAKDOWNS

353675
Fig. 13 - Hydraulic Solenoid Valve Breakdown, 768899

Ref. Part No. Serial Number Description Qty.

v 768899 Valve, Hyd Control Sol

( ) 1
av 1 79718 (000000- ) Valve Stem 3W2P 2
AL 2 79731 (000000- ) Nut 1
aA 3 79711 (000000- ) Seal Kit, Cart 1
AA 4 79740 (000000- ) Seal Kit, Coil 2
Av 5 79716 (000000- ) Valve Stem 1
AA 6 79728 (000000- ) Nut 1
Ah 7 79711 (000000- ) Seal Kit, Cart 1
AA 8 79740 (000000- ) Seal Kit, Coil 2
Av 9 22680 (000000- ) Valve Stem N.O. Cp 2
A 10 22685 (000000- ) Coil, 12V Cp 2
av 11 79719 (000000- ) Valve Stem 4W2P 1
ad 12 79731 (000000- ) Nut 1
aa 13 79711 (000000- ) Seal Kit, Cart 1
aa 14 79740 (000000- ) Seal Kit, Coil 2
A 15 21916 (000000- ) Coil, 12V Cp 4
Av 16 22689 (000000- ) Cart,PsiCn Cp 1
aa 17 79711 (000000- ) Seal Kit, Cart 1
Av 18 373417 (000000- ) Cart, Pilot Chk 2
aa 19 79711 (000000- ) Seal Kit, Cart 1
Av 20 22687 (000000- ) Plug, Cavity Cp 1
aa 21 79711 (000000- ) Seal Kit, Cart 1
Av 22 22688 (000000- ) Cart,PsiCn Cp 1
AA 23 79711 (000000- ) Seal Kit, Cart 1
A 24 13902 (000000- ) Plug 26
A 25 79723 (000000- )  Plug 2
A 26 13904 (000000- )  Plug, Gauge 5
A 27 22690 (000000- ) Plug, Orifice Cp 1
A 28 74098 (000000- ) Plug 6
A 29 74099 (000000- ) Plug 1
A 30 13907 (000000- )  Plug 1
A 31 373418 (000000- ) Filter, 10 Micron 1
Sentinel 331000 (6-03) 4-27




BREAKDOWNS

Fig. 14 - Hydraulic Solenoid Valve Breakdown, 768899

(For High Dump Hopper Lift Option)

Sentinel 331000 (6-03)
Home §| Find... § Go To.. n n

4-28



BREAKDOWNS

353676

Fig. 14 - Hydraulic Solenoid Valve Breakdown, 768899
(For High Dump Hopper Lift Option)

Ref. Part No. Serial Number Description Qty.
v 768899 (000000- ) Valve, Hyd Control Sol 1
Av 1 21906 (000000- ) Stem, Valve, Hyd 3w2p 1
AA 2 79731 (000000- ) Nut 1
AA 3 79711 (000000- ) Seal Kit, Cart 1
AA 4 79740 (000000- ) Seal Kit, Coil 2
Av 5 79716 (000000- ) Valve Stem 1
AA 6 79728 (000000- ) Nut 1
AA 7 79711 (000000- ) Seal Kit, Cart 1
AA 8 79740 (000000- ) Seal Kit, Coil 2
A 9 21916 (000000- ) Cail, 12V Cp 2

Sentinel 331000 (6-06)




BREAKDOWNS

Fig. 15 - Hydraulic Solenoid Valve Breakdown, 767009

RN

4-30 Sentinel 331000 (6-03)
Home §§ Find... § Go To.. n n



BREAKDOWNS

352458
Fig. 15 - Hydraulic Solenoid Valve Breakdown, 767009

Ref. Part No. Serial Number Description Qty.
v 767009 (000000- ) Valve, Hyd Cntrl Sol 1
Av 1 79716 (000000- ) Valve Stem 1
AA 2 79728 (000000- ) Nut 1
AA 3 79711 (000000- ) Seal Kit, Cart 1
AA 4 79740 (000000- ) Seal Kit, Coil 2
Av 5 22692 (000000- ) Cart, Priority Cp 1
AA 6 22699 (000000- ) Seal Kit, Cart. Cp 1
A 7 21916 (000000- ) Solenoid, 12V 1

Sentinel 331000 (6-03)




BREAKDOWNS

Fig. 16 - Hydraulic Steering Valve Breakdown, 771014

4-32 Sentinel 331000 (3-05)
Home §§ Find... § Go To.. n n




BREAKDOWNS

Fig. 16 - Hydraulic Steering Valve Breakdown, 771014

Ref. Part No. Serial Number Description Qty.
v 771014 (000000- )  Steer-control, Hyd, 10 04.5 4000 1
A 1 373619 (000000- ) Seal Kit, Scu 1
2 373620 (000000- ) Instr, Repair, Scu 1

Sentinel 331000 (3-05)




BREAKDOWNS

Fig. 17 - Hydraulic Solenoid Valve Breakdown, 771010

4-34 Sentinel 331000 (6-06)
Home §| Find... § Go To.. n n




BREAKDOWNS

354307
Fig. 17 - Hydraulic Solenoid Valve Breakdown, 771010

Ref. Part No. Serial Number Description Qty.

v 771010 Valve, Hyd, Sol, 12vdc [07s24g3000]

( ) 1
Av 1 373610 (000000- ) Valve, Stem, No 2
AA 2 373611 (000000- ) Nut, Coil 1
AA 3 373594 (000000- ) Kit, Seal, Cartridge 1
Av 4 79719 (000000- ) Stem, Valve, Hyd,4w2p {Cec] 1
AA 5 79728 (000000- ) Nut, Cart, Valve, Hyd Cec 1
AA 6 79711 (000000- ) Seal Kit, Cartridge 1
AA 7 79740 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
Av 8 373609 (000000- ) Valve, Cartridge, Relief 1
AA 9 79711 (000000- ) Seal Kit, Cartridge 1
Av 10 768891 (000000- ) Valve, Stem, No Poppet 1
AA 11 373416 (000000- ) Nut, Cartridge 1
AA 12 373342 (000000- ) Seal Kit, Cartridge 1
AA 13 373361 (000000- ) Seal Kit, Coil [Cp] 1
Av 14 768890 (000000- ) Valve, Stem, Nc Poppet 1
AA 15 373360 (000000- ) Nut, Cartridge [Cp] 1
AA 16 373342 (000000- ) Seal Kit, Cartridge 1
AA 17 373361 (000000- ) Seal Kit, Coil [Cp] 1
Av 18 373553 (000000- ) Valve, Check 1
AA 19 48834 (000000- ) Seal Kit, Valve, Hyd 1
Av 20 373489 (000000- ) Plug 1
AA 21 79711 (000000- ) Seal Kit, Cartridge 1
Av 22 373556 (000000- ) Plug, Cav 1
AA 23 48834 (000000- ) Seal Kit, Valve, Hyd 1
A 24 21916 (000000- ) Solenoid, 12vdc, Valve, Hyd Cec 1
A 25 22681 (000000- ) Coil, 12vdc 2
A 26 373478 (000000- ) Solenoid, Hyd, 12 Vdc, 12 Watt 2
A 27 21920 (000000- ) Plug, Orifice Cp 1
A 28 33817 (000000- )  Fitting, Hyd, Plug, Om12 1
A 29 13902 (000000- ) Fitting, Hyd, Plug, Om02 16
A 30 74098 (000000- )  Fitting, Hyd, Plug, Om04 2
A 31 13904 (000000- )  Fitting, Plug, Org, #6, Valve, Cec 7
Sentinel 331000 (6-06) 4-35




BREAKDOWNS

Fig. 18 - Hydraulic Solenoid Valve Breakdown, 771010

(For Left Hand Side Brush Option)

&

S ;wml @e/ "\
NS
(% y e
&

oA A
\ D\U@ ||l|/

//c

1/ /|C OIORU% /IV

O@Og%.\

\7/’

2-9-0-0-D-a939 -9+

\

Sentinel 331000 (9-07)
Home §| Find... § Go To.. n n

4-36



BREAKDOWNS

354588
Fig. 18 - Hydraulic Solenoid Valve Breakdown, 771010
(For Left Hand Side Brush Option)

Ref. Part No. Serial Number Description Qty.
v 771010 (000000- ) Valve, Hyd, Sol, 12vdc [07s24g3000] 1
Av 1 373610 (000000- ) Valve, Stem, No 1
AA 2 373611 (000000- ) Nut, Coil 1
AA 3 373594 (000000- ) Kit, Seal, Cartridge 1
Av 4 79719 (000000- ) Stem, Valve, Hyd,4w2p {Cec] 1
AA 5 79728 (000000- ) Nut, Cart, Valve, Hyd Cec 1
AA 6 79711 (000000- ) Seal Kit, Cartridge 1
AA 7 79740 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
Av 8 373602 (000000- ) Valve, Cartridge, Pilot Check 1
AA 9 373603 (000000- ) Seal Kit, Cartridge 1
A 10 373478 (000000- ) Solenoid, Hyd, 12 Vdc, 12 Watt 1
A 11 21916 (000000- ) Solenoid, 12vdc, Valve, Hyd [Cec] 1

Sentinel 331000 (9-07)




BREAKDOWNS

Fig. 19 - Hydraulic Solenoid Valve Breakdown, 771019

4-38 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n




BREAKDOWNS

354308
Fig. 19 - Hydraulic Solenoid Valve Breakdown, 771019

Ref. Part No. Serial Number Description Qty.

v 771019 Valve, Hyd, Sol, 12vdc [05s13g3000]

( ) 1
A 1 373614 (000000- ) Valve [3p4w Do3] 1
Av 2 373612 (000000- ) Valve, Cntrl, Psi 1
AA 3 373594 (000000- ) Kit, Seal, Cartridge 1
Av 4 22689 (000000- ) Kit, Cartridge, Control, Psi 1
AA 5 79711 (000000- ) Seal Kit, Cartridge 1
Av 6 79719 (000000- ) Stem, Valve, Hyd,4w2p {Cec] 2
AA 7 79728 (000000- ) Nut, Cart, Valve, Hyd Cec 1
AA 8 79711 (000000- ) Seal Kit, Cartridge 1
AA 9 79740 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
Av 10 373610 (000000- ) Valve, Stem, No 1
AA 11 373611 (000000- ) Nut, Coil 1
AA 12 373594 (000000- ) Kit, Seal, Cartridge 1
Av 13 373553 (000000- ) Valve, Check 1
AA 14 48834 (000000- ) Seal Kit, Valve, Hyd 1
Av 15 373613 (000000- ) Valve, Check 1
AA 16 373463 (000000- ) Kit, Seal, Valve 1
A 17 21916 (000000- ) Solenoid, 12vdc, Valve, Hyd Cec 2
A 18 373478 (000000- ) Solenoid, Hyd, 12 Vdc, 12 Watt 1
A 19 13902 (000000- ) Fitting, Hyd, Plug, Om02 7
A 20 74098 (000000- ) Fitting, Hyd, Plug, Om04 9
A 21 13904 (000000- )  Fitting, Plug, Org, #6, Valve, Cec 1
A 22 373615 (000000- ) Screw, Soc, #10-24 X 1.25 4

Sentinel 331000 (6-06)




BREAKDOWNS

Fig. 20 - Hydraulic Solenoid Valve Breakdown, 771011

4-40 Sentinel 331000 (11-09)
Home §| Find... § Go To.. n n



BREAKDOWNS

354394
Fig. 20 - Hydraulic Solenoid Valve Breakdown, 771011

Ref. Part No. Serial Number Description Qty.
v 771011 (000000- ) Valve, Hyd, Solenoid, 12vdc [07s06g3000] 1
Av 1 373631 (000000- ) Valve, Check 4
AA 2 373647 (000000- ) Seal Kit, Cartridge 1
A 3 373632 (000000- ) Spool, Pilot, Hd 2
A 4 373633 (000000- )  Plug, Orifice, Valve, Hyd, .040 1
Av 5 74098 (000000- )  Fitting, Hyd, Plug, Om04 4
AA 6 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
Av 7 373634 (000000- ) Valve, Relief 1
AA 8 373647 (000000- ) Seal Kit, Cartridge 1
Av 9 373635 (000000- ) Valve, Relief 2
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
Av 11 373636 (000000- ) Valve, Cntrl, Flow, Hyd 1
AA 12 373646 (000000- ) Seal Kit, Cartridge 1
Av 13 373637 (000000- ) Valve, Cntrl, Solenoid 2
AA 14 373648 (000000- ) Nut, Coil, F/#8 1
AA 15 373647 (000000- ) Seal Kit, Cartridge 1
Av 16 373638 (000000- ) Valve, Cntrl, Solenoid 1
AA 17 373648 (000000- ) Nut, Coil, F/#8 1
AA 18 373646 (000000- ) Seal Kit, Cartridge 1
A 19 373639 (000000- ) Spacer, Coil, #8 2
A 20 373640 (000000- ) Solenoid, #8, 12vdc 5
Av 21 373641 (000000- ) Valve, Cntrl, Solenoid 1
AA 22 373648 (000000- ) Nut, Coil, F/#8 1
AA 23 373647 (000000- ) Seal Kit, Cartridge 1
A 24 373642 (000000- ) Solenoid, #10, 12vdc 2
A 25 373643 (000000- )  Spacer, Coil, #10 1
Av 26 373644 (000000- ) Valve, Relief 1
AA 27 373647 (000000- ) Seal Kit, Cartridge 1
A 28 373645 (000000- ) Plug, Orifice, Valve, Hyd, .026 1

Sentinel 331000 (6-06)




BREAKDOWNS

Fig. 21 - Hydraulic Solenoid Valve Breakdown, 771012

4-42 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



BREAKDOWNS

Fig. 21 - Hydraulic Solenoid Valve Breakdown, 771012

354395

Ref. Part No. Serial Number Description Qty.
v 771012 (000000- ) Valve, Hyd, Solenoid, 12vdc [07s03g3000] 1
Av 1 373637 (000000- ) Valve, Cntrl, Solenoid 3
AA 2 373648 (000000- ) Nut, Coil, F/#8 1
AA 3 373647 (000000- ) Seal Kit, Cartridge 1
Av 4 373631 (000000- ) Valve, Check 5
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
A 6 373649 (000000- ) Spool, Pilot 2
A 7 373640 (000000- ) Solenoid, #8, 12vdc 6
A 8 373639 (000000- ) Spacer, Coil, #8 3
A 9 373650 (000000- ) Spool, Pilot 1
A 10 373651 (000000- ) Plug, Orifice, Valve, Hyd, .030 1
Av 11 74098 (000000- ) Fitting, Hyd, Plug, Om04 1
AA 12 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
Sentinel 331000 (6-06) 4-43




BREAKDOWNS

Fig. 22 - Hydraulic Solenoid Valve Breakdown, 1053642

Sentinel 331000 (5-10)




BREAKDOWNS

356048
Fig. 22 - Hydraulic Solenoid Valve Breakdown, 1053642

Ref. Part No. Serial Number Description Qty.
v 1053642 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 1
AV 1 1058058 (000000- ) Valve, Stem, Hyd 2
AA 2 1050871 (000000- ) Seal Kit, Cartridge 2
AV 3 1058065 (000000- ) Valve, Cartridge, Relief 1
AA 4 1050780 (000000- ) Seal Kit, Cartridge 3
AV 5 1052230 (000000- ) Valve, Stem, Hyd 1
AA 6 1050780 (000000- ) Seal Kit, Cartridge 3
AV 7 373739 (000000- ) Valve, Stem, Hyd 2
AA 8 1051081 (000000- ) Seal Kit, Cartridge 2
AV 9 1058087 (000000- ) Valve, Cartridge, Relief 1
AA 10 1050780 (000000- ) Seal Kit, Cartridge 3
A 11 1058050 (000000- )  Fitting, Plug, Cavity 1
A 12 1058068 (000000- )  Fitting, Plug, Om10, Valve 1
A 13 373573 (000000- )  Control, Solenoid, Hyd 1
A 14 1050870 (000000- ) Seal Kit, Cartridge 1
AV 15 1058070 (000000- ) Valve, Cartridge, Check 2
AA 16 1058200 (000000- ) Seal Kit, Cartridge 2
A 17 1050867 (000000- )  Fitting, Plug, Om06, Valve 5
A 18 1050868 (000000- ) Fitting, Plug, Om05, Valve 4
A 19 1058083 (000000- ) Fitting, Plug, Valve 1
A 20 1058059 (000000- )  Fitting, Plug, Orifice 2
A 21 1050873 (000000- )  Fitting, Plug, Om06, Valve 21
A 22 1050866 (000000- ) Fitting, Plug, Om04, Valve 1
A 23 1058201 (000000- ) Valve, Cartridge, Regulator, Flow 1
A 24 1052221 (000000- )  Solenoid, Valve, Hyd, 12vdc 6
A 25 1050813 (000000- )  Fitting, Plug, Org, #6, Valve 5
A 26 1050869 (000000- ) Fitting, Plug, Om04, Valve 1
A 27 373585 (000000- ) Nut, Long 4
A 28 373584 (000000- ) Nut, Short 2
Sentinel 331000 (5-10) 4-45




BREAKDOWNS

Fig. 23 - Hydraulic Solenoid Valve Breakdown, 1053642

(For High Dump Hopper Lift Option)

Cv4

Rv4

Sv32 2,

SVi9

sv2 Svi7

SvVi4

RvV7

Cvs

Sentinel 331000 (5-10)




BREAKDOWNS

354049
Fig. 23 - Hydraulic Solenoid Valve Breakdown, 1053642
(For High Dump Hopper Lift Option)

Ref. Part No. Serial Number Description Qty.
v 1053642 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 1
Av 1 1052230 (000000- ) Valve, Stem, Hyd 1
AA 2 1050780 (000000- ) Seal Kit, Cartridge 1
A 3 373584 (000000- ) Nut, Short 1
A 4 1052221 (000000- ) Solenoid, Valve, Hyd, 12vdc 2
AV 5 373739 (000000- ) Valve, Stem, Hyd 1
AA 6 1051081 (000000- ) Seal Kit, Cartridge 1
A 7 373585 (000000- ) Nut, Long 1

Sentinel 331000 (5-10)




BREAKDOWNS

, 1053650

Hydraulic Solenoid Valve Breakdown

Fig. 24

Sentinel 331000 (5-10)
Home §| Find... § Go To.. n n

4-48



BREAKDOWNS

356050
Fig. 24 - Hydraulic Solenoid Valve Breakdown, 1053650

Ref. Part No. Serial Number Description Qty.

v 1053650 Valve, Cntrl, Hyd, Solenoid, 12vdc 13gpm

( ) 1
AV 1 1058052 (000000- ) Valve, Cartridge, Check 1
AA 2 1058237 (000000- ) Seal Kit, Cartridge 1
AV 3 1058065 (000000- ) Valve, Cartridge, Relief 1
AA 4 1050780 (000000- ) Seal Kit, Cartridge 1
AV 5 1058058 (000000- ) Valve, Stem, Hyd 1
AA 6 1052226 (000000- ) Seal Kit, Cartridge 1
AV 7 373573 (000000- )  Control, Solenoid, Hyd 2
AA 8 1050870 (000000- ) Seal Kit, Cartridge 3
AV 9 1058051 (000000- ) Valve, Cartridge, Divider, Flow 1
AA 10 1050870 (000000- ) Seal Kit, Cartridge 3
A 11 1058082 (000000- ) Valve, Cartridge, Check 1
AV 12 1058066 (000000- ) Valve, Cartridge, Reducing, Pressure 1
AA 13 1058236 (000000- ) Seal Kit, Cartridge 1
AV 14 1058080 (000000- ) Valve, Cartridge, Control, Direction 1
AA 15 1058238 (000000- ) Seal Kit, Cartridge 1
A 16 1058055 (000000- ) Bolt Kit 1
A 17 1050873 (000000- ) Fitting, Plug, Om06, Valve 7
A 18 1050866 (000000- ) Fitting, Plug, Om04, Valve 2
A 19 1050813 (000000- ) Fitting, Plug, Org, #6, Valve 2
A 20 1058062 (000000- ) Fitting, Plug, Orifice 1
A 21 1052221 (000000- ) Solenoid, Valve, Hyd, 12vdc 3
A 22 1050869 (000000- ) Fitting, Plug, Om04, Valve 2
A 23 1058060 (000000- ) Fitting, Plug, Orifice 1
A 24 373584 (000000- ) Nut, Short 2
A 25 373585 (000000- ) Nut, Long 1

Sentinel 331000 (5-10)




BREAKDOWNS

Fig. 25 - Hydraulic Solenoid Valve Breakdown, 1048792

13

PC1

12

4-50 Sentinel 331000 (5-10)
Home §§ Find... § Go To.. n n



BREAKDOWNS

356051
Fig. 25 - Hydraulic Solenoid Valve Breakdown, 1048792

Ref. Part No. Serial Number Description Qty.
v 1048792 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 24gpm 1
AV 1 1058049 (000000- ) Valve, Stem, Hyd 2
AA 2 1050780 (000000- ) Seal Kit, Cartridge 1
AV 3 1058064 (000000- ) Valve, Cartridge, Relief 1
AA 4 1050780 (000000- ) Seal Kit, Cartridge 1
AV 5 373573 (000000- )  Control, Solenoid, Hyd 1
AA 6 1050870 (000000- ) Seal Kit, Cartridge 1
AV 7 1058057 (000000- ) Valve, Stem, Hyd 1
AA 8 1050871 (000000- ) Seal Kit, Cartridge 1
AV 9 1058056 (000000- ) Valve, Stem, Hyd 1
Aa 10 1050871 (000000- ) Seal Kit, Cartridge 1
Ao 11 1058082 (000000- ) Valve, Cartridge, Check 1
A 12 1050868 (000000- )  Fitting, Plug, Om05, Valve 5
A 13 1050866 (000000- ) Fitting, Plug, Om04, Valve 6
A 14 1050813 (000000- )  Fitting, Plug, Org, #6, Valve 2
A 15 1058060 (000000- )  Fitting, Plug, Orifice 1
A 16 1050873 (000000- )  Fitting, Plug, Om06, Valve 8
Ao 17 1058068 (000000- )  Fitting, Plug, Om10, Valve 1
A 18 1058053 (000000- )  Fitting, Plug, Cavity 1
A 19 1058081 (000000- )  Fitting, Plug, Cavity 1
A 20 1058086 (000000- )  Solenoid, Valve, Hyd 2
A 21 1052221 (000000- ) Solenoid, Valve, Hyd, 12vdc 3
A 22 373584 (000000- ) Nut, Short 3
A 23 373585 (000000- ) Nut, Long 2

Sentinel 331000 (5-10)




BREAKDOWNS

Svo

Fig. 26 - Hydraulic Solenoid Valve Breakdown, 1048792
(For Left Hand Side Brush Option)

Svs

I N 8 S

Sentinel 331000 (5-10)



BREAKDOWNS

Fig. 26 - Hydraulic Solenoid Valve Breakdown, 1048792
(For Left Hand Side Brush Option)

356052

Ref. Part No. Serial Number Description Qty.
v 1048792 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 24gpm 1
AV 1 1058049 (000000- ) Valve, Stem, Hyd 1
AA 2 1050780 (000000- ) Seal Kit, Cartridge 1
A 3 1052221 (000000- )  Solenoid, Valve, Hyd, 12vdc 2
AV 4 373573 (000000- )  Control, Solenoid, Hyd 1
AA 5 1050870 (000000- ) Seal Kit, Cartridge 1
A 6 1058082 (000000- ) Valve, Cartridge, Check 1
Sentinel 331000 (5-10) 4-53




BREAKDOWNS

Fig. 27 - Hydraulic Solenoid Valve Breakdown, 1053645

PC11 1
20 ©
N,

21 2

| ”

Sentinel 331000 (5-10)




BREAKDOWNS

356053
Fig. 27 - Hydraulic Solenoid Valve Breakdown, 1053645

Ref. Part No. Serial Number Description Qty.

v 1053645 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 06gpm 1
AV 1 1058067 (000000- ) Valve, Cartridge, Check 4
AA 2 1050780 (000000- ) Seal Kit, Cartridge 4
AV 3 1058077 (000000- ) Valve, Stem, Hyd 2
AA 4 1058233 (000000- ) Seal Kit, Cartridge 2
AV 5 1058078 (000000- ) Valve, Cartridge, Relief 2
AA 6 1050871 (000000- ) Seal Kit, Cartridge 1
AV 7 1058071 (000000- ) Valve, Cartridge, Relief 1
AA 8 1050871 (000000- ) Seal Kit, Cartridge 1
AV 9 1058079 (000000- ) Valve, Stem, Hyd 1
AA 10 1050870 (000000- ) Seal Kit, Cartridge 1
AV 11 373732 (000000- ) Solenoid, Cnirl 1
AA 12 1050780 (000000- ) Seal Kit, Cartridge 1
AV 13 1058234 (000000- ) Valve, Cartridge, Sequence, Press 1
AA 14 1050870 (000000- ) Seal Kit, Cartridge 1
A 15 1050873 (000000- )  Fitting, Plug, Om06, Valve 15
A 16 1050867 (000000- )  Fitting, Plug, Om06, Valve 2
A 17 1050866 (000000- ) Fitting, Plug, Om04, Valve 1
A 18 1050868 (000000- ) Fitting, Plug, Om05, Valve 3
A 19 1058084 (000000- )  Fitting, Plug, Orifice 1
A 20 1058069 (000000- ) Fitting, Plug, Om02, Valve 2
A 21 1058061 (000000- )  Fitting, Plug, Orifice 1
A 22 1058075 (000000- ) Spacer, Coil 2
A 23 1058074 (000000- ) Spacer, Coil 1
A 24 373737 (000000- ) Solenoid, #8, 12vdc 4
A 25 373736 (000000- ) Solenoid, #10, 12vdc 3
A 26 1058073 (000000- ) Valve, Piston 2
A 27 1058599 (000000- )  Fitting, Plug, Orifice 1
A 28 373584 (000000- ) Nut, Short 3
A 29 373585 (000000- ) Nut, Long 1
Sentinel 331000 (5-10) 4-55




BREAKDOWNS

, 1053648

Hydraulic Solenoid Valve Breakdown

Fig. 28

6

/76

Sentinel 331000 (5-10)
Home §| Find... § Go To.. n n

4-56



BREAKDOWNS

356054
Fig. 28 - Hydraulic Solenoid Valve Breakdown, 1053648

Ref. Part No. Serial Number Description Qty.
v 1053648 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 03gpm 1
AV 1 1058077 (000000- ) Valve, Stem, Hyd 3
AA 2 1058233 (000000- ) Seal Kit, Cartridge 1
A 3 1058085 (000000- )  Solenoid, Valve, Hyd 6
AV 4 1058067 (000000- ) Valve, Cartridge, Check 5
AA 5 1050871 (000000- ) Seal Kit, Cartridge 1
A 6 1050873 (000000- )  Fitting, Plug, Om06, Valve 16
A 7 1050868 (000000- ) Fitting, Plug, Om05, Valve 1
A 8 1058063 (000000- )  Fitting, Plug, Valve 1
A 9 1050869 (000000- )  Fitting, Plug, Om04, Valve 1
Ao 10 1058073 (000000- ) Valve, Piston 2
A 11 1058072 (000000- ) Valve, Piston 1
A 12 1058075 (000000- ) Spacer, Coil 3
Ao 13 1058603 (000000- )  Fitting, Plug, Orifice 2
A 14 373584 (000000- ) Nut, Short 3

Sentinel 331000 (5-10)




BREAKDOWNS

4-58 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



1008786 NA ENGINE BREAKDOWN

SECTION

Contents Page
Fig. 1-BalancerGroup ..................... 5-2
Fig. 2 - Water Connection Group ............. 5-4
Fig. 3 - Engine Qil Cooler Group ............. 5-6
Fig. 4 - Valve Mechanism Cover Group ....... 5-8
Fig. 5 - Front Housing Cover Group ......... 5-10
Fig. 6 - Fuel FiterGroup ................... 5-12
Fig. 7 - Front Housing Group ............... 5-14
Fig. 8-GlowPlugGroup .................. 5-16
Fig. 9 - Engine Lifting Group . ............... 5-17
Fig. 10 - Exhaust Manifold Group ............ 5-18
Fig. 11 - Exhaust Fastener Group ............ 5-19
Fig. 12 - Engine Plug Group ................. 5-20
Fig. 13 - Engine Plug Group ................. 5-21
Fig. 14 - FanDrive Group ................... 5-22
Fig. 15 - Crankshaft Pulley Group ............ 5-23
Fig. 16 - QilPanGroup ..................... 5-24
Fig. 17 - Exhaust Pipe Group ................ 5-26
Fig. 18 - Fuel Injection Pump Group .......... 5-28
Fig. 19 - Water Pump Group ... .............. 5-30
Fig. 20 - Pressure Switch Group ............. 5-32
Fig. 21 - Camshaft Group ................... 5-33
Fig. 22 - Crankshaft Group .................. 5-34
Fig. 23 - Cylinder Block Group . .............. 5-36
Fig. 24 - Cylinder Head Group ............... 5-38
Fig. 25 - Piston and Rod Group .............. 5-40
Fig. 26 - Valve Mechanism Group ............ 5-42
Sentinel 331000 (12-03) 5-1




1008786 NA ENGINE BREAKDOWN

Fig. 1 - Balancer Group

Sentinel 331000 (12-03)
Home Find...| Go To.. g g

5-2



1008786 NA ENGINE BREAKDOWN

Fig. 1 - Balancer Group

Ref. Part No. Description Qty.
1 372069 Bolt, M10 X 1.5 X 70mm
v 2 372070 Balancer
A 3 372071 Dowel
A 4 372072 Nut
A 5 372073 Bolt
A 6 372074 Gear, Shaft
A 7 372075 Washer, Thrust
A 8 372076 Gear, Balancer, 17tooth

Av 9 372077
Aa 10 372078

Gear, 44tooth
Bearing

A 11 372079
A 12 372080
A 13 372081
A 14 372082
Av 15 372083

Bolt

Cover

Rotor

Dowel

Valve, Relief, Press, Oil, Eng

AA 16 372084
AA 17 372085
AA 18 372086

Sentinel 331000 (6-06)

Plunger
Spring
Plug, Retainer

e e e e @ 2 B S S e e N I N S N N 0) ]




1008786 NA ENGINE BREAKDOWN

Fig. 2 - Water Connection Group

03)

(12

Sentinel 331000
Home Find...| Go To.. g g

5-4



1008786 NA ENGINE BREAKDOWN

Fig. 2 - Water Connection Group

Sentinel 331000 (6-06)

Ref. Part No. Description Qty.
1 372087 Bolt, M8 X 1.25 X 25mm 2
v 2 372088 Regulator Assy, Temp, Water 1
A 3 372089 Regulator, Temp,Water 1
A 4 372090 Seal, Org, Reg, Temp, Water 1
5-5




1008786 NA ENGINE BREAKDOWN

Fig. 3 - Engine Oil Cooler Group

Sentinel 331000 (12-03)
Home Find...| Go To.. g g

5-6



1008786 NA ENGINE BREAKDOWN

Fig. 3 - Engine Oil Cooler Group

Ref. Part No. Description Qty.
1 372091 Bolt, M8 X 1.25 X 25mm 8
v 2 372253 Cooler Assy, Oll 1
A 3 372087 Bolt, M8 X 1.25 X 25mm 10
A 4 372094 Bolt 3
A 5 372095 Bolt, M8 X 1.25 X 35mm 4
A 6 372096 Seal 2
A 7 372097 Gasket 1
A 8 372254 Cooler, Oil 1
9 372099 Plate 1
10 372100 Gasket 1

Sentinel 331000 (6-06)




1008786 NA ENGINE BREAKDOWN

Fig. 4 - Valve Mechanism Cover Group

5-8 Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008786 NA ENGINE BREAKDOWN

Fig. 4 - Valve Mechanism Cover Group

Ref. Part No. Description Qty.
1 372405 Bolt, M6 X 1.0 X 14mm 3
v 2 372406 Cover, Valve 1
AV 3 372407 Cap, Filler, Oil 1
AA 4 372408 Seal, Cap, Oil Filler 1
A 5 372259 Gasket, Cover, Valve 1
A 6 372409 Bolt 12
A 7 372410 Spring 1
A 8 372411 Cap 1
A 9 372412 Partition, Diaphragm 1
A 10 372413 Plate 1
A 11 372414 Screw 4
A 12 372415 Cap 1
13 372416 Plug, Cup 1
14 372422 Tube, Connecting 1
A 15 372419 Seal, Org 1
A 16 372421 Gasket 1
17 372417 Cover 1

Sentinel 331000 (6-06)




1008786 NA ENGINE BREAKDOWN

Fig. 5 - Front Housing Cover Group

Cylinder Block ~_ i ,%@ 1
7

To Front &
Housing

5-10 Sentinel 331000 (12-03)
Home §| Find... § Go To.. n n



1008786 NA ENGINE BREAKDOWN

Fig. 5 - Front Housing Cover Group

Ref. Part No. Description Qty.
1 372101 Bolt, M10 X 1.5 X 20mm 1
2 372102 Bolt 5
v 3 372103 Cover Assy, Gear, Timing 1
A 4 372104 Seal, Cover 1
5 372105 Plug 1

Sentinel 331000 (6-06)




1008786 NA ENGINE BREAKDOWN

Fig. 6 - Fuel Filter Group

{}llmmliiiiumm“'
iy
i
" i

v
—
tatn
——

NI

5-12 Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008786 NA ENGINE BREAKDOWN

Fig. 6 - Fuel Filter Group

Ref. Part No. Description Qty.

1 372110 Bolt, M8 X 1.25 X 45mm 1

2 372111 Bolt 3

3 372121 Bracket 1

4 372112 Spacer 1

5 372113 Fitting, Special 1

6 372114 Fitting, Special 1

7 372115 Clip 1

v 8 372116 Pump Assy, Primer, Fuel 1

A 9 372117 Element Assy, Filter, Fuel 1

10 372118 Washer 3

11 372262 Fuelline Assy 1

12 372263 Fuelline Assy 1
Sentinel 331000 (6-06) 5-13




1008786 NA ENGINE BREAKDOWN

sing Gro

Fig. 7 - Front Hou

03)

(12

Sentinel 331000
Home Find...| Go To.. g g

14

5-—-



1008786 NA ENGINE BREAKDOWN

Fig. 7 - Front Housing Group

Ref. Part No. Description Qty.
1 372124 Key, Woodruff 1
v 2 372125 Seal, Cshaft 1
A 3 372126 Sleeve, Cshaft 1
4 372127 Bolt, M8 X 1.25 X 20mm 8
5 372091 Bolt, M8 X 1.25 X 25mm 4
6 372128 Bolt, M10 X 1.50 X 60mm 3
7 372129 Bolt, M12 X 1.75 X 45mm 1
8 372130 Pin, Dowel 1
9 372131 Hub, Gear, Idler 1
10 372132 Plate, Retaining 1
11 372133 Bolt, M8 X 1.25 X 65mm 5
12 372101 Bolt, M10 X 1.5 X 20mm 1
13 372134 Bolt, M8 X 1.25 X 16mm 9
14 372135 Washer 1
15 372136 Gear, Camshaft, 68tooth 1
16 372137 Gasket 1
17 372138 Gasket 1
v 18 372139 Cover Assy, Front 1
A 19 372140 Gasket, Cover 1
20 372141 Washer, Thrust 1
v 21 372142 Gear Assy, Idler 1
A 22 372143 Bushing, Gear, Idler 2
23 372144 Housing, Front 1
Sentinel 331000 (6-06) 5-15




1008786 NA ENGINE BREAKDOWN

Fig. 8 - Glow Plug Group

Ref. Part No. Description Qty.
1 372122 Support, Plug 1
2 372123 Plug, Glow 4

5-16
n n

Sentinel 331000 (6-06)



1008786 NA ENGINE BREAKDOWN

Fig. 9 - Engine Lifting Group

352398

Qty.

Description

Ref. Part No.

Kit, Lift, Eng

372145

1

5-17

Sentinel 331000 (6-06)
Home Find...| Go To..



1008786 NA ENGINE BREAKDOWN

Fig. 10 - Exhaust Manifold Group

Ref. Part No. Description Qty.
1 372146 Bolt 4
2 372147 Gasket 1
3 372148 Manifold, Exhaust 1

5-18 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



1008786 NA ENGINE BREAKDOWN

Fig. 11 - Exhaust Fastener Group

Ref. Part No. Description Qty.

1 372109 Kit, Fastener, Exhaust 1

Sentinel 331000 (6-06) 5-19
Home §§ Find... § Go To.. n n



1008786 NA ENGINE BREAKDOWN

Fig. 12 - Engine Plug Group

Ref. Part No. Description Qty.

1 372174 Plug, W/ Org 1

5-20 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



1008786 NA ENGINE BREAKDOWN

Fig. 13 - Engine Plug Group

Ref. Part No. Description Qty.

1 372175 Plug 3

Sentinel 331000 (6-06) 5-21
Home Find...| Go To..




1008786 NA ENGINE BREAKDOWN

Fig. 14 - Fan Drive Group

Ref. Part No. Description Qty.
1 372106 Bolt, M10 X 1.5 X 35mm 4
2 372107 Pulley, Drive, Fan 1
3 372108 Housing Assy 1

5-22 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



1008786 NA ENGINE BREAKDOWN

Fig. 15 - Crankshaft Pulley Group

Ref. Part No. Description Qty.
1 372176 Block, Pulley 1
2 372264 Pulley 1
3 372178 Bolt, .44-20 X 1.50 3

Sentinel 331000 (6-06) 5-23
Home Find...| Go To.. g



1008786 NA ENGINE BREAKDOWN

Fig. 16 - Oil Pan Group

2 AN
/ 10
/ / !

17

5-24 Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008786 NA ENGINE BREAKDOWN

Fig. 16 - Oil Pan Group

Ref. Part No. Description Qty.
1 372149 Plug, Pipe 2
2 372150 Seal, Org, Drain, Sump 2
3 372127 Bolt, M8 X 1.25 X 20mm 8
4 372151 Plug 1
5 372152 Nut, M8 X 1.25 2
6 372153 Bolt 2
7 372154 Bolt, M8 X 1.25 X 80mm 4
8 372155 Bolt, M6 X 1.00 X 20mm 2
9 372156 Seal 1

10 372157 Plug, Drain, Sump 2
11 372158 Gasket 1
12 372095 Bolt, M8 X 1.25 X 35mm 2
v 13 372159 Tube Assy 1
A 14 372160 Nut 1
15 372161 Dipstick 1
16 372162 Stud 2
17 372163 Bolt 4
18 372164 Gasket 1
19 372165 Yoke 1
20 372166 Pan, Oil 1
21 372167 Strainer 1

Sentinel 331000 (6-06)




1008786 NA ENGINE BREAKDOWN

Fig. 17 - Exhaust Pipe Group

5-26 Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008786 NA ENGINE BREAKDOWN

Fig. 17 - Exhaust Pipe Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 12
2 372091 Bolt, M8 X 1.25 X 25mm 4
3 372169 Gasket 4
4 372170 Plate 3
5 372171 Plug 1
6 372172 Washer 1
7 372173 Pipe 1

Sentinel 331000 (6-06)




1008786 NA ENGINE BREAKDOWN

Fig. 18 - Fuel Injection Pump Group

Cylinder Head

e

v ‘»,.,,ﬁ
i\,

=4

N

A=3BD)) =

Ay

Sentinel 331000 (9-07)
Home Find...| Go To.. g g

5-28



1008786 NA ENGINE BREAKDOWN

Fig. 18 - Fuel Injection Pump Group

Ref. Part No. Description Qty.

1 372127 Bolt, M8 X 1.25 X 20mm 1
2 372087 Bolt, M8 X 1.25 X 25mm 3
3 372152 Nut, M8 X 1.25 1
4 372101 Bolt, M10 X 1.5 X 20mm 1
5 372134 Bolt, M8 X 1.25 X 16mm 1
6 372179 Clip 1
7 372180 Seal, Org 1
8 372181 Cap 1
9 372182 Switch, Advance, Timing 1
10 372183 Seal, Org 1
11 372184 Seal, Org 1
12 372185 Bracket 1
13 372186 Bracket 1
14 372187 Plug 1
15 372188 Plug 1
16 372189 Plug, Cup 1
17 372190 Fuelline Assy 1
18 372191 Fuelline Assy 1
19 372192 Fuelline Assy 1
20 372193 Fuelline Assy 1
21 372194 Clip 2
22 372195 Clip 1
23 372196 Washer 3
24 372197 Bracket 1
25 372198 Clamp, Injector 4
26 372199 Bolt 4
27 372200 Pump Assy, Fuel Injection 1
28 372201 Gear, Pump 1
29 372202 Cable 1
v 30 372203 Injector Assy, Fuel 4
A 31 372204 Washer 1
A 32 372205 Nozzle 1
A 33 1037757 Soleniod, Shutoff, Fuel, Na 1
372206 Clip, Pipe (not shown) 1

Sentinel 331000 (9-07) 5-29




1008786 NA ENGINE BREAKDOWN

Fig. 19 - Water Pump Group

Cylinder Head

Front Housing

5-30 Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008786 NA ENGINE BREAKDOWN

Fig. 19 - Water Pump Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372207 Bolt, M8 X 1.25 X 30mm 2
3 372133 Bolt, M8 X 1.25 X 65mm 5
4 372208 Bolt, M8 X 75mm 2
v 5 372209 Pipe Assy 1
A 6 372210 Seal, Org 1
A 7 372211 Seal, Org 1
v 8 372212 Pump Assy, Water 1
A 9 372213 Gasket 1
Sentinel 331000 (6-06) 5-31




1008786 NA ENGINE BREAKDOWN

Fig. 20 - Pressure Switch Group

Ref. Part No. Description Qty.

1 372214 Switch Assy, Press, Oil, Eng 1

5-32 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



1008786 NA ENGINE BREAKDOWN

Fig. 21 - Camshaft Group

Ref. Part No. Description Qty.

1 372333 Camshaft, W/ Key 1

Sentinel 331000 (6-06) 5-33
Home § Find... GoTo..



1008786 NA ENGINE BREAKDOWN

Fig. 22 - Crankshaft Group

Sentinel 331000 (12-03)
Home Find...| Go To.. g g



1008786 NA ENGINE BREAKDOWN

Fig. 22 - Crankshaft Group

Ref. Part No. Description Qty.

1 372124 Key, Woodruff 1

2 372334 Gear, Cshaft, 34tooth 1
v 3 372402 Kit, Cshft 1
A 4 372336 Kit, Brg, Main 1
A 4 372337 Kit, Brg, Cshft, .25mm 1
A 4 372338 Kit, Brg, Cshft, .50mm 1
A 4 372339 Kit, Brg, Cshft, .76mm 1
A 5 372340 Kit, Brg, Rod, Std 1
A 5 372341 Kit, Brg, Rod, .25mm 1
A 5 372342 Kit, Brg, Rod, .50mm 1
A 5 372343 Kit, Brg, Rod, .76mm 1
A 6 372344 Washer, Thrust, Upper, Std 2
A 6 372345 Washer, Thrust, .18mm [Oversized] 2
A 7 372346 Washer, Thrust, Lower, Std 2
A 7 372347 Washer, Thrust, .18mm [Oversized] 2
Sentinel 331000 (6-06) 5-35




1008786 NA ENGINE BREAKDOWN

Fig. 23 - Cylinder Block Group

03)

(12

Sentinel 331000
Home Find...| Go To.. g g

-36

5



1008786 NA ENGINE BREAKDOWN

Fig. 23 - Cylinder Block Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 4
2 372348 Bolt 10
3 372349 Pin, Dowel 10
4 372350 Plug 1
5 372351 Plug, Side 1
6 372352 Screw, M6 X 1.00 X 10mm 4
7 372353 Pin, Dowel 2
8 372217 Gasket, Adapter, Fltr, Oil 1
9 372354 Plug 2

10 372355 Plate 1
11 372356 Bearing 1
12 372357 Nozzle, Jet, Piston Cooling 4
13 372358 Plug 1
14 372359 Plug 2
15 372360 Plug 1
16 372361 Plug, Cup 1
17 372362 Plug 1
18 372363 Screw, M8 X 1.25 X 16mm 10
19 372364 Housing Assy 1
20 372365 Block Assy, Cyl 1

Sentinel 331000 (6-06)




1008786 NA ENGINE BREAKDOWN

Fig. 24 - Cylinder Head Group

Sentinel 331000 (12-03)
Home Find...| Go To.. g g

5-38



1008786 NA ENGINE BREAKDOWN

Fig. 24 - Cylinder Head Group

Ref. Part No. Description Qty.
1 372159 Tube Assy 1
2 372367 Plug 2
3 372350 Plug 4
4 372368 Retainer 16
5 372369 Guide, Valve, Intake 8
6 372184 Seal, Org 1
7 372370 Insert, Valve, Inlet 4
8 372371 Insert, Valve, Exhaust 4
9 372372 Valve, Inlet 4

10 372373 Spring, Valve 8
11 372374 Seal, Valve 8
12 372375 Cap 8
13 372376 Valve, Exhaust 4

14 372188 Plug 1

15 372378 Bolt 7

16 372379 Bolt 3

17 372380 Gasket, Head 1

Sentinel 331000 (6-06) 5-39
Home Find...| Go To.. g g



1008786 NA ENGINE BREAKDOWN

Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008786 NA ENGINE BREAKDOWN

Fig. 25 - Piston and Rod Group

Ref. Part No. Description Qty.
v 1 372381 Piston Assy 4
A 2 372382 Ring, Retaining 2
A 3 372383 Kit, Ring, Piston 1
v 4 372384 Rod Assy 4
A 5 372385 Bushing 1
A 6 372386 Bolt 2
Sentinel 331000 (6-06) 5-41




1008786 NA ENGINE BREAKDOWN

Fig. 26 - Valve Mechanism Group

5-42 Sentinel 331000 (12-03)
Home Find...| Go To.. g g



1008786 NA ENGINE BREAKDOWN

Fig. 26 - Valve Mechanism Group

Ref. Part No. Description Qty.

1 372387 Rod 8

2 372388 Tappet 8
v 3 372389 Arm Assy, Rocker 1
va 4 372390 Lever Assy 4
AA 5 372391 Nut, Jam, .38-24 1
AA 6 372392 Screw 1
A 7 372393 Shaft Assy 1
A 8 372394 Plug 2
A 9 372395 Spring 3
va 10 372396 Lever Assy 4
Aa 11 372391 Nut, Jam, .38-24 1
AA 12 372392 Screw 1
A 13 372397 Clip 2
A 14 372398 Bolt 1
A 15 372399 Washer 2
A 16 372400 Bolt 3

Sentinel 331000 (6-06)




1008786 NA ENGINE BREAKDOWN

5-44 Sentinel 331000 (8-03)
Home §| Find... § Go To.. n n



1008787 TURBO ENGINE BREAKDOWN

SECTION 6

Contents Page
Fig. 1-BalancerGroup ..................... 6-2
Fig. 2 - Water Connection Group ............. 6-4
Fig. 3 - Engine Qil Cooler Group ............. 6-6
Fig. 4 - Valve Mechanism Cover Group ....... 6-8
Fig. 5 - Front Housing Cover Group ......... 6-10
Fig. 6 - Fuel FiterGroup ................... 6-12
Fig. 7 - Front Housing Group ............... 6-14
Fig. 8-GlowPlugGroup .................. 6-16
Fig. 9 - Engine Lifting Group . ............... 6-17
Fig. 10 - Engine Plug Group ................. 6-18
Fig. 11 - Engine Plug Group . ................ 6-19
Fig. 12 - Fan Drive Group . .................. 6-20
Fig. 13 - Crankshaft Pulley Group ............ 6-21
Fig. 14 - OQilPanGroup ..................... 6-22
Fig. 15 - Exhaust Pipe Group ................ 6-24
Fig. 16 - Fuel Injection Pump Group .......... 6-26
Fig. 17 - Water Pump Group . .. .............. 6-28
Fig. 18 - Pressure Switch Group ............. 6-30
Fig. 19 - Camshaft Group ................... 6-31
Fig. 20 - Crankshaft Group .................. 6-32
Fig. 21 - Cylinder Block Group . .............. 6-34
Fig. 22 - Cylinder Head Group ............... 6-36
Fig. 23 - Piston and Rod Group .............. 6-38
Fig. 24 - Valve Mechanism Group ............ 6-40
Fig. 25 - Turbocharger Group ................ 6-42
Sentinel 331000 (12-03) 6-1




1008787 TURBO ENGINE BREAKDOWN

Fig. 1 - Balancer Group

Sentinel 331000 (12-03)
Home Find...| Go To.. g g

6-2



1008787 TURBO ENGINE BREAKDOWN

Fig. 1 - Balancer Group

Ref. Part No. Description Qty.
1 372069 Bolt, M10 X 1.5 X 70mm
v 2 372070 Balancer
A 3 372071 Dowel
A 4 372072 Nut
A 5 372073 Bolt
A 6 372074 Gear, Shaft
A 7 372075 Washer, Thrust
A 8 372076 Gear, Balancer, 17tooth

Av 9 372077
Aa 10 372078

Gear, 44tooth
Bearing

A 11 372079
A 12 372080
A 13 372081
A 14 372082
Av 15 372083

Bolt

Cover

Rotor

Dowel

Valve, Relief, Press, Oil, Eng

AA 16 372084
AA 17 372085
AA 18 372086

Sentinel 331000 (6-06)

Plunger
Spring
Plug, Retainer

e e e e @ 2 B S S e e N I N S N N 0) ]




1008787 TURBO ENGINE BREAKDOWN

Fig. 2 - Water Connection Group

03)

(12

Sentinel 331000
Home Find...| Go To.. g g

6-4



1008787 TURBO ENGINE BREAKDOWN

Fig. 2 - Water Connection Group

Sentinel 331000 (6-06)

Ref. Part No. Description Qty.
1 372087 Bolt, M8 X 1.25 X 25mm 2
v 2 372088 Regulator Assy, Temp, Water 1
A 3 372089 Regulator, Temp,Water 1
A 4 372090 Seal, Org, Reg, Temp, Water 1
6-5




1008787 TURBO ENGINE BREAKDOWN

Fig. 3 - Engine Oil Cooler Group

Sentinel 331000 (12-03)
Home Find...| Go To.. g g

6—-6



1008787 TURBO ENGINE BREAKDOWN

Fig. 3 - Engine Oil Cooler Group

Ref. Part No. Description Qty.
1 372091 Bolt, M8 X 1.25 X 25mm 8
v 2 372253 Cooler Assy, Oll 1
A 3 372087 Bolt, M8 X 1.25 X 25mm 10
A 4 372094 Bolt 3
A 5 372095 Bolt, M8 X 1.25 X 35mm 4
A 6 372096 Seal 2
A 7 372097 Gasket 1
A 8 372254 Cooler, Oil 1
9 372099 Plate 1
10 372100 Gasket 1

Sentinel 331000 (6-06)




1008787 TURBO ENGINE BREAKDOWN

Fig. 4 - Valve Mechanism Cover Group

™ Front Housing

Sentinel 331000 (12-03)
Home Find...| Go To.. g g

6-—-8



1008787 TURBO ENGINE BREAKDOWN

Fig. 4 - Valve Mechanism Cover Group

Ref. Part No. Description Qty.
1 372255 Clamp, Hose 1
2 372405 Bolt, M6 X 1.0 X 14mm 3
3 372256 Bracket 1
4 372257 Spring, Hose, Breather, Crankcase 1
5 372258 Hose, Breather, Crankcase 1
v 6 372406 Cover, Valve 1
Av 7 372407 Cap, Filler, Oil 1
AA 8 372408 Seal, Cap, Oil Filler 1
A 9 372259 Gasket, Cover, Valve 1
A 10 372409 Bolt 12
A 11 372410 Spring 1
A 12 372411 Cap 1
A 13 372412 Partition, Diaphragm 1
A 14 372413 Plate 1
A 15 372414 Screw 4
A 16 372415 Cap 1
17 372416 Plug, Cup 1
18 372417 Cover 1
v 19 372418 Tube, Connecting 1
A 20 372419 Seal, Org 1
A 21 372421 Gasket 1

Sentinel 331000 (6-06)




1008787 TURBO ENGINE BREAKDOWN

Fig. 5 - Front Housing Cover Group

Cylinder Block ~_ i ,%@ 1
7

To Front &
Housing

6-10 Sentinel 331000 (12-03)
Home §| Find... § Go To.. n n



1008787 TURBO ENGINE BREAKDOWN

Fig. 5 - Front Housing Cover Group

Ref. Part No. Description Qty.
1 372101 Bolt, M10 X 1.5 X 20mm 1
2 372102 Bolt 5
v 3 372103 Cover Assy, Gear, Timing 1
A 4 372104 Seal, Cover 1
5 372105 Plug 1

Sentinel 331000 (6-06)




1008787 TURBO ENGINE BREAKDOWN

Fig. 6 - Fuel Filter Group

>
] &8 §
i

: Wi

\./'y
il
'“l lunumnnml“'

h."l gt |,'|l

~~..u!ammss!!- ’

6-12 Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008787 TURBO ENGINE BREAKDOWN

Fig. 6 - Fuel Filter Group

Ref. Part No. Description Qty.
1 372110 Bolt, M8 X 1.25 X 45mm 1
2 372111 Bolt 3
3 372261 Clip 1
4 372112 Spacer 1
5 372113 Fitting, Special 1
6 372114 Fitting, Special 1
7 372115 Clip 1
v 8 372116 Pump Assy, Primer, Fuel 1
A 9 372117 Element Assy, Filter, Fuel 1
10 372118 Washer 3
11 372262 Fuelline Assy 1
12 372263 Fuelline Assy 1
13 372121 Bracket 1

Sentinel 331000 (6-06)




1008787 TURBO ENGINE BREAKDOWN

sing Gro

Fig. 7 - Front Hou

03)

(12

Sentinel 331000
Home Find...| Go To.. g g

14

6-—



1008787 TURBO ENGINE BREAKDOWN

Fig. 7 - Front Housing Group

Ref. Part No. Description Qty.
1 372124 Key, Woodruff 1
v 2 372125 Seal, Cshaft 1
A 3 372126 Sleeve, Cshaft 1
4 372127 Bolt, M8 X 1.25 X 20mm 8
5 372091 Bolt, M8 X 1.25 X 25mm 4
6 372128 Bolt, M10 X 1.50 X 60mm 3
7 372129 Bolt, M12 X 1.75 X 45mm 1
8 372130 Pin, Dowel 1
9 372131 Hub, Gear, Idler 1
10 372132 Plate, Retaining 1
11 372133 Bolt, M8 X 1.25 X 65mm 5
12 372101 Bolt, M10 X 1.5 X 20mm 1
13 372134 Bolt, M8 X 1.25 X 16mm 9
14 372135 Washer 1
15 372136 Gear, Camshaft, 68tooth 1
16 372137 Gasket 1
17 372138 Gasket 1
v 18 372139 Cover Assy, Front 1
A 19 372140 Gasket, Cover 1
20 372141 Washer, Thrust 1
v 21 372142 Gear Assy, Idler 1
A 22 372143 Bushing, Gear, Idler 2
23 372144 Housing, Front 1
Sentinel 331000 (6-06) 6-15




1008787 TURBO ENGINE BREAKDOWN

Fig. 8 - Glow Plug Group

Ref. Part No. Description Qty.
1 372122 Support, Plug 1
2 372123 Plug, Glow 4

6-16
n n

Sentinel 331000 (6-06)



1008787 TURBO ENGINE BREAKDOWN

Fig. 9 - Engine Lifting Group

352398

Qty.

Description

Ref. Part No.

Kit, Lift, Eng

372145

1

6-17

Sentinel 331000 (6-06)
Home Find...| Go To.. g g



1008787 TURBO ENGINE BREAKDOWN

Fig. 10 - Engine Plug Group

Ref. Part No. Description Qty.

1 372174 Plug, W/ Org 1

6-18 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



1008787 TURBO ENGINE BREAKDOWN

Fig. 11 - Engine Plug Group

Ref. Part No. Description Qty.

1 372175 Plug [Set Of 3] 1

Sentinel 331000 (6-06) 6-19
Home Find...| Go To.. g




1008787 TURBO ENGINE BREAKDOWN

Fig. 12 - Fan Drive Group

Ref. Part No. Description Qty.
1 372106 Bolt, M10 X 1.5 X 35mm 4
2 372107 Pulley, Drive, Fan 1
3 372108 Housing Assy 1

6-20 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



1008787 TURBO ENGINE BREAKDOWN

Fig. 13 - Crankshaft Pulley Group

Ref. Part No. Description Qty.
1 372176 Block, Pulley 1
2 372264 Pulley 1
3 372178 Bolt, .44-20 X 1.50 3

Sentinel 331000 (6-06) 6-21
Home Find...| Go To.. g



1008787 TURBO ENGINE BREAKDOWN

Fig. 14 - Oil Pan Group

2 AN
/ 10
/ / !

17

6-22 Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008787 TURBO ENGINE BREAKDOWN

Fig. 14 - Oil Pan Group

Ref. Part No. Description Qty.
1 372149 Plug, Pipe 2
2 372150 Seal, Org, Drain, Sump 2
3 372127 Bolt, M8 X 1.25 X 20mm 8
4 372151 Plug 1
5 372152 Nut, M8 X 1.25 2
6 372153 Bolt 2
7 372154 Bolt, M8 X 1.25 X 80mm 4
8 372155 Bolt, M6 X 1.00 X 20mm 2
9 372156 Seal 1

10 372157 Plug, Drain, Sump 2
11 372158 Gasket 1
12 372095 Bolt, M8 X 1.25 X 35mm 2
v 13 372159 Tube Assy 1
A 14 372160 Nut 1
15 372161 Dipstick 1
16 372162 Stud 2
17 372163 Bolt 4
18 372164 Gasket 1
19 372165 Yoke 1
20 372166 Pan, Oil 1
21 372167 Strainer 1

Sentinel 331000 (6-06)




1008787 TURBO ENGINE BREAKDOWN

Fig. 15 - Exhaust Pipe Group

6-24 Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008787 TURBO ENGINE BREAKDOWN

Fig. 15 - Exhaust Pipe Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 12
2 372091 Bolt, M8 X 1.25 X 25mm 4
3 372169 Gasket 4
4 372170 Plate 3
5 372171 Plug 1
6 372172 Washer 1
7 372173 Pipe 1

Sentinel 331000 (6-06)




1008787 TURBO ENGINE BREAKDOWN

Fig. 16 - Fuel Injection Pump Group

Cylinder Head

Sentinel 331000 (9-07)
Home §| Find... § Go To.. g g

6-26



1008787 TURBO ENGINE BREAKDOWN

Fig. 16 - Fuel Injection Pump Group

Ref. Part No. Description Qty.

1 372127 Bolt, M8 X 1.25 X 20mm 1
2 372087 Bolt, M8 X 1.25 X 25mm 3
3 372152 Nut, M8 X 1.25 1
4 372265 Fitting, Str 1
5 372266 Fitting, Flair 1
6 372267 Fitting, Brs 1
7 372101 Bolt, M10 X 1.5 X 20mm 1
8 372268 Nut 1
9 372269 Washer 1
10 372134 Bolt, M8 X 1.25 X 16mm 1
11 372179 Clip 1
12 372182 Switch, Advance, Timing 1
13 372183 Seal, Org 1
14 372184 Seal, Org 2
15 372270 Washer 3
16 372197 Bracket 1
17 372271 Fuelline Assy 1
18 372272 Gear, Pump, Fuel 1
19 372273 Fuelline Assy, Cyl 1 1
20 372274 Fuelline Assy, Cyl 2 1
21 372275 Fuelline Assy, Cyl 3 1
22 372276 Fuelline Assy, Cyl 4 1
v 23 372277 Injector Assy, Fuel 4
A 24 372204 Washer 1
v 25 372278 Pump Assy, Injection, Fuel 1
A 26 372279 Seal, Org 1
27 372280 Clamp, Injector 4
28 372281 Bolt 4
29 372185 Bracket 1
30 372282 Clip, Pipe 1
31 372186 Clip, Pipe 1
32 372187 Plug 1
33 372188 Plug 2
34 372189 Plug, Cup 1
35 372283 Cap 1
36 372284 Cable 1
37 372285 Hose 3
38 1037758 Solenoid, Shutoff, Fuel, Turbo 1
372194 Clip (Not Shown) 1
372195 Clip (Not Shown) 1

Sentinel 331000 (9-07) 6-27




1008787 TURBO ENGINE BREAKDOWN

Fig. 17 - Water Pump Group

Cylinder Head

Front Housing

6-—-28 Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008787 TURBO ENGINE BREAKDOWN

Fig. 17 - Water Pump Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372207 Bolt, M8 X 1.25 X 30mm 2
3 372133 Bolt, M8 X 1.25 X 65mm 5
4 372208 Bolt, M8 X 75mm 2
v 5 372209 Pipe Assy 1
A 6 372210 Seal, Org 1
A 7 372211 Seal, Org 1
v 8 372212 Pump Assy, Water 1
A 9 372213 Gasket 1
Sentinel 331000 (6-06) 6-29




1008787 TURBO ENGINE BREAKDOWN

Fig. 18 - Pressure Switch Group

Ref. Part No. Description Qty.

1 372214 Switch Assy, Press, Oil, Eng 1

6-30 Sentinel 331000 (6-06)
Home §§ Find... § Go To.. n n



1008787 TURBO ENGINE BREAKDOWN

Fig. 19 - Camshaft Group

Ref. Part No. Description Qty.

1 372214 Switch Assy, Press, Oil, Eng 1

Sentinel 331000 (6-06) 6-31
Home §§ Find... § Go To.. n n



1008787 TURBO ENGINE BREAKDOWN

Fig. 20 - Crankshaft Group

Sentinel 331000 (12-03)
Home Find...| Go To.. g g



1008787 TURBO ENGINE BREAKDOWN

Fig. 20 - Crankshaft Group

Ref. Part No. Description Qty.

1 372124 Key, Woodruff 1

2 372334 Gear, Cshaft, 34tooth 1
v 3 372402 Kit, Cshft 1
A 4 372336 Kit, Brg, Main 1
A 4 372337 Kit, Brg, Cshft, .25mm 1
A 4 372338 Kit, Brg, Cshft, .50mm 1
A 4 372339 Kit, Brg, Cshft, .76mm 1
A 5 372340 Kit, Brg, Rod, Std 1
A 5 372341 Kit, Brg, Rod, .25mm 1
A 5 372342 Kit, Brg, Rod, .50mm 1
A 5 372343 Kit, Brg, Rod, .76mm 1
A 6 372344 Washer, Thrust, Upper, Std 2
A 6 372345 Washer, Thrust, .18mm [Oversized] 2
A 7 372346 Washer, Thrust, Lower, Std 2
A 7 372347 Washer, Thrust, .18mm [Oversized] 2
Sentinel 331000 (6-06) 6-33




1008787 TURBO ENGINE BREAKDOWN

Fig. 21 - Cylinder Block Group

03)

(12

Sentinel 331000
Home Find...| Go To.. g g

—34

6



1008787 TURBO ENGINE BREAKDOWN

Fig. 21 - Cylinder Block Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 4
2 372348 Bolt 10
3 372349 Pin, Dowel 10
4 372350 Plug 1
5 372351 Plug, Side 1
6 372352 Screw, M6 X 1.00 X 10mm 4
7 372353 Pin, Dowel 2
8 372217 Gasket, Adapter, Fltr, Oil 1
9 372354 Plug 2

10 372355 Plate 1
11 372356 Bearing 1
12 372357 Nozzle, Jet, Piston Cooling 4
13 372358 Plug 1
14 372359 Plug 2
15 372360 Plug 1
16 372361 Plug, Cup 1
17 372362 Plug 1
18 372363 Screw, M8 X 1.25 X 16mm 10
19 372364 Housing Assy 1
20 372365 Block Assy, Cyl 1

Sentinel 331000 (6-06)




1008787 TURBO ENGINE BREAKDOWN

Fig. 22 - Cylinder Head Group

Sentinel 331000 (12-03)
Home Find...| Go To.. g g

6-—-36



1008787 TURBO ENGINE BREAKDOWN

Fig. 22 - Cylinder Head Group

Ref. Part No. Description Qty.
1 372159 Tube Assy 1
2 372367 Plug 2
3 372350 Plug 4
4 372368 Retainer 16
5 372369 Guide, Valve, Intake 8
6 372184 Seal, Org 1
7 372370 Insert, Valve, Inlet 4
8 372371 Insert, Valve, Exhaust 4
9 372372 Valve, Inlet 4

10 372373 Spring, Valve 8
11 372374 Seal, Valve 8
12 372375 Cap 8
13 372376 Valve, Exhaust 4

14 372188 Plug 1

15 372378 Bolt 7

16 372379 Bolt 3

17 372380 Gasket, Head 1

Sentinel 331000 (6-06) 6-37
Home Find...| Go To.. g g



1008787 TURBO ENGINE BREAKDOWN

Sentinel 331000 (12-03)
Home Find...| Go To.. g g




1008787 TURBO ENGINE BREAKDOWN

Fig. 23 - Piston and Rod Group

Ref. Part No. Description Qty.
v 1 372404 Piston Assy 4
A 2 372382 Ring, Retaining 2
A 3 372383 Kit, Ring, Piston 1
v 4 372384 Rod Assy 4
A 5 372385 Bushing 1
A 6 372386 Bolt 2
Sentinel 331000 (6-06) 6-39




1008787 TURBO ENGINE BREAKDOWN

Fig. 24 - Valve Mechanism Group

6-40 Sentinel 331000 (12-03)
Home Find...| Go To.. g g



1008787 TURBO ENGINE BREAKDOWN

Fig. 24 - Valve Mechanism Group

Ref. Part No. Description Qty.

1 372387 Rod 8

2 372388 Tappet 8
v 3 372389 Arm Assy, Rocker 1
va 4 372390 Lever Assy 4
AA 5 372391 Nut, Jam, .38-24 1
AA 6 372392 Screw 1
A 7 372393 Shaft Assy 1
A 8 372394 Plug 2
A 9 372395 Spring 3
va 10 372396 Lever Assy 4
Aa 11 372391 Nut, Jam, .38-24 1
AA 12 372392 Screw 1
A 13 372397 Clip 2
A 14 372398 Bolt 1
A 15 372399 Washer 2
A 16 372400 Bolt 3

Sentinel 331000 (6-06)




1008787 TURBO ENGINE BREAKDOWN

Fig. 25 - Turbocharger Group

Sentinel 331000 (12-03)
Home Find...| Go To.. g g

6-42



1008787 TURBO ENGINE BREAKDOWN

Fig. 25 - Turbocharger Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372423 Nut, M10 7
3 372426 Stud 7
4 372146 Bolt 8
5 372427 Gasket, Manifold 1
v 6 372428 Tube Assy 1
A 7 372429 Bolt 2
A 8 372430 Washer 4
9 372431 Turbocharger 1
10 372432 Gasket 1
11 372433 Gasket 1
12 372434 Manifold, Exhaust 1
13 372147 Gasket 1
14 372437 Tube Assy 1
15 372438 Bolt 2
Sentinel 331000 (6-06) 6-43




1008787 TURBO ENGINE BREAKDOWN

6-44 Sentinel 331000 (8-03)
Home §| Find... § Go To.. n n



1040660 CAT ENGINE BREAKDOWN

SECTION 7
Contents Page
Fig. 1 -BalancerGroup .................... 7-2
Fig. 2 - Valve Mechanism Cover Group ... ..... 7-4
Fig. 3 - Front Housing Cover Group .......... 7-6
Fig. 4 - Front Housing Group .. .............. 7-8
Fig. 5 - Engine Lifting Group ............... 7-10
Fig. 6 - Engine PlugGroup ................. 7-11
Fig. 7 - Engine PlugGroup ................ 7-12
Fig. 8-FanDrive Group .................. 7-13
Fig. 9 - Crankshaft Pulley Group ............ 7-14
Fig. 10 - Water Connection Group ........... 7-15
Fig. 11 - OilPanGroup .................... 7-16
Fig. 12 - Exhaust Pipe Group . .............. 7-18
Fig. 13 - Fuel Injection Pump Group ......... 7-20
Fig. 14 - Water Pump Group .. .............. 7-22
Fig. 15 - Glow PlugGroup . ... .............. 7-24
Fig. 16 - Camshaft Group .................. 7-25
Fig. 17 - Crankshaft Group ................. 7-26
Fig. 18 - Cylinder Block Group .............. 7-28
Fig. 19 - Piston and Rod Group ............. 7-30
Fig. 20 - Turbocharger Group ............... 7-32
Fig. 21 - Cylinder Head Group .............. 7-34
Fig. 22 - Flywheel Housing Group ........... 7-35
Fig. 23 - Flywheel Group ................... 7-36
Fig. 24 - StarterGroup . . . . ................. 7-37
Fig. 25 - Alternator Group . ................. 7-38
Sentinel 331000 (9-08) 7-1




1040660 CAT ENGINE BREAKDOWN

Fig. 1 - Balancer Group

Sentinel 331000 (9-08)
Home Find...| Go To.. g g

7-2



1040660 CAT ENGINE BREAKDOWN

Fig. 1 - Balancer Group

Ref. Part No. Description Qty.
1 372069 Bolt, M10 X 1.5 X 70mm 6
v 2 372070 Balancer 1
A 3 372071 Dowel 1
A 4 372072 Nut 1
A 5 372073 Bolt 1
A 6 372074 Gear, Shaft 1
A 7 372075 Washer, Thrust 1
A 8 372076 Gear, Balancer, 17tooth 1
A 9 372077 Gear, 44tooth 1
A 10 372079 Bolt 5
A 11 372080 Cover 1
A 12 372081 Rotor 1
A 13 372082 Dowel 1
Av 14 372083 Valve, Relief, Press, Oil, Eng 1
AA 15 372084 Plunger 1
AA 16 372085 Spring 1
AA 17 372086 Plug, Retainer 1

Sentinel 331000 (9-08) 7-3




1040660 CAT ENGINE BREAKDOWN

Fig. 2 - Valve Mechanism Cover Group

B [
P ey 11

7-4

Sentinel 331000 (9-08)
Home Find...| Go To.. g g



1040660 CAT ENGINE BREAKDOWN

Fig. 2 - Valve Mechanism Cover Group

Ref. Part No. Description Qty.
1 372255 Clamp, Hose 1
2 372405 Bolt, M6 X 1.0 X 14mm 3
3 372256 Bracket 1
4 372257 Spring, Hose, Breather, Crankcase 1
5 372258 Hose, Breather, Crankcase 1
v 6 9005326 Cover, Cyl [Cat 08] 1
AV 7 372407 Cap, Filler, Oil 1
AA 8 372408 Seal, Cap, Oil Filler 1
A 9 372259 Gasket, Cover, Valve 1
A 10 372409 Bolt 12
A 11 372410 Spring 1
A 12 372411 Cap 1
A 13 372412 Partition, Diaphragm 1
A 14 372413 Plate 1
A 15 372414 Screw 4
A 16 372415 Cap 1
17 372416 Plug, Cup 1
18 372417 Cover 1
v 19 9005327 Tube [Cat 08] 1
A 20 372419 Seal, Org 1
A 21 9005323 Bolt [Cat 08] 1
22 372127 Bolt, M08 X 1.25 X 20mm 1
v 23 9005324 Cover [Cat 08] 1
A 24 9005325 Seal, Org [Cat 08] 1
Sentinel 331000 (9-08) 7-5




1040660 CAT ENGINE BREAKDOWN

Fig. 3 - Front Housing Cover Group

Cylinder Block

7-6 Sentinel 331000 (9-08)
Home Find...| Go To.. g g




1040660 CAT ENGINE BREAKDOWN

Fig. 3 - Front Housing Cover Group

Sentinel 331000 (9-08)

Ref. Part No. Description Qty.
1 372101 Bolt, M10 X 1.5 X 20mm 1
2 372102 Bolt 5
v 3 372103 Cover Assy, Gear, Timing 1
A 4 372104 Seal, Cover 1
5 9005331 Bolt [Cat 08] 1
6 9005313 Washer, Seal [Cat 08] 1
7-7




1040660 CAT ENGINE BREAKDOWN

Fig. 4 - Front Housing Group

Camshaft

12

7-8 Sentinel 331000 (9-08)
Home Find...| Go To.. g g




1040660 CAT ENGINE BREAKDOWN

Fig. 4 - Front Housing Group

Ref. Part No. Description Qty.

1 9005311 Housing, Front [Cat 08] 1

2 9005310 Seal, Oil [Cat 08] 1

3 9005307 Gear, Idler [Cat 08] 1

4 372127 Bolt, M8 X 1.25 X 20mm 6

5 372091 Bolt, M8 X 1.25 X 25mm 4

6 9005306 Bolt [Cat 08] 3

7 372129 Bolt, M12 X 1.75 X 45mm 1

8 372130 Pin, Dowel 1

9 9005309 Hub, Idler, Gear [Cat 08] 1

10 9005312 Plate, Retaining [Cat 08] 1

11 372133 Bolt, M8 X 1.25 X 65mm 5

12 372101 Bolt, M10 X 1.5 X 20mm 1

13 372134 Bolt, M8 X 1.25 X 16mm 9

14 372135 Washer 1

15 372136 Gear, Camshaft, 68tooth 1

16 372141 Washer, Thrust, Camshaft 1

17 9005308 Gasket, Cover [Cat 08] 1

v 18 372139 Cover Assy, Front 1

A 19 372140 Gasket, Cover 1

20 372095 Bolt, M08 X 1.25 X 35mm 2
Sentinel 331000 (9-08) 7-9




1040660 CAT ENGINE BREAKDOWN

Fig. 5 - Engine Lifting Group

Cylinder Head

352398

Ref. Part No. Description Qty.
1 372101 Bolt, M10 X 1.50 X 20mm 4
2 9005320 Plate, Lift [Cat 08] 1
3 9005321 Plate, Lift [Cat 08] 1

7-10 Sentinel 331000 (9-08)
Home Find...| Go To.. g g



1040660 CAT ENGINE BREAKDOWN

Fig. 6 - Engine Plug Group

Ref. Part No. Description Qty.
1 372188 Plug 1
2 372184 Seal, Org 1

Sentinel 331000 (9-08) 7-11
Home Find...| Go To..



1040660 CAT ENGINE BREAKDOWN

Fig. 7 - Engine Plug Group

Ref. Part No. Description Qty.

1 372149 Plug, Pipe 3

7-12 Sentinel 331000 (9-08)
Home Find...| Go To.. g g



1040660 CAT ENGINE BREAKDOWN

Fig. 8 - Fan Drive Group

Ref. Part No. Description Qty.
1 372106 Bolt, M10 X 1.5 X 35mm 4
2 9005355 Pulley, Fan [Cat 08] 1
3 372108 Housing Assy 1

Sentinel 331000 (9-08) 7-13
Home Find...| Go To..



1040660 CAT ENGINE BREAKDOWN

Fig. 9 - Crankshaft Pulley Group

Ref. Part No. Description Qty.
1 372176 Block, Pulley 1
2 372264 Pulley 1
3 372178 Bolt, .44-20 X 1.50 3

7-14 Sentinel 331000 (9-08)
Home Find...| Go To.. g g



1040660 CAT ENGINE BREAKDOWN

Fig. 10 - Water Connection Group

3\

Ref. Part No. Description Qty.
1 372089 Regulator, Temp,Water 1
2 9005322 Seal, Org [Cat 08] 1
3 372087 Bolt, M8 X 1.25 X 25mm 2

Sentinel 331000 (9-08) 7-15
Home §§ Find... § Go To..



1040660 CAT ENGINE BREAKDOWN

Fig. 11 - Oil Pan Group

2 AN
/ 10
/ / !

17

7-16 Sentinel 331000 (9-08)
Home Find...| Go To.. g g




1040660 CAT ENGINE BREAKDOWN

Fig. 11 - Oil Pan Group

Ref. Part No. Description Qty.
1 372149 Plug, Pipe 2
2 9005314 Seal [Cat 08] 2
3 372127 Bolt, M8 X 1.25 X 20mm 8
4 372151 Plug 1
5 372152 Nut, M8 X 1.25 2
6 372153 Bolt 2
7 372154 Bolt, M8 X 1.25 X 80mm 4
8 372155 Bolt, M6 X 1.00 X 20mm 2
9 372156 Seal 1

10 372157 Plug, Drain, Sump 2
11 372158 Gasket 1
12 372095 Bolt, M8 X 1.25 X 35mm 2
13 372165 Yoke 1
14 372166 Pan, Oil 1
15 372167 Strainer 1
16 372162 Stud 2
17 372163 Bolt 4
18 372164 Gasket 1
Sentinel 331000 (9-08) 7-17




1040660 CAT ENGINE BREAKDOWN

Fig. 12 - Exhaust Pipe Group

1\

7-18 Sentinel 331000 (9-08)
Home Find...| Go To.. g g



1040660 CAT ENGINE BREAKDOWN

Fig. 12 - Exhaust Pipe Group

Ref. Part No. Description Qty.
1 372091 Bolt, M8 X 1.25 X 25mm 4
2 372102 Bolt 8
3 372169 Gasket 2
4 9005328 Plate [Cat 08] 2
5 9005329 Pipe [Cat 08] 1
6 9005330 Gasket, Inlet [Cat 08] 1
Sentinel 331000 (9-08) 7-19




1040660 CAT ENGINE BREAKDOWN

Fig. 13 - Fuel Injection Pump Group

Cylinder Head

X
o
o
1]
S
]
o
=
>
o

Sentinel 331000 (9-08)
Home Find...| Go To.. g g

7-20



1040660 CAT ENGINE BREAKDOWN

Fig. 13 - Fuel Injection Pump Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 1
2 372087 Bolt, M8 X 1.25 X 25mm 3
3 372152 Nut, M8 X 1.25 1
4 372101 Bolt, M10 X 1.5 X 20mm 1
5 372134 Bolt, M8 X 1.25 X 16mm 1
6 372179 Clip 1
7 372272 Gear, Pump, Fuel 1
8 372273 Fuelline Assy, Cyl 1 1
9 372274 Fuelline Assy, Cyl 2 1
10 9005349 Fuelline Assy, Cyl 3 1
11 372276 Fuelline Assy, Cyl 4 1
12 372283 Cap 1
13 372284 Cable 1
14 372285 Hose 3
15 372194 Clip 2
16 372195 Clip 1
17 372115 Clip 1
18 372196 Washer 3
19 372197 Bracket 1
20 372199 Bolt 4
21 372182 Switch, Advance, Timing 1
22 9005350 Clamp, Injector [Cat 08] 4
23 9005351 Bracket [Cat 08] 1
v 24 9005352 Fuel, Pump, Injection [Cat 08] 1
A 25 372268 Nut 1
A 26 372269 Washer 1
A 27 372279 Seal, Org 1
A 28 1037758 Solenoid, Shutoff, Fuel, Turbo 1
v 29 9005353 Atomizer [Cat 08] 4
A 30 372204 Washer 1
31 372189 Plug, Cup 1
9005354 Seal, Org [Cat 08] (not shown) 1
Sentinel 331000 (9-08) 7-21




1040660 CAT ENGINE BREAKDOWN

Fig. 14 - Water Pump Group

Cylinder Head

Front Housing

7-22 Sentinel 331000 (9-08)
Home Find...| Go To.. g g



1040660 CAT ENGINE BREAKDOWN

Fig. 14 - Water Pump Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372207 Bolt, M8 X 1.25 X 30mm 2
3 372133 Bolt, M8 X 1.25 X 65mm 5
4 372208 Bolt, M8 X 75mm 2
v 5 372209 Pipe Assy 1
A 6 372210 Seal, Org 1
A 7 372211 Seal, Org 1
v 8 9005317 Pump, Water [Cat 08] 1
A 9 372213 Gasket 1
A 10 9005318 Gasket, Cover [Cat 08] 1

Sentinel 331000 (9-08)




1040660 CAT ENGINE BREAKDOWN

Fig. 15 - Glow Plug Group

Ref. Part No. Description Qty.
19005319 Bar [Cat 08] 1
2 372123 Plug, Glow 4

7-24
n n

Sentinel 331000 (9-08)



1040660 CAT ENGINE BREAKDOWN

Fig. 16 - Camshaft Group

=

ik

Ref. Part No. Description Qty.
1 9005346 Tappet [Cat 08] 1
2 9005347 Rod, Push [Cat 08] 1
v 3 9005348 Camshaft Assy [Cat 08] 1
A 4 372124 Key, Woodruff 1

Sentinel 331000 (9-08) 7-25
Home §§ Find... § Go To..



1040660 CAT ENGINE BREAKDOWN

Fig. 17 - Crankshaft Group

Sentinel 331000 (9-08)
Home Find...| Go To.. g g



1040660 CAT ENGINE BREAKDOWN

Fig. 17 - Crankshaft Group

Ref. Part No. Description Qty.

1 372334 Gear, Cshaft, 34tooth 1
v 2 372402 Kit, Cshft 1
A 3 372336 Kit, Brg, Main 1
A 3 372337 Kit, Brg, Cshft, .25mm 1
A 3 372338 Kit, Brg, Cshft, .50mm 1
A 3 372339 Kit, Brg, Cshft, .76mm 1
A 4 372340 Kit, Brg, Rod, Std 1
A 4 372341 Kit, Brg, Rod, .25mm 1
A 4 372342 Kit, Brg, Rod, .50mm 1
A 4 372343 Kit, Brg, Rod, .76mm 1
A 5 372344 Washer, Thrust, Upper, Std 2
A 5 372345 Washer, Thrust, .18mm [Oversized] 2
A 6 372346 Washer, Thrust, Lower, Std 2
A 6 372347 Washer, Thrust, .18mm [Oversized] 2
Sentinel 331000 (9-08) 7-27




1040660 CAT ENGINE BREAKDOWN

Fig. 18 - Cylinder Block Group

7-28 Sentinel 331000 (9-08)
Home Find...| Go To.. g g




1040660 CAT ENGINE BREAKDOWN

Fig. 18 - Cylinder Block Group

Ref. Part No. Description Qty.
1 372168 Bolt, M8 X 1.25 X 20mm 4
2 9005331 Bolt [Cat 08] 1
3 9005332 Plug [Cat 08] 1
4 372348 Bolt 10
5 372349 Pin, Dowel 10
6 372350 Plug 1
7 372351 Plug, Side 1
8 372352 Screw, M6 X 1.00 X 10mm 4
9 372353 Pin, Dowel 2

10 372363 Screw, M8 X 1.25 X 16mm 10
11 9005333 Washer, Seal [Cat 08] 1
12 9005334 Gasket [Cat 08] 1
13 372354 Plug 2
14 372355 Plate 1
15 372356 Bearing 1
16 372364 Housing Assy 1
17 372358 Plug 1
18 372359 Plug 2
19 372360 Plug 1
20 9005335 Piston, Cooling, Jet [Cat 08] 4
Sentinel 331000 (9-08) 7-29




1040660 CAT ENGINE BREAKDOWN

Sentinel 331000 (9-08)
Home Find...| Go To.. g g




1040660 CAT ENGINE BREAKDOWN

Fig. 19 - Piston and Rod Group

Ref. Part No. Description Qty.
v 1 9005341 Piston Assy [Cat 08] 4
A 2 372382 Ring, Retaining 2
A 3 9005342 Ring, Piston Kit [Cat 08] 1
v 4 372384 Rod Assy 4
A 5 372385 Bushing 1
A 6 372386 Bolt 2
Sentinel 331000 (9-08) 7-31




1040660 CAT ENGINE BREAKDOWN

Fig. 20 - Turbocharger Group

10\
11/
\

7-32 Sentinel 331000 (9-08)
Home Find...| Go To.. g g




1040660 CAT ENGINE BREAKDOWN

Fig. 20 - Turbocharger Group

Ref. Part No. Description Qty.
1 372127 Bolt, M8 X 1.25 X 20mm 2
2 372423 Nut, M10 7
3 9005402 Bolt [Cat 08] 2
4 9005403 Bolt [Cat 08] 3
5 9005404 Bolt [Cat 08] 2
6 372426 Stud 7
7 372146 Bolt 8
8 372427 Gasket, Manifold 1
v 9 372428 Tube Assy 1
A 10 372429 Bolt 1
A 11 372430 Washer 1
12 9005409 Gasket, Elbow [Cat 08] 1
183 372432 Gasket 1
14 372433 Gasket 1
15 372147 Gasket 1
16 9005413 Elbow, Exhaust [Cat 08] 1
17 372437 Tube Assy 1
18 9005415 Manifold, Exhaust [Cat 08] 1
19 9005416 Adapter, Exhaust [Cat 08] 1
20 9005417 Bracket [Cat 08] 1
21 9005418 Turbocharger [Cat 08] 1

Sentinel 331000 (9-08)




1040660 CAT ENGINE BREAKDOWN

Fig. 21 - Cylinder Head Group

Qty.

Description
Gasket, Head, Cyl [Cat 08]
Head, Clyinder [Cat 08]

Bolt
Bolt

Ref. Part No.
1 372378
2 372379
3 9005343
4 9005344

Sentinel 331000 (9-08)
Home Find...| Go To.. g g

7-34



1040660 CAT ENGINE BREAKDOWN

Fig. 22 - Flywheel Housing Group

Ref. Part No. Description Qty.
1 9005382 Bolt [Cat 08] 2
2 9005383 Bolt [Cat 08] 3
3 9005384 Plug [Cat 08] 1
4 9005385 Bolt [Cat 08] 6
5 9005386 Plug [Cat 08] 1
6 9005387 Housing, Flywheel [Cat 08] 1
7 9005388 Pin, Dowel [Cat 08] 1

Sentinel 331000 (9-08) 7-35
Home §§ Find... § Go To..



1040660 CAT ENGINE BREAKDOWN

Fig. 23 - Flywheel Group

Ref. Part No. Description Qty.

1 9005422 Bolt [Cat 08] 10

2 9005423 Washer, Hard [Cat 08] 10
v 3 9005424 Flywheel Assy [Cat 08] 1
A 4 9005425 Ring, Motor [126t, Cat 08] 1

Sentinel 331000 (9-08)




1040660 CAT ENGINE BREAKDOWN

Fig. 24 - Starter Group

Ref. Part No. Description Qty.
1 9005373 Stud [Cat 08] 3
2 9005374 Nut [Cat 08] 3
3 9005375 Starter [Cat 08] 1

Sentinel 331000 (9-08) 7-37
Home §§ Find... § Go To..



1040660 CAT ENGINE BREAKDOWN

Fig. 25 - Alternator Group

Ref. Part No. Description Qty.
1 9005397 Alternator 1
2 9005399 Lever [Cat 08] 1
3 9005918 Belt [SET OF 2 Cat 08] 1
9005398 Bracket, Alternator [Cat 08] (not shown) 1
7-38

Sentinel 331000 (11-09)
Home §| Find... § Go To.. n n



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... e 8-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 8-16

Sentinel 331000 (5-10)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00500-15 .. .... 4-8 08166 ........ 2-63, 3-43 1005936 . ...... 2-59, 2-63
01493 ........ 2-99 08167 ........ 2-111, 3-9, 3-77 1005954 ....... 2-67
01684 ........ 2-9, 2-11, 3-13 08179 ........ 3-37 1005978 ....... 3-19
01685 ........ 3-17 08180 ........ 3-9 1006006 . ...... 2-67
01686 ........ 3-21 08185 ........ 3-17 1006010 ....... 2-59
02506-6 . ...... 3-52 08202 ........ 3-21 1006013 ....... 2-59
02850 ........ 2-99, 2-107, 3-47 08280 ........ 4-11, 4-21 1006031 ....... 2-59, 2-63
02942 ........ 3-3 08708 ........ 2-7,2-11, 2-33, 1006065 . ...... 2-15
03192 ........ 2-45, 2-139, 2-153, 2-35, 2-37, 2-57, 1006103 ....... 2-57
3-13, 3-37 2-97, 2-143, 2-153, 1006108 ....... 2-2, 2-57
03292B ....... 3-47, 3-50 2-155, 2-157, 3-17, 1006142 ....... 2-153
05881 ........ 2-41 3-19, 3-45, 3-47, 1006148 ....... 3-13
06415 ........ 2-11 3-63, 3-65, 3-67, 1006175 ....... 2-2, 2-57
06416 ........ 2-1M1 3-71 1006224 . . ..... 2-153
06418 ........ 2-13, 2-15 08709 ........ 2-9, 2-11, 2-37, 1006225 . ...... 2-2, 2-57
06549 ........ 3-37, 3-47 2-39, 2-41, 2-49, 1006391 ....... 2-59, 2-63
06928 ........ 2-99, 3-47 2-51, 2-53, 2-57, 1006519 ....... 2-69, 2-73
06935 ........ 3-37, 3-47 2-63, 2-69, 2-73, 1006521 ....... 2-17
06942 ........ 2-97, 3-47, 3-71 2-89, 2-99, 3-3, 3-5, 1006554 .. ..... 2-57
06943 ........ 2-9, 2-11, 2-57, 3-17, 3-47, 3-69, 1006556 . . ..... 2-69, 2-73
2-155, 2-157, 3-19, 4-11, 4-21 1006590 . ...... 3-19
3-45, 3-47 08711 ......... 2-23, 2-27, 2-57, 1006606 . . ..... 3-19
06944 ........ 2-33, 2-35, 2-37, 2-59, 2-63, 2-67, 1006612 ....... 3-19
2-155, 2-157, 3-65, 2-69, 2-73, 2-151, 1006617 ....... 2-57
3-67 3-9, 3-15,3-17,3-21, 1006624 ....... 2-24,2-28
06948 ........ 2-143, 2-153 3-37,3-75 1006629 . ...... 2-69, 2-73
06949 ........ 3-17 08712 ........ 2-9, 2-11 1006648 . ...... 2-69, 2-73
06955 ........ 3-17 08713 ........ 3-21 1006669 . ...... 3-19
06960 ........ 3-13, 4-21 08714 ........ 3-17 1006691 ....... 2-57
06961 ........ 2-21, 2-41, 2-143, 08716 ........ 2-9, 2-11 1006801 ....... 2-69, 2-73
2-145, 3-3, 3-15, 09010 ........ 3-17, 3-21, 3-45 1006828 . ...... 2-69, 2-73
3-19 09029 ........ 3-13 1006842 ....... 2-69, 2-73
06963 ........ 2-27, 2-51, 2-53, 09145 ........ 2-91 1006843 ....... 2-69, 2-73
3-13, 3-37 09162 ........ 2-69, 2-73 1006852 . ...... 2-63
06964 ........ 3-19, 3-37 09278 ........ 3-13 1006888 . ...... 2-69, 2-73
06968 ........ 2-23, 2-27, 2-57, 09294 ........ 3-3,3-5 1006894 .. ..... 3-17
2-59, 2-67, 2-69, 09718 ........ 2-11 1006939 ....... 3-13
2-70, 2-73, 2-74, 09741 ........ 3-9, 3-13 1007049 ....... 2-69, 2-73
3-37 09744 ........ 3-13 1007053 ....... 3-17
06969 ........ 2-63, 2-69, 2-73, 09901 ........ 2-212 1007081 ....... 2-43
3-13, 3-37, 3-75, 09905 ........ 2-212 1007105 ....... 2-67, 2-69, 2-73
4-11, 4-21 1002939 ....... 2-59 1007123 ....... 3-19
06970 ........ 2-6 1005171 ....... 2-59, 2-63 1007150 ....... 3-37
06971 ........ 2-111, 3-9, 3-15, 1005173 ....... 2-2,2-63 1007217 ....... 2-49, 2-53
3-21 1005175 ....... 2-2, 2-60, 2-63 1007233 ....... 2-49
06972 ........ 2-59, 2-63 1005242 .. ..... 2-59, 2-63 1007315 ....... 2-63
06973 ........ 3-77 1005248 .. ..... 2-59, 2-63 1007327 ....... 3-17,3-19
06974 ........ 2-23,2-27,3-13 1005309 ....... 2-59 1007331 ....... 2-67
06975 ........ 2-21,3-13 1005312 ....... 2-59, 2-63 1007462 ....... 2-23, 2-27
06976 ........ 2-151 1005678 ....... 2-63 100749 . ...... 3-17
06981 ........ 2-59, 2-63, 2-69, 1005718 ....... 2-63 1007497 ....... 2-37
2-73 1005719 ....... 2-2,2-63 1007616 ....... 2-69, 2-73
06986 ........ 3-21 1005722 ....... 2-63 1007630 ....... 2-37
06992 ........ 3-3 1005753 ....... 3-15 1007637 ....... 2-49
07782 ........ 2-64, 2-69, 2-73, 1005819 ....... 2-67 1007670 ....... 2-51, 2-53
3-19 1005888 . ...... 2-59 1007707 ....... 2-33, 2-35
07783 ........ 2-5, 2-7 1005923 ....... 2-67 1007738 ....... 3-47
07791 ........ 2-153, 3-19 1005925 ....... 2-67 1007742 ....... 2-39, 2-41
8-2 Sentinel 331000 (5-10)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1007761 ....... 2-39 1008733 ....... 2-51 1010272 ....... 3-17
1007764 ....... 2-69, 2-73 1008784 ....... 2-39, 2-41 1010306 ....... 3-17
1007770 ....... 2-43 1008786 . ...... 2-23 1010320 ....... 3-23
1007776 ....... 2-39, 2-41 1008787 ....... 2-23 1010326 ....... 2-212
1007779 ....... 2-23, 2-27 1008806 . ...... 2-39, 2-41 1010364 ....... 2-51
1007814 ....... 2-33 1008809 ....... 2-39, 2-41 1010399 ....... 3-13
1007833 ....... 2-45, 2-47 1008816 ....... 2-39, 2-41 1010413 ....... 3-47
1007854 ....... 3-19 1008823 ....... 2-5, 2-7 1010423 ....... 2-67
1007880 ....... 3-19 1008853 ....... 3-13 1010495 ....... 2-5,2-7
1007881 ....... 2-135 1008883 ....... 3-13 1010697 ....... 3-13
1007882 ....... 2-133, 3-25 1008982 ....... 3-13 1010759 ....... 3-13
1007884 ....... 2-129, 2-131 1008985 . ...... 3-13 1010833 ....... 2-23, 2-27
1007885 ....... 2-129, 2-131 1009012 ....... 2-5, 2-7 1010859 ....... 2-141
1007887 ....... 2-133 1009095 ....... 3-23 1010941 ....... 3-11
1007890 ....... 2-129, 2-131 1009099 ....... 3-37 1010942 ....... 2-129
1007891 ....... 2-127 1009154 ....... 2-212, 3-37 1010943 ....... 2-129, 2-131
1007893 ....... 2-127 1009169 ....... 2-2 1010944 . ...... 2-129, 2-131
1007895 ....... 2-129, 2-135 1009170 ....... 2-2 1010961 ....... 2-23, 2-27
100789 . ...... 2-133 1009191 ....... 2-77 1010962 .. ..... 2-23, 2-27
1007898 ....... 2-129, 2-131 1009199 ....... 2-79 1010963 ....... 2-23, 2-27
1007901 ....... 2-133 1009201 ....... 3-13 1011122 ....... 2-23,2-27
1007908 . ...... 2-139 1009224 . ...... 2-85 1011123 ....... 3-37
1007930 ....... 2-51 1009226 . ...... 3-37 1011125 ....... 3-25
1007936 ....... 2-51 1009227 ....... 3-37 1011181 ....... 2-30
1007953 ....... 2-141 1009229 ....... 2-143, 2-145 1011183 ....... 2-23
1007954 ....... 2-111,3-9 1009237 ....... 2-77 1011194 ....... 2-2,2-23, 2-27
1007955 ....... 2-17 1009243 ....... 2-77 1011195 ....... 2-23, 2-27
1007959 ....... 2-67 1009254 ....... 2-77 1011254 ....... 3-19
1007978 ....... 2-141 1009266 . . ..... 2-11 1011403 ....... 3-23
1007983 ....... 2-49 1009306 . ...... 2-9 1011429 ....... 2-5,2-7
1008018 ....... 2-45 1009314 ....... 2-107 1011527 ....... 3-13
1008020 . ...... 2-59, 2-63 1009327 ....... 2-77 1011587 ....... 2-51
1008021 ....... 2-59, 2-63 1009349 ....... 2-5, 2-7 1011730 ....... 2-24
1008022 . ...... 2-59, 2-63 1009367 ....... 2-77 1011835 ....... 3-23
1008028 . ...... 2-45 1009386 . ...... 2-9, 2-11 1011918 ....... 2-24
1008101 ....... 2-45 100939 . ...... 2-59, 2-63 1011922 ....... 2-24
1008130 ....... 2-39, 2-41 1009443 ....... 3-17,3-19 1011945 ....... 2-24
1008149 ....... 2-153 1009447 ....... 2-69, 2-73 1011992 ....... 2-33, 2-35
1008156 .. ..... 3-17 1009503 ....... 2-39 1012145 ....... 3-39
1008200 . ...... 2-143 1009526 . ...... 2-37, 2-39, 2-41 1012158 ....... 3-39
1008235 ....... 3-17 1009537 ....... 3-19 1012159 ....... 2-33, 2-35
1008236 . ...... 3-15 1009571 ....... 3-13 1012160 ....... 2-33, 2-35
1008248 .. ..... 2-15 1009614 ....... 2-69 1012161 ....... 2-33,2-35
1008254 .. ..... 3-17 1009651 ....... 2-73 1012316 ....... 2-33
1008261 ....... 2-139 1009653 ....... 2-70, 2-74 1012546 ....... 2-23
1008264 . ...... 3-17 1009676 . ...... 3-37 1012561 ....... 3-17
1008297 ....... 2-99, 3-29 1009680 . ...... 2-5, 2-7 1013169 ....... 3-17
1008302 ....... 2-39, 2-41 1009694 .. ..... 2-5, 2-7 1013272 ....... 3-19
1008303 ....... 2-39 1009751 ....... 2-99 1013447 ....... 3-19
1008308 . ...... 2-39, 2-41 1009784 ....... 3-13 1013454 ....... 3-47
1008317 ....... 2-39, 2-41 1009821 ....... 2-87 1013494 ....... 3-17
1008326 . ...... 3-43 1009908 . ...... 2-51 1013513 ....... 3-19
1008375 ....... 2-5 1009951 ....... 2-67 1013847 ....... 3-17
1008543 ....... 2-51 1010020 ....... 3-23 1014044 . ... ... 3-47
1008571 ....... 3-37 1010146 ....... 2-51 1014045 ....... 3-47
1008586 . ...... 2-99 1010153 ....... 2-21 1014717 .. ..... 3-17
1008607 ....... 2-69, 2-73 1010217 ....... 3-17 1015444 . ... ... 2-60, 2-63
1008644 ....... 2-69, 2-73 1010219 ....... 3-17 1015478 ....... 2-15
1008689 . ...... 3-17 1010249 ....... 3-17 1015530 ....... 2-77
1008710 ....... 2-143 1010266 . ...... 3-17 1016370 ....... 2-93, 2-95




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1016719 ....... 2-60, 2-63 1039201 ....... 2-141 1052226 .. ..... 4-49
1016732 ....... 2-60, 2-63 1039495 ....... 3-71 1052230 ....... 4-45, 4-47
1016827 ....... 2-33 1040660 . ...... 2-27 1053642 ....... 2-147, 4-45, 4-47
1017282 ....... 2-3 1040830 ....... 2-67, 2-69, 2-73 1053645 ....... 3-15, 4-55
1017496 ....... 2-59, 2-63 1041780 ....... 2-79 1053648 ....... 3-19, 4-57
1017826 ....... 2-33 1041886 ....... 3-78 1053650 ....... 2-145, 4-49
1017948 ....... 2-5, 2-7 1042226 . . ..... 2-77 1055355 ....... 2-145
1018900 ....... 2-37 1042485 .. ..... 2-15 1057149 ....... 2-99, 3-69
1018901 ....... 2-37 1043567 ....... 2-28 1057765 ....... 2-145
1018902 ....... 2-37 1043568 . ...... 2-28 1058049 ....... 4-51, 4-53
1018903 ....... 2-39, 2-41 1043659 ....... 2-5, 2-7 1058050 . ...... 4-45
1018904 ....... 2-39, 2-41 1043982 ....... 2-30 1058051 ....... 4-49
1018905 ....... 2-39, 2-41 1043984 ....... 2-30 1058052 ....... 4-49
1018906 ....... 2-39, 2-41 1045950 ....... 2-41 1058053 ....... 4-51
1019488 ....... 2-67 1045977 ....... 2-47 1058055 ....... 4-49
1019759 ....... 3-5 1045982 ....... 2-41 1058056 . . ..... 4-51
1019760 ....... 3-5 1045986 . ...... 2-53 1058057 ....... 4-51
1021424 . ... ... 2-5,2-7 1046088 . ...... 2-7 1058058 . ...... 4-45, 4-49
1021902 ....... 3-65, 3-67 1046317 ....... 2-41 1058059 ....... 4-45
1023437 ....... 4-17 1046323 ....... 2-7 1058060 . ...... 4-49, 4-51
1023442 .. ..... 4-17 1046434 ....... 2-153 1058061 ....... 4-55
1023833 ....... 2-67 1046447 ....... 2-31 1058062 . ...... 4-49
1023835 ....... 2-67 1046712 ....... 3-43 1058063 . ...... 4-57
1024020 ....... 3-23 1046895 ....... 2-27 1058064 . ...... 4-51
1025192 ....... 2-2, 2-59, 2-63 1046936 ....... 2-31 1058065 .. ..... 4-45, 4-49
1026950 . ...... 2-21 1046979 ....... 2-31 1058066 . . ..... 4-49
1026997 ....... 2-21 1047100 ....... 2-27 1058067 ....... 4-55, 4-57
1027904 ....... 4-5 1047133 ....... 2-35 1058068 . ...... 4-45, 4-51
1028021 ....... 2-89 1047567 ....... 2-211 1058069 . ...... 4-55
1028063 . ...... 3-37 1047569 ....... 2-212 1058070 ....... 4-45
1028112 ....... 2-89, 3-69 1047685 ....... 2-47 1058071 ....... 4-55
1028186 ....... 2-89, 3-69 1048150 ....... 2-53 1058072 ....... 4-57
1028188 ....... 2-89 1048156 ....... 2-53 1058073 ....... 4-55, 4-57
1028491 ....... 3-21 1048297 ....... 2-31 1058074 ....... 4-55
1028504 . ...... 2-21 1048792 ....... 2-149, 3-9, 4-51, 1058075 ....... 4-55, 4-57
1028505 ....... 2-1M1 4-53 1058077 ....... 4-55, 4-57
1029852 ....... 2-81 1049834 ....... 2-17 1058078 ....... 4-55
1030628 . ...... 2-51 1049971 ....... 2-77 1058079 ....... 4-55
1031501 ....... 2-24 1050780 ....... 4-45, 4-47, 4-49, 1058080 . ...... 4-49
1031502 ....... 2-24 4-51, 4-53, 4-55 1058081 ....... 4-51
1031615 ....... 2-51 1050813 ....... 4-45, 4-49, 4-51 1058082 ....... 4-49, 4-51, 4-53
1031670 ....... 2-19, 2-111, 3-9, 1050866 . ... ... 4-45, 4-49, 4-51, 1058083 ....... 4-45

3-21 4-55 1058084 .. ..... 4-55
1031676 ....... 2-141 1050867 ....... 4-45, 4-55 1058085 . ...... 4-57
1031679 ....... 3-15 1050868 . ...... 4-45, 4-51, 4-55, 1058086 . ...... 4-51
1032822 ....... 2-37, 2-39, 2-41 4-57 1058087 ....... 4-45
1033993 ....... 3-47 1050869 . ...... 4-45, 4-49, 4-57 1058153 ....... 2-131
1034397 ....... 2-109 1050870 ....... 4-45, 4-49, 4-51, 1058154 ....... 2-131
1034499 ....... 2-59 4-53, 4-55 1058200 . ...... 4-45
1035699 ....... 2-81 1050871 ....... 4-45, 4-51, 4-55, 1058201 ....... 4-45
1035701 ....... 2-81 4-57 1058233 ....... 4-55, 4-57
1035958 ....... 3-74 1050873 ....... 4-45, 4-49, 4-51, 1058234 ....... 4-55
1036050 ....... 2-85 4-55, 4-57 1058236 ....... 4-49
1036052 ....... 2-85 1051081 ....... 4-45, 4-47 1058237 ....... 4-49
1036697 ....... 2-30 1051103 ....... 2-35 1058238 ....... 4-49
1037643 ....... 2-139 1051366 ....... 2-41 1058264 .. ..... 2-131
1037757 ....... 5-29 1051521 ....... 2-41 1058265 .. ..... 2-131
1037758 ....... 6-27, 7-21 1051522 ....... 2-41, 2-51, 2-53 1058599 ....... 4-55
1038895 ....... 2-141 1052221 ....... 4-45, 4-47, 4-49, 1058603 ....... 4-57
1039198 ....... 2-141 1058980

8-4




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
105899 . ...... 2-109 22685 ........ 4-27 32493 ........ 2-23, 2-27, 3-9,
1059149 ....... 2-131 22687 ........ 4-27 3-13, 3-17, 3-21,
1059162 ....... 2-125 22688 ........ 4-27 3-37
1061182 ....... 2-131 22689 ........ 4-27,4-39 32515 ........ 2-107
10632-11 ... ... 3-59, 3-71 22690 ........ 4-27 32815 ........ 2-37, 2-39, 2-41,
10632-14 ... ... 2-37, 2-39, 2-41 22692 ........ 4-31 3-45
10632-2 ....... 2-99, 3-65, 3-67 22699 ........ 4-31 32822 ........ 2-57, 3-58
10632 ........ 2-99 23498 ........ 2-51, 2-53 32895 ........ 3-37
10917 ........ 3-71 24976 ........ 2-49, 2-51, 2-53 32969 ........ 3-9, 3-21
10962 ........ 2-99 25015 ........ 3-19 32978 ........ 3-47
1399 ......... 2-153 25046 ........ 3-15 32982 ........ 2-37
1516 ......... 2-59, 2-63, 2-67 25312 ........ 3-54 32985 ........ 3-9, 3-19, 3-37, 3-75
1848 ......... 2-59, 2-63 25831 ........ 3-71 32988 ........ 3-3
12138 ........ 2-151 26239 ........ 2-21 331000 ........ 3-78
12271 ........ 2-99, 2-143, 2-145, 26565 ........ 2-109 331002 ........ 3-78
2-155 26927 ........ 2-59, 2-63 331003 ........ 3-78
12317 ........ 3-9, 3-21 27928 ........ 2-107 331005........ 3-78
12459 ........ 2-5,2-7,2-151, 27964 ........ 2-107 331019........ 3-78
3-61, 3-63, 3-71 27990 ........ 2-13, 2-15 33342 ........ 2-19, 2-69, 2-73,
13902 ........ 4-27,4-35, 4-39 28270 ........ 2-59, 2-63 2-111, 3-9, 3-21
13904 ........ 4-5,4-27,4-35,4-39 28835 ........ 4-8 33440 ........ 3-9
13907 ........ 4-5,4-27 310580 ........ 2-55 33691 ........ 3-33
14432 ........ 2-33, 2-35, 2-37 310667 ........ 2-39 33692 ........ 3-33
15331 ........ 2-60, 2-64, 2-69, 311331 ........ 2-39 33812 ........ 2-151
2-73,2-111,3-9 311437 ........ 2-49 33817 ........ 4-35
15678 ........ 3-17 311690 ........ 2-51, 2-53 33862 ........ 2-151
16695 ........ 4-8 312960 ........ 3-73 72 ... 4-8
16735 ........ 2-69, 2-73, 3-23 31613 ........ 2-139 34392 ........ 2-13, 2-17
16930 ........ 2-63 31922 ........ 2-97 35706 ........ 2-101
16931 ........ 2-9, 2-11, 2-23, 32129 ........ 2-69, 2-73 35709 ........ 2-89
2-37, 2-43, 2-51, 32483 ........ 2-37, 2-67, 2-143, 360074 ........ 2-19
2-57, 2-59, 2-64, 2-153, 3-47 360357 ........ 3-19
2-67, 2-89, 2-91, 32485 ........ 2-27, 2-63, 3-37 361339........ 2-57,2-69, 2-73
2-99, 2-143, 2-145, 32486 ........ 2-21, 2-23, 2-21, 36328 ........ 3-13
2-149, 2-153, 3-19, 2-57, 2-59, 2-63, 363616 ........ 3-37
3-47, 3-69 2-67, 2-69, 2-73, 364292 ........ 2-107
17188 ........ 2-49 2-111, 2-151, 3-9, 364587 ........ 2-69, 2-73
17200 ........ 2-212 3-13, 3-15, 3-19, 364614 ........ 3-47
17400-18 ...... 2-37, 2-39, 2-41 3-21, 3-37, 3-75, 364837 ........ 2-51
17414 . ....... 2-23, 2-27 3-77 364942 ........ 2-107
17521 ........ 2-153, 3-33 32490 ........ 2-7, 2-9, 2-11, 2-30, 364943 ........ 2-107
18141 ........ 2-59 2-33, 2-35, 2-37, 365183 ........ 2-107
19065 ........ 2-77,2-99, 3-47 2-49, 2-53, 2-57, 365353 ........ 2-51
19066 ........ 2-97, 3-37, 3-45, 2-89, 2-99, 2-149, 36643 ........ 2-13, 2-15
3-65, 3-67, 3-71 2-151, 3-15, 3-17, 367679 ........ 2-77
19312 ........ 2-37 3-19, 3-45, 3-47, 367946 ........ 3-61
19895 ........ 2-9 3-69 369704 ........ 2-5, 2-7
21195 . ........ 2-13,2-15 32491 ........ 2-21,2-31, 2-37, 371748 .. ... ... 2-141
21906 ........ 4-29 2-39, 2-41, 2-43, 372069 ........ 5-3,6-3, 7-3
21916 ........ 4-27,4-29, 4-31, 2-45, 2-47, 2-51, 372070 ........ 5-3,6-3, 7-3
4-35, 4-37,4-39 2-57, 2-59, 2-64, 372071 ........ 5-3,6-3, 7-3
21920 ........ 4-35 2-67, 2-69, 2-70, 372072 ........ 5-3,6-3, 7-3
222158 .. ... ... 2-21 2-73, 2-74, 2-99, 372073 ........ 5-3,6-3, 7-3
222159 ........ 2-21 2-153, 3-17, 3-19, 372074 ........ 5-3,6-3, 7-3
222290 ........ 2-99, 3-43 3-23 372075........ 5-3,6-3, 7-3
222516 ........ 2-69, 2-73 32492 ........ 2-17, 2-23, 2-41, 372076 ........ 5-3,6-3, 7-3
22297 ........ 2-24, 2-33, 2-35, 2-45, 2-153, 3-3, 372077 ........ 5-3,6-3, 7-3
2-39, 2-41, 2-153 3-13, 3-15, 3-17, 372078 ........ 5-3, 6-3
22680 ........ 4-27 3-19 372079 ........ 5-3,6-3, 7-3
22681 ........ 4-35 372080 ........ 5-3,6-3, 7-3

Sentinel 331000 (5-10)




Page
Number

Part
Number

Page
Number

Part
Number

Page
Number

CROSS REFERENCE

Part
Number

=
S
-
- - |
N~ ~— - ~— ~— mMmMmama,m ™ — ~ i Qo
G R R aarararg e ? g =
© ~ ~~ N~ ~ NN~~~ ~© o) w ~ =
o~ ININP N~ ~ R R R R R R NN ~ ~ ~ oo p
[ PN NN N ANNANNNNN® o N Y] Y 3
R U N | I N N N A O | J 4 MNNOLLWLWBLOo L
w L © ©oO©~© I~ © ©OOOWOO©©O®O NN N N SbLbL L Ly ©woo o}
T D N DR NI T DTN T O - QA NON A NOOOONIITOD -~ ~ - o - . R R R INENINT B
e GO AT EIT A ATNRRRRRRRPAFAVNQUGFRPRRPRRANGNT TR T T NN |G
DLEHEOOLOLODOLOLOLODOLODOODOODOLODOODOODODODOLODANNNSLSNNANNNNNNNNNNNA LD LD OO LWL OO (@B
P DOTANTLONODOO - ARNTIVONDNRO - ANDNITIOON OO NNTOONODOMNNITIDONDOD = NMT OO
X OO OO O - -~ — — TTAANNNANNNND N LWL LW L0 LM IO © O © OO
- T T T AN AT NVNNNNNNNN AN NNANNANNANNANNAAA AN AN AN N NN NN N
N VNNV NNNNNNNNNNNNNNNNANNNNANNANNN ANANANNNNNNNNNNNNNNNNNNNNNNNN
D S e e e e A e e e e el e e e e e e e e e e e e el e e e e e e el e el e e e e el el el el el el el el el Al Sl Sl S S
D DD DDODODDDDODDODDDODODODDODDODODD DDODDODDODDODDODODODODODODONDDOMD®O®
[T} v ) o e I L N N S -e) NNhNNMNNMNNMNNGY O < < +— -~ N~
TSS9 N NN TANTTT T T TS TTIT T TT S W T R
© N~r~ ~~ o~ ~~ o~ ~N© LN~~~ N~© NSNS~~~ © N~ ~ o~ ~ ~ ©
SN LT LLLLYWLLLNGS G DI TTBBTBRNF DNBORTABBABN HOWOOWOW®OD = — ININE I NENEN :
AR R U N A A A S i o el o S i i Sl G i s i o A A N i (o I A N N N N AR N s ©
O LOOOOOOOOOOOO®O © WO OOOOOOL ©WWWIW©IW©W©OL,.! ©W:W:W:W©:W©W©w©woo© © ol oowo —
O U OUOUUUOUOUWWWONOOCOL WO 000000 WO WWLWWWN SNNNNNO OO DDD D DI
N~ ~ N~ N~ 7o) N~ o
TN T T T T T T T T T T T O Y GGG GG G e GGG G T ATG G o5 S QTG G AT AT QT G G L ST o5 A A €
LEHFOOLLOLOOOLOLOLOLOLOLOLOLLO WO HEOWOWWOWOLOLO HLOLWLOLOLOLWLOLOLO 4O LW LO O WO O O O O O O O LD O O 4 O O 1O @)
. . . . . . . . . . . . ©
: : Do : : : : : : : : =
¥ LONODOO-ARTOLONDD QOQ—N DIWONDODD D= NMOIOND NOr-rANDITIOLOOND = NMDT OO LL
D DD OONIITIIIFIITITIT DODOLD OLLOLUOVODLOODW DOOOOOVOWO® OKNMNKNEKNNNNNNO®O®KO®OB®DO ©D©
Y~ YT T “rryr rrfrrrrrr rrrrrIrTIrIr TR T o — = =
N VNN NNNNNNNNNNNN NN NNANNNNN NNANNNNANNN NN NNNNNNNNNNN NN
DT g e e e e A S e e e e e e e e e e e A e e el el e el el e e e R e e e el el el el e e e gl el Al el Y Nl Sl
D DD ODDODDODODODOD®O DDOD ODODODOD DDODODODD DD ODODODODODOM®M OO ® ()
-~ - IO Tolse) (@)
~ & ~2 ™ ~ - Y &
oy 5 AN ! ~ I
| © L | I~ ~ - - ~ -
o™~ .~ © o N " » ™ — < 5 B s o)
gL v §F ¥ DR~ R R Y&€FL 22 T
RN N I L LourmNN % S © ~e oo AN,
NS~~~ o~ S - BNy S 9S8 WMOmMOmME®  0nody 00 sg WOWwww =N
,,,,,,, ~ N T —OPSFFEFREFRFNAA rrrrrr OO0 AlR s 0o
333333725551_7217777_11______________1___________1_______
b b N O LT bbb P DT OOOOOOO ©OOOOOO IO©OOO OO © © ©©© L
,,,,,,, D T T e T e N I NN = o N N N N N N B o o NI W N T WY WY S e T, N Ty N Ty MYy WT, T, g
BB TG SO N N N NN NN = T g = N Qs s et et e R T - N R i K

1 1 1 1 1 1 1 1 1 1 1 1
1 1 ] 1 ] 1 1 1 ] ] 1
55555556555565575555567555555555555555255555655556775555556

372081 ........
372082 ........
372083 ........
372084 . .......
372085 ........
372086 . .......
372087

372088 . .......
372089 ........
372090 . .......
372091 ........
372094

372095 . ......
372096 . .......
372097

372099 ........
372100 . .......
372101

—_FrrFrrFrFrrrFrTrFTrTrFrTCTTrTCETrTCSETTT T T T T T T -—_r—_r— T
A A AN AN AN AN AN AN AN AN AN AN AN NN NN ANy AN AN AN ANAN AN 1
e N S e S R N N N S e R S R T N R S e S e e e ©
DO MMmMmMMmMmMmMmMmMmMmM|mome™m mMmMmomo/mo™m



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
372268 ........ 6-27, 7-21 372329 ........ 2-95 372391 ........ 5-43, 6-41
372269 ........ 6-27, 7-21 372330 ........ 2-95 372392 ........ 5-43, 6-41
372270 .. ...... 6-27 372331 ........ 2-95 372393 ........ 5-43, 6-41
372271 ........ 6-27 372332 ........ 2-95 372394 ........ 5-43, 6-41
372272 .. ...... 6-27, 7-21 372333........ 5-33 372395........ 5-43, 6-41
372273 . ....... 6-27, 7-21 372334 ........ 5-35, 6-33, 7-27 372396 ........ 5-43, 6-41
372274 .. ... ... 6-27, 7-21 372336 ........ 5-35, 6-33, 7-27 372397 ........ 5-43, 6-41
372275 ........ 6-27 372337 ........ 5-35, 6-33, 7-27 372398 ........ 5-43, 6-41
372276 ........ 6-27, 7-21 372338 ........ 5-35, 6-33, 7-27 372399 ........ 5-43, 6-41
372277 .. ...... 6-27 372339........ 5-35, 6-33, 7-27 372400 ........ 5-43, 6-41
372278 ........ 6-27 372340 ........ 5-35, 6-33, 7-27 372402 ........ 5-35, 6-33, 7-27
372279 ........ 6-27, 7-21 372341 ........ 5-35, 6-33, 7-27 372404 ........ 6-39

372280 ........ 6-27 372342 ........ 5-35, 6-33, 7-27 372405 ........ 5-9,6-9, 7-5
372281 ........ 6-27 372343 ........ 5-35, 6-33, 7-27 372406 ........ 5-9, 6-9
372282 ........ 6-27 372344 .. ...... 5-35, 6-33, 7-27 372407 ........ 5-9,6-9, 7-5
372283 ........ 6-27, 7-21 372345 ........ 5-35, 6-33, 7-27 372408 ........ 5-9,6-9, 7-5
372284 .. ...... 6-27, 7-21 372346 ........ 5-35, 6-33, 7-27 372409 ........ 5-9,6-9, 7-5
372285 .. ...... 6-27, 7-21 372347 ........ 5-35, 6-33, 7-27 372410 ........ 5-9,6-9, 7-5
372286 ........ 2-95 372348 ........ 5-37,6-35,7-29 372411 ........ 5-9,6-9, 7-5
372287 ........ 2-93 372349 ........ 5-37,6-35,7-29 372412 .. ...... 5-9,6-9, 7-5
372289 ........ 2-89 372350 ........ 5-37, 5-39, 6-35, 372413 ........ 5-9,6-9, 7-5
372290 ........ 2-89 6-37,7-29 372414 .. .. .. .. 5-9,6-9, 7-5
372291 ........ 2-89 372351 ........ 5-37,6-35,7-29 372415........ 5-9,6-9, 7-5
372292 ........ 2-89 372352 ........ 5-37,6-35,7-29 372416 ........ 5-9,6-9, 7-5
372293 ........ 2-87 372353 ........ 5-37,6-35,7-29 372417 ........ 5-9,6-9, 7-5
372294 ........ 2-91 372354 ........ 5-37,6-35,7-29 372418 ........ 6-9

372295 ........ 2-87 372355........ 5-37,6-35,7-29 372419 ........ 5-9,6-9, 7-5
372296 ........ 2-87 372356 ........ 5-37,6-35,7-29 372421 ........ 5-9, 6-9
372297 ........ 2-87 372357 ........ 5-37,6-35 372422 ........ 5-9

372298 ........ 2-87, 2-91 372358 ........ 5-37,6-35,7-29 372423 ........ 6-43,7-33
372299 ........ 2-91 372359 ........ 5-37,6-35,7-29 372426 ........ 6-43,7-33
372300 ........ 2-91 372360 ........ 5-37,6-35, 7-29 372427 ........ 6-43,7-33
372301 ........ 2-87 372361 ........ 5-37,6-35 372428 ........ 6-43,7-33
372302 ........ 2-89 372362 ........ 5-37,6-35 372429 ........ 6-43,7-33
372303 ........ 2-87,2-89 372363 ........ 5-37,6-35,7-29 372430 ........ 6-43,7-33
372304 ........ 2-89, 2-91 372364 ........ 5-37,6-35,7-29 372431 ........ 6-43
372305........ 2-91 372365........ 5-37,6-35 372432 ........ 6-43,7-33
372306 ........ 2-87 372367 ........ 5-39, 6-37 372433 ........ 6-43,7-33
372307 ........ 2-87 372368 ........ 5-39, 6-37 372434 ........ 6-43

372308 ........ 2-87 372369 ........ 5-39, 6-37 372437 ........ 6-43,7-33
372309 ........ 2-87 372370 ........ 5-39, 6-37 372438 ........ 6-43

372310 ........ 2-91 372371 ........ 5-39, 6-37 372614 ........ 3-78

372311 ........ 2-87 372372 ........ 5-39, 6-37 372944 .. ...... 4-15

372312 ........ 2-93, 2-95 372373 ........ 5-39, 6-37 372945 ........ 4-17

372313 ........ 2-93, 2-95 372374 ........ 5-39, 6-37 373212........ 4-9

372314 ........ 2-93, 2-95 372375........ 5-39, 6-37 373213 ........ 4-9
372315........ 2-93, 2-95 372376 ........ 5-39, 6-37 373342 ........ 4-35
372316........ 2-93, 2-95 372378 ........ 5-39, 6-37,7-34 373360 ........ 4-35

372317 ........ 2-93, 2-95 372379 ........ 5-39, 6-37,7-34 373361 ........ 4-35

372318 ........ 2-93, 2-95 372380 ........ 5-39, 6-37 373416 ........ 4-35

372319 ........ 2-93, 2-95 372381 ........ 5-41 373417 .. ...... 4-27

372320 ........ 2-93, 2-95 372382 ........ 5-41, 6-39, 7-31 373418 ........ 4-27

372321 ........ 2-93 372383 ........ 5-41, 6-39 373423 ........ 3-15

372322 ........ 2-93 372384 ........ 5-41, 6-39, 7-31 373463 ........ 4-39

372323 ........ 2-93 372385........ 5-41, 6-39, 7-31 373478 ........ 4-35, 4-37,4-39
372324 ........ 2-93, 2-95 372386 ........ 5-41, 6-39, 7-31 373489 ........ 4-35
372325........ 2-93 372387 ........ 5-43, 6-41 373553 ........ 4-35, 4-39
372326 ........ 2-93 372388 ........ 5-43, 6-41 373556 ........ 4-35

372327 ........ 2-93 372389 ........ 5-43, 6-41 373561 ........ 4-9

372328 ........ 2-95 372390 ........ 5-43, 6-41 373562 ........ 4-9




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
373563 ........ 4-9 39277 ........ 2-9, 2-11, 2-39, 47167 ........ 2-37, 2-39, 2-41
373564 ........ 4-9 2-41, 2-45, 2-47, 47801 ........ 2-9, 2-11, 2-77,
373565 ........ 4-9 2-53, 2-57, 2-69, 2-81, 2-83, 2-111,
373566 ........ 4-9 2-73, 2-153, 3-47 3-3, 3-5, 3-9
373573 ........ 4-45, 4-49, 4-51, 39279 ........ 2-43, 2-45, 2-47 48183 ........ 2-11

4-53 39283 ........ 2-17,3-3,4-13,4-23 48416 ........ 2-141
373584 ........ 4-45, 4-47, 4-49, 39284 ........ 2-63, 4-15 48834 ........ 4-35, 4-39

4-51, 4-55, 4-57 39285 ........ 2-59, 2-111, 3-17, 49145 ........ 3-21
373585........ 4-45, 4-47, 4-49, 3-37 49247 ........ 3-7

4-51, 4-55 39311 ......... 2-43, 2-45, 2-47, 49883 ........ 2-30, 2-31
373594 ........ 4-35, 4-37,4-39 3-17 49891 ........ 3-45
373602 ........ 4-37 39312 ........ 2-69, 2-73 50270 ........ 2-59, 2-63
373603 ........ 4-37 39313 ........ 2-9, 2-23, 2-27, 50902 ........ 2-43, 2-45, 2-47
373609 ........ 4-35 2-69, 2-70, 2-73, 51305 ........ 2-37, 2-39, 2-41
373610 ........ 4-35, 4-37,4-39 2-74,2-139 51538 ........ 2-5, 2-7
373611 ........ 4-35, 4-37,4-39 393135........ 2-57 54333 ........ 2-153, 3-23, 3-31,
373612........ 4-39 39322 ........ 3-33 3-74
373613 ........ 4-39 395973 ........ 3-15 54396 ........ 2-24,2-28
373614 ........ 4-39 395974 ........ 2-149 54618 ........ 3-17
373615........ 4-39 396287 ........ 2-151 54620 ........ 3-17
373619........ 4-33 396288 ........ 2-151 55767 ........ 3-17
373620 ........ 4-33 396440 ........ 3-63 55844 ........ 2-2
373631 ........ 4-41, 4-43 39663 ........ 3-43 55845 ........ 3-61
373632........ 4-41 397889 ........ 3-23 55850 ........ 2-2
373633........ 4-41 39811 ......... 2-24,2-27 56992 ........ 2-101, 3-39
373634 ........ 4-41 398528 ........ 3-23 57048 ........ 2-13, 2-15
373635........ 4-41 39890 ........ 2-9, 2-11, 2-153, 57145 ........ 2-153
373636 ........ 4-41 2-155, 2-157 57167 ........ 3-39
373637 ........ 4-41, 4-43 40143 ........ 3-33 57534 ........ 2-51
373638 ........ 4-41 40144-21 ...... 4-25 57676 ........ 2-109
373639........ 4-41, 4-43 40144-22 . ... .. 4-25 57702 ........ 2-5,2-7,2-153,
373640 ........ 4-41, 4-43 40144-4 . .. .. .. 3-33,4-25 3-19, 3-45
373641 ........ 4-41 40144-6 . ...... 3-33,4-25 57804 ........ 2-99
373642 ........ 4-41 40145 ........ 3-31 58366 ........ 2-19, 2-153
373643 ........ 4-41 40758 ........ 2-1M1 58595 ........ 2-155
373644 ........ 4-41 4142 . ........ 2-99 59118-2 . ...... 2-143, 2-145
373645........ 4-41 41178 ......... 2-155, 2-157 59965 ........ 2-81
373646 ........ 4-41 41187 ......... 2-59, 2-63,3-3,3-13 60428 ........ 2-9, 2-11
373647 ........ 4-41, 4-43 41345 ........ 2-63 60933 ........ 2-49
373648 ........ 4-41, 4-43 41346 ........ 2-23, 2-27, 2-67, 61288 ........ 2-139
373649 ........ 4-43 2-69, 2-73, 2-111, 61866 ........ 3-61, 3-63
373650 ........ 4-43 3-9,3-43,4-11,4-15, 61923 ........ 2-77
373651 ........ 4-43 4-21 62595 ........ 2-37, 2-39, 2-41
373732........ 4-55 41430 ........ 2-17, 2-153, 3-17, 63244-1....... 2-153, 3-23, 3-31
373736 ........ 4-55 3-19, 3-37 63810 ........ 2-103, 3-43
373737 ........ 4-55 41445 .. ...... 3-17,3-19 65084 ........ 2-151
373739 ........ 4-45, 4-47 41619 ........ 3-13, 3-23 65869-5....... 2-2
37555 ........ 4-8 41620 ........ 2-93, 2-95 65870-5....... 2-2
375642 ........ 2-59, 2-63 732 ........ 2-57 66612 ........ 2-59
37573 ........ 4-25 42467 ........ 2-59 67767 ........ 2-33
376059 ........ 2-15 43844 .. ...... 2-33, 2-35 68445 ........ 2-93, 2-95
376716 ........ 2-153 45223 ........ 3-63 68567 ........ 2-51, 3-45
37778 ........ 4-25 45224 .. ...... 3-63 69234 ........ 2-37
381981 2-139
382745 2-17
38321 3-17
38490 2-97, 2-99, 3-39
388532 2-107
392171 3-23

4-8

8-8

Sentinel 331000 (5-10)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
74093 ........ 4-8 760691 ........ 2-83 761158 ........ 2-2,2-9, 2-11
74094 ........ 4-8 760695 ........ 2-83,3-5 761179 ........ 2-9, 2-11
74098 ........ 4-5, 4-27, 4-35, 760721 ........ 2-57 761209 ........ 2-111,3-9
4-39, 4-41, 4-43 760726 . ....... 3-47 761211 ........ 2-3
74099 ........ 4-8,4-27 760740 ........ 2-69, 2-73 761213 ........ 2-3
74191 ........ 4-8 760757 ........ 2-23, 2-27, 2-69, 761215 . ....... 2-111
75428 ........ 3-39 2-139 761216 ........ 2-111
75430 ........ 2-5, 2-7 760785 ........ 2-57 761217 .. ... ... 2-111
760073 ........ 3-53 760798 ........ 2-2, 2-57 761223 ........ 2-111, 3-9
760078 ........ 3-50 760824 ........ 2-83 761225 ........ 2-111, 3-9, 3-19,
760098 ........ 2-2 760828 ........ 2-73 3-75
760099 ........ 2-2 760837 ........ 2-2, 2-57 761229 ........ 2-111, 3-9
760105........ 3-51 760838 ........ 2-57 761233 ........ 3-45
760107 ........ 2-3,3-75 760882 ........ 2-2, 2-57 761235........ 3-75
760143 ........ 3-58 760883 ........ 2-57 761237 ........ 2-5,2-7
760205 ........ 2-9, 2-11 760884 ........ 2-57 761238 ........ 2-3
760208 ........ 2-9, 2-11 760896 ........ 2-57 761239 ........ 2-3
760357 ........ 2-5, 2-7 760897 ........ 2-2, 2-57 761292 ........ 2-23, 2-27
760395 ........ 2-5, 2-7 760916 ........ 2-21,3-3 761293 ........ 2-23, 2-27
760447 .. ...... 2-81 760917 ........ 3-3 761311 ........ 3-21
760504 ........ 2-77 760921 ........ 2-21 761317 ........ 3-13
760507 ........ 3-45 760925 ........ 2-21 761328 ........ 3-15
760509 ........ 3-45, 3-49 760980 ........ 2-212 761372 ........ 2-3
760522 ........ 2-77 760983 ........ 2-212 761417 ..... ... 2-77
760523 ........ 2-77 760991 ........ 3-45 761428 ........ 2-111, 3-9, 3-21
760529 ........ 2-79 761004 ........ 2-13 761449 ........ 3-15
760532 ........ 2-79, 2-155 761005........ 2-13, 2-15 761451 .. ... ... 3-21
760535........ 2-79 761010........ 2-13, 2-15 761463 ........ 3-21
760536 ........ 2-79 761011 ........ 2-13, 2-15 761490 ........ 3-19, 3-45
760540 ........ 2-79 761012........ 2-13, 2-15 761501 ........ 2-2,3-55
760543 ........ 2-77 761013 ........ 2-13, 2-15 761505........ 2-79
760545 ........ 2-79 761014 ........ 2-13, 2-15 761524 .. ...... 2-83, 3-31
760548 ........ 2-77 761017 ........ 2-13, 2-15 761525 ........ 3-58
760550 ........ 2-79 761018 ........ 2-13, 2-15 761526 ........ 3-58
760552 ........ 2-155 761019........ 2-13,2-15 761542 .. ... ... 2-77
760554 ........ 2-83 761020 ........ 2-13, 2-15 761595 ........ 3-73,3-74
760560 ........ 2-85 761025........ 2-13, 2-15, 4-13, 761600 ........ 4-11
760562 ........ 2-85 4-23 761601 ........ 4-11, 4-21
760565 ........ 2-37, 2-39, 2-41, 761035........ 2-33, 2-35 761602 ........ 4-11, 4-21
2-77 761036 ........ 2-33, 2-35 761603 ........ 4-21
760566 ........ 2-85 761043 ........ 2-5, 2-7 761606 .. ...... 4-11
760577 ........ 2-77 761044 ........ 2-5,2-7 761607 ........ 4-11, 4-21
760586 ........ 2-77 761093 ........ 2-5, 2-7 761608 ........ 4-15
760591 ........ 3-45 761106 ........ 2-9, 2-11 761609 ........ 4-11, 4-21
760598 ........ 2-77 761111 ... ... 2-59, 2-63 761610 ........ 4-11, 4-21
760599 ........ 3-31 761117 ........ 2-2, 2-11 761611 ........ 4-11, 4-15, 4-21
760640 ........ 3-45 761118 ........ 2-11 761613 ........ 4-11, 4-13, 4-23
760647 ........ 2-77 761119 ........ 2-11 761614 ........ 4-15
760649 ........ 3-45 761120 ........ 2-9, 2-11 761615 ........ 4-11
760653 ........ 3-47 761121 ........ 2-9, 2-11 761616 ........ 4-11
760660 ........ 2-83, 3-31, 3-37, 761124 .. ...... 2-9, 2-11 761618 ........ 4-19
3-47, 3-50 761125 ........ 2-9, 2-11 761623 ........ 4-19
760661 ........ 3-47 761126 ........ 2-3 761625 ........ 4-19
760663 ........ 2-77 761128 ........ 2-19 761626 .. ...... 4-19
760665 ........ 3-49 761130 ........ 2-19 761629 ........ 4-11, 4-21
760668 ........ 2-83 761131 ........ 2-19 761630 ........ 4-11, 4-21
760672 ........ 3-31, 3-56, 3-57 761134 ........ 2-19 761631 ........ 4-11, 4-21
760673 ........ 2-83 761141 .. ... .. 2-19 761634 ........ 4-11
760679 ........ 2-83 761148 ........ 2-57 761635 ........ 4-21
760682 ........ 2-77,2-81, 3-5 761153 ........ 2-57 761641 ........ 4-13, 4-23

Sentinel 331000 (5-10)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
761643 ........ 4-13, 4-21 761762 ........ 3-73 762075 ........ 2-139
761644 ........ 4-13,4-23 761763 ........ 3-73 762080 ........ 4-11, 4-21
761646 ........ 4-13 761781 ........ 3-73 762105........ 2-139
761647 ........ 4-13 761782 ........ 3-73 762109 ........ 2-15
761649 ........ 4-15 761783 ........ 3-73 762116 ........ 2-60
761650 ........ 4-15 761784 ........ 3-73 762117 ........ 4-9
761651 ........ 4-15 761785........ 3-73 762136 ........ 2-15, 4-7
761652 ........ 4-15 761786 ........ 3-73 762160 ........ 2-149
761653 ........ 4-15 761787 ........ 3-73 762165 ........ 2-24
761654 ........ 4-15 761788 ........ 3-73 762180 ........ 2-5,2-7,3-15
761655........ 4-15 761789 ........ 3-73 762201 ........ 3-57
761656 ........ 4-15 761790 ........ 3-73 762207 ........ 3-57
761658 ........ 4-15 761791 ........ 3-55 762209 ........ 2-153
761659 ........ 4-15 761795 ........ 3-51 762210 ........ 3-57
761660 ........ 4-19 761798 ........ 2-13, 2-15 762212 ........ 2-153, 3-31
761661 ........ 4-15 761799 ........ 2-13, 2-15 762213 ........ 3-31
761662 ........ 4-15 761824 ........ 2-43, 2-45, 2-47 762214 .. ... ... 2-153
761663 ........ 4-15 761825........ 2-43 762217 .. ...... 2-153, 3-23
761665........ 4-15 761826 ........ 2-43, 2-45, 2-47 762219 ........ 3-23
761666 ........ 4-15 761828 ........ 2-153 762220 ........ 2-2,2-153
761667 ........ 4-15 761830 ........ 2-49 762221 ........ 2-2,2-153, 3-23
761668 ........ 4-15 761867 ........ 2-87, 3-39 762225 ........ 2-153
761669 ........ 4-15 761872 ........ 2-87 762228 . ... .... 2-153
761670 ........ 4-15 761881 ........ 2-101 762229 ........ 3-31
761672 ........ 4-15 761882 ........ 2-5,2-7 762234 .. ...... 2-2,2-153
761674 .. ...... 4-15 761885........ 3-39 762236 ........ 2-153, 3-23
761678 ........ 4-15 761893 ........ 2-5 762237 ........ 3-31
761682 ........ 4-15 761914 .. ...... 2-93, 2-95 762249 ........ 2-153, 3-23, 3-74
761712 ..... ... 2-13, 2-17 761915........ 2-93, 2-95 762253 ........ 3-56
761714 . .... ... 4-11, 4-21 761924 .. ... ... 2-103, 3-43 762254 ........ 3-31
761715 ........ 4-11, 4-21 761926 ........ 2-103, 3-43 762255 ........ 2-153
761716 . .... ... 4-11, 4-21 761927 ........ 2-103, 3-43 762256 ........ 3-31
761717 .. ... ... 4-11, 4-21 761936 ........ 2-105 762260 ........ 3-33,4-25
761720 . ....... 4-11, 4-21 761946 ........ 2-103, 3-43 762261 ........ 3-33
761727 .. ... ... 4-11, 4-21 761950 ........ 2-103, 3-43 762264 ........ 3-31
761728 . .... ... 4-11, 4-21 761952 . ....... 2-97 762265 ........ 3-31
761729 .. ... ... 4-11, 4-21 761954 .. ... ... 2-97 762266 ........ 3-31
761732 ........ 4-11, 4-21 761959 ........ 3-43 762267 ........ 3-31
761733 ........ 4-21 761960 ........ 3-43 762269 ........ 3-31
761738 ........ 2-87 761961 ........ 3-43 762270 ........ 3-31
761741 .. ... ... 3-73 761962 ........ 3-43 762271 ........ 3-31
761742 .. ...... 3-73 761963 ........ 3-43 762272 ........ 3-31
761743 ........ 3-73 761965........ 3-43 762277 ........ 3-33
761744 .. ... ... 3-73 761981 ........ 2-93, 2-95 762278 ........ 3-31
761745 .. ...... 3-73 761986 ........ 4-19 762279 ........ 3-33
761746 ........ 3-73 761988 ........ 4-15 762280 ........ 3-33
761747 ..... ... 3-73 761992 ........ 2-13, 2-17 762281 ........ 3-33
761748 ........ 3-73 761993 ........ 2-13, 2-17, 4-13, 762282 ........ 3-33
761749 ........ 3-73 4-23 762284 ........ 3-31
761750 ........ 3-73 761995 ........ 2-13, 2-17 762285........ 3-31
761751 ........ 3-73 761996 ........ 2-13 762286 ........ 3-31
761752 ........ 3-73 761997 ........ 2-13 762288 .. ...... 2-141
761753 ........ 3-73 761998 ........ 2-17 762290 ........ 3-31
761754 .. ...... 3-73 761999 ........ 2-17 762291 ........ 3-31
761755 ........ 3-73 762007 ........ 2-15 762292 ........ 3-31
761756 ........ 3-73 762011 ........ 3-19 762293 ........ 3-31
761757 ........ 3-73 762032 ........ 2-85,4-9 762294 ........ 3-31
761758 ........ 3-73 762035........ 2-77,4-8 762297 ........ 3-31, 3-56, 3-57
761759 ........ 3-73 762043 ........ 3-9 762335........ 2-125
761761 ........ 3-73 762073 ........ 2-111,3-9 762349 ........ 2-125

8-10




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
762350 ........ 2-125 762501 ........ 2-109 763092 ........ 2-67
762366 ........ 2-135 762504 ........ 2-109 763096 ........ 3-43
762371 ........ 2-129, 2-131 762505 ........ 3-23 763100 ........ 2-9
762377 ........ 3-25 762513 ........ 2-99, 3-71 763114 ........ 3-45
762387 ........ 3-35, 3-41 762514 .. ...... 2-99 763115 ........ 3-15, 3-23, 3-31
762399 ........ 2-135 762515 ........ 2-99, 3-59, 3-65, 763116 ........ 2-5, 2-7, 3-31
762415 ........ 2-37, 2-39, 2-41 3-67 763117 ........ 2-141
762425 .. ... ... 2-17,2-21, 2-141, 762516 ........ 2-99 763118 ........ 2-21,3-3
2-143, 2-145, 3-5, 762517 ........ 2-109 763126 ........ 2-5,2-7
3-19 762519 ........ 2-97, 2-99 763127 ........ 3-47
762426 . . ...... 2-17,2-21, 2-77, 762520 .. ...... 2-97 763131 ........ 2-19
2-143, 2-145, 3-15, 762522 ........ 2-97, 3-61, 3-63 763133 ........ 2-19
3-19, 3-21 762523 ........ 2-97 763134 ........ 2-19
762427 .. ... ... 2-15, 2-69, 2-73, 762525 ........ 2-97 763139........ 2-111,3-9
2-109, 2-141, 2-147, 762547 ........ 2-97 763148 ........ 3-33
2-149, 3-17, 3-37 762554 ........ 2-55 763149 ........ 2-99
762428 ........ 2-15, 2-147, 2-151 762555 ........ 2-55 76321 ........ 2-49
762430 ........ 2-13, 2-15 762556 ........ 2-55 763212 ........ 3-45, 3-49
762431 ........ 2-13, 2-15 762557 .. ... ... 2-55 763244 .. ... ... 2-77
762432 ........ 2-13, 2-17, 2-81, 762572 ........ 3-59 763278 ........ 2-77
2-85, 2-111, 2-139, 762573 ........ 2-5 763284 .. ...... 2-77
2-141, 2-145, 2-147, 762575 . ....... 3-23 763443 ........ 4-5
2-149, 3-5, 3-9, 3-15 762583 ........ 2-99 763446 ........ 4-5
762433 ........ 2-15, 2-139, 2-141, 762587 ........ 2-5 763447 .. ... ... 4-5,4-7
2-147, 2-149, 2-151, 762601 ........ 2-109 763449 ........ 4-5
3-5, 3-15, 3-35 762602 ........ 2-109 763450 ........ 4-5
762434 ........ 2-15, 2-81, 2-151, 762603 ........ 2-109 763451 ........ 4-5
3-9 762604 ........ 2-97 763452 . ....... 4-5
762435........ 2-67, 2-81, 2-149, 763003 ........ 2-21, 2-111, 3-9 763457 . ....... 4-7
3-35 763005........ 2-111,3-9 763461 ........ 4-7
762436 ........ 2-85 763007 ........ 2-21, 2-111, 3-9 763464 .. ...... 4-7
762437 . .... ... 2-77 763021 ........ 2-13, 2-15 763504 ........ 4-8
762438 ........ 2-17,2-109, 2-151, 763022 ........ 2-21 763506 ........ 4-8
3-15, 3-35 763024 ........ 2-21 763507 ........ 4-8
762439 ........ 3-15 763036 ........ 2-21, 3-21 763508 ........ 4-8
762440 .. ...... 2-149, 2-151 763040 ........ 2-5,2-7,2-9, 2-11, 763509 ........ 4-8
762441 .. ... ... 2-15,2-149 2-69, 2-73, 2-155, 763518 ........ 4-5
762442 .. ... ... 2-149 2-157,3-19 763519........ 4-5
762443 . .... ... 2-81 763041 ........ 2-9, 2-11, 2-24, 763520 ........ 4-5
762444 .. ... ... 3-5 2-27, 2-30, 2-57, 763521 ........ 4-5
762445 .. ...... 2-139, 2-149, 2-151 2-91, 2-143, 2-145, 763522 ........ 4-5
762446 .. ...... 2-139 2-153, 2-155, 2-157, 763523 ........ 4-5
762448 ........ 2-139 3-45, 3-69 763524 ........ 4-5
762456 ........ 2-145 763042 ........ 2-43, 2-45, 2-47, 763525........ 4-5
762457 .. ... ... 2-141 2-111, 2-139, 2-143, 763526 ........ 4-5
762461 ........ 3-21 2-145, 2-153, 3-17, 763527 ........ 4-5
762463 ........ 2-19, 2-141, 2-143, 3-37 763528 ........ 4-5
2-145, 2-147, 3-15 763043 ........ 2-23, 2-24, 2-21, 763529 ........ 4-5
762464 ........ 2-60, 2-143, 2-145, 2-111, 3-9, 3-43 763530 ........ 4-5
2-147 763045........ 2-21, 3-45 763531 ........ 4-5
762468 ........ 2-85, 2-145, 2-151 763050 ........ 2-21 763532 ........ 4-5
762469 ........ 2-85, 2-141, 2-143 763061 ........ 2-23, 2-27, 2-69, 763533 ........ 4-5
762481 ........ 2-39, 2-41, 2-143, 2-73,2-139 763534 ........ 4-5
2-145 763065........ 2-1M1 763535........ 4-5
762482 ........ 2-143 763067 ........ 3-3 763536 ........ 4-5
762483 ........ 2-23, 2-27 763072 ........ 2-51, 2-53, 2-153, 763537 ........ 4-5
762484 .. ...... 2-139 3-37 763538 ........ 4-5
762487 . .... ... 2-141 763074 ........ 2-111,3-9 763539 ........ 4-5
762488 ........ 2-15 763075........ 2-9, 2-11, 2-77, 763541 ........ 4-5
762492 ........ 2-141, 3-15 2-79, 3-45 763542 ........ 4-5

Sentinel 331000 (5-10)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
763931 ........ 4-5 765283 ........ 2-99 767231 ........ 2-125
763943 ........ 4-5 765292 ........ 3-71 767232 ........ 2-125
763948 ........ 4-7 765293 ........ 3-59 767233 ........ 3-7
763949 ........ 4-7 765307 ........ 2-5, 2-7 767234 .. ... ... 2-125
763950 ........ 4-7 765322 ........ 2-11 767235........ 2-125, 2-135
763951 ........ 4-7 765335........ 2-11 767236 .. ...... 2-125
763952 ........ 4-7 765336 ........ 2-9 767237 ........ 2-125
763953 ........ 4-7 765360 ........ 2-5, 2-7 767238 ........ 2-125
763954 ........ 4-7 765370 ........ 2-21 767239 ........ 2-135
763955 ........ 4-7 765380 ........ 2-21 767241 .. ... ... 2-127
763956 ........ 4-7 765381 ........ 2-21 767242 .. ... ... 2-127
764002 ........ 2-33, 2-35 765391 ........ 2-5, 2-7 767253 ........ 3-25
764009 ........ 2-23, 2-27 765435........ 3-3 767255 ........ 3-37
764011 ........ 2-23, 2-27 765444 .. ... ... 3-5 767261 ........ 2-137
764012 ........ 2-23, 2-27 765445 . .... ... 3-5 767262 .. ...... 2-137
764014 ........ 2-23,2-27 765450 ........ 2-81 767264 ........ 2-133
764015........ 2-23, 2-27 765465 ........ 3-3 767265 ........ 2-137
764016 ........ 2-5, 2-7 765488 ........ 2-21 767266 ........ 2-135
764025 ........ 2-37, 2-39, 2-41 765491 ........ 3-5 767282 ........ 2-129, 2-131
764027 ........ 2-49 765492 ........ 3-5 767290 ........ 2-125
764045 ........ 2-23, 2-27 765612 ........ 2-77 767291 ........ 2-135
764064 ........ 2-33, 2-35 765614 ........ 2-77 767308 ........ 2-137
764070 ........ 2-21, 2-23, 2-27 765620 ........ 3-3 767309 ........ 2-137
764071 ........ 2-23,2-27 765621 ........ 3-3 767311 ........ 2-137
764073 ........ 2-5, 2-7 765650 ........ 3-45 767312 ........ 2-137
764077 .. ... ... 2-43, 2-45, 2-47 76570 ........ 2-9, 2-37, 2-39, 767315 ........ 2-139
764082 ........ 2-43, 2-45, 2-47 2-41, 2-49, 2-53, 767319 ........ 3-7
764085 ........ 2-43, 2-45, 2-47 2-57, 2-63, 2-155, 767320 ........ 3-7
764087 ........ 2-33, 2-35 2-157 767321 ........ 3-7
764090 ........ 2-33, 2-35 765805 ........ 2-59, 2-63 767323 ........ 3-7
764098 ........ 2-43, 2-45, 2-47 765806 ........ 2-59, 2-63 767324 ........ 2-133
764120 ........ 2-43, 2-45, 2-47 765817 ........ 2-59, 2-63 767325........ 3-7
764123 ..... ... 2-43 765845 ........ 2-2,2-67 767329 ........ 3-25
764126 ........ 2-33, 2-35 765960 ........ 2-212 767333 ........ 2-125
764129 ........ 2-33, 2-35 766014 ........ 2-55 767407 ........ 2-139, 2-141
764131 ........ 2-2,2-49 766015 ........ 2-55 767411 .. ... ... 2-143
764139 ........ 2-33, 2-35 766031 ........ 2-17 767422 . ....... 3-37
764168 ........ 2-51, 2-53 766042 ........ 2-37 767425 .. ...... 2-143, 2-145
764182 ........ 2-51, 2-53 766043 ........ 2-37 767521 ........ 3-43
764183 ........ 2-37, 2-39, 2-41 766044 ........ 2-37 767522 ........ 3-43
764190 ........ 2-2, 2-51, 2-53 766046 ........ 2-37 767523 ........ 3-43
764191 ........ 2-51,2-53 766405 ........ 2-49 767641 ........ 2-111, 3-9, 3-76,
764212 . .... ... 3-43 766406 ........ 2-51, 2-53 3-77
764234 .. ...... 2-155 766417 ........ 2-37, 2-39, 2-41 767642 ........ 3-76
764235 ........ 2-155 766966 ........ 2-5, 2-7 767644 .. ...... 2-111, 3-9, 3-76
764238 ........ 2-155 766980 ........ 2-5, 2-7 767645 ........ 3-29
764240 . ....... 2-155, 2-157 766984 ........ 2-5 767646 ........ 3-29
764241 ........ 2-155 767009 ........ 3-35, 4-31 767647 ........ 2-107
764244 .. ... ... 2-155 767014 ........ 2-141, 3-15 767648 ........ 2-23,2-27
764245 .. ...... 2-155 767019 ........ 2-139 767702 ........ 2-13
764253 ........ 2-155 767026 . ....... 2-147 767703 ........ 4-21
764254 .. ...... 2-155 767180 ........ 2-60 767704 ........ 4-21
764256 ........ 2-9, 2-11, 2-155, 767200 ........ 2-141, 4-5 767705 ........ 4-17
2-157 767205........ 2-153 767707 ........ 4-17
764260 ........ 2-2,2-155 767212 ........ 2-17 767709 ........ 4-17
764261 ........ 2-2,2-155, 2-157 767221 .. ... ... 2-151 767710 . ....... 4-17
764263 ........ 2-155 767224 .. ... ... 2-125 767734 ........ 4-23
764291 ........ 2-49 767225 .. ...... 2-125 767735........ 4-23
76438 ........ 2-69, 2-73 767230 ........ 2-125, 2-129, 2-131, 767737 ........ 4-13
764790 ........ 2-43 2-135 767738 ........ 4-13,4-23

8-12

Sentinel 331000 (5-10)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
767739 ........ 4-13,4-23 768413 ........ 2-5, 2-7 768603 ........ 2-99
767740 .. ...... 4-13,4-23 768416 ........ 3-43 768604 ........ 3-61, 3-63
767741 .. ... ... 4-13, 4-23 768423 ........ 3-39 768605........ 3-61
767742 . ....... 4-13, 4-21, 4-23 768425 ........ 2-97 768606 ........ 2-101, 3-59
767745 .. ...... 4-13,4-23 768430 ........ 2-97 768607 ........ 2-101
767746 .. ...... 4-13,4-23 768431 ........ 2-97 768609 ........ 2-99
767747 .. ... ... 4-13, 4-23 768432 ........ 2-99 768610 ........ 2-99
767748 ........ 4-13,4-23 768433 ........ 2-99 768612 ........ 3-59
767749 ........ 4-13,4-23 768434 ........ 2-99 768619 ........ 2-5
767750 ........ 4-13,4-23 768435........ 3-71 768620 ........ 2-5
767752 ........ 4-13,4-23 768438 ........ 3-71 768627 ........ 2-23,2-27
767753 ........ 4-13,4-23 768443 ........ 2-97 768717 ........ 3-45
767762 ........ 4-13,4-23 768445 .. ...... 3-39 768810 ........ 3-63
767763 ........ 4-13,4-23 768446 ........ 2-99 768827 ........ 2-190
767764 .. ... ... 4-13, 4-23 768447 ........ 2-91 768834 ........ 2-111, 3-9, 3-76
767766 ........ 2-2 768448 ........ 2-91, 3-69 768836 ........ 2-111, 3-9, 3-76,
767767 ........ 4-13 768449 ........ 2-99 3-77
767768 ........ 4-23 768451 ........ 2-99 768842 ........ 2-111, 3-9, 3-76,
768009 ........ 2-9, 2-11 768453 ........ 2-97 3-77
768014 ........ 2-21 768457 ........ 2-109 768843 ........ 2-1M1
768019 ........ 2-21 768458 ........ 2-97 768852 ........ 3-9
768025........ 2-3 768469 ........ 3-39 768872 ........ 2-13, 2-15
768026 ........ 2-3 768471 ........ 2-143, 2-145 768890 ........ 4-35
768028 ........ 2-3 768472 ........ 3-39 768891 ........ 4-35
768029 ........ 2-3 768476 ........ 3-39 768896 ........ 2-37
768030 ........ 2-3 768477 ........ 3-39 768897 ........ 2-37, 2-39, 2-41
768031 ........ 2-3 768480 ........ 2-109 768899 ........ 2-147,4-27,4-29
768032 ........ 2-3 768482 ........ 2-109 769004 .. ...... 2-141
768033 ........ 2-3 768486 ........ 3-71 769005 ........ 2-141
768034 ........ 2-3 768487 ........ 2-5, 2-7 769020 ........ 3-43
768036 ........ 2-3 768492 ........ 2-99 769021 ........ 3-43
768038 ........ 2-155 768493 ........ 2-99 769023 ........ 3-43
768039 ........ 2-155 768496 ........ 3-39 769024 ........ 2-103
768089 ........ 2-2,2-155 768497 ........ 3-39 769029 ........ 3-43
768091 ........ 2-155, 2-157 768504 ........ 3-65, 3-67 769030 ........ 3-43
768096 ........ 2-155 768505 ........ 3-65, 3-67 769031 ........ 2-105
768099 ........ 2-9, 2-11 768550 ........ 2-101 769032 ........ 2-105
768100 ........ 2-155, 2-157 768551 ........ 2-99 769033 ........ 2-105
768103 ........ 2-155 768552 ........ 2-99 769036 ........ 2-105
768104 ........ 2-155 768554 ........ 2-99 769038 ........ 2-103, 3-43
768200 ........ 2-11 768555 ........ 3-59 769039 ........ 2-103, 3-43
768202 ........ 2-9, 2-11 768561 ........ 2-190, 2-211 769040 ........ 2-103, 3-43
768205........ 2-9 768567 ........ 2-49 769042 ........ 3-43
768207 ........ 2-9, 2-11 768568 ........ 2-51, 2-53 769046 ........ 2-103, 3-43
768209 ........ 2-9, 2-11 768570 ........ 2-101 769071 ........ 2-87
768210 ........ 2-9, 2-11 768575 ........ 2-190, 2-211 769077 ........ 2-143, 2-145
768211 ........ 2-9, 2-11 768580 ........ 2-99 769087 ........ 2-155, 2-157
768222 .. ...... 2-9, 2-11 768581 ........ 2-99 769090 ........ 3-73
768304 ........ 2-153 768582 ........ 2-107 769093 ........ 4-11, 4-21
768310 ........ 3-31, 3-56, 3-57 768583 ........ 2-107 769208 ........ 2-39, 2-41
768314 ........ 3-31 768584 ........ 2-107 769300 ........ 3-67
768318 ........ 3-56, 3-57 768586 ........ 2-107 769314 ........ 2-135
768320 ........ 2-153 768587 ........ 2-107 769503 ........ 3-3
768322 ........ 3-57 768591 ........ 2-101 769504 ........ 3-3
768323 ........ 2-153 768593 ........ 2-23, 2-27 769507 ........ 3-5
768324 ........ 2-153 768595 ........ 2-99 769508 ........ 3-5
768325........ 3-57 768596 ........ 2-99 769509 ........ 3-3
768410 ........ 2-5, 2-7 768598 ........ 3-61 769510 ........ 3-3
768411 ........ 2-5, 2-7 768601 ........ 2-99 769511 ........ 3-3
768412 . ....... 2-5, 2-7 768602 ........ 2-149 769512 ........ 3-3

Sentinel 331000 (5-10) 8-13




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
769513 ........ 3-3 769778 ........ 3-23 771051 ........ 3-25

769514 ........ 3-3 770000 ........ 2-11 771052 .. ...... 2-2
769515........ 3-5 770002 ........ 2-127 771053 ........ 2-149

769516 ........ 3-5 770016 ........ 2-15 771057 ........ 3-25

769518 ........ 3-5 770023 ........ 2-109 771059 ........ 3-37

769522 ........ 3-3,3-5 770025 ........ 2-81 771070 . ... .. .. 3-37

769523 ........ 3-3,3-5 77003 ........ 4-41, 4-43 771072 ........ 2-111, 3-9, 3-21
769524 ........ 3-3 770035........ 3-73 771073 ........ 2-39, 2-41
769525 ........ 3-5 770148 ........ 2-17 771074 ..... ... 2-129, 2-131
769526 ........ 3-5 770149 ........ 3-73 771076 . ....... 2-129, 2-131
769527 ........ 3-5 770154 .. ...... 2-85 771077 ........ 2-143

769528 ........ 3-3 770155 ........ 3-45 771078 ........ 2-2,2-139
769529 ........ 3-3 770168 ........ 3-61 771079 ........ 3-37

769530 ........ 3-5 770169 ........ 3-63 771081 ........ 3-35

769531 ........ 3-5 770170 ........ 3-67 771082 ........ 3-35

769534 ........ 3-3 770171 ........ 3-65 771083 ........ 3-35

769540 ........ 3-5 770172 ........ 2-37, 2-39, 2-41 771084 ........ 3-15

769541 ........ 3-3 770176 ........ 2-77, 2-81 771085 ........ 3-25

769542 ........ 3-3 770180 ........ 2-190, 2-211 771086 ........ 3-19

769545 ........ 3-3 770181 ........ 4-5 771088 ........ 3-37

769547 ........ 3-3 770500 ........ 3-65, 3-67 771089 ........ 2-139

769548 ........ 3-3 770504 ........ 3-53 771090 ........ 2-143, 2-145
769549 ........ 3-3 770646 ........ 3-73 771092 ........ 2-135

76955 ........ 3-69 770682 ........ 3-45 771094 ........ 2-133

769554 ........ 3-3 770696 . ....... 3-45 771095 ........ 2-135

769558 ........ 3-5 771000 ........ 2-129, 2-131 771096 ........ 2-59

769561 ........ 3-5 771001 ........ 2-17 771098 ........ 2-125

769562 ........ 3-5 771002 ........ 2-17 771099 ........ 2-129, 2-131
769563 ........ 3-3 771003 ........ 2-17 77752 ........ 2-64

769589 ........ 3-77 771006 . ....... 2-149 78951 ........ 3-7

769590 ........ 2-3, 3-77 771007 ........ 2-135 78954 ........ 3-7

769593 ........ 3-43 771008 ........ 2-19 79508-1....... 3-50

769598 ........ 2-9 771009 ........ 2-60 79515 ........ 3-50

769601 ........ 2-87 771010 ........ 2-149, 3-9, 4-35, 79517 ........ 3-50

769607 ........ 2-101 4-37 79518 ........ 3-50

769609 ........ 2-87 771011 ........ 3-15, 4-41 79711 ... ... 4-27,4-29, 4-31,
769610 ........ 2-87 771012........ 3-19, 4-43 4-35, 4-37, 4-39
769615........ 2-87,3-39 771013 ........ 2-143 79716 ........ 4-27, 4-29, 4-31
769616 ........ 2-87 771014 ........ 2-109, 4-33 79718 ........ 4-27

769617 ........ 2-87 771016 ........ 2-141 79719 ........ 4-27, 4-35, 4-37
769618 ........ 2-91, 2-99 771017 ........ 2-133 4-39

769619 ........ 2-91 771018 ........ 2-139 79723 ........ 4-27

769620 ........ 2-87 771019 ........ 2-143, 4-39 79728 ........ 4-27,4-29, 4-31,
769626 . . ...... 2-101 771023 ........ 2-143 4-35, 4-37,4-39
769630 ........ 2-87 71024 .. ...... 2-143 79731 ........ 4-27, 4-29
769631 ........ 2-87 771029 ........ 2-69, 2-73 79740 ........ 4-27,4-29, 4-31,
769640 ........ 2-89 771030 ........ 2-129 4-35, 4-37,4-39
769641 ........ 2-89 771031 ........ 3-7 79779 ........ 4-5

769642 ........ 2-89 771032 ........ 2-129, 2-131 79840 ........ 2-127,3-35
769643 ........ 2-89 771036 ........ 2-129 79872 ........ 2-139

769645 ........ 2-91 771037 ........ 2-133 79874 ........ 3-37

769651 ........ 2-101 771038 ........ 2-135 82661 ........ 2-37, 2-39, 2-41,
769652 ........ 2-101 771040 . ....... 2-149 3-43

769653 ........ 2-93, 2-95 771041 ........ 2-135 82727 ........ 2-109

769654 ........ 2-91 771042 . ....... 2-151 82733 ........ 2-77

769656 ........ 2-101 771043 ........ 2-135, 3-11 82829 ........ 2-33, 2-35
769657 ........ 2-2,2-87 771045 ........ 2-135 83584 ........ 2-39, 2-41
769658 ........ 2-91 771047 .. ...... 3-25 83733 ........ 3-17

769659 ........ 2-87 771048 ........ 3-25 86318 ........ 3-13

769777 ........ 3-23 771050 ........ 3-25 86385 ........ 2-2

8-14

Sentinel 331000 (5-10)




CROSS REFERENCE

Part Page Part Page
Number Number Number Number
86508 ........ 2-153, 3-31 9005343 ....... 7-34
87308 ........ 2-67, 2-69, 2-73 9005344 . ...... 7-34
87677 ........ 3-31 9005346 ....... 7-25
9000071 ....... 2-77 9005347 ....... 7-25
9000119 ....... 2-2 9005348 ....... 7-25
9000452 . ...... 2-107 9005349 ....... 7-21
9000522 . ...... 2-30 9005350 ....... 7-21
9000688 . ...... 2-2 9005351 ....... 7-21
9000689 . ...... 2-2 9005352 ....... 7-21
9000735 ....... 3-41 9005353 ....... 7-21
9000736 ....... 3-41 9005354 ....... 7-21
9001442 . ...... 2-141 9005355 ....... 7-13
9001524 . ...... 4-19 9005373 ....... 7-37
9001540 ....... 2-129 9005374 ....... 7-37
9001541 ....... 2-129 9005375 ....... 7-37
9001775 ....... 2-21 9005382 ....... 7-35
9001923 ....... 2-89 9005383 ....... 7-35
9001924 ....... 2-89, 3-69 9005384 ....... 7-35
9002029 . ...... 3-69 9005385 ....... 7-35
9002764 . ...... 4-11, 4-21 9005386 ....... 7-35
9002765 . ...... 4-11, 4-21 9005387 ....... 7-35
9003022 . ...... 2-139 9005388 ....... 7-35
9003028 . ...... 2-59 9005397 ....... 7-38
9003286 ....... 3-74 9005398 ....... 7-38
9003311 ....... 2-69 9005399 ....... 7-38
9003312 ....... 2-73 9005402 . ...... 7-33
9003314 ....... 2-69 9005403 . ...... 7-33
9003315....... 2-73 9005404 . ...... 7-33
9003498 ....... 3-37 9005409 ....... 7-33
9004937 ....... 2-35 9005413 ....... 7-33
9005306 . ...... 7-9 9005415 ....... 7-33
9005307 ....... 7-9 9005416 ....... 7-33
9005308 ....... 7-9 9005417 ....... 7-33
9005309 ....... 7-9 9005418 ....... 7-33
9005310 ....... 7-9 9005422 ....... 7-36
9005311 ....... 7-9 9005423 ....... 7-36
9005312 ....... 7-9 9005424 . ...... 7-36
9005313 ....... 7-7 9005425 ....... 7-36
9005314 ....... 7-17 9005918 ....... 7-38
9005317 ....... 7-23 9006205 . ...... 3-78
9005318 ....... 7-23 9006636 . ...... 2-24,2-28
9005319 ....... 7-24 9006637 ....... 2-23, 2-27
9005320 ....... 7-10 9006638 . ...... 2-23, 2-27
9005321 ....... 7-10 9006639 ....... 2-23
9005322 ....... 7-15

9005323 ....... 7-5

9005324 ....... 7-5

9005325 ....... 7-5

9005326 . ...... 7-5

9005327 ....... 7-5

9005328 ....... 7-19

9005329 ....... 7-19

9005330 ....... 7-19

9005331 ....... 7-7,7-29

9005332 ....... 7-29

9005333 ....... 7-29

9005334 ....... 7-29

9005335 ....... 7-29

9005341 ....... 7-31

9005342 ....... 7-31




CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

Numbers
424 Qil, Brakes, 2.5 Gal., 2-2

A

Accumulator, Piston, Brake, Ce, 2-17

Adapter, Exhaust [Cat 08], 7-33

Adaptor, Arm, Wiper, 2-87

Adaptor, Cam Coupler, 3-57

Adaptor, Filter, Oil, Eng, Remote, 2-23,
2-27

Adaptor, 2-87

Adjusting Screw, 4-5

Air Cleaner, 8 inch, 2-51, 2-53

Air Cleaner, 2-49

Alarm, Backup, 12-48Vdc 112Dba, 2-77

Alarm, Backup, Smart, 2-77

Alternator, 2-30, 7-38

Angle, Guard, 3-17

Angle, Guide, 2-59, 2-63, 2-67

Angle, Hyd Valve Mount, 2-147

Angle, Paddle, Conveyor, 2-63

Angle, Skid Chain, 2-9, 2-11

Angle, Switch, 2-77

Angle, Weld', Filterbag Lift, 3-55

Angle, 3-31, 3-37, 3-56, 3-57

Arm Assy, Rocker, 5-43, 6-41

Arm WIdt, Lower, 3-19

Arm WiIdt, Upper, 3-19

Arm Widt, 2-21

Arm, Drive, 2-87

Arm, Lift, 2-69, 2-73

Arm, Seal, Upper, 2-155, 2-157

Arm, Wiper, Panel, 28.0, 3-39

Arm, Wiper, 2-87

Ashtray, Side Mounting, Chr, 2-97

Aspirator,Air Cleaner, 2-49

Atomizer [Cat 08], 7-21

Axle Assembly, Rear W/Brake, 4-23

Axle, Front, 13.6:1 (See Breakdowns),
2-15

Axle, Rear (See Breakdowns), 2-13

Backplate, 4-9

Balancer, 5-3, 6-3, 7-3

Bar [Cat 08], 7-24

Bar Flat, Rubber Hopper, 2-77

Bar Widt, Brush Support, 3-76, 3-77

Bar Widt, Mtg, Hose, 3-17

Bar, Brush Support, 2-111

Bar, Flat, 0.18, 1.00 X 13.501, 3/.38h,
2-155, 2-157

Bar, Hex, Stl, 0.75 3.21 M10 X 1.50 Thru,
3-17

Bar, Retainer, 2-59, 2-63

Bar, Seal, Upper, 2-155, 2-157

Bar, Side Spring, 2-13, 2-15

Bar, Sppt, Lh, 2-155

8-16

Bar, Sppt, Rh, 2-155

Bar, Stop, Filter Bag, 2-79

Bar, Widt. Brush Support, 3-9

Base, Llit, Lower, 2-81

Battery Box, Poly, 2-55

Battery, 12V, Cc Amps:1000 Wet, 2-55

Bearing, 32012, 4-15

Bearing, 35mm B X 72mm D X 17mm H,
4-17

Bearing, Ball, 50mm, 2-59, 2-63

Bearing, Ball,20.0b 47.0d 20.6w [Ang],
3-13

Bearing, Cam Roller 52x14x20, 2-69,
2-73

Bearing, Flange, 2-59, 2-63, 2-111, 3-9

Bearing, Hub, 4-17

Bearing, Sleeve 30x38x10, 2-21

Bearing, Sleeve, 2-77

Bearing, Spherical, 3-3, 3-5

Bearing, Thrust, 2-21

Bearing,, 3-9

Bearing, 2-19, 2-21, 2-111, 3-9, 3-21,
4-5, 4-11, 4-13, 4-15, 4-19, 4-21,
4-23, 5-3, 5-37, 6-3, 6-35, 7-29

Beater Bar, Filter Bag, 2-77

Belt [SET OF 2 Cat 08], 7-38

Belt, Fan, 2-30

Belt, V, 40.30L [AX], 3-43

Bezel, Case, Instmt, 2-99

Bezel, Center, 2-97

Bezel, Switch, 2-99

Bezel, 2-97, 2-99

Blade, Wiper, 2-87, 3-39

Block Assy, Cyl, 5-37, 6-35

Block Wldt, Spring, 2-67

Block, Pulley, 5-23, 6-21, 7-14

Block, Retainer, 2-67

Block, Stop, 3-13

Blower, Assy, 2-105

Body, 4-9

Bolt [Cat 08], 7-5, 7-7, 7-9, 7-29, 7-33,
7-35,7-36

Bolt Kit, Cplg, 2-59

Bolt Kit, 4-49

Bolt, .374-16X2.75, 2-101

Bolt, .44-20 X 1.50, 5-23, 6-21, 7-14

Bolt, Eye, .50-13 X 03.5, 3-19

Bolt, Eye, M10x1.50 X 30mm, 10 Eye,
3-17

Bolt, M08 X 1.25 X 20mm, 7-5

Bolt, M08 X 1.25 X 35mm, 7-9

Bolt, M10 X 1.5 X 20mm, 5-11, 5-15,
5-29, 6-11, 6-15, 6-27, 7-7, 7-9,
7-21

Bolt, M10 X 1.5 X 35mm, 5-22, 6-20,
7-13

Bolt, M10 X 1.5 X 70mm, 5-3, 6-3, 7-3

Bolt, M10 X 1.50 X 20mm, 7-10

Bolt, M10 X 1.50 X 60mm, 5-15, 6-15

Bolt, M10x130, 3-43

Bolt, M12 X 1.75 X 45mm, 5-15, 6-15,
7-9

Bolt, M6 X 1.0 X 14mm, 5-9, 6-9, 7-5

Bolt, M6 X 1.00 X 20mm, 5-25, 6-23,
7-17

Bolt, M8 X 1.25 X 16mm, 5-15, 5-29,
6-15, 6-27, 7-9, 7-21

Bolt, M8 X 1.25 X 20mm, 5-15, 5-25,
5-27,5-29, 5-31, 5-37, 6-15, 6-23,
6-25, 6-27, 6-29, 6-35, 6-43, 7-9,
7-17,7-21,7-23, 7-29, 7-33

Bolt, M8 X 1.25 X 25mm, 5-5, 5-7, 5-15,
5-27, 5-29, 6-5, 6-7, 6-15, 6-25,
6-27,7-9, 7-15, 7-19, 7-21

Bolt, M8 X 1.25 X 30mm, 5-31, 6-29,
7-23

Bolt, M8 X 1.25 X 35mm, 5-7, 5-25, 6-7,
6-23, 7-17

Bolt, M8 X 1.25 X 45mm, 5-13, 6-13

Bolt, M8 X 1.25 X 65mm, 5-15, 5-31,
6-15, 6-29, 7-9, 7-23

Bolt, M8 X 1.25 X 80mm, 5-25, 6-23,
7-17

Bolt, M8 X 75mm, 5-31, 6-29, 7-23

Bolt, Modif, 2-5, 2-7

Bolt, U, 48mm Id, 6mm, 3-19

Bolt, 5-3, 5-7, 5-9, 5-11, 5-13, 5-18,
5-25, 5-29, 5-37, 5-39, 5-41, 5-43,
6-3, 6-7, 6-9, 6-11, 6-13, 6-23,
6-27, 6-35, 6-37, 6-39, 6-41, 6-43,
7-3,7-5,7-7,7-17, 7-19, 7-21,
7-29,7-31,7-33, 7-34

Boom WIdt, Vacuum Wand, 3-45

Boot, Rbr, 2-141

Bottle, Washer Fluid W/Pump, 2-5

Bottle, Winshield Washer Fluid, 2-5, 2-7

Box Widt, Cntrl R.H., 3-23

Box, Cntrl L.H., 3-23

Box, Instrument, 2-107

Bracket WIdt, Air-Clnr, 2-51

Bracket [Cat 08], 7-21, 7-33

Bracket Weldt, 2-33, 2-35

Bracket WIdt, Air Intake, 2-49

Bracket Widt, Air-Clnr, 2-49, 2-53

Bracket Widt, Compressor, 3-43

Bracket WIdt, Door, 2-5, 2-7

Bracket WIdt, Exhaust [Sentinel 08], 2-47

Bracket WIdt, Exhaust, 2-45

Bracket WIdt, Muffler, 2-43

Bracket Widt, Tilt, Cab, Lower, 3-37

Bracket WiIdt, Tilt, Cab, 3-37

Bracket Widt, Tilt, Pump, 3-37

Bracket WIdt,Side Brush Lh, 3-9

Bracket, Eng, 2-39, 2-41

Bracket, Accelerator, 2-101

Bracket, Air-Intk, 2-53

Bracket, Alternator [Cat 08] (not shown),
7-38

Bracket, Angle, Mtg, Tank, 2-153

Bracket, Antenna, 3-71

Bracket, Cable, Throttle Na, 2-23

Sentinel 331000 (5-10)




CROSS REFERENCE

Bracket, Cable, Throttle, 2-97

Bracket, Coil, 2-103, 3-43

Bracket, Coolant Overflow, 2-37

Bracket, Door, Brush, Lh, 2-155

Bracket, Door, Brush, Rh, 2-155

Bracket, Extended Pin, 2-83

Bracket, Filter Bag, 2-79

Bracket, Intake, Turbo, 2-51

Bracket, L, 2-107

Bracket, Latch, 2-69

Bracket, Light, Night Sweeping, 3-59

Bracket, Mount, Hose, 2-153

Bracket, Mtg, Alternator, 2-30

Bracket, Mtg, Hinge, Lh, 3-47

Bracket, Mtg, Hinge, Rh, 3-47

Bracket, Mtg, Mirror, 24.5”, 2-93, 2-95

Bracket, Mtg, Radio, 3-71

Bracket, Mtg, Strobe, Rh, 3-67

Bracket, Mtg, Valve, Hyd, 2-143, 2-145

Bracket, Nozzle, Tank,Water, 2-153

Bracket, Pipe, Air, Chrgr [Sentinel 08],
2-41

Bracket, Plate, Latch, Door, Lh, 2-73

Bracket, Receiver, Dryer, 3-43

Bracket, Remote Qil Filter, 2-23, 2-27

Bracket, Retainer, Rear, 2-11

Bracket, Seatbelt, Lh, 2-89, 3-69

Bracket, Seatbelt, Rh, 2-89

Bracket, Skirt, Lh, 2-155

Bracket, Skirt, Rh, 2-155

Bracket, Sppt, Hose, Vacuum, 3-45

Bracket, Steering Column, Lh, 3-39

Bracket, Stop, 2-23, 2-27

Bracket, Strike, 2-87

Bracket, Switch, 2-81

Bracket, Tank, Coolant, 2-39, 2-41

Bracket, Throttle Cable Turbo, 2-23, 2-27

Bracket, Throttle, Lh, 3-39

Bracket, Tool Box, 3-31

Bracket, Widt, Turbo, 2-45

Bracket,Cable Mount, 2-77

Bracket,Clip Mount, 3-47

Bracket,Filler Tube, 2-33, 2-35

Bracket,Hyd.Motor Support, 2-111, 3-9

Bracket,Side Brush Rh, 2-111

Bracket,Skirt (on wet machine only), 2-111

Bracket, 2-5, 2-7, 3-21, 3-47, 5-13,
5-29, 6-9, 6-13, 6-27, 7-5, 7-21

Brake Kit, Parking, 2-15

Brake, Parking, 2-15

Breather, Hyd, 10 Mic, 2-139

Breather, 4-11, 4-13, 4-23

Brush Kit, Segmented -32 D-Flatwire, 2-3

Brush Kit, Segmented -32 D-Poly&Wire,
2-3

Brush Kit, Segmented -32 D-Poly, 2-3

Brush Kit, Segmented -38 D-Poly&Wire,
2-3

Brush Kit, Segmented -38 D-Poly, 2-3

Brush Wrap, 2-11

Brush-Main Sweep,51Lg Strp Poly, 2-3

Brush-Side Sweep -32D Flatwire, Side,
2-3

Sentinel 331000 (5-10)

Brush-Side Sweep -32D Poly, Side, 2-3

Brush-Side Sweep -38D Poly, Vario, 2-3

Brush-Side Sweep 32D Poly&Wire, Side,
2-3

Brush-Side Sweep-38D Poly&Wire, Vario,
2-3

Brush-Side Swp, 4 Segments-Flatwire,
2-3

Brush-Side Swp, 4 Segments-Poly&Wire,
2-3

Brush-Side Swp, 4 Segments-Poly&wire,
2-3

Brush-Side Swp, 4 Segments-Poly, 2-3

Bulb, GE (Brake/backup), 2-5

Bulb, GE (Signal/tail), 2-5

Bulb, GE (signalftail), 2-5

Bulb, 2-101

Bumper, Engine Door, 2-23, 2-27, 2-69,
2-73,2-139

Bumper, Rbr, 2.0d 1.7t 0.34h, 3-17, 3-19

Bumper, Rear Rubber, 3-53

Bumper, Rubber Recessed, 3-47

Bumper, 3-17

Bushing Support, 4-5

Bushing, 0.26b 0.50d, Nyl, White, 2-93,
2-95

Bushing, 1.125 X .875 X 3.00, 2-13, 2-15

Bushing, Engine Door Hinge, 2-5, 2-7

Bushing, Fing, 0.63b 0.82d 0.75l, Bnz,
3-76, 3-77

Bushing, Fing, 1.00b 1.13d 0.38I, 3-17

Bushing, Fing, 1.00b 1.13d 1.00l, 3-17

Bushing, Fing, 1.50b 1.65d .7501, 3-17

Bushing, Fing, 1.50b 1.65d 1.00l, 3-17

Bushing, Fing, 25b 28d 25, 3-19

Bushing, Gear, Idler, 5-15, 6-15

Bushing, Rear Support, 2-77

Bushing, Sleeve, 0.50b 0.59d 0.95I, Fgl,
3-37

Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz,
2-69, 2-73

Bushing, Sleeve, 12.3b 19.9d 55.91, Ss,
3-13

Bushing, Sleeve, 30mmb 40mmd 25mm,
Bnz, 3-3

Bushing, Sleeve, 3-3

Bushing, 2-5, 2-7, 2-77, 3-3, 3-5, 4-5,
5-41, 6-39, 7-31

Button, Plug, 1.25h .183 [Black Stl],
3-13

Button, Plug, 0.50h Blind, [Black Stl],
3-13

Button, Plug, 0.50h .03-.12 [Black Nyl],
2-101, 3-39

Button, Plug, 0.62h .03-.12 [Black Nyl],
3-39

Button, Plug, 1.00H .03-.12 [Black Nyl],
2-99

Button, Plug, 2-143

Buzzer, 2-97

Cc

Cable Assy, Arrow Stick, 3-65, 3-67

Cable, .06d, 12.0l, .26eye /.26eye, 3-19,
3-45

Cable, .06D, 12.0L, .26 Eye/.26 Eye,
2-153

Cable, 3.96D, 109 L, M8-1.25/Plug, 3-17

Cable, Brush Lift, 2-21

Cable, Engine Speed, 2-23, 2-27

Cable, Hopper Door Hook, 2-77

Cable, Power, 3-73

Cable, Push-Pull, 2-103, 3-43

Cable, Ribbon, 20 Conductor, 2-107

Cable, Ribbon, 34 Conductor, 2-107

Cable, Rotary Control, 2-103, 3-43

Cable, 2-5, 2-7, 5-29, 6-27, 7-21

Camshaft Assy [Cat 08], 7-25

Camshaft, W/ Key, 5-33

Cap Screw, 4-5, 4-9

Cap, Bearing, Lower, 2-59, 2-63

Cap, Dust Coupling, Hyd, 2-151

Cap, Dust, 4-11, 4-21

Cap, Filler, Oil, 5-9, 6-9, 7-5

Cap, Fuel, Protectoseal, 3-52

Cap, Nozzle, Spray, Nylon, 2-153

Cap, Qil Filler, 4-25

Cap, Radiator, 07psi, 2-37, 2-39, 2-41

Cap, Spray Nozzle (Wet Dust Control), 2-2

Cap, Tank, Fuel, Filler, 2-33, 2-35

Cap, 5-9, 5-29, 5-39, 6-9, 6-27, 6-37,
7-5,7-21

Cart, Pilot Chk, 4-27

Cart, Priority Cp, 4-31

Cart,Psi Cn Cp, 4-27

Catch, Strike, .44-14 X .75, G8, 2-87

Chain WIdt, Brush, Cage, 2-9, 2-11

Chain, 1.654 Pitch. 92P Long, 2-60, 2-63

Chain, 2/0 13 Links, 2-9, 2-11

Chain, Rlr, 1.65 Pitch, 92 Pitches, 2-2

Chain, Snap, 3-45

Chain,Link#2/0,11Links,Zinc PI, 2-11

Chain,Link#2/08 5Links,Br.Zinc, 2-111

Chain,Rlr, 15Pitchs, 3-33

Channel Weldt,Lower Support, 2-111, 3-9

Channel Widt, Lower Support, 3-76

Channel Widt, 3-13

Channel, Clamp, Hyd, 2-151

Channel, 2-5, 2-7

Charge Pressure Relief Valve Kit, 4-5

Check Valve Kit, 4-7

Circlip, 4-13, 4-17, 4-23

Circuitboard, Power Supply, 2-99

Ciruitboard, Diode / Timer, Vario, 2-99,
3-29

Clamp [Grease Jockey], 3-73

Clamp, 1.25-2.12 Dia Power Gear, 3-57

Clamp, 2.5 Muffler, 2-43, 2-45, 2-47

Clamp, 6" Dia Bridge R.S., 3-49

Clamp, 8 inch Air Cleaner, 2-51, 2-53

Clamp, Cable, Stl, 1.00d X 0.62w, 1h,
2-37

Clamp, Cable, Stl, 1.25D X 1.00W, 1H,
2-153




CROSS REFERENCE

Clamp, Cable, 2-17

Clamp, Dovetail, 2-93, 2-95

Clamp, Gasket, Front, 2-77

Clamp, Hose, Spring, 50-60Mm, 2-39

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 3-74

Clamp, Hose, Wormdrive, 0.31-0.88D,
3-23

Clamp, Hose, Wormdrive, 1.31-3.25D,
2-39, 2-41

Clamp, Hose, Wormdrive, 1.56-2.50D,
2-39, 2-41

Clamp, Hose, Wormdrive, 1.56-2.50d,
2-24

Clamp, Hose, Wormdrive, 1.81-2.75D,
2-37

Clamp, Hose, Wormdrive, 3.56-4.50d,
50w, 2-51, 2-53

Clamp, Hose, Wormdrive, 5.56-6.50d,
56w, 3-45

Clamp, Hose, Wormdrive, 2-153

Clamp, Hose, 6-9, 7-5

Clamp, Hyd, 0.75d, 2-151

Clamp, Injector [Cat 08], 7-21

Clamp, Injector, 5-29, 6-27

Clamp, Muf 6-8 In, 2-45, 2-47

Clamp, Muffler, 2.00d, 2-41

Clamp, Receiver, Dryer, 3-43

Clamp, S.s. Spring&screw 110mm, 2-51,
2-53

Clamp, S.S., Spring & Screw, 65-75 Mm,
2-39

Clamp, S.S., Spring & Screw, 80-90 Mm,
2-39

Clamp, Spring & Screw, 55-65Ms, Ss,
2-41

Clamp, Spring & Screw, 65-75Mm, Ss,
2-41

Clamp, Spring & Screw, 75-85Mm, Ss,
2-41,2-51, 2-53

Clamp, Spring And Screw, 85-95 Mm, Ss,
2-49

Clamp, Wormdrive, 1.62-3.50D, 2-49

Clamp, Wormdrive, 2-103, 3-43

Clamp,Muf 6-8 In, 2-43

Clamp-Cable, 1.25Dia. 1.0Wth, 2-19

Clamp-Wormdrive, 0.25- 0.62D, 2-33,
2-35

Clamp-Wormdrive, 0.31- 0.88D, 3-31

Clamp-Wormdrive, 1.56- 2.50D L, 2-33,
2-35

Clamp-Wormdrive, 1.81- 2.75D, 2-33,
2-35

Clamp, 2-33, 2-35, 3-45

Clevi & Spring Assy .188, 2-23,

Clevi & Spring Assy .250, 2-23,

Clevis Assy, Support, 3-5

Clevis Pin, 2-5, 2-7

Clip (Not Shown), 6-27

Clip, Storage Plastic, 3-31

Clip, Finger Clip, Metal, 2-83, 3-31

Clip, Finger Clip, 2-83

Clip, Pipe (not shown), 5-29

8-18

2-27
2-27

Clip, Pipe, 6-27

Clip, Window, 2-87

Clip,Finger Grip, 3-47, 3-50

Clip, 3-37, 5-13, 5-29, 5-43, 6-13, 6-27,
6-41, 7-21

Coil, 12V Cp, 4-27, 4-29

Coil, 12vdc, 4-35

Coil, Air-Cond, Heater, 3-43

Coil, Condenser, 3-43

Coil, Heater, 2-103

Coil, 4-5

Collar, Split, 2.00b 3.00d .69w, Stl, 2-59,
2-63

Column, Steering, 29.01 .81d 36tooth,
2-109

Compressor,Air-Cond, 3-43

Connector, Shutoff, Fuel, 2-23, 2-27

Connector, Wire Lock, 3-71

Connector, 3-71

Console, Steering, 2-87

Control, Ez, Pump, Hyd, 4-5

Control, Solenoid, Hyd, 4-45, 4-49, 4-51,
4-53

Controlbox, Pre-Heat, 2-97

Controller Kit, Micro, Replmt [Sentinel],
2-107

Cooler Assy, Oil, 5-7, 6-7

Cooler, Air, Turbo [Sentinel], 2-39, 2-41

Cooler, Hyd, Turbo, 2-39, 2-41

Cooler, Hyd, 2-37

Cooler, Qil, 5-7, 6-7

Cotter Pin, 4-11, 4-21

Coupler Body, .375F Brass, 3-31

Coupler Plug, .375M Ss, 3-31

Coupling Assy, Conveyor, 2-59

Coupling Kit, Flywheel [Cat 4.4 08], 2-28

Coupling, Motor Press Washer, 3-33

Coupling, Tank Fill Hose, 3-57

Coupling, Water, 2-153

Coupling,Chain,L.H Half Keyed, 3-33

Cover [Cat 08], 7-5

Cover Assy, Front, 5-15, 6-15, 7-9

Cover Assy, Gear, Timing, 5-11, 6-11, 7-7

Cover, Back, 2-97

Cover, Channel, Lh, 2-5, 2-7

Cover, Cyl [Cat 08], 7-5

Cover, Door, Brush, Lh, 2-11

Cover, Door, Brush, Rh, 2-9

Cover, Filter, Assy, 2-87

Cover, Floor Plate, 3-39

Cover, Flir, Bag, 2-79

Cover, Follower, 3-13

Cover, Heater, Lh, 2-91

Cover, Hub, 4-23

Cover, Latch, Handle, Lh, 2-95

Cover, Latch, Handle, Rh, 2-93

Cover, Line, Hyd, 2-77

Cover, Lower, Lh, 2-89

Cover, Lower, Rh, 2-89

Cover, Panl, Fuse, Cab [Sentinel], 2-99

Cover, Pump, 4-25

Cover, Steering Column, 3-39

Cover, Steering Wheel, 2-109

Cover, Top, 2-97

Cover, Upper, Lh, 2-89

Cover, Upper, Rh, 2-89

Cover, Valve, Inner, 2-143, 2-145

Cover, Valve, Outer, 2-143, 2-145

Cover, Valve, 5-9, 6-9

Cover, 4-13, 4-21, 4-23, 5-3, 5-9, 6-3,
6-9,7-3,7-5

Cross Bearing Kit, 4-19

Cup Kit, 4-25

Cushion,Side Skids, 2-9, 2-11

Cyl, Hyd, 2.0b, 19.01, 12.0strk, 2500, 3-37

Cyl, Hyd, 2.5b, 27.3, 17.7strk 3000, 2-81

Cylinder Anchor Pin, 4-11, 4-21

Cylinder, Hyd S Br Lift, 3-9

Cylinder, Hyd, 1.5b 07.81 01.60strk 3000,
3-21

Cylinder, Hyd, 1.5b 11.01 02.94strk 3000,
2-77

Cylinder, Hyd, 1.5b 12.61 05.10strk 3000,
2-21

Cylinder, Hyd, 1.5B,11.0L,02.90Strk, 3-19

Cylinder, Hyd, 1.8b 07.71 01.70strk 3000,
2-111

Cylinder, Hyd, 2.0b 11.31 04.00strk 3000,
2-67, 2-69, 2-73

Cylinder, Hyd, 2.0B,15.5L,07.50Strk, 3-17

Cylinder, Hyd, 2.0b,30.01,19.25strk,3000,
3-5

Cylinder, Hyd, 3.5b,25.31,16.50strk,3000,
3-5
Cylinder, Hydraulic, 4-11, 4-21

D

DA Cartridge, 4-5

DA Control Kit, 4-7

Differential Cover, 4-15
Differential Flange, 4-15
Differential Housing, 4-15
Differential Pivot, 4-15

Diode, Bridge 12.0a, 2-99
Diode, Ele, Plug, 2-99

Diode, Electric Plug, 3-43
Dipstick, Oil [Sentinel 08], 2-27
Dipstick, 5-25, 6-23

Disc Kit, Cplg, 2-59

Disc. Manifold, 4-25
Dischrg Quiet VIv Kit, 4-25
Dolly Widt, 3-13

Dome Light W/Map 12V, 2-101
Door Assy, Eng, Lh, 2-5, 2-7
Door Assy, Eng, Rh, 2-5, 2-7
Door Assy, Lh, 2-95

Door Assy, Rh, 2-93

Door Widt, Lh, 2-95

Door Widt, Rh, 2-93

Door Widt, Vacuum Wand, 3-47
Door, Hppr, 2-77

Door, Weldt Vacuum Door, 3-47
Dowel, 5-3, 6-3, 7-3

Dowell Pin, 4-5

Drive Gear, 4-9

Sentinel 331000 (5-10)




CROSS REFERENCE

Drive, 4-8

Dryer,Air-Cond, 3-43

Duct WIdt, Intake, Air, 2-51
Duct, Air, 2-99

Dust Protector, 4-19

E

Eccentric Screw, 4-5

Elbow, Air Scoop, 2-51, 2-53

Elbow, Exhaust [Cat 08], 7-33

Elbow, Exhaust, Eng, 2-43

Elbow, Turbo, 2-51

Element Assy, Filter, Fuel, 5-13, 6-13

Element, 8 inch Air Cleaner, 2-51, 2-53

Element, Filter Safety, 2-49

Element, Fltr [Cat 08] (Comes with the
engine), 2-35

Element, Fltr, Fuel [Cat#1r-1804], 2-2

Element, Fltr, Oil (NA Engine), 2-2

Element, Fltr, Oil (Turbo Engine), 2-2

Element, Fltr, Oil, Hyd, 2-139

Element, Safety, 2-51, 2-53

End Cap, 4-8

Engine Access Step Kit, 3-58

Engine Assy, DSL [Cat 83 Hp] (See Engine
Breakdown), 2-23

Engine Assy, DSL, Turbo [Cat 127
Hp] (See Engine Breakdown), 2-23

Engine, Dsl, 99hp, Turbo[Cat 4.4 08] (See
Engine Breakdown), 2-27

Extinguisher, Fire, 3-54

Eyebolt, .50-13X3.5", 2-111, 3-9, 3-75

F

Fan Kit, Eng, Turbo, Repimt [Sentinel],
2-30

Fan, [Sickle], Eng, Turbo [Sentinel], 2-30

Fan, Cooling, 24.0d, 7 Blade [Sentl 08],
2-31

Fender, 2-5, 2-7

Filler, Neck, Fuel Tank, 2-33, 2-35

Filter Assy, Fuel, 3-Mic [Nelson91783a],
2-2

Filter Assy, Fuel, Dsl, 2-33

Filter Bag Assy, Hopper, 2-79

Filter Bag Lifting Kit, 2-2

Filter Element, Qil, 2-23, 2-27

Filter Element,Air Donaldson (NA Engine),
2-2

Filter Element,Air Donaldson (Turbo
Engine), 2-2

Filter Element,Air Donaldson, 2-49

Filter, 10 Micron, 4-27

Filter, Air, Foam, 2-87

Filter, Air, 2-87

Filter, Bag [Sentinel], 2-79

Filter, Cab Air Intake, 2-2

Filter, Fuel, Element, 2-33

Filter, Fuel, Spin-On [Nelson#85254f], 2-2

Filter, Inline Strainer, 3-31

Sentinel 331000 (5-10)

Filter, Oil, Hyd 5mic 50 Gpm 145, 2-2

Filter, Oil, Hyd 5 Mic 50 Gpm 145, 2-139

Filter, Water, 50 Mesh, 2-153

Fitting 4-4 Flo, 3-37

Fitting, Brake Line, 2-17

Fitting, Brakeline, 2-13

Fitting, Brass, E90 02pm-.25-28sae, 3-73

Fitting, Brass, E90 02pm-03com, 3-73

Fitting, Brass, E90, 3-73

Fitting, Brass, Str 02pm-03com, 3-73

Fitting, Brass, Str 03com-.25-28sae, 3-73

Fitting, Brass, Tee, 3-73

Fitting, Brass, Unijet 1/4 T, 3-23

Fitting, Brass, Unijet Cap, 3-23

Fitting, Brs, E90, Bm05/Pm04, 2-33, 2-35

Fitting, Brs, Str, Bm08/Pm04, 3-23

Fitting, Brs, Str, Pm08/Pf06, 2-37, 2-39,
2-41

Fitting, Brs, Str, BM08/PM04, 2-153

Fitting, Brs, Str, Bm08/Pm04, 3-74

Fitting, Brs, 6-27

Fitting, Cap, 2-23, 2-27

Fitting, Draincock, .25npt 90, 2-37

Fitting, Draincock, E90 Pm06, 2-37, 2-39,
2-41

Fitting, Draincock, E90, .25npt, 2-39, 2-41

Fitting, E90 Snap, 3-73

Fitting, E90, 2-23, 2-27, 2-139

Fitting, Ebow, Exhaust, 2-45

Fitting, Elbow, 3-73

Fitting, End, Hose, 2-24

Fitting, Flair, 6-27

Fitting, Grease, E90 Pm04 .75, 2-11

Fitting, Grease, Str Pm02 . L, 2-59, 2-63

Fitting, Grease, Str Pm04 .63, 2-9, 2-11,
3-3

Fitting, Grease, 3-5

Fitting, Hyd E90, 2-141

Fitting, Hyd, .25brb / .25brb, 2-33

Fitting, Hyd, Brb, 2-37, 2-39, 2-41

Fitting, Hyd, Cap, 2-24

Fitting, Hyd, E45 FM04/FF04, 3-37

Fitting, Hyd, E45, Fm08/0Om10, 3-21

Fitting, Hyd, E45, Fm10/Fm10 Bh, 2-143,
2-145

Fitting, Hyd, E45, Om06/Fm06, 2-149

Fitting, Hyd, E90, Ff06/Om06, 2-149

Fitting, Hyd, E90, Fm04/0Om06, 2-17,
2-143, 2-145, 3-19

Fitting, Hyd, E90, Fm06/0m04, 2-67,
2-149

Fitting, Hyd, E90, Fm06/0Om06, 2-145,
3-5

Fitting, Hyd, E90, Fm06/0m10, 2-111, 3-9

Fitting, Hyd, E90, Fm08/0Om08, 2-139

Fitting, Hyd, E90, Fm08/0Om10, 2-143

Fitting, Hyd, E90, Fm10/Ff10, 2-59

Fitting, Hyd, E90, Fm10/0Om10, 2-145

Fitting, Hyd, E90, Fm10/0Om12, 2-143

Fitting, Hyd, E90, Fm12/0m16, 2-141

Fitting, Hyd, E90, Metric, Jf14/Jm [830],
3-37

Fitting, Hyd, E90, Om04/Fm04, 2-69,
2-73, 2-149, 3-17

Fitting, Hyd, E90, Om04/Qmo04, 2-149

Fitting, Hyd, E90, Om06/ FmO06, 2-17,
2-111, 2-141, 2-149, 3-9, 3-15

Fitting, Hyd, E90, Om10/Fm10, 2-60,
2-143

Fitting, Hyd, E90, Om12/Fm12, 2-141,
3-15

Fitting, Hyd, E90, Om16/Fm16, 2-143

Fitting, Hyd, Elbow, 2-147

Fitting, Hyd, Orifice, 0.026, 3-19

Fitting, Hyd, Orifice, 0.031, 2-21

Fitting, Hyd, Orifice, 0.040, 2-143, 3-37

Fitting, Hyd, Orifice, 0.047, 3-19

Fitting, Hyd, Plug, Om02, 4-35, 4-39

Fitting, Hyd, Plug, Om04, 2-151, 4-35,
4-39, 4-41, 4-43

Fitting, Hyd, Plug, Om06, 2-151

Fitting, Hyd, Plug, Om12, 4-35

Fitting, Hyd, Qdc Assy, 0f06/0f06, 2-151

Fitting, Hyd, Str Fm10/0m12, 2-151

Fitting, Hyd, Str, Ff10/Fm06, 3-35

Fitting, Hyd, Str, Fm04/0m06, 2-17,
2-143, 2-145, 3-15, 3-19, 3-21

Fitting, Hyd, Str, Fm06/0Om04, 2-149

Fitting, Hyd, Str, Fm06/0OmO06, Long,
2-145

Fitting, Hyd, Str, Fm06/0Om06, 3-5

Fitting, Hyd, Str, Fm06/0m06l, 2-143

Fitting, Hyd, Str, Fm06/0Om10, 3-15

Fitting, Hyd, Str, Fm08/0Om10, 2-145

Fitting, Hyd, Str, Fm10/Om10, 2-145

Fitting, Hyd, Str, Fm10/Om12, 2-145

Fitting, Hyd, Str, Fm16/Om16, 2-145

Fitting, Hyd, Str, Fm16/0m20, 2-23, 2-27

Fitting, Hyd, Str, Fm20/Om16, 2-141

Fitting, Hyd, Str, Om M18/Fmo08, 2-15

Fitting, Hyd, Str, Om04/Fm04, 2-15,
2-151

Fitting, Hyd, Str, Om04/Qm04, 3-15

Fitting, Hyd, Str, Om06/Fm06, 2-149,
2-151, 3-15

Fitting, Hyd, Str, Om06/Fm08, 2-17,
2-151, 3-15

Fitting, Hyd, Str, Om08/Fm08, 2-149,
2-151

Fitting, Hyd, Str, Om16/Fm16, 2-39, 2-41,
2-143

Fitting, Hyd, Str, PM08/PM12, 2-153

Fitting, Hyd, Tee, Fm06 /Fm06 /Om06,
2-151

Fitting, Hyd, Tee, Fm06/0Om06/Fm06, 3-9

Fitting, Hyd, Tee, Fm10/Fm10/Om10, 3-35

Fitting, Hyd, Tee, Fm12/Fm12/Ff12, 3-15

Fitting, Hyd, Tee, Fm16/0m16/Fm16,
2-37, 2-39, 2-41

Fitting, Hyd, Tee, Om04/Fm04/Fm04,
2-69, 2-73

Fitting, Hyd, Tee, Om06/0OmO06/Ff06, 2-67,
2-149

Fitting, Hyd, Tee, 2-17




CROSS REFERENCE

Fitting, Hyd,, Str, Fm10/0m10, 2-143,
3-15

Fitting, Hyd, 2-81, 2-147, 3-5, 3-37

Fitting, Pipe, Cplg, Pf02 Full Black, 2-59,
2-63

Fitting, Pipe, E90, Pm06/Pf06, 2-37, 2-39,
2-41

Fitting, Pipe, Str 02pm-.25-28sae, 3-73

Fitting, Pipe, Str 02pm-02pf, 3-73

Fitting, Pipe, Str, Pm02/Pm02 02.01,BIk,
2-59, 2-63

Fitting, Plstc, E90, BM08/PM08, PP, 2-153

Fitting, Plstc, E90, Bm08/Pm08, Pp, 3-23

Fitting, Plstc, Str, Pm08/Pm08, 2-153,
3-31

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-23

Fitting, Plstc, Tee, PM08/PMO08/PM08,
2-153

Fitting, Plug, Cavity, 4-45, 4-51

Fitting, Plug, Om02, Valve, 4-55

Fitting, Plug, Om04, Valve, 4-45, 4-49,
4-51, 4-55, 4-57

Fitting, Plug, OmO05, Valve, 4-45, 4-51,
4-55, 4-57

Fitting, Plug, Om06, Valve, 4-45, 4-49,
4-51, 4-55, 4-57

Fitting, Plug, Om10, Valve, 4-45, 4-51

Fitting, Plug, Org, #6, Valve, Cec, 4-35,
4-39

Fitting, Plug, Org, #6, Valve, 4-45, 4-49,
4-51

Fitting, Plug, Orifice, 4-45, 4-49, 4-51,
4-55, 4-57

Fitting, Plug, Valve, 4-45, 4-57

Fitting, Plug, 3-73

Fitting, Qf, 3-73, 3-74

Fitting, Special, 5-13, 6-13

Fitting, Spray Water, 2-153

Fitting, Stl, Str, Pf04/Sm08, 2-35

Fitting, Str, Nipple Npt, 3-73

Fitting, Str, 2-139, 3-73, 6-27

Fitting, str, 2-23, 2-27

Fitting, Stud, 3-73

Fitting, Tee, 2-139

Fitting-Hyd, Str, 2-147

Fitting, 2-17

Fittining, End, Hose, 2-28

Flange, Driven, 4-13

Flange, Exhaust, 2-43, 2-45, 2-47

Flange, 4-11, 4-21

Flasher, Hd, 12vdc 25a, [10-57300], 2-97

Fig, Mtg 2-Bolt, 4-8

Fluid, Conditioner, Coolant, 160z
(Mandatory), 2-37, 2-39, 2-41

Fluid, Hyd Oil, Lo Tp 5 Gal., 2-2

Flywheel Assy [Cat 08], 7-36

Flywheel, 2-23

Follower, Cam, 3-3, 3-13

Frame WIdt [Sentinel 2008], 2-7

Frame WIdt [Sentinel], 2-5

Frame WIdt, Conveyor, 2-67

Front Axle Housing, 4-11

8-20

Front Housing, 4-15

Frontplate, 4-9

Ftg, Grease.12 Npt Strt .66L, 2-13, 2-15

Ftg, Grease.25-28Th Strt .63L, 2-111,
3-9

Ftg, Grease.25-28th Strt .63L, 2-83

Ftg, Grease, 2-77, 2-81

Ftg, Hyd Cap, 2-149, 2-151

Ftg, Nipple, Grease, 3-3

Ftg, Plstc E90, 3-31

Ftg,90EIl Galv .375X.50 F Npt, 3-31

Ftg,Nipple Galv .375Npt Close, 3-31

Ftg,Plstc,Elb,Barb.50Pt-.75Hse, 3-31

Ftg-Brs E45 Pm02/Pf02, 2-49, 2-51, 2-53

Ftg-Hyd Bleeder, 4, 2-13

Ftg-Hyd Sae Flange, 2-15, 2-141

Ftg-Hyd Tee, 2-13

Ftg-Hyd, 6, 2-15

Ftg-Hyd, 6, 2-13

Ftg-Hyd, Bleeder,4, 2-15

Ftg-Hyd, E45, 3-31

Ftg-Hyd, E90 8, 3-31

Ftg-Hyd, E90, 2-13, 2-15, 2-21, 2-77,
2-85, 2-141

Ftg-Hyd, Elbow, 4-6, 2-109

Ftg-Hyd, Elbow, 2-81

Ftg-Hyd, Plug, 3-33

Ftg-Hyd, Str 8-8, 3-31

Ftg-Hyd, Str 8, 3-31

Ftg-Hyd, Str, 2-15, 2-19, 2-21, 2-77,
2-85,2-109, 2-141, 3-31, 3-35

Ftg-Hyd, Tee, 2-15, 2-81, 2-85, 3-35

Ftg-Plug Npt 08Pm Sq Hd, 3-33

Ftg_Hyd, E90, 2-141

Fuel Tank, 2-33, 2-35

Fuel, Pump, Injection [Cat 08], 7-21

Fuelline Assy, Cyl 1, 6-27, 7-21

Fuelline Assy, Cyl 2, 6-27, 7-21

Fuelline Assy, Cyl 3, 6-27, 7-21

Fuelline Assy, Cyl 4, 6-27, 7-21

Fuelline Assy, 5-13, 5-29, 6-13, 6-27

Fuelline Kit, Nyl, 2-33

Fuse, 10 Amp, 2-99

Fuse, 15 Amp, 2-99

Fuse, 20 Amp, 2-99, 3-65, 3-67

Fuse, 20Amp, 3-59

Fuse, 25amp, 2-99

Fuse, 30 Amp, 2-99

Fuse, 80a [Maxi], 2-99

Fuse, Velocity, 3-5

Fuse, 3-71

G
Gas Spring, 2-5, 2-7
Gasket [Cat 08], 7-29
Gasket, Adapter, Fltr, Oil, 5-37, 6-35
Gasket, Adaptor, Filter, QOil, 2-23, 2-27
Gasket, Box, Instrument, 2-107
Gasket, Breather, Reservoir, 2-139
Gasket, Cap, Breather, Hyd, 2-139
Gasket, Cntrl Valve [EZ], 4-5
Gasket, Cover [Cat 08], 7-9, 7-23

Gasket, Cover, Valve, 5-9, 6-9, 7-5

Gasket, Cover, 5-15, 6-15, 7-9

Gasket, Elbow [Cat 08], 7-33

Gasket, Fire Switch, 2-77

Gasket, Head, Cyl [Cat 08], 7-34

Gasket, Head, 5-39, 6-37

Gasket, Inlet [Cat 08], 7-19

Gasket, Manifold, 6-43, 7-33

Gasket, Taillight, 2-5

Gasket,Hopper Opening, 2-77

Gasket,Rear Hopper Door, 2-77

Gasket, 2-24, 2-43, 2-79, 2-155, 4-11,
4-21,4-23, 5-7, 5-9, 5-15, 5-18,

5-25, 5-27, 5-3’1, 6-7, 6-9, 6-15,
6-23, 6-25, 6-29, 6-43, 7-17, 7-19,
7-23,7-33

Gauge, Glycerin, 3-31

Gauge, Press, 2-139

Gauge, Sight, 2-139

Gear Assy, Idler, 5-15, 6-15

Gear Assy, Ring And Pinion [13.6:1], 4-15

Gear, 44tooth, 5-3, 6-3, 7-3

Gear, Balancer, 17tooth, 5-3, 6-3, 7-3

Gear, Camshaft, 68tooth, 5-15, 6-15, 7-9

Gear, Cshaft, 34tooth, 5-35, 6-33, 7-27

Gear, Idler [Cat 08], 7-9

Gear, Input, 4-17

Gear, Pump, Fuel, 6-27, 7-21

Gear, Pump, 5-29

Gear, Shaft, 5-3, 6-3, 7-3

Gear, 3-15

Gerotor Assy, 4-8

Grease Zerk, 4-11, 4-21

Grease, Anti-Corrosion Electrical, 2-2

Grease, Gen Purpose, Ep 35Ibs 5 Gal.
pail, 3-73

Grip, Handle-Rnd .72ld X 5.0L, 3-47,
3-50

Grommet, 1.38h, 2-87

Grommet, Rbr, .500, .812, 1.062, .250,
2-93, 2-95

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl,
2-7

Grommet, Rbr, 0.38id, F/ 1.4h, .09matl,
3-61, 3-63

Grommet, Rbr, 0.62id, F/ 0.9h, .12matl,
2-99, 3-65, 3-67

Grommet, Rbr, 0.89id, F/ 1.2h, .14matl,
2-99

Grommet, Rbr, 1.00id, F/ 1.4h, .12matl,
2-37, 2-39, 2-41

Grommet, Ribbon Cable, 2-107

Grommet, Turn Signal, 2-101

Grommet,Rbr,0.381d,For .19Matl, 3-59

Grommet, 2-5, 2-7, 3-71

Guard Widt, 3-13, 3-17

Guard, Light, Rotating, 3-61, 3-63

Guard, Motor, 2-85

Guard, Pump Coupling, 3-33

Guard, Wire, Vario Brush, 3-19

Guide, Chain, Steel, 2-67

Guide, Conveyor Chain, 2-2

Guide, Valve, Intake, 5-39, 6-37

Sentinel 331000 (5-10)




CROSS REFERENCE

Guide,Cam Roller,Lh, 3-3
Guide,Cam Roller,Rh, 3-3
Guide,Cam Roller,Up, 3-3

H

H.P.R.V. with Tow Option (4000-6100 psi),
4-5

Handle Weldt.,Sludge Removal, 3-50

Handle, Container, Rear, 2-57

Handle, Door, Ext, 2-93, 2-95

Handle, Grab, 3-58

Handle, High Pressure Spray, 3-31

Handle, 2-57

Harness, Hppr [W/ Hd], 2-190, 2-211

Harness, Main [Sentinel 08], 2-211

Harness, Wire, Cab, 2-190, 2-211

Harness, Wire, Hopper, [Sentinel], 2-190,
2-211

Harness, Wire, Main [Sentinel], 2-190

Harness, Wire, Vario Cntrl, 3-29

Harness, Wire, Vario, 3-29

Head, Clyinder [Cat 08], 7-34

Headlight, Assy, 2-101

Hex Scr M12, 2-23, 2-27

Hinge, .31pin .15, Offset, 3.5 4/0.34h,
3-47

Hinge, 3-43

Hook, Door Release, 2-77

Hook, Threaded M20x10, 2-21

Hopper (Painted GM White), 2-77

Hopper Assy [Sentinel], 2-77

Hopper Cleanout Kit, 3-50

Hopper Support, Lower, 2-83

Hopper Support, Upper W/Label, 2-83

Horn, 12V, 2-5, 2-7

Hose .25 .ID, 2-33, 2-35

Hose Assembly, Pressure Wash, 3-31

Hose Assy, 3-56

Hose Kit, Hyd [830-lii Cab Tilt], 3-37

Hose, 2.00id X 2.38d [Sentinel 08], 2-41

Hose, 6” Dia x 150 R.S., 3-49

Hose, Afmkt Repimt, Pvc, Brd 0.50id 20ft,
3-23

Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr,
3-23

Hose, Afmkt, Pvc, Wir, 0.50id, 01it, Clr,
3-23

Hose, Breather, Crankcase, 6-9, 7-5

Hose, Drain, Eng Oil, 2-23, 2-27

Hose, Fuel, .31id 24.0l, 2-33, 2-35

Hose, Fuel, .31id 39.0l, 2-33, 2-35

Hose, Heater, 2-103, 3-43

Hose, Hyd, Med06, Ff06str/Ff06str, 032.0,
2-129, 2-131

Hose, Hyd, Med06, Ff06str/Ff06str, 068.0,
2-129

Hose, Hyd, Med08, Ff08e90/Ff08str,
148.0, 2-129, 2-131

Hose, Hyd, Med16, Ff16e45/Ff16str,
062.0, 2-129, 2-131

Hose, Hyd, Med16, Ff16e90/Ff16str,
084.0, 2-129, 2-131

Sentinel 331000 (5-10)

Hose, Hyd, Med16, Ff16e90/Ff16str,
104.0, 2-129, 2-131

Hose, Hyd, Tc04, Ff04e45/Ff04str, 052.0,
2-129, 2-131

Hose, Hyd, Tc04, Ff04e90/Ff04str, 020.0,
2-129, 2-131

Hose, Hyd, Tc04, Ff04e90/Ff04str, 042.0,
2-129

Hose, Hyd, Tc04, Ff04e90/Ff04str, 062.0,
2-129

Hose, Hyd, Tc04, Ff04e90/Ff04str, 094.0,
2-129

Hose, Hyd, Tc04, Ff04str/Ff04str, 080.0,
2-131

Hose, Hyd, Tc04, Ff04str/FfO4str, 085.0,
2-129, 2-131

Hose, Hyd, Tc04, Ff04str/Ff06e45, 035.0,
2-131

Hose, Hyd, Tc04, FfOBE90/Ff06Str, 173.0,
3-7

Hose, Hyd, Tc04, Ff06str/Ff04e90 058.0,
2-131

Hose, Hyd, Tc06, Ff06e90/Ff06str, 148.0,
2-129, 2-131

Hose, Hyd, Tc06, Ff06str/Ff06e45 062.0,
2-131

Hose, Hyd, Tc06, Ff06str/Ff06e90, 062.5,
2-129

Hose, Hyd, Tc06, Ff06str/Ff06str, 063.0,
2-131

Hose, Hyd, Tc10, Ff10e90/Ff10str, 036.0,
2-129, 2-131

Hose, Hyd, Tc10, Ff10e90/Ff10str, 051.0,
2-129, 2-131

Hose, Hyd, Tc10, Ff10e90/Ff10str, 071.0,
2-129, 2-131

Hose, Hyd, Tc10, Ff10e90/Ff10str, 114.0,
2-129, 2-131

Hose, Hyd, Tc16, Ff16str/Ff16e45, 038.0,
2-131

Hose, Hyd, Tc16, Ff16str/Ff16e45, 042.0,
2-129

Hose, Hyd,Med06, Ff06str
[Ff06€901,100.0, 2-127

Hose, Hyd,Med06, Ff06Str /Ff06Str , 98.0,
3-25

Hose, Hyd,Med06, FmO06strb/Ff06e90
,184.0, 2-133

Hose, Hyd,Med08, Ff08str /Ff08e45 , 62.0,
2-135

Hose, Hyd,Med08, Ff08str /Ff08e90 , 24.0,
2-135

Hose, Hyd,Med10, Ff10Str /Ff12E45 ,
25.0,3-25

Hose, Hyd,Med12, Ff12str [Ff12e90 , 31.0,
2-133

Hose, Hyd,Med12, Ff12str [Ff12e90, 70.0,
2-135

Hose, Hyd,Med12, Ff16str [Ff12e90, 50.0,
2-135

Hose, Hyd,Med20, Ff20e45 /Ff16e90 ,
50.0, 2-133

Hose, Hyd,Med20, Ff20str /Ff16e90 , 60.0,
2-133

Hose, Hyd,Suc12, Ff12str /Ff12e90 , 56.0,
2-133

Hose, Hyd,Suc12, Ff12Str [Ff12E90 , 94.0,
3-25

Hose, Hyd,Suc20, Ff20e90 /Ff20e90 ,
28.s,2-133

Hose, Hyd,Suc20, Ff20str [Ff20e90 , 31.0,
2-133

Hose, Hyd,Tc 04 FfO4str /[Ff04€90 , 42.0,
2-135

Hose, Hyd, Tc 04, Ff04e90 /Jf04e45 ,204.0,
3-41

Hose, Hyd, Tc 04, Ff04Str [Ff04E45 , 14.0,
3-25

Hose, Hyd, Tc 04, Ff04Str [Ff04E90 , 19.0,
3-25

Hose, Hyd, Tc 04, Ff04str /Ff04e90 , 34.5,
3-37

Hose, Hyd,Tc 04, Ff04Str [Ff04E90 , 55.5,
3-25

Hose, Hyd,Tc 04, Ff04str /Ff04e90, 26.0,
2-125

Hose, Hyd, Tc 04, FfO4str [Ff04str , 26.0,
2-125

Hose, Hyd,Tc 04, Ff04str [Ff04str, 39.0,
2-135

Hose, Hyd, Tc 04, FfO4str [Ff04str , 90.0,
2-137

Hose, Hyd, Tc 04, FfO4str [Ff04str , 96.0,
2-137

Hose, Hyd, Tc 04, FfO4str [Ff04str ,125.5,
2-137

Hose, Hyd, Tc 04, Ff04str /[Ff06€90 ,118.0,
2-137

Hose, Hyd, Tc 04, Ff04Str/Ff04E90, 15.0,
3-25

Hose, Hyd, Tc 04, Ff06str /Ff04e45 , 14.5,
3-7

Hose, Hyd, Tc 04, Ff06Str [Ff04E45 , 17.0,
3-25

Hose, Hyd, Tc 04, Ff06str [Ff04e45 , 23.5,
3-7

Hose, Hyd, Tc 04, Ff06str /Ff06e45 ,173.0,
3-7

Hose, Hyd, Tc 04, Jf04E45 [Ff04Str, 252.0,
2-127

Hose, Hyd,Tc 04, Jf04str /[Ff06e90 , 50.0,
2-127

Hose, Hyd,Tc 06, Ff06e90 /Ff06e90 , 21.5,
2-125

Hose, Hyd, Tc 06, Ff06str /Ff06e45 , 72.0,
2-135

Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 14.0,
2-135

Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 20.0,
2-125

Hose, Hyd, Tc 06, Ff06Str /Ff06E90 , 21.0,
2-127

Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 21.0,
2-135




CROSS REFERENCE

Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 44.0,
2-135

Hose, Hyd,Tc 06, Ff06Str [Ff06E90 , 59.5,
2-127

Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 64.0,
3-41

Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 77.0,
3-7

Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 82.5,
2-125,2-135

Hose, Hyd, Tc 06, Ff06str /Ff06e90 , 86.0,
2-125

Hose, Hyd, Tc 06, Ff06str /[Ff06e90 ,101.5,
2-125

Hose, Hyd,Tc 06, Ff06Str /Ff06E90 ,161.0,

3-25

Hose, Hyd, Tc 06, Ff06str /Ff06e90 ,190.0,
3-41

Hose, Hyd, Tc 06, Ff06str /[Ff06e90 ,198.0,
3-7

Hose, Hyd,Tc 06, Ff06str /Ff06e90 ,265.0,
2-135

Hose, Hyd, Tc 06, Ff06str /Ff06str , 18.0,
2-125

Hose, Hyd, Tc 06, Ff06str /Ff06str , 25.5,
2-125

Hose, Hyd,Tc 06, Ff06Str /Ff06Str , 62.0,
3-11

Hose, Hyd, Tc 06, Ff06str /Ff06str , 62.0,
2-135

Hose, Hyd, Tc 06, Ff06Str /Ff06Str , 66.0,
3-11

Hose, Hyd, Tc 06, Ff06str /Ff06str , 77.0,
2-125

Hose, Hyd, Tc 06, Ff06str /Ff06str , 83.0,
2-125

Hose, Hyd, Tc 06, Ff06str /Ff06str , 88.5,
2-135

Hose, Hyd,Tc 06, Ff06Str /Ff06Str , 94.0,
3-25

Hose, Hyd, Tc 06, Ff06Str /[FfFO6E90
,244.5, 2-127

Hose, Hyd, Tc 06, Ff08Str, FFO6E90 , 82.0,
3-25

Hose, Hyd, Tc 08, Ff08str /Ff08e45 , 57.0,
2-133

Hose, Hyd, Tc 08, Ff08str /Ff08e90 , 77.0,
2-137

Hose, Hyd, Tc 10, Ff10e90/Ff10str, 079.0,
2-125

Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 18.0,
2-133

Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 49.0,
2-125

Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 71.0,
2-125, 2-135

Hose, Hyd,Tc 10, Ff10str /Ff10e90 , 82.0,
2-125

Hose, Hyd,Tc 10, Ff10str /[Ff10e90 ,154.5,
3-7

Hose, Hyd,Tc 10, Ff10str /Ff10e90 ,184.0,
3-7

8-22

Hose, Hyd,Tc 10, Ff10str
[Ff10e90m,124.5, 2-125

Hose, Hyd,Tc 10, Ff10str /Ff10str, 21.0,
2-125

Hose, Hyd,Tc 10, Fm10strb/Ff10str ,187.0,
2-135

Hose, Hyd,Uhi12, F 1290 /F 16e90 , 90.0,

2-137

Hose, Hyd,Uhi12, F 12str /F 16e90, 80.0,
2-137

Hose, Hyd, 2-23, 2-27, 2-135, 3-35

Hose, Intake, 3.75id .25w 5.0l, 2-53

Hose, Mold, Intake, Air, [N/A], 2-49

Hose, Overflow, Radiator, 2-37, 2-39,
2-4

Hose, Poly Wire, .75ID, 2-153

Hose, Pvc, Brd, 0.50id 0.730d, 2-153

Hose, Pvc, Brd, 0.50id 0.730d 060.01,Clr,
3-74

Hose, Radiator, Lower, Turbo, 2-39, 2-41

Hose, Radiator, Lower, 2-37

Hose, Radiator, Upper, Turbo, 2-39, 2-41

Hose, Radiator, Upper, 2-37

Hose, Reducer, Air-Clnr, 2-51, 2-53

Hose, Str, Filter, Air, 2-49

Hose, Turbo, 3.0 Dia, 2-39, 2-41

Hose, Vyl, Brd, 0.50id Nylon, 3-31

Hose, Water, 2-153, 3-31

Hose,Ac, 3-43

Hose,Fuel Fill 2.25X3.75In Lg, 2-33, 2-35

Hose,Water Fill, 3-57

Hose, 2-13, 2-17, 3-45, 6-27, 7-21

Housing Assy, 5-22, 5-37, 6-20, 6-35,
7-13,7-29

Housing, Blower, 2-105

Housing, Brg, 2-59, 2-63

Housing, Flywheel [Cat 08], 7-35

Housing, Flywheel, 2-23, 2-27

Housing, Front [Cat 08], 7-9

Housing, Front, 5-15, 6-15

Housing, Steering, 4-13, 4-21, 4-23

Housing, 4-5, 4-7, 4-8

Hsng Bolt Kit, 2-24

Hub Assy, Front W/Brake, 4-13

Hub Weldt,Side Brush, 2-111, 3-9

Hub, Brake, 4-13, 4-23

Hub, Brush, 3-21

Hub, Gear, Idler, 5-15, 6-15

Hub, Idler, Gear [Cat 08], 7-9

Hub, Sprkt, 2-59, 2-63

Hub, Wheel, 4-13, 4-23

Hyd Hose, 2-139

Idler Gear, 4-9

Impeller, Intake, 2-85

Injector Assy, Fuel, 5-29, 6-27
Innertube, 7.00 X 12, [Tr440], 2-13, 2-15
Insert, M8 X 1.25, 3-39

Insert, Valve, Exhaust, 5-39, 6-37

Insert, Valve, Inlet, 5-39, 6-37

Instr, Repair, Scu, 4-33

Insulation, Acstc, Console, 2-99

Insulation, Acstc, Rear, Lh, 2-89

Insulation, Acstc, Rear, Rh, 2-89

Insulation, Acstc, Upper, Lh, 2-89

Insulation, Acstc, Upper, Rh, 2-89

Insulation, Acstc, Vacfan, 2-85

Insulation, Acstc, 2-91

Insulation, Thermal, 2-51

Intake, Air, 90, 2-49

Isolator, Cab, Rear, 2-5, 2-7

Isolator, Mtg, Fan, Side, 2-23, 2-27

Isolator, Mtg, Flywheel, Orange, 2-23,
2-27

Isolator, Taillight, 2-5

Isolator, Vib, Ring, 1.0DD .25, 2-39, 2-41

Isolator-Vibration .25-20, 2-37

Isolator, 3-43

itting, Pipe, Plug, Pm08, Sq Head (W/O
Left Hand Side Brush), 2-153

J

Jack Kit, Cab, Ci, 3-37
Jam Nut, 4-5
Joystick, Third Brush, [Burgess], 3-23

K

Key, 5mm, 4-25

Key, Door, Cab [Sentinel], 2-93, 2-95

Key, Door, Eng, 2-5, 2-7

Key, Ignition Switch, 2-109

Key, Rt, 14Mm X 09Mm X 50Mm L, 2-59

Key, Rt, 14MmX09, 2-63

Key, Sq, 0.50 X 2.001, 2-59

Key, Switch, Ignition, 2-109

Key, Woodruff, 5-15, 5-35, 6-15, 6-33,
7-25

Key-5Mm, 3-33

Key-Wdruff 0.25 1.00 Asa#0808, 4-8

Key, 4-9

Kit, Brg, Cshft, .25mm,

Kit, Brg, Cshft, .50mm,

Kit, Brg, Cshft, .76mm,

Kit, Brg, Main, 5-35, 6-33

Kit, Brg, Rod, .25mm, 5-3

Kit, Brg, Rod, .50mm, 5-3

Kit, Brg, Rod, .76mm, 5-35,

Kit, Brg, Rod, Std, 5-35, 6- 33, 7-

Kit, Cartridge, Control, Psi, 4-39

Kit, Ci, Linkage, Brush, Side, 2-3, 3-76,
3-77

Kit, Cplg, Flywheel, 2-24

Kit, Cshft, 5-35, 6-33, 7-27

Kit, Cv Joints, 4-19

Kit, Dipstick, 2-23

Kit, Discs, Brake, 4-13, 4-23

Kit, Fan, 20.0 (NA), 2-30

Kit, Fastener, Exhaust, 5-19

Kit, Lift, Eng, 5-17, 6-17

Kit, Link, Connecting, 2-87

Kit, Plate, Mtg, Pump, 2-24

5-3
5-3
5-3
3

o-y-o--
o oo
do do o ]
X RAR)
NN~
R RO RO
ENIEN(EN

27

Sentinel 331000 (5-10)




CROSS REFERENCE

Kit, Repair, Inside Attmnt, 2-60, 2-63

Kit, Repair, Outside Attmnt, 2-60, 2-63

Kit, Ring, Piston, 5-41, 6-39

Kit, Seal, Brake, 4-13, 4-23

Kit, Seal, Cartridge, 4-35, 4-37, 4-39

Kit, Seal, Cyl, Hyd, 2-111, 3-9

Kit, Seal, Hyd Motor, 4-9

Kit, Seal, Valve, Hyd [Cec], 4-35, 4-37

Kit, Seal, Valve, Hyd [Cec], 4-39

Kit, Seal, Valve, 4-39

Kit, Seal, 2-141

Kit, Seat, Suspension, Passenger, 2-99

Kit, Side Brush Spring, 2-3

Kit, Speed Reducer Gear Set, 4-15

Kit, Switch, 2-99

Knob, Ball, 1.25d 0.38-16 Plstc, 2-109

Knob, Star, 1.96D 4Ear 1.30L 0.33B,
2-153

Knob, Star, 1.96d 4ear 1.301 0.33b, 3-23

Knob, Switch, 2-103, 3-43

L

Label [Sentinel], 2-212

Label Set, Cab, Lh, 3-39

Label Set, Opertnl [Sentinel 2008], 2-212
Label Set, Switches, 3-63

Label, Blank, 08.5 X 11.0 CIr Poly, 3-73
Label, Info, [Tire Pressure], 2-212
Label, Instr, Tilt, Cab, 2-212, 3-37
Label, Oil Fill, 2-24

Label, Set, Info & Hazard, 2-212

Label, Slow Moving Vehicle, 2-212
Label, Striping, Blk, 2-87

Label, Tennant Logo- 10.0 Blue, 2-212
Label, Tennant Logo, 2-212

Label, Tennant Logo, 2-212

Lamp #4, 2-101

Lamp, 12vdc, 55watt, Halogen, [H1], 3-61
Lamp, Flood, Halogen, 3-59

Lamp, Halogen, 12vdc, 3-65, 3-67
Lamp, Warning, 2-99

Lance, Dual, 3-31

Latch Widt, 3-13

Latch, Cover, Access, 2-99

Latch, T Handle, 2-5, 2-7

Leg Assy, Lower W/Label, 3-3

Leg Assy, Upper W/Label, 3-3

Lens, Amb, Light, Revl, 3-61

Lever [Cat 08], 7-38

Lever Assy, 5-43, 6-41

Lever, Release, Int, Lh, 2-95

Lever, Release, Int, Rh, 2-93

Lever, Steering, Lower, Lh, 4-21

Lever, Steering, Lower, 4-21

Lever, Steering, Upper, Rh, 4-21

Lever, Throttle Contrl, 2-97

Lift Kit, Filter Bag, 3-55

Light Kit, Arrow, Ci, W/ Revl Light, 3-67
Light Kit, Arrow, Ci, W/O Revl Light, 3-65
Light Kit, Halogen Night, 3-59

Light Kit, Revl, Amb, Ci [Sentinel], 3-61

Sentinel 331000 (5-10)

Light Kit, Strobe, Amb, Ci [Sentinel], 3-63

Light, Arrow Stick, 8 Lamp [Whelen], 3-65,
3-67

Light, Halogen Flood, 3-59

Light, Panl, 12vdc, Clr, 1.5d, 2-77

Light, Revl, Halogen, Amb, 3-61

Light, Side Mrkr, Sig, Ambr, 12vdc, 2-5,
2-7

Light, Signal, Amber, 2-101

Light, Strobe, Amb [Whelen 2022], 3-63

Lighter, Cigarette, 12Vdc, 2-97

Link Widt, Push, 2-69, 2-73

Link, Rlr.Chain, 3-33

Link, Upper, 2-69, 2-73

Link, 2-67

Locating Pin, 4-5

Lock Nut, D.25, 4-15

Louver, Adj, Heat-A/C, 2-91, 2-99

Louver, Vent, 2-87

Lug Nut, Flanged, 2-13, 2-15

Magnetic Plug, 4-11

Manifold, Exhaust [Cat 08], 7-33

Manifold, Exhaust, 5-18, 6-43

Manifold, Water, 2-153

Manual Op/Mt Sentinel French, 3-78

Manual Op/Mt Sentinel Spanish, 3-78

Manual Pkg Sentinel, 3-78

Manual, Cd-rom, Service, [Sentinel Dsl],
3-78

Manual, Service [Caterpillar 3054C], 3-78

Manual, Service Info [Sentinel], 3-78

Manual, Service, Eng [Cat C4.4], 3-78

Mat, Floor, Lh, 2-91

Mat, Floor, Side, Rh, 2-91

Mat, Floor, 2-9

Mirror, Convex, 08.0d, 2-93, 2-95

Mirror, Convex, 2-93, 2-95

Molding, Rigid, 2-5, 2-7

Molding, Trim 7.5 Ft, 3-31

Molding, Trim, Pvc, .00-.06 19.91, 2-143

Molding, Trim, Pvc, .00-.06 19.91, 2-145

Molding, Trim, Pvc,.08-.11 07.7L, 2-39,
2-41

Molding, Trim, Pvc,.08-.11 07.71, 2-37

Motor Assy, 12vdc, Blower, Lh, 2-105

Motor Assy, 12vdc, Blower, Rh, 2-105

Motor, Ele, Wiper, 12vdc Deg, 2-87, 3-39

Motor, Hyd High Press Sprayer, 3-33

Motor, Hyd Shaker W/End Ports (See
Breakdowns), 2-77

Motor, Hyd Shaker W/End Ports, 4-8

Motor, Hyd Vac Fan (See Breakdowns),
2-85

Motor, Hyd, Gear [In] 02.2 B 2250, 3-15

Motor, Hyd, Gear, [In] 11.9 B 3000, 2-111,
3-9, 3-21

Motor, Hyd, Gear, [In] 14.9 B 3000, 2-19

Motor, Hyd, Gear, [In] 24.2 B 2750, 2-60

Motor, Hyd, Gear, Int 19.2 2900, 2-60

Motor, Hyd, Rebuilt, F/762136, (See
Breakdowns), 2-15

Motor, Hyd, Vacfan 1.02 Cid, 4-9

Motor, Hyd, Vacfan, 1.06 [Cid], 2-85

Motor, Piston, (See Breakdowns), 2-15

Motor, Piston, Rexroth, 4-7

Mount Plate W/Bolts, 2-24

Mount Widt, Pulley, 2-21

Mount,Frame,Rear Lh, 3-3

Mount,Frame,Rear Rh, 3-3

Muffler, 2-43, 2-45, 2-47

N

Nipple, .50M X .75B, 2-153

Nipple, .50Mx.50B, 3-31

Nozzle Kit, Spray, Windshield, 2-87

Nozzle, High Pressure, 3-31

Nozzle, Jet, Piston Cooling, 5-37, 6-35

Nozzle, Lo Pressure, 3-31

Nozzle, Rubber, Vac Wand, 3-45

Nozzle, Spray Water, 2-153

Nozzle, Spray, Water, 3-23

Nozzle, Water Spray (Wet Dust Control),
2-2

Nozzle, 5-29

Nut [Cat 08], 7-37

Nut HxLocNyln .50-13 Std., 3-75

Nut HxLocNyln M12X1.75, 3-75

Nut, .25-20, 2-93, 2-95

Nut, Brake, M16x1.5, 2-13, 2-17

Nut, Brass 03com, 3-73

Nut, Brass 05com, 3-73

Nut, Cart, Valve, Hyd Cec, 4-35, 4-37

Nut, Cart, Valve, Hyd Cec, 4-39

Nut, Cartridge [Cp], 4-35

Nut, Cartridge, 4-35

Nut, Clinch, .31-18, G8,

Nut, Clinch, .38-16, G5,

Nut, Clinch, .44-14, G5,

Nut, Coil, F/#8, 4-41, 4-43

Nut, Coil, 4-35, 4-37, 4-39

Nut, Dome, Hex, .38, Nyl, Blk, 2-91

Nut, Hex Lock M08, 2-37

Nut, Hex, FIng, M08 X 1.25, 2-153

Nut, Hex, Fing, M8 X 1.25, 3-19

Nut, Hex, Jam M20 X 2.5, 3-3

Nut, Hex, Jam, M12 X 1.75, [Din439],
2-111

Nut, Hex, Lock, .38-16, NI, Thin, 2-13,
2-15

Nut, Hex, Lock, .38-16, NI, 2-43, 2-45,
2-47

Nut, Hex, Lock, .50-13, NI, 3-9, 3-19,
3-37

Nut, Hex, Lock, M 4 X 0.7, NI, 2-99

Nut, Hex, Lock, M 6 X 1.0, NI, 2-33, 2-35,
2-97,2-143,3-19

Nut, Hex, Lock, M 8 X 1.25 NI, 3-3

Nut, Hex, Lock, M 8 X 1.25, NI, Ss, 3-21

Nut, Hex, Lock, M 8 X 1.25, 3-5

Nut, Hex, Lock, M06 X 1.0, NI, 2-37

Nut, Hex, Lock, M06x1.0, 3-71

-93, 2-95
-89, 2-91
-87

N NN

=N




CROSS REFERENCE

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 3-17

Nut, Hex, Lock, M10 X 1.5, NL, 2-153

Nut, Hex, Lock, M10 X 1.5, NI, 2-17, 3-17,
3-19, 3-37

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 3-9

Nut, Hex, Lock, M12 X 1.75,NI, Ss, 3-13

Nut, Hex, Lock, M12 X 1.75,NI, 2-57,
2-59, 2-63, 2-67, 2-69, 2-73, 2-151,
3-9, 3-15, 3-17, 3-21, 3-37

Nut, Hex, Lock, M16 X 2.0, NI, 2-69, 2-73,
2-111, 3-9, 3-21

Nut, Hex, Lock, M20 X 2.5, NI, 2-21, 3-21

Nut, Hex, Lock, M4 X 0.7, NI, 3-47

Nut, Hex, Lock, M5 X 0.8, NI, 3-47

Nut, Hex, Lock, M5 X 0.80, NI, 3-37

Nut, Hex, Lock, M6 X 1.0, NL, 2-153

Nut, Hex, Lock, M6 X 1.0, NI, 2-11, 2-57,
3-17, 3-45, 3-47, 3-63, 3-65, 3-67

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-9,
2-11

Nut, Hex, Lock, M6 X 1.00, NI, 2-7, 2-155,
2-157

Nut, Hex, Lock, M8 X 1.25, NI, 2-9, 2-11,
2-37, 2-39, 2-41, 2-49, 2-51, 2-53,
2-57, 2-63, 2-69, 2-73, 2-89, 2-99,
3-17, 3-47, 3-69

Nut, Hex, Sltd, M12 X 1.75, 3-17

Nut, Hex, Std, .25-20, 2-37

Nut, Hex, Std, .50-13, 3-19

Nut, Hex, Std, M08 X 1.25, 2-43, 2-45,
2-47, 3-17

Nut, Hex, Std, M10 X 1.5, 2-69, 2-73

Nut, Hex, Std, M12 X 1.75, 2-9, 2-23,
2-27, 2-69, 2-70, 2-73, 2-74, 2-139

Nut, Hex, Std, M16 X 2.0, 2-64, 2-69,
2-73,3-19

Nut, Hex, Std, M20 X 2.5, 8, 2-5, 2-7

Nut, Hex, Stover, M10 X 1.5, 2-63, 3-43

Nut, Hex, Stover, M12 X 1.75, 2-111, 3-9,
3-77

Nut, Hex, 2-107

Nut, Jam, .38-24, 5-43, 6-41

Nut, Jam, 3-5

Nut, Lh, 4-11, 4-21

Nut, Lock, Ny, 3-3

Nut, Long, 4-45, 4-47, 4-49, 4-51, 4-55

Nut, Lug, Flanged, 4-23

Nut, M10, 6-43, 7-33

Nut, M18x1.5, 4-11, 4-21

Nut, M8 X 1.25, 5-25, 5-29, 6-23, 6-27,
7-17,7-21

Nut, Rh, 4-11, 4-21

Nut, Self Lock M8, 4-11, 4-21

Nut, Short, 4-45, 4-47, 4-49, 4-51, 4-55,
4-57

Nut, Slot, Pump, Hyd, Gear, 3-9

Nut, Spcl, Extended (Required with water
tank), 2-5, 2-7

Nut, Special U-Bolt, .75 Deep, 2-13, 2-15

Nut, Steering Wheel, 2-109

Nut, U, M06 X 1.0, 2-99, 2-143

Nut, U, M6 X 1.00, 2-145, 2-155

Nut, U, M8 X 1.25, 2-155

8-24

Nut, Wheel, Fing, 4-13

Nut-Hxlocnyln M16x2.0 Reg Pltd, 2-19

Nut, 4-13, 4-15, 4-23, 4-27, 4-29, 4-31,
5-3, 5-25, 6-3, 6-23, 6-27, 7-3,
7-21

Nyloc M12, 2-23, 2-27

(o)

O Ring Seal, 2-107

0-Ring Kit, Seal Lok, 2-2

O-Ring, 2-141

Oil, Crankcase (For 1 oil change), 4-25

Oil, Crankcase, Cat Pump (For 1 oil
change), 3-33

Oil, Hyd, 5/20, 05gal, 2-2

Oil, Hyd, 15/40, 05gal, 2-2

Oil, Hyd, Syn, 5 Gal, 2-2

Orifice (0.8 mm), 4-5

Orifice (1.8 mm), 4-5

Output Gear, 4-15

Output Shaft, 4-8

P

P.0.R. Assembly, 4-5

Pad, Tread, 2-5, 2-7

Pad,Cab Mount, 2-5, 2-7

Paint Kit, Ure, Gal [Gm White], 2-2
Paint Kit, Ure, Gal [Hawk Gray], 2-2
Paint, Airdry, [Gm White], 120z, 2-2
Paint, Airdry, [Hawk Gray], 120z, 2-2
Pan, Oil, 5-25, 6-23, 7-17

Pane, Glass, Windshield, 2-87
Pane, Wndw, Lower, Lh, 2-95

Pane, Wndw, Lower, Rh, 2-93
Pane, Wndw, Slide, Lh, 2-95

Pane, Wndw, Slide, Rh, 2-93

Panel Assy, Instmt [Sentinel], 2-107
Panel Assy, Instmt, W/ Touch Panl, 2-107
Panel WIdt, Rear, Upper, 2-57
Panel Widt, Side, Lh, 2-57

Panel Widt, Side, Rh, 2-57

Panel, Baffle, Skirt, Lh, 2-155
Panel, Baffle, Skirt, Rh, 2-155
Panel, Baffle, Sppt, Lh, 2-155
Panel, Baffle, Sppt, Rh, 2-155
Panel, Baffle, 2-155

Panel, Concole, Control, Center, 2-99
Panel, Console Upper L.H., 3-39
Panel, Console, Steering, Lh, 3-39
Panel, Console, Upper, Switch, 2-97
Panel, Hppr, Lh, 2-77

Panel, Hppr, Skirt, Rh, 2-77

Panel, Instrument, 2-107

Panel, Rear, Lower, 2-57

Panel, Touch, 2-107

Partition, Diaphragm, 5-9, 6-9, 7-5
Pin Assy, Cyl,Lift, 3-5

Pin Assy, Cyl,Tilt, 3-5

Pin Assy, Roller, Hpr, 3-3

Pin Assy,Leg,Inside, 3-3

Pin Assy,Leg,Outsid, 3-3

Pin Kit, Connecting, 2-60, 2-63

Pin Kit, Pulley, Repair, 2-21

Pin W/Label, 2-83

Pin Weldment, Safety Leg Lower, 2-81

Pin Weldment,Safety Leg Lower, 2-83

Pin Weldment,Safety Leg Upper, 2-83

Pin Widt, Clevis, .550d, 2-21

Pin Widt, Clevis, 2-67, 2-69, 2-73

Pin Widt, Safety Leg, Lower, 3-5

Pin, 0.50d X 80mm, 3-37

Pin, 0.75d 05.11 2/.16h 2/Cham Chm,
3-17

Pin, 15.70d 110.0l 1/6.35h 2/Cham, 3-19

Pin, 25.00d 175.01 1/6.35h 2/Cham, 3-19

Pin, Brush Plug, 2-19

Pin, Brush Lift, 2-21

Pin, Clevis, Lift, Brush, 3-3

Pin, Cotter, .094 X 1.00, 3-37

Pin, Cotter, .125 X 1.50, 3-17

Pin, Cotter, .125 X 1.75, 3-21

Pin, Cotter, .125 X 2.00, 3-9

Pin, Cotter, .25 X 2.00, 3-19

Pin, Cyl, Lift, 3-5

Pin, Cyl, Tilt, 3-5

Pin, Dowel [Cat 08], 7-35

Pin, Dowel, 5-15, 5-37, 6-15, 6-35, 7-9,
7-29

Pin, Hair Cotter, 0.62 D .120 Wir, 3-3

Pin, Hair, Dbl, 3-45

Pin, Hair, Double, 3-19

Pin, Hinge, Lower, 2-5,

Pin, Hinge, Upper, 2-5,

Pin, Hyd Cyl, 2-77

Pin, Hydraulic Cylinder, 2-77

Pin, Leg, Inside, 3-3

Pin, Leg, Outside, 3-3

Pin, M8x20, 4-15

Pin, Pivot, Main, 3-17

Pin, Pivot, 2-69, 2-73, 3-17

Pin, Rod Cyl, Lift, 3-5

Pin, Roll, .180 D X 0.501, .187/.192, 2-59

Pin, Roll, .187 D X 0.75l, .187/.192, 2-59,
2-63

Pin, Roll, .250 D X 1.25l, .250/.256, 2-21

Pin, Roll, .250 D X 1.75l, .250/.256, 2-59,
2-63, 2-67

Pin, Roller,Hopper, 3-3

Pin, Spring, 2-13, 2-15

Pin,Hyd.Cylinder, 2-111, 3-9

Pin, 2-5, 2-7, 3-5, 4-5, 4-13

Pipe [Cat 08], 7-19

Pipe Assy, 5-31, 6-29, 7-23

Pipe, 5-27, 6-25

Piston Assy [Cat 08], 7-31

Piston Assy, 5-41, 6-39

Piston, Cooling, Jet [Cat 08], 7-29

Piston, 4-13, 4-23

Pivot Widt, Arm, 3-17

Pivot Widt, Head, 3-19

Pivot Widt, Hopper Left, 2-77

Pivot Wldt, Hopper Right, 2-77

Pivot Widt, 3-17

2-7
2-7

Sentinel 331000 (5-10)




CROSS REFERENCE

Pivot, Shaft, Wiper, 2-87

Pivoting Hub, 4-11, 4-21

Planetary Gear, 4-15

Planetary Spherical Washer, 4-15

Plate [Cat 08], 7-19

Plate WIdt, Back, Conveyor, 2-2, 2-57

Plate Widt, Brush, Pulley, 3-3

Plate Widt, Cage, Rh, 2-9

Plate Widt, Cage, Sppt, Brush, Lh, 2-11

Plate Widt, Cyl, 3-17

Plate WIdt, Lift, Conveyor, Lh, 2-67

Plate Widt, Lift, Conveyor, Rh, 2-67

Plate Widt, Support, Side, Lh, 2-11

Plate Widt, Support, Side, Rh, 2-9

Plate, Arm, 2-21

Plate, Brg, 2-59, 2-63

Plate, Brush Guide, 2-9, 2-11

Plate, Cntrl, 3-23

Plate, Console, Hold-Down, 2-99

Plate, Cover, Fan Housing, 2-85

Plate, Cover, Lubrication, 2-57

Plate, Cover, 2-63

Plate, Deflector, 2-67

Plate, Fan Housing, 2-85

Plate, Fender, Lh, 3-37

Plate, Floor, Eng, 2-139

Plate, Front Brush/Vario, 2-3

Plate, Hyd Line, 2-17

Plate, Intake, Air, 2-51

Plate, Lid, Brush Drive, 2-19

Plate, Lift [Cat 08], 7-10

Plate, Motor, 2-59

Plate, Mount, Hyd Motor, 3-33

Plate, Mtg, Fuel Filter, 2-33, 2-35

Plate, Mtg, Housing [Cat 4.4 08], 2-28

Plate, Mtg, Hyd, 2-17

Plate, Mtg, License, 2-77

Plate, Mtg, 3-65, 3-67

Plate, Retaining [Cat 08], 7-9

Plate, Retaining, 5-15, 6-15

Plate, Side Brush, 2-3

Plate, Spacer, 3-13

Plate, Sppt, 2-69, 2-73

Plate, Strike, 2-70, 2-74

Plate, Switch Blank, 3-39

Plate, Switch, Upper, 2-97

Plate, Tool Holder, 3-31, 3-56, 3-57

Plate, Wear, 2-2, 2-57

Plate, 2-5, 4-21, 5-7, 5-9, 5-27, 5-37,
6-7, 6-9, 6-25, 6-35, 7-5, 7-29

Plub, Foam, 2-91

Plug (M18 x 1.5), 4-7

Plug [Cat 08], 7-29, 7-35

Plug [Set Of 3], 6-19

Plug #10, 4-8

Plug And Cap Kit, Hyd Ftg, 2-2

Plug, Brush Drive,, 2-19

Plug, Brush Guide, 2-19

Plug, Brush Idler, 2-19

Plug, Cav, 4-35

Plug, Cavity Cp, 4-27

Plug, Cup, 5-9, 5-29, 5-37, 6-9, 6-27,
6-35, 7-5, 7-21

Sentinel 331000 (5-10)

Plug, Drain, Sump, 5-25, 6-23, 7-17

Plug, Dust, Coupling, Water, 2-153

Plug, Gauge, 4-27

Plug, Glow, 5-16, 6-16, 7-24

Plug, Hole, 2.25, 2-89

Plug, Hole, Rnd, 0.88h .03-.12, Blk Ny,
2-109

Plug, Hole, Rnd, 2-145

Plug, Housing, 4-8

Plug, Lamp, Black, 2-99

Plug, Orifice Cp, 4-35

Plug, Orifice Cp, 4-27

Plug, Orifice, Valve, Hyd, .026, 4-41

Plug, Orifice, Valve, Hyd, .030, 4-43

Plug, Orifice, Valve, Hyd, .040, 4-41

Plug, Outlet, 3-73

Plug, Pipe, 5-25, 6-23, 7-12, 7-17

Plug, Retainer, 5-3, 6-3, 7-3

Plug, Side, 5-37, 6-35, 7-29

Plug, W/ Org, 5-20, 6-18

Plug, 2-67, 2-139, 2-153, 4-5, 4-13,
4-23, 4-27, 4-35, 5-11, 5-21, 5-25,
5-27, 5-29, 5-37, 5-39, 5-43, 6-11,
6-23, 6-25, 6-27, 6-35, 6-37, 6-41,

7-11,7-17,7-29

17

Plugbtn .75H .03-.12 Blacknyl, 3-39

Plugbtn, 0.375H, .172, Blk, 3-39

Plunger, 5-3, 6-3, 7-3

Port Block, 4-5

Pulley, Alternator, 2-30

Pulley, Belt, V, 3-43

Pulley, Cable, 123mm Dia, 3-3

Pulley, Drive, Fan, 5-22, 6-20

Pulley, Fan [Cat 08], 7-13

Pulley, 2-21, 3-43, 5-23, 6-21, 7-14

Pump Assy, Fuel Injection, 5-29

Pump Assy, Injection, Fuel, 6-27

Pump Assy, Primer, Fuel, 5-13, 6-13

Pump Assy, Water, 5-31, 6-29

Pump Breakdown, Cat, 4-25

Pump Cover, 3-33

Pump Kit, Auto-Lube, Réfill, Ci, 3-74

Pump, Assy Lubrication, 3-73

Pump, Cat 290 Press Wash (See
Breakdowns), 3-33

Pump, Hyd Gear [Ex1] 0.61 [R] 3200,
2-141

Pump, Hyd, Gear [Ex2] 0.61 [R] 3200,
3-15

Pump, Hyd, Gear [Ex2] 1.77 [R] 3500,
2-141

Pump, Hyd, Piston [Hand] 0.55 2800, 3-37

Pump, Piston (See Breakdowns), 2-141

Pump, Piston, Rexroth, 4-5

Pump, Refill, Auto-Lube, 3-74

Pump, Water [Cat 08], 7-23

Pump, Water, Ele, 12vdc, 2-153

R

Race Thrust, 4-8

Rack, Filter Bag, 2-79

Rack, Undercarriage, 3-13

Radiator, Alm, 362mm, 2-37

Radiator, Turbo [Sentinel], 2-39, 2-41

Radio [Am/Fm/Cd/Weather Band], 3-71

Radio Kit, Ci [W/ Cd Player], 3-71

Radio Kit, Replmt, 3-71

Rain Cap, Exhaust, 2-43, 2-45, 2-47

Rear Axle Housing, 4-21

Rear Cover Assembly, 4-7

Rear Rubber Bumper Kit, 3-53

Regulator Assy, Temp, Water, 5-5, 6-5

Regulator, Temp,Water, 5-5, 6-5, 7-15

Relay, 12vdc, 40a, Spdt, 2-99

Remote QOil Filter Assy, 2-23, 2-27

Repair Info, Mtr, 4-8

Repair Info, Pmp, 4-9

Repimt Kit, Pump, Hyd, Gear [Sentinel],
2-141

Reservoir, 25.0 Gal, 2-139

Reservoir, Grease, 10lbs, 3-73

Resistor, Block, 2-105

Retainer, Front End, Sbdc, 2-155

Retainer, Hoses, 2-5, 2-7

Retainer, Roller, 2-69, 2-73

Retainer, Side Skirt,Brushdoor, 2-9, 2-11

Retainer, Skirt, .13, 1.5w X 39.5I, None,
2-155, 2-157

Retainer, Skirt, .19, 1.0w X 41.2, None,
2-155

Retainer, Skirt, Conveyor, 2-57

Retainer,Skirt, 2-111

Retainer, 2-9, 2-11, 3-45, 5-39, 6-37

Retaining Ring, 30 Dia, 2-19

Retaining Ring, 62 Dia, 2-19

Retaining Ring, M16, 2-111, 3-9

Retaining Ring, 4-5, 4-15

Ring, Lock, 3-5

Ring, Motor [126t, Cat 08], 7-36

Ring, Piston Kit [Cat 08], 7-31

Ring, Retaining, Ext, 50mm, 2-59, 2-63

Ring, Retaining, Int, 47mm, 3-13

Ring, Retaining, 3-3, 5-41, 6-39, 7-31

Ring, Seal, 2-43, 2-45, 2-47

Ring, Split, 2-153

Ring, 4-13, 4-19
Rivet, Blind, .156d X 0.71 X .31d, 2-79,
3-45

Rivet, Blind, .156d X 1.001 X .31d, Alm,
2-71

Rivet, Blind, .188d X 0.45 X .38d, Ss, 2-67

Rivet, Blind, .188d X 0.45 X .38d, Stl, 2-57

Rivet, Blind, .188d X 0.53 X .62d, Alm,
3-45

Rivet, Blind, .188d X 0.69 X .62d, 3-47

Rivet, Blind, .188DX0.53X.62D, Alm, 2-51

Rivet, Plstc, .250d X 0.898, 2-97, 2-99,
3-39

Rivet, Pop .156Dx.710x.312Dhd, 2-9,
2-11,2-77

Rivet, 2-9, 2-11




CROSS REFERENCE

Rivnut, Rnd, M8 X 1.25, 2-93

Rod Assy, 5-41, 6-39, 7-31

Rod End Pivot Lh, 4-11, 4-21

Rod End Pivot Rh, 4-11, 4-21

Rod End, 4-11, 4-21

Rod Link, Brush Support Adj, 2-9, 2-11

Rod Widt, Filter Bag, 2-79

Rod, End, Cyl,Tilt, 3-5

Rod, Push [Cat 08], 7-25

Rod, Thrd, 1 End, M12x1.75 07.91, 2-73

Rod, Thrd, Full, M12 X 1.8 03.5I, 2-69

Rod, Thrd, Full, M12x1.75 03.51, 2-23,
2-27,2-139

Rod, Thrd, 2-109

Rod-End, M16 X 2.0rh Male 16h, 2-69,
2-73

Rod, 5-43, 6-41

Roller, Guide, 2-69, 2-73

Roller, Hopper, 3-3

Rotary Group, 4-5, 4-7

Rotor, 5-3, 6-3, 7-3

S

Saddle, U-Bolt, 2-13, 2-15

Satellite Gear, 4-15

Satellite Spherical Washer, 4-15

Screw Hex .38-16x 1.25, 2-13

Screw Hex .38-16x.75, 2-13, 2-15

Screw Hex M08, 2-37

Screw Hex M12X1.75X40, 3-75

Screw Hex.38-16x 1.25, 2-15

Screw M10x16, 4-21

Screw, Bleed, 4-13, 4-23

Screw, Btn, M8 X 1.25 X 20, Blk, 2-57

Screw, Cap, 4-8

Screw, Fing, .31-16 X 1.75, Blk, 2-87

Screw, Fing, #10-16 X .75, Self Tap,Blk,
2-87, 2-91

Screw, Fing, M6 X 1 X 20, 2-93, 2-95

Screw, Fing, M8 X 1.25 X 20mm, BIk,
2-87,2-89

Screw, Flt, .25-28 X 0.62, Al, 3-33

Screw, Flt, .38-16X2.00, Al, 2-63

Screw, Flt, M6 X 1.0 X 25, 10.9, 2-11

Screw, Flt, M8 X 1.25 X 20, 10.9, 2-69,
2-73

Screw, Hex M06x1.0x16, 3-71

Screw, Hex M06x1.0x20, 3-71

Screw, Hex, .31-18 X 0.75, 5, 2-24

Screw, Hex, .31-18 X 0.75, G5, 2-28

Screw, Hex, .31-18 X 1.00, 5, 3-69

Screw, Hex, .31-18 X 1.00, 8, 2-93, 2-95

Screw, Hex, .38-16 X 2.00, G5, 2-13,
2-15

Screw, Hex, .38-16 X 2.00, Ss, 2-59

Screw, Hex, .38-16 X 3.50, 5, 2-89

Screw, Hex, .38-16 X 4.50, Ss, 2-91

Screw, Hex, .44-20 X 1.00, 5, 3-43

Screw, Hex, .50-13 X 1.50, 5, 2-24

Screw, Hex, .50-13 X 1.50, G5, 2-27

Screw, Hex, .50-13 X 3.50, G5, 3-37

Screw, Hex, .62-11 X 1.75, 5, 2-141

8-26

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-57,
2-69, 2-73

Screw, Hex, M6 X 1.0 X 20, Fmg, 2-151
Screw, Hex, M6 X 1.0 X 20, 2-9, 2-11
Screw, Hex, M6 X 1.00 X 20, 8.8, 2-87
Screw, Hex, M 8 X 1.25 ,2-9, 2-11
Screw, Hex, M 8 X 1.25 ,2-9, 2-11

9

Screw, Hex, M06 X 1.0

Screw, Hex, M10 X 1.5

Screw, Hex, M10 X 1.5 X
3-3, 3-15, 3-19

Screw, Hex, M10 X 1.5 X 25, 8.8, 2-17,
3-3

Screw, Hex, M10 X 1.5 X 30, 8.8, 2-45,
3-13

Screw, Hex, M10 X 1.5 X 30, S

Screw, Hex, M10 X 1.5 X 40, 8.

Screw, Hex, M10 X 1.5 X 60, 8.
2-53, 3-13, 3-37

Screw, Hex, M10 X 1.5 X 70, 8.8 FI,
3-17

Screw, Hex, M10 X 1.5 X 70, 8.8, 3-19

Screw, Hex, M10 X 1.5 X 90, FI, 2-69,
2-73

Screw, Hex, M10 X 1.5 X 20, 8.8, 2-21

Screw, Hex, M10 X 1.5 X 25, 8.8, 4-13,
4-23

Screw, Hex, M10 X 1.5 X 30, 8.8, 2-139,
2-153, 3-37

Screw, Hex, M10 X 1.5 X 35, 8.8, 2-63

Screw, Hex, M10 X 1.5 X 40, 8.8, 2-59,
2-111, 3-37

Screw, Hex, M10 X 1.5 X 50, 8.8, 2-63

Screw, Hex, M10 X 1.5 X 70, 8.8, 3-37

Screw, Hex, M10 X 1.50 X 20, 8.8, 2-41,
2-145

Screw, Hex, M10 X 1.50 X 30, Ss, 3-9

Screw, Hex, M10 X 1.50 X 60, 8.8, 2-27

Screw, Hex, M12 X 1.75 X 30, 8.8, 2-67,
2-69, 2-73

Screw, Hex, M12 X 1.75 X 35, 8.8, 2-23,
2-27, 2-57, 2-59, 2-67, 2-69, 2-70,
2-73, 2-74, 3-37

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-63,
2-69, 2-73, 3-13, 3-37

Screw, Hex, M12 X 1.75 X 40, Ss, 3-13

Screw, Hex, M12 X 1.75 X 50, 8.8, 3-15,
3-21

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-59,
2-63

Screw, Hex, M12 X 1.75 X 70, 8.

Screw, Hex, M12 X 1.75 X 80, 8.

Screw, Hex, M12 X 1.75 X 90, 8.8, 3-13

Screw, Hex, M12 X 1.75 X 100, 8.8, 2-151

Screw, Hex, M12 X 1.75 X 120, 8.8, 2-151

Screw, Hex, M12 X 1.75 X 25, 8.8, 2-63

Screw, Hex, M12 X 1.75 X 30, 8.8, 2-111,
3-9

Screw, Hex, M12 X 1.75 X 40, Ss, NI, 3-9

Screw, Hex, M12 X 1.75 X 45, 8.8, 2-60

Screw, Hex, M12 X 1.75 X 50, 8.8, 2-111,
3-9

20, 8.

X 20, 2-

X 25, 2-

Screw, Hex, M8 X 1.25 X 30, 2-
X 25, 8.

X 16, 8.

20, 8.

3,

s, 3-21

8,3-17
8, 2-51,

oo oo ™

3-77
,3-13
3-1

, 2

oo

Screw, Hex, M12 X 1.75 X 50, FI, 2-111

Screw, Hex, M12 X 1.75 X 60, 2-9

Screw, Hex, M12 X 1.75 X 90, 8.8, 2-21

Screw, Hex, M16 X 2.0 X 40, 8.8, 2-69,
2-73

Screw, Hex, M16 X 2.0 X 70, 8.8, 3-21

Screw, Hex, M16 X 2.0 X 40, 8.8, 2-59,
2-63

Screw, Hex, M16 X 2.0 X 70, 8.8, FI, 2-64

Screw, Hex, M20 X 2.5 X 50, 8.8, 3-3

Screw, Hex, M5 X 0.8 X 16, Fmg, 3-61

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-97

Screw, Hex, M6 X 1.0 X 16, Ss, 3-17

Screw, Hex, M6 X 1.0 X 20, 8.8, 3-19

Screw, Hex, M6 X 1.0 X 25, 8.8, 2-33,
2-35

Screw, Hex, M6 X 1.0 X 45, 8.8, 2-143

Screw, Hex, M6 X 1.0 X 12, 8.8, 2-67,
2-69, 2-73

Screw, Hex, M6 X 1.0 X 10, Fmg, 2-21

Screw, Hex, M6 X 1.0 X 12, Ss, 3-13

Screw, Hex, M6 X 1.0 X 16, 8.8, 3-47

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-57,
3-45, 3-47

Screw, Hex, M6 X 1.0 X 20, Fmg, 3-61,
3-63

Screw, Hex, M6 X 1.0 X 20, Ss, 2-9, 2-11

Screw, Hex, M6 X 1.0 X 25, 8.8, 3-65,
3-67

Screw, Hex, M6 X 1.0 X 25, Fmg, 2-21

Screw, Hex, M6 X 1.0 X 45, 8.8, 2-153

Screw, Hex, M6 X 1.0 X 50, 8.8, 3-17

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-155,
2-157

Screw, Hex, M6 X 1.00 X 20, Fmg, 2-5,
2-7

Screw, Hex, M6 X 1.00 X 25, 8.8, 2-155,
2-157

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-69,
2-73,3-23

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-23,
2-37, 2-43, 2-57, 2-59, 2-67, 2-99,
2-143, 2-149, 3-19

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-39,
2-41, 2-45, 2-47, 2-69, 2-73

Screw, Hex, M8 X 1.25 X 25, Ss, 3-17,
3-21

Screw, Hex, M8 X 1.25 X 120, 8.8, FI,
2-30, 2-31

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-51,
2-64, 2-89, 2-91, 2-145, 2-153,
3-47, 3-69

Screw, Hex, M8 X 1.25 X 20, Fmg, 2-21,
3-45

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-53,
2-57, 2-153, 3-47

Screw, Hex, M8 X 1.25 X 25, Ss, 3-45

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-39,
2-41, 2-49, 2-53, 2-57, 2-63, 2-155,
2-157

Screw, Hex, M8 X 1.25 X 35, 8.8, 3-17

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-43,
2-45, 2-47

Sentinel 331000 (5-10)




CROSS REFERENCE

Screw, Hex,.25-20X1.00, 5, 3-15

Screw, Hex, 3-43

Screw, M10x1.5, 4-15

Screw, M12x20, 4-15

Screw, M12x30, 4-11, 4-15, 4-21

Screw, M12x40, 4-11, 4-21

Screw, M6 X 1.00 X 10mm, 5-37, 6-35,
7-29

Screw, M8 X 1.25 X 16mm, 5-37, 6-35,
7-29

Screw, M8x50, 4-11, 4-21

Screw, Pan, #06-?? X 0.38, F/Plstc Pl
2-99

Screw, Pan, M 4 X 0.7 X 20, 4.8, 2-99

Screw, Pan, M6 X 1.0 X 12, NI, 3-23

Screw, Pan, M6 X 1.0 X 16, 4.8, 2-91
Screw, Pan, M05 X 0.8 X 25, 4.8, 3-37
Screw, Pan, M4 X 0.7 X 20, 4.8, 3-47
Screw, Pan, M5 X 0.8 X 25, 4.8, 3-47

Screw, Pan, 2-107

Screw, Set .38 in, 3-33

Screw, Set, M06 X 1.0 X 8, NI, 2-69,
2-73

Screw, Set, M12 X 1.75 X 12, Soc, 2-59,

2-63
Screw, Set, M12 X 1.75 X 12, Soc, 2-59
Screw, Soc, #10-24 X 1.25, 4-39
Screw, Soc, M6 X 1.0 X 16, 12.9, 3-17
Screw, Soc, M8 X 1.25 X 30, 12.9, 3-13

Screw, Soc, M8 X 1.25 X 35, 12.9, 3-17,

3-19
Screw, Soc, M 8 X 1.25 X 60, 12.9, 3-3
Screw, Soc, M 8 X 1.25 X 60, 3-5
Screw, Switch Assy, 2-109
Screw,.25-20X.75Blk, 2-101
Screw, 3-3, 4-8, 4-13, 4-23, 5-9, 5-43,
6-9,6-41,7-5
Scrw, Trs, .25-20 X 1.00, 2-93, 2-95
Seal [Cat 08], 7-17
Seal Kit, Cart. Cp, 4-31
Seal Kit, Cart, 4-27, 4-29, 4-31
Seal Kit, Cartridge, 4-35, 4-37, 4-39,

4-41, 4-43, 4-45, 4-47, 4-49, 4-51,

4-53, 4-55, 4-57

Seal Kit, Coil [Cp], 4-35

Seal Kit, Coil, 4-27, 4-29, 4-31

Seal Kit, Cyl, Hyd, 2-81

Seal Kit, Cylinder, 4-11, 4-21

Seal Kit, Fltr [Hydac], 2-139

Seal Kit, Hyd, Motor, 2-85

Seal Kit, Motor A/H-Stnd, 4-8

Seal Kit, Motor, Hyd, Gear, 2-19, 2-111,
3-9, 3-21

Seal Kit, Motor, Hyd, 2-141, 3-15

Seal Kit, Scu, 4-33

Seal Kit, Valve, Hyd, 4-35, 4-39

Seal Kit, Valve, Spd Cntrl, Hyd, 2-141

Seal Klt, 4-5

Seal Kit, 2-60, 4-7

Seal, Afmkt, Bulb, Str, .75d F/07ga 024t
2-51

Seal, Brush Door, 2-2, 2-9

Seal, Brush, Door, 2-11

Sentinel 331000 (5-10)

Seal, Bulb, 90, 1.33 .06-.09Grip 19.5L,
2-51

Seal, Bulb, 90, 1.33 .06-.09Grip 08.3L,
2-51

Seal, Bulb, Str, 0.58 .06-.09Grip108.0L,
2-37, 2-39, 2-41

Seal, Bulb, Str, 0.58d .06-.09grip 54.0I,
2-57

Seal, Bulb, Str, 0.75d .19grip 052.0l, 2-155

Seal, Bulb, Str, 0.75d .19grip 204.0l, 2-79

Seal, Bulb, Str,0.58D .06-.09Grip 04.0L,
2-51

Seal, Bulb,Str, 0.75d
2-39, 2-41

Seal, Cap, Qil Filler, 5-9, 6-9, 7-5

Seal, Connector, 60 Pin, 2-107

Seal, Cover, 5-11, 6-11, 7-7

Seal, Cshaft, 5-15, 6-15

Seal, Dust, 2-19

Seal, Hyd, O-ring 2.62mm X .88.57 Mm,
4-17

Seal, 0-Ring,, 3-15

Seal, QOil [Cat 08], 7-9

Seal, Oil, 40mm B X 62mm D X 7mm H,
4-17

Seal, Oil, 42 X 55 X 8, 4-19

Seal, Org [Cat 08] (not shown), 7-21

Seal, Org [Cat 08], 7-5, 7-15

Seal, Org, .072 X 00.35id #04, 4-41, 4-43

Seal, Org, Drain, Sump, 5-25, 6-23

Seal, Org, Reg, Temp, Water, 5-5, 6-5

Seal, Org, 5-9, 5-29, 5-31, 5-39, 6-9,
6-27, 6-29, 6-37, 7-5, 7-11, 7-21,
7-23

Seal, Oring, 3-43

Seal, Shaft, 2-77

Seal, Valve, 5-39, 6-37

Seal, Vertical, 2-9, 2-11

Seal, Weatherstrip, 2-103, 3-43

Seal,Brush Door, 2-9, 2-11

.13grip 178.01,

e

Seal,Bulb, 2-37

Seal, 2-9, 2-11, 2-59, 2-63, 2-91, 2-93,
2-95, 3-71, 5-7, 5-25, 6-7, 6-23,
7-17

Seat Kit, Passenger, Ci, 3-69

Seat, Std, 2-99, 3-69

Seat, Suspension, W/Connector, 2-99

Seatbelt Kit, Lh, Ci, 2-89, 3-69

Seatbelt Kit, Rh, Ci, 2-89

Seatbelt, Lh, 2-89, 3-69

Seatbelt, Rh, 2-89

Sending Unit,Fuel Tank, 2-33, 2-35

Sending Unit, 2-23, 2-27

Sensor Assy, Directional, Level, 2-99

Sensor, Level, Liquid, 14 Vdc 01A .88-14,
2-153

Sensor, Magnetic Pickup, 2-23, 2-27

Sensor, Spd, 04.5-24vdc, 2-15

Sensor, Temp, Water, 0.50Nptf 300 Deg,
2-23,2-27

Separator, Filter Bag, 2-79

Separator, Flir [Cat] (Comes with the
engine), 2-35

Shaft , 4-5

Shaft Assy, 5-43, 6-41

Shaft Seal, 4-7

Shaft, Cen, 2-59

Shaft, Eccentric, 2-69, 2-73

Shaft, Lower, 2-59

Shaft, Side Brush, 2-111, 3-9, 3-76

Shaft, Stub, 2-63

Shaft, Upper, 2-59

Sheave, Alternator [Sentinel 08], 2-31

Sheet, Rbr, Guard, Hose, 8", 2-5, 2-7,
3-15

Shield Widt, Heat, 2-51

Shim, Half, 0.10mm, 4-

Shim, Half, 0.25mm, 4-

Shim, 4-7

Shroud Assy, 2-155, 2-157

Shroud WIdt, Radiator, 2-39, 2-41

Shroud, Brush [W/ No Left Side Brush],
2-155

Shroud, Instmt, 2-99

Shroud, Radiator, L.H., 2-37

Shroud, Radiator, Lower, 2-37

Shroud, Radiator, R.H., 2-37

Shroud, Radiator, Turbo [Sentinel], 2-39,
2-M

Shroud, Radiator, Upper, 2-37

Shroud, Radiator, 2-39, 2-41

Shutter, Vacuum, 2-77

Side Brush Light L.H., 2-101

Side Brush Light R.H., 2-101

Sitrip, Large Step, 3-58

Skid Kit, Carbide, Rh & Lh, 2-9, 2 11

Skid Weld't, Carbide Lh, 2-9, 2-1

Skid Weld't, Carbide Rh, 2-9, 2-1

Skirt Kit, Dust-Cntrl, Front, 2- 155

Skirt Kit, Dust-Cntrl, Side, 2-155, 2-157

Skirt Kit, Front (With 5 U-Nuts) (Dry Dust
Control), 2-2

Skirt Kit, S. B. (1 Per Side With 5
U-Nuts) (Dry Dust Control), 2-2

Skirt.,25T3.0W11.0L 4/.31Hcomc, 3-50

Skirt, Conveyor Lip, 2-2

Skirt, Conveyor Side, 2-2

Skirt, Deflector, Side, 2-57

Skirt, Dust Containment (1 Per Side With 2
U-Nuts) (Dry Dust Control), 2-2

Skirt, Dust, Rear, 2-2

Skirt, Lip, Conveyor, 2-57

Skirt, Rbr, .12, 08.25w 13.25I, 04/ SI,
2-155

Skirt, Rear Dust, 2-11

Skirt, Rubber, 2-111

Skirt, Side Deflectors, 2-2

Skirt, Side, Conveyor, 2-57

Sleeve, Brass 05com, 3-73

Sleeve, Connector, 2-39, 2-41

Sleeve, Cshaft, 5-15, 6-15

Sleeve, Ferrule .188 Dia, 3-73

Sleeve, Ferrule .312, 3-73

Sleeve, P/M, 0.496D 0.318B 0.31L 430Ss,
2-69, 2-73

Sleeve, Pm, 29.00d 20.0b 6.6l Ss, 3-13

8-27

11, 4-21
11, 4-21




CROSS REFERENCE

Sleeve-Nylon #20 20.0L, 3-31

Sleeve, 2-69, 2-73

Sludge Removal Tool Assy., 3-50

Snap Ring, 4-5, 4-7

Soleniod, Shutoff, Fuel, Na, 5-29

Solenoid, #10, 12vdc, 4-41, 4-55

Solenoid, #8, 12vdc, 4-41, 4-43, 4-55

Solenoid, 12V, 4-31

Solenoid, 12vdc, Valve, Hyd Cec, 4-35

Solenoid, 12vdc, Valve, Hyd [Cec], 4-37

Solenoid, 12vdc, Valve, Hyd Cec, 4-39

Solenoid, Cntrl, 4-55

Solenoid, Hyd, 12 Vdc, 12 Watt, 4-35,
4-37, 4-39

Solenoid, Shutoff, Fuel, Turbo, 6-27, 7-21

Solenoid, Valve, Hyd, 12vdc, 4-45, 4-47,
4-49, 4-51, 4-53

Solenoid, Valve, Hyd, 4-51, 4-57

Spacer Extn, Fan 2.5 (turbo), 2-30

Spacer Plate, 4-8

Spacer, .125 X .25 X 2.00, 2-87

Spacer, .38ID X .38L, 2-30

Spacer, 1.250d X .433id X .50h, 2-3

Spacer, Coil, #10, 4-41

Spacer, Coil, #8, 4-41, 4-43

Spacer, Coil, 4-55, 4-57

Spacer, Fan [Sentinel 08], 2-31

Spacer, Fan, 1.50 Inch, 2-30

Spacer, Fan, 2.00 Inch, 2-30

Spacer, Paddle, 2-63

Spacer, Strap, 2-59, 2-63

Spacer, 3-77, 4-11, 4-13, 4-15, 4-21,
4-23,5-13, 6-13

Spool, Pilot, Hd, 4-41

Spool, Pilot, 4-43

Spring Kit, Side Brush, 3-75

Spring, Brush Lift, 2-21

Spring, Cmpr, 2-67

Spring, Die, 1.000d 0.50id 1.25I, 3-19

Spring, Exhaust, 2-45, 2-47

Spring, Extn, 1.900d X .306wir, 8.0l, 3-17,
3-19

Spring, Front Leaf, 2-15

Spring, Hose, Breather, Crankcase, 6-9,
7-5

Spring, Overload Switch, 2-81

Spring, Rear Leaf, 2-13

Spring, Tension 30X5.5X149, 3-75

Spring, Ure, 2-67

Spring, Valve, 5-39, 6-37

Spring,Exhaust, 2-43

Spring, 2-111, 3-9, 4-13, 4-23, 5-3, 5-9,
5-43, 6-3, 6-9, 6-41,7-3,7-5

Sprocket, 1.654P, 19 Tooth, 4.5B, 1.5W,
2-59, 2-63

Sprocket, 1.654p, 19tooth, 4.50b, Split,
2-59, 2-63

Sprocket, 1.654pd, 19tooth, 4.50b, Split,
2-2

Stand-Off, Hex, M8 X M6, Metal, 2-31

Starter [Cat 08], 7-37

Starter, Eng (Sentinel), 2-23

Static Strap, 2-107

8-28

Steer-control, Hyd, 10 04.5 4000, 4-33

Steer-Control, Hyd, 10 04.5 4000, 2-109

Steering Column Switch, 2-109

Steering Lever, Lower, 4-11

Steering Lever, Rh, Lower, 4-11

Steering Rod Front, 4-11

Steering Rod Rear, 4-21

Stem, Valve, Hyd 3w2p, 4-29

Stem, Valve, Hyd,4w2p {Cec], 4-35,
4-37

Stem, Valve, Hyd,4w2p {Cec], 4-39

Step Widt, 2-5, 2-7

Step, Large Folding, 3-58

Stop Screw, 4-7

Stop, Down, Adj, 2-69, 2-73

Strainer, Hyd, 25 Gpm 100 Mesh Psi,
2-139

Strainer, 5-25, 6-23, 7-17

Strap, Band, Mtg, Air Fltr, 6.5d, 2-49

Strap, Retainer, Bearing Cup, 2-59, 2-63

Strap, Sppt, Alternator, 2-30

Strap, Sppt, Oil Fill, 2-24

Strap, Wand, Vacuum, 3-45

Strip, Backup, 2-57

Strip, Nylon, 0.38 01.5w 11.8b 2/.2h, 3-45

Strip, Paddle, Conveyor, 2-2, 2-63

Strip, Retainer Skirt, 2-9, 2-11

Strip, Retainer, Paddle, 2-63

Strip, Retainer, Upper, 2-9, 2-11

Strip, Retainer, Vertical, 2-9, 2-11

Strip, Retainer, 2-57

Strip, Rubber, Long, 2-33, 2-35

Strip, Rubber, Short, 2-33, 2-35

Strip, Seal, 2-57

Strip,.11T2.5W10.0L 4/.31Hcomc, 3-50

Stroking Piston Assembly, 4-5

Stroking Piston Cover, 4-5, 4-7

Stud [Cat 08], 7-37

Stud, 4-13, 4-23, 5-25, 6-23, 6-43, 7-17,
7-33

Sun Visor, 2-101

Support Widt, Brush Door Lh, 2-11

Support Widt, Conveyor, 2-69, 2-73

Support Widt, Door Rh, 2-9

Support Widt, Eng, 2-24, 2-28

Support Widt, Seat, Passenger, 2-91,
3-69

Support Widt, 2-55, 3-17, 3-19

Support, Circuitboard, 2-99

Support, Eng Fan, Side, Front, 2-23, 2-27

Support, Hose, Vacuum, 3-45

Support, Maintenance, Lift W/Label, 3-5

Support, Plug, 5-16, 6-16

Support, Radiator [Sentinel], 2-37

Support, Seat, Driver, 2-91

Support,Engine Fan Side Rear, 2-23, 2-27

Support,Engine Flywheel, 2-23, 2-27

Switch Assy, Press, 12vdc No 2400psi,
2-143

Switch Assy, Press, No 02400psi, 2-145

Switch Assy, Press, Oil, Eng, 5-32, 6-30,
6-31

Switch Assy, Roller-No, 2-81

Switch Kit, Spst, 3-59

Switch, Advance, Timing, 5-29, 6-27,
7-21

Switch, Assy Turn/Lights, 2-109

Switch, Assy Wipers, 2-109

Switch, Cold Control, 3-43

Switch, Fan, 3-Speed, 2-103, 3-43

Switch, Ignition [Cobo], 2-109

Switch, Key, Steering Column, 2-109

Switch, Micro, Joystick, 3-23

Switch, Press, 12vdc 06a Spst Nc 0750psi,
2-149

Switch, Press, 12vdc A Spst No 0060psi,
2-17

Switch, Pressure, 3-43

Switch, Rocker, 28vdc 15a Dpst On/Of,
2-97

Switch, Rocker, 28vdc 15a Spst On/Of,
2-97, 3-61, 3-63

Switch, Rocker, 36Vdc 05A Dpdt
On/N/On, 3-23

Switch, Rocker, 36Vdc 05A Dpdt
On/Of/Mo, 3-23

Switch, Rocker, 36Vdc 05A Dpdt
On/Of/On, 3-23

Switch, Rocker, 250Vac 10A Dpat
On/Of/On, 2-97

Switch, Snap Actn, 12Vdc 15A No, 2-81

Switch, Snap Actn, 12vdc 15a No, 2-77

Switch, Vacuum Indicator, 2-49, 2-51,
2-53

Switch, 3-47

Swivel Orifice Kit, 4-7

T

T-Handle, Latch 57, 2-9, 2-11

Taillight, Led [Sentinel 08], 2-7

Taillight, Lh w/Connector, 2-5

Taillight, Rh w/Connector, 2-5

Tailpipe, Exhaust, 2-45, 2-47

Tank Assy, Water, 2-153

Tank, Coolant, 06.0 04.5 06.9deep 2.5 Qt,
2-39, 2-41

Tank, Hyd, 2.5 Qt Vol, 2-37

Tappet [Cat 08], 7-25

Tappet, 5-43, 6-41

Tee, .50Fx.50Fx.50F, 3-31

Tee, Water Spray (Wet Dust Control), 2-2

Terminal, Metripk280, Fem 16, 3-71

Terminal, Qdc, [.25f, Insf,14], 3-63

Terminal, Qdc, [.25m, Insf,14], 3-63

Terminal, 3-71

Test Kit, Hyd Press, 2-2

Thermostat Assembly,155 Deg, 2-77

Thru Drive Charge Pump Assembly, 4-5

Thrust Bearing, 4-8

Tie Rod, Hopper Support, 2-83

Tie, Cable 15.25 Lg, 3-31

Tie, Cable 6.0 Lg, 3-23, 3-31

Tie, Cable 6.0Lg, 3-15

Tie, Cable, 11.3l, 2.75d Max, 3-45

Sentinel 331000 (5-10)




CROSS REFERENCE

Tie, Cable, Nyl, 15.31. W 4.5 Max D, 2-5,
2-7

Tie, Cable, Nyl, 28.31 .50w 8.0 Max D,
3-45

Tie, Cable, Nyl, 28.5] .50w 8.0 Max D,
2-37, 2-39, 2-41

Tilt, Maintenance, Stand W/Label, 3-5

Timer, 3-73

Tire & Rim Assy, (Bias Ply), 2-13, 2-15

Tire & Rim Assy, (Radial), 2-13, 2-15

Tire Assy, Foam Filled, (Bias Ply), 3-51

Tire Assy, Foam Filled, (Radial), 3-51

Tire,7.00X12 Hd Rib Lug, (Bias Ply), 2-13,
2-15

Tire,7.00X12, (Radial), 2-13, 2-15

Tower Assy, Conveyor, Lift, Lh, 2-73

Tower Assy, Conveyor, Lift, Rh, 2-69

Tower Kit, Conveyor, Lift, Lh, Repimt, 2-73

Tower Kit, Conveyor, Lift, Rh, Replmt,
2-69

Trough WIidt, Conveyor, 2-2, 2-57

Tube [Cat 08], 7-5

Tube Assy, 5-25, 5-39, 6-23, 6-37, 6-43,
7-33

Tube Widt, Exhaust [Sentinel 08], 2-47

Tube Widt, Exhaust, 2.5 Od, 2-45

Tube WIdt, Exhaust, 2-43

Tube Widt, Sppt, Rear, 3-45

Tube, 01.00d 00.44b 00.3I Stl, 3-19

Tube, 00.62d 00.47b 00.8I Stl, 3-76, 3-77

Tube, 01.00d 00.50b 02.71 Stl PIt,
3-17

Tube, 2.5x6L, 2-43

Tube, Adaptor, Wand, 3-45

Tube, Air, Chrgr, Lower [Sentinel 08], 2-41

Tube, Air-Clnr, 2-49

Tube, Assembly, 2-24

Tube, Brake Front, Lh, 2-17

Tube, Brake, Rear, Lh, 2-13

Tube, Brake, Rear, Rh, 2-13

Tube, Brake,Front, Rh, 2-17

Tube, Connecting, 5-9, 6-9

Tube, Coupler Vac Wand, 3-49

Tube, Dipstick, 2-27

Tube, Hyd, Accumulator, Left, 2-17

Tube, Hyd, Accumulator, Right, 2-17

Tube, Hyd, Brake Pedal, 2-17

Tube, Hyd, Flow Divider, 2-143

Tube, Hyd, Inlet, Cooler, 2-39, 2-41

Tube, Hyd, Manifold, Main, 2-143

Tube, Hyd, Return [Sentinel], 2-149

Tube, Hyd, Return, Cooler, 2-151

Tube, Intake, Turbo, 2-51

Tube, Intake, Air-Cinr [Sentinel 08], 2-53

Tube, Intake, Air-Clnr, 2-51

Tube, Lower, 2-39

Tube, Plstc 5/16 Od, 3-73

Tube, Plstc, W/Grease .188 Od X 15 Ft,
3-73

Tube, Rnd, 1.125d 0.63b 0.31 Stl PIt, 3-19

Tube, Upper, 2-39, 2-41

Tube, Vac Wand Door, 3-47

Tube,Tire 7.00X12, (Bias Ply), 2-13, 2-15

Sentinel 331000 (5-10)

Tube, 2-111, 3-5, 3-9
Turbocharger [Cat 08], 7-33
Turbocharger, 6-43

U

U Bolt, 2-109

U-Bolt, Front Spring, 2-15

U-Bolt, Rear Spring, 2-13

U-Nut, 10mmx1.25x0.75in, 2-5, 2-7

\'/

Valve [3p4w Do3], 4-39

Valve Stem 3W2P, 4-27

Valve Stem 4W2P, 4-27

Valve Stem N.O. Cp, 4-27

Valve Stem, 4-27, 4-29, 4-31

Valve, Ball Hycon, 2-15

Valve, Ball, 08PF Brs W/ Handle, 2-153

Valve, Brake, 2-17

Valve, Cartridge, Check, 4-45, 4-49, 4-51,
4-53, 4-55, 4-57

Valve, Cartridge, Control, Direction, 4-49

Valve, Cartridge, Divider, Flow, 4-49

Valve, Cartridge, Pilot Check, 4-37

Valve, Cartridge, Reducing, Pressure,
4-49

Valve, Cartridge, Regulator, Flow, 4-45

Valve, Cartridge, Relief, 4-35, 4-45, 4-49,
4-51, 4-55

Valve, Cartridge, Sequence, Press, 4-55

Valve, Check, Gpm 0030psi 10om/10ors,
2-139

Valve, Check, Cyl, Hyd, 2-81

Valve, Check, 4-35, 4-39, 4-41, 4-43

Valve, Cntrl, Flow, Hyd, 4-41

Valve, Cntrl, Hyd, Solenoid, 12Vdc (See
Breakdowns), 2-147

Valve, Cntrl, Hyd, Solenoid, 12Vdc 03Gpm
(See Breakdown), 3-19

Valve, Cntrl, Hyd, Solenoid, 12vdc 03gpm,
4-57

Valve, Cntrl, Hyd, Solenoid, 12Vdc 06
Gpm (See Breakdown), 3-15

Valve, Cntrl, Hyd, Solenoid, 12vdc 06gpm,
4-55

Valve, Cntrl, Hyd, Solenoid, 12vdc 13gpm
(See Breakdowns), 2-145

Valve, Cntrl, Hyd, Solenoid, 12vdc 13gpm,
4-49

Valve, Cntrl, Hyd, Solenoid, 12Vdc 24
Gpm (See Breakdowns), 3-9

Valve, Cntrl, Hyd, Solenoid, 12Vdc 24Gpm
(See Breakdowns), 2-149

Valve, Cntrl, Hyd, Solenoid, 12vdc 24gpm,
4-51, 4-53

Valve, Cntrl, Hyd, Solenoid, 12vdc, 4-45,
4-47

Valve, Cntrl, Psi, 4-39

Valve, Cntrl, Solenoid, 4-41, 4-43

Valve, Exhaust, 5-39, 6-37

Valve, Hyd Cntrl Sol-Press Wash (See
Breakdowns), 3-35

Valve, Hyd Cntrl Sol, 4-31

Valve, Hyd Control Sol-Hopper (See
Breakdowns), 2-147

Valve, Hyd Control Sol, 4-27, 4-29

Valve, Hyd, Flow Divider, 2-143

Valve, Hyd, Sol, 12Vdc [05S513G3000]
(See Breakdowns), 2-143

Valve, Hyd, Sol, 12Vdc [07524G3000]
(See Breakdowns), 2-149

Valve, Hyd, Sol, 12vdc [05513g3000], 4-39

Valve, Hyd, Sol, 12Vdc [07S03G3000]
(See Breakdown), 3-19

Valve, Hyd, Sol, 12Vdc [07S06G3000]
(See Breakdown), 3-15

Valve, Hyd, Sol, 12vdc [0752493000],
4-35, 4-37

Valve, Hyd, Solenoid, 12vdc [07s03g3000],
4-43

Valve, Hyd, Solenoid, 12vdc [07s06g3000],
4-41

Valve, Hyd, Solenoid, 12vdc[07s24g3000]
(See Breakdowns), 3-9

Valve, Hyd, Spd Cntrl, Of06/0f06, 2-141

Valve, Hyd, Strg, Accumulator, Dual,
2-151

Valve, Inlet, 5-39, 6-37

Valve, Metering #0, 3-73

Valve, Metering #1, 3-73

Valve, Metering #2, 3-73

Valve, Metering #3, 3-73

Valve, Metering #8, 3-73

Valve, Piston, 4-55, 4-57

Valve, Relief, Press, Qil, Eng, 5-3, 6-3,
7-3

Valve, Relief, 3-73, 4-41

Valve, Stem, Hyd, 4-45, 4-47, 4-49, 4-51,
4-53, 4-55, 4-57

Valve, Stem, Nc Poppet, 4-35

Valve, Stem, No Poppet, 4-35

Valve, Stem, No, 4-35, 4-37, 4-39

Valve, Thermal Expansion, 3-43

Valve, Unloader, 3-31

Valve, Water Spray, 2-153

Valve, Water, Flow Cntrl, 3-23

Valve, Water, 2-103, 3-43

Video, Oprtr, Training, Dvd [Sentinel], 3-78

w

Wand, Vacuum, Extended, 3-45

Washer Flt .31, 2-37

Washer Flt .50 SAE, 3-75

Washer Flt 08, 2-77

Washer Ftg .50, 2-23, 2-27

Washer M12 belle, 2-23, 2-27

Washer, .532 Bx2.13x.11 HR ZNC, 2-13

Washer, .532 Bx2.13x.11 HR ZNC, 2-15

Washer, 0.28b 0.620d .06, 2-87

Washer, 0.28b 1.00d .06, 2-93, 2-95

Washer, 0.31b 0.88d .06, Nyl, Blk, 2-93,
2-95




CROSS REFERENCE

Washer, 0.33b 1.50d .47, Stl, C / Bore,
3-15

Washer, 0.38b 0.62d .06, Nyl, White, 2-91

Washer, 0.38b 0.88d .08, 2-93, 2-95

Washer, 0.53b 2.13d .11, Stl, PI, 2-13,
2-15

Washer, 0.76b 1.50d .06, Ss, 3-21

Washer, 2.250x.812x.250, 2-21

Washer, A6, 4-15

Washer, Belleville, .38, 2-59, 2-63, 3-13

Washer, Belleville, .50, 3-13

Washer, Belleville, M06, 2-9, 2-11, 2-69,
2-73,3-19

Washer, Belleville, M08, 2-9, 2-11, 2-24,
2-57, 2-91, 2-143, 2-153, 3-45,
3-69

Washer, Belleville, M10, 2-43, 2-45, 2-47,
2-111, 2-139, 2-143, 2-153, 3-3,
3-17

Washer, Belleville, M12, 2-24, 2-111, 3-9

Washer, Bellville, 3-43

Washer, Bevel, .334, .822, .109, .128,
2-87

Washer, Brakeline, 2-13

Washer, Flat [Lord #J-2049-52], 2-21

Washer, Flat, .38 Sae, 2-63

Washer, Flat, .50 Sae, 3-77

Washer, Flat, .50 Std, 3-37

Washer, Flat, #08, 2-99, 3-47

Washer, Flat, #10, 3-37, 3-45, 3-65, 3-67

Washer, Flat, 0.25 Sae, 2-67, 2-143,
2-153, 3-47

Washer, Flat, 0.25 Ss, 2-9, 2-11, 3-13

Washer, Flat, 0.25 Std, 2-9, 2-11, 2-33,
2-35, 2-37, 2-49, 2-57, 2-89, 2-99,
2-149, 2-151, 3-15, 3-19, 3-45,
3-47, 3-69

Washer, Flat, 0.25, Fendr, 2-155, 2-157

Washer, Flat, 0.25, Std, 2-7, 2-30, 2-53,
3-17

Washer, Flat, 0.31 Ss, 3-17

Washer, Flat, 0.31 Std, 2-21, 2-39,
2-43, 2-45, 2-47, 2-51, 2-57,
2-64, 2-67, 2-69, 2-70, 2-73,
2-99, 2-153, 3-17, 3-19, 3-23

Washer, Flat, 0.31, Std, 2-31

Washer, Flat, 0.38 Ss, 3-21

Washer, Flat, 0.38 STD, 2-153

Washer, Flat, 0.38 Std, 2-17, 2-23, 2-45,
3-3, 3-13, 3-15, 3-17, 3-19

Washer, Flat, 0.38, Sae, 2-27, 3-37

Washer, Flat, 0.38, Std, 2-41

Washer, Flat, 0.50 Sae, 2-21, 2-57, 2-59,
2-63, 2-67, 2-69, 2-73, 2-111,
2-151, 3-9, 3-13, 3-15, 3-19, 3-21

Washer, Flat, 0.50 Ss, 3-13, 3-23

Washer, Flat, 0.50 Std, 2-23, 2-27, 3-9,
3-13, 3-17, 3-21

Washer, Flat, 0.50, Sae, 3-37

Washer, Flat, 0.62 Sae, 2-60, 2-64, 2-69,
2-73, 2-111, 3-9

Washer, Flat, 0.81b 2.00d .15, Ss, 3-57

Washer, Flat, 1.00 Sae, 3-9, 3-21

8-30

2-41,
2-59,
2-74

Washer, Flat, 1.12 Sae, 2-111, 3-9

Washer, Flat, 1.50b 3.00d .18, 2-7

Washer, Flat, Belleville, M10, 2-145, 3-37

Washer, Flat, Belleville, M12, 2-27

Washer, Flat, Belleville, M6, 2-5, 2-7,
2-155, 2-157

Washer, Flat, Belleville, M8, 2-27, 2-30,
2-145, 2-155, 2-157

Washer, Flat, M08 Fender, 2-9, 2-11,
2-153

Washer, Flat, M10, Fender [Din9021],
2-51, 2-53

Washer, Flat, M10, Fender, 2-153

Washer, Flat, M10, Fendr, 3-37

Washer, Flat, M16 X 30, Hard [Din125],
2-141

Washer, Flat, M16, Fender [Din9021],
2-111,3-9

Washer, Flat, M8, Fendr, 2-155, 2-157

Washer, Flat, 3-3

Washer, Flt, .25 Sae, 2-37

Washer, FIt, #10, 2-97

Washer, Flit, 3-71

Washer, Hard [Cat 08], 7-36

Washer, Lock, Int, .25, 2-37

Washer, Lock, Int, .38, 3-3

Washer, Lock, Int, #08, 3-47

Washer, Lock, Int-Ext, .38, 2-99

Washer, Seal [Cat 08], 7-7, 7-29

Washer, Special, 2-5, 2-7, 2-23, 2-27

Washer, Thrust 32.1x50.8x3.2, 2-21

Washer, Thrust, .18mm [Oversized], 5-35,
6-33, 7-27

Washer, Thrust, Camshaft, 7-9

Washer, Thrust, Lower, Std, 5-35, 6-33,
7-27

Washer, Thrust, Upper, Std, 5-35, 6-33,
7-27

Washer, Thrust, 5-3, 5-15, 6-3, 6-15, 7-3

Washer, 2-5, 2-13, 2-15, 2-17, 3-3, 4-11,
4-13, 4-15, 4-21, 4-23, 5-13, 5-15,
5-27, 5-29, 5-43, 6-13, 6-15, 6-25,
6-27, 6-41, 6-43, 7-9, 7-21, 7-33

Wheel, Steering, 14.0D 0.81B 36Tooth,
2-109

Wheel, Traction, 2-2, 2-63

Wheel, 2-13, 2-15

Wire Assy, 02ga 48.01 Blk .41h/.41h, 2-55

Wire Assy, 02ga 48.01 Red, 2-55

Wire Assy, 36.0 Lg, 4 Ga, Blk, 2-55

Wire, Ground, 2-30

Wire, 2-55

WiIdt, Accelerator Pe, 2-101

Wrap, Conveyor, Upper, 2-2, 2-57

Wrench, Hydrant, 3-56, 3-57

Y
Yoke, 5-25, 6-23, 7-17

Sentinel 331000 (5-10)




We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an er-
ror or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion

Name Date

Customer Number

Company

Address

City/State/Zip Code

Home Find...| GoTo.] (@ |} [ ]




L¥66-0v7SS NN ‘sljodesuul|y
2svl xog 'Od

aALIQ 9B|IT YUON 0.

G1# suoneolgng [eoluyos|

ANVdINOD LNVNN3L

33SS3HAAVY A9 dIvd 39 T1IM 3OVLSOd

NI ‘SITOdVANNIN ¥6 'ON LINd3d 1IVIN SSV10 LSHId
S31VS d3LINN
IHL NI

1IVIN A1d3d SS3INISNg

AHVSS3IOAN
3J9OV1LSOd ON

aJay ade] saul| panop Buoe pjo4

Homel|l Find... IGoTo..| (@@ | }§ (]




We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an er-
ror or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion

Name Date

Customer Number

Company

Address

City/State/Zip Code

Home Find...| GoTo.] (@ |} [ ]




L¥66-0v7SS NN ‘sljodesuul|y
2svl xog 'Od

aALIQ 9B|IT YUON 0.

G1# suoneolgng [eoluyos|

ANVdINOD LNVNN3L

33SS3HAAVY A9 dIvd 39 T1IM 3OVLSOd

NI ‘SITOdVANNIN ¥6 'ON LINd3d 1IVIN SSV10 LSHId
S31VS d3LINN
IHL NI

1IVIN A1d3d SS3INISNg

AHVSS3IOAN
3J9OV1LSOd ON

aJay ade] saul| panop Buoe pjo4

Homel|l Find... IGoTo..| (@@ | }§ (]




	Sentinel NA Parts Manual
	HOW TO USE THIS MANUAL
	STANDARD PARTS
	Fig. 1 -- Recommended General Maintenance Items
	Fig. 2 -- Brushes, Replacement
	Fig. 3 -- Main Frame Group (000000-- 008499)
	Fig. 4 -- Main Frame Group (008500-- )
	Fig. 5 -- Main Frame, Right Brush Door Group
	Fig. 6 -- Main Frame, Left Brush Door Group
	Fig. 7 -- Main Frame, Rear Axle Group
	Fig. 8 -- Main Frame, Front Axle and Transmission Group
	Fig. 9 -- Main Frame, Front Brakes and Lines Group
	Fig. 10 -- Brush Group, Main
	Fig. 11 -- Brush Lift Group, Main
	Fig. 12 -- Engine and Mount Group (000000-- 008499)
	Fig. 13 -- Engine and Mount Group (008500-- )
	Fig. 14 -- Engine Fan and Alternator Group (000000-- 008499)
	Fig. 15 -- Engine Fan Group (008500-- )
	Fig. 16 -- Engine Fuel Tank and Lines Group (000000-- 008499)
	Fig. 17 -- Engine Fuel Tank and Lines Group
	Fig. 18 -- Engine Radiator and Hydraulic Cooler Group, NA (000000-- 008499)
	Fig. 19 -- Engine Radiator and Hydraulic Cooler Group, Turbo (000000-- 008499)
	Fig. 20 -- Engine Radiator and Hydraulic Cooler Group, Turbo (008500-- )
	Fig. 21 -- Engine Muffler Group, NA (000000-- 008499)
	Fig. 22 -- Engine Muffler Group, Turbo (000000-- 008499)
	Fig. 23 -- Engine Muffler Group, Turbo (008500-- )
	Fig. 24 -- Engine Air Cleaner Group, NA (000000-- 008499)
	Fig. 25 -- Engine Air Cleaner Group, Turbo (000000-- 008499)
	Fig. 26 -- Engine Air Cleaner Group, Turbo (008500-- )
	Fig. 27 -- Engine Battery and Cables Group
	Fig. 28 -- Conveyor and Covers Group
	Fig. 29 -- Conveyor Drive Group
	Fig. 30 -- Conveyor Idler Group
	Fig. 31 -- Conveyor Tension Group
	Fig. 32 -- Conveyor Lift Group, Right
	Fig. 33 -- Conveyor Lift Group, Left
	Fig. 34 -- Hopper Group
	Fig. 35 -- Hopper Filter Bags Group
	Fig. 36 -- Hopper Tilt Cylinders Group
	Fig. 37 -- Hopper Support Cylinder Group
	Fig. 38 -- Hopper Vacuum Fan Group
	Fig. 39 -- Cab Group, Front
	Fig. 40 -- Cab Group, Rear
	Fig. 41 -- Cab Door Mount and Covers Group
	Fig. 42 -- Cab Door Group, Right
	Fig. 43 -- Cab Door Group, Left
	Fig. 44 -- Cab Upper and Front Console Group
	Fig. 45 -- Cab Center Console and Seat Group
	Fig. 46 -- Cab Lights, Visor, and Pedal Group
	Fig. 47 -- Cab Heater Group
	Fig. 48 -- Cab Blower Assembly
	Fig. 49 -- Electrical Instrument Panel Assembly
	Fig. 50 -- Steering Wheel Group
	Fig. 51 -- Brush Group, Right Side
	Fig. 52 -- Hydraulic Schematic (000000-- 008742)
	Fig. 53 -- Hydraulic Schematic (008743-- )
	Fig. 54 -- Hydraulic Hose Group, Low Dump
	Fig. 55 -- Hydraulic Hose Group, Cab
	Fig. 56 -- Hydraulic Hose Group, Conveyor and Main Brush (000000-- 008742)
	Fig. 57 -- Hydraulic Hose Group, Conveyor and Main Brush (008743-- )
	Fig. 58 -- Hydraulic Hose Group, Reservoir
	Fig. 59 -- Hydraulic Hose Group, Steer, Brakes, Side Brush
	Fig. 60 -- Hydraulic Hose Group, Propel
	Fig. 61 -- Hydraulic Reservoir Group
	Fig. 62 -- Hydraulic Pumps Group
	Fig. 63 -- Hydraulic Main Brush/Conveyor Lift Valve Group (000000-- 008742)
	Fig. 64 -- Hydraulic Main Brush/Conveyor Lift Valve Group (008743-- )
	Fig. 65 -- Hydraulic Hopper Control Valve Group
	Fig. 66 -- Hydraulic Side Brush Valve Group
	Hydraulic Side Brush Valve Group
	Fig. 67 -- Hydraulic Manifold and Priority Valve Group
	Fig. 68 -- Water Tank Group
	Fig. 69 -- Dry Dust Control Group
	Fig. 70 -- Dry Dust Control Group, Left Side Brush
	Fig. 71 -- Electrical Schematic (000000-- 008499)
	(000000-- 008499)
	Fig. 72 -- Electrical Schematic (008500-- )
	Fig. 73 -- Wire Harnesses Group (000000-- 008499)
	Group
	Fig. 74 -- Wire Harnesses Group (008500-- )
	Fig. 75 -- Labels Group

	OPTIONS
	Fig. 1 -- High Dump Hopper Lift Group
	Fig. 2 -- High Dump Hopper Lift Cylinders Group
	Fig. 3 -- High Dump Hopper Hydraulic Hose Group
	Fig. 4 -- Left Side Brush Group
	Fig. 5 -- Left Side Brush Hydraulic Hose Group
	Fig. 6 -- Vario Brush Dolly Group
	Fig. 7 -- Vario Brush Dolly Hydraulics Group
	Fig. 8 -- Vario Brush Pivot Group
	Fig. 9 -- Vario Brush Lift Group
	Fig. 10 -- Vario Brush Motor Group
	Fig. 11 -- Vario Brush Cab Controls and Water Supply Group
	Fig. 12 -- Vario Brush Hydraulic Hose Group
	Fig. 13 -- Vario Brush Harnesses Group
	Fig. 14 -- High Pressure Sprayer Wand Group
	Fig. 15 -- High Pressure Sprayer Pump Group
	Fig. 16 -- High Pressure Sprayer Hydraulic Hose Group
	Fig. 17 -- Cab Jack Kit
	Fig. 18 -- Left Hand Operator Group
	Fig. 19 -- Hydraulic Hose Group, Left Hand Steering
	Left Hand Steering
	Fig. 20 -- Cab Air Conditioner Heater Group
	Fig. 21 -- Vacuum Wand Group
	Fig. 22 -- Vacuum Wand Door Group
	Fig. 23 -- Vacuum Wand Extension Group
	Fig. 24 -- Hopper Cleanout Tool Kit
	Fig. 25 -- Foam Filled Tire Group
	Fig. 26 -- Protectoseal Fuel Cap Group
	Fig. 27 -- Rear Rubber Bumper Kit
	Fig. 28 -- Fire Extinguisher Group
	Fig. 29 -- Filter Bag Lift Kit
	Fig. 30 -- Hydrant Wash Down Group
	Fig. 31 -- Hydrant Hose Group
	Fig. 32 -- Engine Access Step Kit
	Fig. 33 -- Light Kit, Night
	Fig. 34 -- Light Kit, Revolving
	Fig. 35 -- Light Kit, Strobe
	Fig. 36 -- Light Kit, Arrow Stick, Without Revolving Light
	Fig. 37 -- Light Kit, Arrow Stick, With Revolving Light
	Fig. 38 -- Passenger Seat Kit
	Fig. 39 -- Radio Kit
	Fig. 40 -- Auto-- Lube System Group
	Fig. 41 -- Auto-- Lube Pump Kit
	Fig. 42 -- Side Brush Spring Kit
	Fig. 43 -- Side Brush Linkage Kit
	Fig. 44 -- Side Brush Fourth Bar Linkage Kit
	Fig. 45 -- Documentation Group

	BREAKDOWNS
	Fig. 1 -- Hydraulic Piston Pump Breakdown, 767200
	Fig. 2 -- Hydraulic Piston Motor Breakdown, 762136
	Fig. 3 -- Hydraulic Motor Breakdown, 762035
	Fig. 4 -- Hydraulic Motor Breakdown, 762032
	Fig. 5 -- Axle And Spindle Breakdown, Front
	Fig. 6 -- Axle Wheel Hub and Brake Breakdown, Front
	Fig. 7 -- Axle Differential Breakdown, Front
	Fig. 8 -- Axle Input Breakdown, Front
	Fig. 9 -- Axle CV Joint Breakdown, Front
	Fig. 10 -- Axle And Spindle Breakdown, Rear
	Fig. 11 -- Axle Wheel Hub and Brake Breakdown, Rear
	Fig. 12 -- Cat Pump Breakdown, 762260
	Fig. 13 -- Hydraulic Solenoid Valve Breakdown, 768899
	Fig. 14 -- Hydraulic Solenoid Valve Breakdown, 768899
	(For High Dump Hopper Lift Option)
	Fig. 15 -- Hydraulic Solenoid Valve Breakdown, 767009
	Fig. 16 -- Hydraulic Steering Valve Breakdown, 771014
	Fig. 17 -- Hydraulic Solenoid Valve Breakdown, 771010
	Fig. 18 -- Hydraulic Solenoid Valve Breakdown, 771010
	(For Left Hand Side Brush Option)
	Fig. 19 -- Hydraulic Solenoid Valve Breakdown, 771019
	Fig. 20 -- Hydraulic Solenoid Valve Breakdown, 771011
	Fig. 21 -- Hydraulic Solenoid Valve Breakdown, 771012
	Fig. 22 -- Hydraulic Solenoid Valve Breakdown, 1053642
	Fig. 23 -- Hydraulic Solenoid Valve Breakdown, 1053642
	(For High Dump Hopper Lift Option)
	Fig. 24 -- Hydraulic Solenoid Valve Breakdown, 1053650
	Fig. 25 -- Hydraulic Solenoid Valve Breakdown, 1048792
	Fig. 26 -- Hydraulic Solenoid Valve Breakdown, 1048792
	(For Left Hand Side Brush Option)
	Fig. 27 -- Hydraulic Solenoid Valve Breakdown, 1053645
	Fig. 28 -- Hydraulic Solenoid Valve Breakdown, 1053648

	1008786 NA ENGINE BREAKDOWN
	Fig. 1 -- Balancer Group
	Fig. 2 -- Water Connection Group
	Fig. 3 -- Engine Oil Cooler Group
	Fig. 4 -- Valve Mechanism Cover Group
	Fig. 5 -- Front Housing Cover Group
	Fig. 6 -- Fuel Filter Group
	Fig. 7 -- Front Housing Group
	Fig. 8 -- Glow Plug Group
	Fig. 9 -- Engine Lifting Group
	Fig. 10 -- Exhaust Manifold Group
	Fig. 11 -- Exhaust Fastener Group
	Fig. 12 -- Engine Plug Group
	Fig. 13 -- Engine Plug Group
	Fig. 14 -- Fan Drive Group
	Fig. 15 -- Crankshaft Pulley Group
	Fig. 16 -- Oil Pan Group
	Fig. 17 -- Exhaust Pipe Group
	Fig. 18 -- Fuel Injection Pump Group
	Fig. 19 -- Water Pump Group
	Fig. 20 -- Pressure Switch Group
	Fig. 21 -- Camshaft Group
	Fig. 22 -- Crankshaft Group
	Fig. 23 -- Cylinder Block Group
	Fig. 24 -- Cylinder Head Group
	Fig. 25 -- Piston and Rod Group
	Fig. 26 -- Valve Mechanism Group

	1008787 TURBO ENGINE BREAKDOWN
	Fig. 1 -- Balancer Group
	Fig. 2 -- Water Connection Group
	Fig. 3 -- Engine Oil Cooler Group
	Fig. 4 -- Valve Mechanism Cover Group
	Fig. 5 -- Front Housing Cover Group
	Fig. 6 -- Fuel Filter Group
	Fig. 7 -- Front Housing Group
	Fig. 8 -- Glow Plug Group
	Fig. 9 -- Engine Lifting Group
	Fig. 10 -- Engine Plug Group
	Fig. 11 -- Engine Plug Group
	Fig. 12 -- Fan Drive Group
	Fig. 13 -- Crankshaft Pulley Group
	Fig. 14 -- Oil Pan Group
	Fig. 15 -- Exhaust Pipe Group
	Fig. 16 -- Fuel Injection Pump Group
	Fig. 17 -- Water Pump Group
	Fig. 18 -- Pressure Switch Group
	Fig. 19 -- Camshaft Group
	Fig. 20 -- Crankshaft Group
	Fig. 21 -- Cylinder Block Group
	Fig. 22 -- Cylinder Head Group
	Fig. 23 -- Piston and Rod Group
	Fig. 24 -- Valve Mechanism Group
	Fig. 25 -- Turbocharger Group

	1040660 CAT ENGINE BREAKDOWN
	Fig. 1 -- Balancer Group
	Fig. 2 -- Valve Mechanism Cover Group
	Fig. 3 -- Front Housing Cover Group
	Fig. 4 -- Front Housing Group
	Fig. 5 -- Engine Lifting Group
	Fig. 6 -- Engine Plug Group
	Fig. 7 -- Engine Plug Group
	Fig. 8 -- Fan Drive Group
	Fig. 9 -- Crankshaft Pulley Group
	Fig. 10 -- Water Connection Group
	Fig. 11 -- Oil Pan Group
	Fig. 12 -- Exhaust Pipe Group
	Fig. 13 -- Fuel Injection Pump Group
	Fig. 14 -- Water Pump Group
	Fig. 15 -- Glow Plug Group
	Fig. 16 -- Camshaft Group
	Fig. 17 -- Crankshaft Group
	Fig. 18 -- Cylinder Block Group
	Fig. 19 -- Piston and Rod Group
	Fig. 20 -- Turbocharger Group
	Fig. 21 -- Cylinder Head Group
	Fig. 22 -- Flywheel Housing Group
	Fig. 23 -- Flywheel Group
	Fig. 24 -- Starter Group
	Fig. 25 -- Alternator Group

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



	home page: 
	next page: 
	Find: 
	go to: 
	page up: 


